J McCORMICK

|NTERNAT|0NA|_
B"4|4 ’ 2

9

|;' 4

A
7
2

.t
et N
.

Pttt

.

£ ket T

o
P
' 9

TR 259 g,rr'r annn LOHDDN EC) g

. I;tl:. ;l;: ==--'. e R e s o

- a":‘v" _i'::'-- ﬂ."q.,- s - PR, Ly -".l-'*___:/,

_‘;.

H‘“‘

..-....p—- "'"'"'ﬁrlfﬁ-...




The importance of
ADEQUATE
PARTS and SERVICE

& 2

The wise purchaser of a new machine gives
consideration to the following factors :

I. Original quality
2. Availability of service parts

3. Availability of adequate service
facilities

In many cases the machine becomes the only
means of performing certain tasks that must
be done in a limited period of time. Wear
and even breakage of parts are to be expected
due to operating conditions. However, the
user can still be assured of getting his work
done on time if service parts and adequate

service facilities are available.

International Construction Equipment Dist-
ributors make every effort to provide good
service and maintain a completely adequate
stock of service parts.



BT-2A
PARTS CATALOGUE

McCORMICK
INTERNATIONAL

: B-414
TRACTOR

DIESEL AND PETROL
MODELS

GROUP
INDEX

DIESEL

ENGINE

PETROL

ENGINE
ELECTRICAL
SYSTEM
CHASSIS

The black tabs shown on the right side of this page line

up with the corresponding tabs in the catalogue.

This catalogue supersedes BT-2 and Revision No. | Parts Catalogue

which should be destroyed.

HYDRAULIC 9
ATTACHMENT

INTERNATIONAL HARVESTER COMPANY
.. OF GREAT BRITAIN LIMITED

259 CITY ROAD, LONDON, E.C.]

e e

ATTACHMENT







I NTRODUCTION

The following is a brief summary of the
system used in compiling this catalogue. It
is to your advantage to carefully study
this summary,

(1) GENERAL: This catalogue is divided into
individual groups as indicated on the key
page. The thumb tabs on this page directs
the user of the catalogue to the index page
for each particular group. This catalogue
isalsodivided into four separate sections.
Introductory pages, Indexes to Units,
Illustrations and Parts Lists and Mumerical
Index.

(2) INDEXES: There are three type of Indexes
in this catalogue: -

A. Group Index in the fromt of the cata-
logue.

B. Separate group Indexes to Units.

C. Numerical Index of Part Numbers at the
end of the catalogue.

NOTE: It is important that you refer fre-
quently to the [ndex to Units. Failure to
do so will result in not being able to
locate the proper unit.

(3) ILLUSTRATION: The exploded view method
is used to illustrate the parts.

The “Exploded View' of each unit shows the
individual parts clearly and in their normal
relationship to one another. This makes it
easy to locate parts, whether they are
ordered by description or by part numhers,
Reference numbers only are shown in each
illustration. These numbers correspond to
those in the reference number column in the
list of parts associated with each “Exploded
View"”. Reference numbers usually start and
continue in a clockwise order wherever pos-
sible. Un-numbered parts are the same as
corresponding parts with reference numbers
shown elsewhere in the illustration.

CAUTION: Reference numbers should not be
used when ordering parts, always use I.H.
part numbers and description when ordering,

{4) PARTS LIST: The parts lists, following
the individual Index to Units is divided
into groups or units.

A. Description of unit by name.
B. Exploded view of units,

C. List of individuval service parts and
assemblies keyed to the exploded views
for easy identification.

D. Description of service parts, with
information as needed to cover serial
numbers (if any).

E. Quantityof each individual part, used
in the unit as illustrated,

Throughout this catalogue the term “Front®
indicates the radiator end and "Rear" indi-
cates the drawbar end of the Tractor. When-
ever the terms “Right"™ and “Left" are used
it should be understood to mean from a rear
position looking towards the radiator end.

{5) PART NUMBERS: In cases where the part
number suffix letters have been advanced
the new part will replace the old unless
otherwise indicated. When *R"™ suffix is used
R2 will work for R1, R12 will work for R11,
R21 will work for R11 and R92 will work for
R91.

{6) ASSEMBLIES AND ATTACHMENTS: Whenever
possible the component parts of assemblies
or attachments are shown in the *Exploded
Views* by the use of brackets or arrows.
Component parts or attachments are listed
by one of the following methods. For simple
assemblies or attachments the listing is
fully covered by description. A second
method used for assemblies or attachments
containing four or more parts is to show the
listing of the component parts immediately
following the assembly as comprising ....).
A third method used for assemblies and at-
tachments consisting of many parts is to
list the assembly or attachment number at
the beginning of the list, then, all the
component parts (including the attaching

parts) are listed in these unit lists., Any




I NTRODUCTION

exception to these methods will be explained
by notes.

In cases where the individual parts of
an assembly are not available for service,
those parts are indicated. In some inst-
ances, such individual parts are shown in
sinits list"” withanotation giving the part
number which is to be used when ordering.

{7y STANDARD PARTS: The “Attaching” items
such as standard bolts, screws, nuts, etc.
are indented and 1isted under the respective
individual parts with which they are used.

- continued

They should be ordered by *Part Number®,
description and size, as they are not com-
ponent parts of the pieces they attach.
Threads on the “Attaching” items are U.N.C.
unless otherwise stated.

{#) SERIAL NUMBERS: Engine serial numbers
are stamped on a pad on the right side of
the engine crankcase. The chassis (or
tractor) serial numbers are stamped on the
name plate on the right side of the clutch
housing.

INSTRUCTIONS FOR ORDERING PARTS

(a) All parts orders should be placed with the local IH dealer.

(b} When ordering parts, give the IH part number,
to facilitate identification of these parts,

any, should be furnished.

including suffix ur'prefix letters.

wgarinl Numbers™ assipgned to machines, if

(ec) Parts should be urdered on the standard parts order blank. The parts should be

Ll s s M
Pramprpre ..;.uu- gy A g R

cEVdbabn momerdan an avdawes at kb Aarere Aanat

(d) Claims for shortage or error in the handling of an order for parts must be made

upon receipt of poods.

It is the policy of International Harvester Company to improve its products whenever

it is possible and practical to do so.

We reserve the right to make changes or add improvements in the desigm or construe-
tion of parts at any time without incurring the obligation to install such changes on

tractors previously delivered,




DIESEL ENGINE 'gi

BD- 154

DI ESEL ENGINE

3-1/2" x 4, 4 CYLINDER

INDEX TO UNITS

Description Page Description Page
Camshaft...... e T AT R R 5 Housing, thermostat ......... e 27
Cover, crankcase front . & 7 Lubrication , system ....... e 20

YEIVE uisinieen feaw m 3
Manifelds. exhaust ....... P 4
Crankcasze ...... i g sriry 7 B T R e S G 9
Crankshaft ..... e e 10 Pan, oil, crankcase ........ L 7
Engine, service ... .uc0... i 9 Packages, engine gasket,....... 28
Valve grinding........ 28

Fan . .viuvne v snmmnnscsnns a6
PESEONE: wvumessmu e S 10

Fllter, fuel a58y........ i Rk 17
Lubricating ofl ..... iy 29 Pump, fuel feed ...... 18
Lubricating oil...... . 20
Flywieel .o .owwes R SR = 10 Water L...u. 26
Fuel, injection system ...... P 13 Reds, connecting iseesmeinay 10

Pump, fuel injection ...., 15
Sleeves, cylinder. ...ouoeeeeeeass 11

Head, cylinder ..... e e . 3
TR BEMGRY A  ooisemien o e vrmsi P 27
Valve, mechanism .c..o00404 T o ]




DIESEL ENGINE - m

SERVICE ENGINE

HcCORMICK]NTERNATlGNﬁLB-414TR&CTDR

standard production engine less the following parts

3049 380 RO1

BLADE,

BOLT., b
BOLT. b
CLIF, in
CLIP, fu
FILTER,

3-1/2" x 4" 4 Cylinder (BD-154) Diesel (D.P.A.)

fan, assy.

anjo, fuel filter
anjo, fuel feed pump
jection pipe

el pipe

fuel, cpte.

FLYWHEEL, w/Ring Gear

GASKET,

injection pump

GASKET, fuel feed pump

PAD, injection pipe clip

PIPE, fuel- filter to inj. pump cpte.

PIPE, fuel- filter air bleed to return pipe cpte.
PIPE, fuel- spill pipe, cpte.

PIPE, fuel- feed pump to filters

PIPE, fuel excess- inj. pump to filters, cpte.
PIPE, il‘IJBC‘IiCIn , cpte. MNos. 1, 2, 3 and 4
PUMP, fuel feed cpre.

PUMP, fuel injection. D.P.A.

SEAL, governor

?CREW,
W A SHER,
WA SHER,

connection

L “ - -

banjo bolt,fuel filter
banjo bolt, fuel feed pump




DIESEL ENGINE

" . U,
':I'_';' v
Part Mumber Raf. Description Serial Mumber Me.
Mo, Req'd.
CYLINDER HEAD AND MANIFOLDS

707 469 R1 1 | BREATHER, cylinder head, ( Illustrated) 1
T09 522 R91 1 BREATHER, cylinder head 1
703 894 R21 2 COVER, valve housing, cpte. 1
102 635 NUT, hex., 3/8" 2
703 836 R1 2 GASKET, wvalve cover 1
T04 164 R1 4 STUD, exhaust manifold 2
3045 354 R11 5 MANIFOLD, exhaust, cpte:. w/twe STUD 704 164 R1 1
704 165 R2 6 | GASKET, exhaust manifold 2
703 874 R1 7 STUD, exhaust manifold 4
20 229 D NUT, exhaust manifold stud 4




DIESEL ENGINE

Part Mumber Ref. Description Serial Number MNe.
Mo, Req'd.
CYLINDER HEAD AND MANIFOLDS-continued
703 875 Rl 8 STUD, rocker shaft end brachet 2
3044 493 R1 9 GUIDE, valve stem exhaust 4
3044 492 R1 10 GUIDE, valve stem intake 4
703 B76 R2 11 STUD, injection nozzle holder B
3045 854 Rl 12 GASKET, cylinder head 1
or T03 BB3 R6 12 GASKET, cylinder head 1
a049 382 R1 GROMMET, cylinder head X
103 868 13 PLUG, pipe, sa. hd., cast iron, 1/2" 1
or 219 199 13 PLUG, pipe, sq. hd., malleable iron, 1/2" 1
3044 489 R91 14 HEAD, cylinder, assy., cpte, with VALVES 1
(comprising
8 CUP 3044 176 R1 8 SPRING J044 239 R1
8 Cup 3044 491 R1 B SPRING 3044 240 R1
1 HEAD 3044 490 RA1 4 VALVE 3043 B26 Rl
16 LOCK T04 443 R1 4 VALVE 3040 361 R1)
3044 490 R91 14 HEAD, cylinder, assy., cpte. less VALVES X
(comprising
4 GUIDE 3044 492 R1 2 STUD 703 875 R1
4 GUIDE 3044 493 R1 & STUD 703 876 R2)
2 PLUG 172 558
4 STUD 703 874 R1
172 558 15 PLUG, expansion 2
T0E 331 R1 16 BOLT, cylinder head, short 15
M8 297 R 17 BOLT. cvlinder head. lone 1
63 116 D WASHER, cylinder head, bolt I
¥
T04 162 Rl 18 GASKET, intake manifold 2
3044 499 Rl 19 MANIFOLD, air intake 1
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 2
186 279 BOLT, hex. hd., 3/8" x 3-1/8" 2
103 321 WASHER, lock, 3/8" 4
CUP, retainer valve spring - upper ) see camshaft and B
CUP, retainer valve spring - lower ) valve mechanism 8
LOCK, valve spring 16
SPRING, valve inner ) g
SPRING, valve outer ) 8
VALVE, exhaust } See camshaft and valve mechanism 4
VALVE, intake ) 4

4 X Asre'd




DIESEL ENGINE

._.R\ : 9%, 249
: N
. e
b N ﬁ S
RN o G==
ol
l”g_. 5
Be
“?" l—- -5 & f ¥ X
l it Iy oo
v J9
4
1572 )
Part Number Ref. | Description Serial Number Mo.
No. | Req'd.
CAMSHAFT AND VALVE MECHANISM B .
‘?_03_ g12 R1 1 ; GEAR, camshaft (66 teeth ) 1
26 058 D 2 SCREW, camshaft thrust plate 2
115 549 WASHER, lock, type A, internal tooth, 3/8" 2
43 249 D 3 ! PLATE, thrust, camshaft 1
218 217 4 t KEY, camshaft gear 1
T09 450 R1 5 CAMSHAFT 1
To4 782 R1 [ TAPPET, valve 8
704 783 R2 7 ROD, push, valve 8
43 315 D 8 RING, snap, valve lever shaft 2
43 374 D 2 WASHER, spring, valve lever shaft 2
172 528 10 PLUG, end, valve lever shaft 2




DIESEL ENGINE

Fart Number Ref. | Description Serial Number Me.
= | reg'
CAMSHAFT AND VALVE MECHANISM - continued
TO6 131 R11 11 LEVER, valve, cpte. with eight BUSHINGS 24 564 DA 8
709 338 R1 11 LEVER, valve (spheriodal graphite iron) g
16 067 DA 12 ‘ SCREW, adjusting valve lever 8
133 093 R1 ll 13 | NUT, screw, adjusting,valve lever 8
703 886 R2 | 14 'l BRACKET, valve lever shaft - front 1
102 635 NUT, hex., 3/g" 1
442 934 PIMN, groove, 3/16" x 1-1/4" 1
T03 884 R21 15 SHAFT, valve lever, cpte, w/PLUG 172 528 2
45 M9 D 16 SPRING, valve lever 2
T03 893 R2 117 SPACER, valve lever 2
703 885 R1 18 BRACKET, valve lever shaft - centre 1
703 88T R2 19 BRACKET, valve lever shaft - rear 1
102 835 | NUT, hex., 3/8" 1
442 934 PIN, groove, 3/16" x 1-1/4" 1
704 443 R1 20 | LOCK, valve spring 16
3044 176 R1 21 CUP, retainer, valve spring - upper 8
3044 239 R1 22 SPRING, valve - inner 8
3044 240 R1 23 | SPRING, valve - outer 8
3044 491 R1 24 CUP, retainer, valve spring - lower B
3040 361 R1 25 VALVE, intake 4
3043 826 R1 26 VALVE, exhaust 4
24 564 DA BUSHING, valve lever 8




DIESEL ENGINE

F..]

Part Mumber Foaf. Description Serial Mumber Ma.
Ne. I Req'd.
CRANKCASE, FRONT COVER AND OIL PAN L
|

a7 323 D 1 ELBOW, breather pipe ( injection pump gear cover eod ) 1

709 904 R2 2 COVER, injection pump gear 1
179 816 BOLT, hex. hd.,.5/16" x 3/4" 2
179 828 BOLT, hex. hd., 5/16" x 2-1/2" 5
102 634 NUT, hex,, 5/16" 2
103 320 WASHER, lock, 5/16" )
703 849 R1 3 GASKET, injection pump gear cover 1

20 280 D 4 OIL SEAL, crankshaft,front 1

or 703 844 R91 4 OIL SEAL, crankshaft, front 1
o T09 772 R91 4 OIL SEAL, crankshaft, front 1
T08 28B4 RZ1 § COVER, crankcase, front, cpte, w/CIL SEAL 20 290 D 1

or 3042 069 R11 5 COVER, crankcase, front, cpte. w/OIL SEAL 20 290 D 1
179 818 BOLT, hex. hd., 5/16" x 1" 5
179 B25 BOLT, hex. hd., 5/16" x 1-7/8" 3

103 320 WASHER, lock, 5/16" 8

181 434 6 | BOLT, hex. hd., 1/2" UNF x 1-71/8" 1
703 853 R11 7 SHAFT, idler gear, w/PIN 932 039 R1 1
932 039 R1 PIN, roll, ( 3 mm x 16 mm ) 1

T



DIESEL ENGINE

,[ Serial Mumber

Part Mumber : Ref. | Description Mo.
| Me. | | Req'd.
CRANKCASE, FRONT COVER AND OIL PAN - continued
703 852 R1 8 GEAR, idler 1
TOE 285 R1 a GASKET, crankcase, front cover 1
709 901 R11 10 PLATE, crankcase, front, cpte, 1
179 816 BOLT, hex, hd., 5/16" x 3/4" 1
3047 230 R1 SCREW, mach. crankcase, front plate 2
703 636 R1 WASHER, tab, front plate bolt 1
709 903 R1 11 | GASKET, crankcase, front plate 1
|
141 244 12 | PIN, dowel 2
751 610 R1 13 INSERT, lock, idler gear, bolt screw, 1/2" UNF x 1/2" 1
TO00 153 R11 14 NUT, connector, crankcase breather pipe, cpte. 1
or 37 165 D 14 NUT, connector, crankcase breather pipe, cpte, 1
3043 654 RO1 15 PIPE, crankcase breather, cpte, ;|
708 297 R1 16 WASHER, breather pipe banjo bolt 2
|

708 296 R1 17 | BOLT, banjo, breather pipe 1
T03 851 R1 18 GASKET, hydraulic pump opening cover 1
703 850 R1 19 COVER, hydraulic pump opening 1
272 391 BOLT,hex. hd., 5/16" x 2-1/8" 1
179 825 BOLT, hex. hd., /16" x 1-7/8" a
102 634 NUT, hex., 5/16" 4
103 320 WASHER, lock, 5/16" 4
Q 3917 WASHER, flat, 3/4" 0.D, x 11/32" LD, x 16 ga. 1
103 884 20 PLUG, pipe, slotted headless, 1/4" 2
703 827 Rl 21 BusH, camshaft, front 1
703 B28 R1 21 BUSH, camshaft, centre 1
AT P e 38 ] hllr-'r1' . kl " ; ) 2
103 883 22 | PLUG, pipe, slotted headless 1/8" a
703 832 R1 23 STUD, water pumnp 4
106 794 24 TAP, water drain 1
or 707 888 R91 24 | TAP, water drain 1
042 467 R1 25 GASKET, hourmeter drive opening cover 1
3042 468 R1 26 | COVER, hourmeter drive opening 1
178 791 BOLT, hex. hd., 1/4" x 1/2" g
103 319 WASHER, lock, 1/4" 2
751 826 Rl 27 | TUBE, dipstick 1
751 834 R1 28 | INSERT, Heli-coil, thread,7/16" x 14 16
172 ST8 29 | PLUG, expansion, (type 1. 1-3/4" dia ) 1

8



DIESEL ENGINE

Me.

Part Mumber Raf. Description Serial Number
Mo. Req'd.
CRANKCASE, FRONT COVER AND OIL PAN - continued
T08 903 R:N a0 OIL SEAL, crankshaft,rear 1
708 904 R1 31 RETAINER, crankshaft, rear oil seal 1
or 708 905 Rl a1 RETAINER, crankshaft,rear oil seal 1
706 732 R1 BOLT, crankshaft, rear oil seal retainer 7
103 320 WASHER, lock, 5/16" 7
708 907 R1 3z GASKET, crankshaft rear oil seal retainer 1
141 223 33 PIN, dowel, crankshaft, rear oil seal retainer 2
141 287 34 PIN, dowel 2
T03 877 R1 as STUD, starter motor 1
3040 912 R21 a6 CRANKCASE, cpte. 1
(comprising: -
10 BOLT 3045 144 R1 2 PIN 141 287
1 BUSH T03 B27 R1 1 PLUG 172 578
1 BUSH T03 828 R1 2 PLUG 103 B84
1 BUSH T03 829 R1 4 PLUG 103 883
x CAP T06 491 R1 4 STUD T03 B3Z2 R1
x CAP 3043 026 R1 1 STUD T03 877 R1
16 INSERT 731 834 R1 1 TAP 106 T94
1 IWSERT 751 610 R1 1 TUBE TH61 826 R1
2 PIN 141 223 1 WASHER 709 547 R1)
2 PIN 141 244
3043 026 R1 a7 CAP, crankshaft, bearing - rear X
ToO6 491 R1 as CAP, crankshaft, bearing X
711 055 R1 ag WASHER, crankshaft, bearing cap*bolt 10
TO3 840 R1 40 GASKET, crankcase, pan 1
3045 144 R1 41 BOLT, crankshaft, bearing cap 10
T04 T12 R21 42 PAN, oil, crankcase, cpte. 1
179 817 BOLT, hex. hd., 5/16" x 7/8" 14
103 320 WASHER, lock, 5/16" 14
3405 H 43 GASKET, crankcase, pan, drain plug 1
or 3043 644 R1 43 GASKET, crankcase, pan, drain plug 1
359 875 R1 44 PLUG, drain, crankcase pan 1

] X As req'd




DIESEL ENGINE

Part Mumber Ref, Description Serial Number Me.
No. Req'd.
CRANKSHAFT, FLYWHEEL, CONNECTING RODS AND PISTON UNIT
711 069 R1 1 NUT, starting crank 1
138 516 2 WASHER, lock, external tooth, type A. 17 1
708 286 R1 3 PULLEY, fan drive 1
3 500 Rl “x FLEWANALY g b dlBA DM f L RRcackes z
218 211 5 KEY, crankshaft pinion 2
751 303 R22 i CRAMKSHAFT, cpte. w/two PIN 24 550 D and BEARING 708 909 R93 1
708 912 R91 T BEARING, crankshaft main (std) x
(comprising: -
4 BEARING T10 318 R11 1 BEARING 708 910 R91)
708 913 R91 7 | BEARING, crankshaft main, (.080 undersize) " X
(comprising: -
4 BEARING 710 740 R11 1 BEARING 708 911 R91)
T08 914 RI1 T BEARING, crankshaft main, ( .015 undersize) X
(comprising: -
4 BEARING 713 657 R11 1 BEARING 708 915 R91)

b d

10

X As req'd



DIESEL ENGINE

Part Mumber Ref. Description Serial Mumber Mo,
Mo. . Req'd.
CRANKSHAFT, FLYWHEEL, CONNECTING RODS AND PISTON UNIT -continued
710 318 Rl1l & | BEARING, crankshaft main front and centre (std) cpte. 4
T10 740 R11 8 | BEARING, crankshaft main front and centre (.30) cpte. 4
T13 657 R11 8 | BEARING, crankshaft main front and centre (. 015) cpte, 4
(comprising one upper and one lower half)
T08 910 RO1 9 | BEARING, crankshaft main, rear (std) cpte. 1
T08 911 R91 9 | BEARING, crankshaft main, rear (. 30) cpre. 1
T08 915 RO1 9 | BEARING, crankshaft main, rear(.015) cpte. 1
(comprising two halves)
TOE 909 FI3 10 | BEARING, clutch pilot (Fischer) 1
T51 846 RI3 10 | BEARING, clutch pilot (R&M) 1
T51 847 RI3 10 | BEARING, clurch pilot (SKEFCO) 1
751 848 R93 10 | BEARING, clutch pilot (HOFFMAN) 1
24 550 D 11 | PIN, dowel, flywheel 2
704 436 R1 12 | GEAR, flywheel ring 1
3043 823 R11 13 | FLY WHEEL, with RING GEAR 704 436 Rl and two PINS 141 215 1
709 He R1 14 | LOCK, flywheel bolt 2
709 517 R1 15 | BOLT, flywheel 4
3044 478 RI1 16 | SLEEVE, cylinder and pistons, cpte. (set of 4) with 4 PISTONS and
SLEEVES 3044 479 R91 1
3044 479 R91 16 | PISTON, with sleeve, cpte. with  PISTON 3044 480 R91, SLEEVE
3044 481 RZ and RING 704 100 R1 4
704 100 R1 17 | RING, packing, cylinder sleeve 4
3044 481 R2 18 | SLEEVE, cylinder 4
3044 480 R91 19 [PISTON, pin and rings, assy. (comprising . 4
1 PIN 3044 476 R1 1 RING 3044 484 R91
1 PISTON 3044 486 Rl 1 RING 3044 485 R1
1 RING 3044 482 Rl 1 RETAINER 704 095 R1)
2 RING 3044 483 Rl
3044 476 R1 20 | PIN, piston 4
3044 477 R1 20 | PIN, piston (.005 oversize) X
3044 486 R1 - 21 | PISTON 4
704 095 R1 22 | RET AINER, piston pin 8
3044 487 RIL 23 | SET, piston rings , {comprising X
4 RING 3044 482 Rl 4 RING 3044 484 RI1
8 RING 3044 483 R1 4 RING 3044 485 R1)
3044 482 Rl 24 | RING, piston , compression - top 4
3044 483 Rl 25 | RING, piston, compression 8
11 X As req'd




DIESEL ENGINE

Part Number Raf, Description Serial Mumber Me.
Me. | Req'd.
CRANKSHAFT, FLYWHEEL, CONMNECTING RODS and PISTON UNIT - continued
3044 484 R91 26 | RING, piston, oil control - upper 4
3044 485 R1 27 RING, piston, oil control - lower 4
T11 045 R1 28 BUSHING, piston pin 4
or 3043 611 Rl | 28 BUSHING, piston pin 4
704 089 RI1 29 ROD, connecting, cpte, (set of 4 ) 1
(comprising -
4 ROD T04 (BB RI1)
704 088 RI1 29 ROD, connecting 4
(comprising: -
2 BOLT 3043 216 R1 1 BUSHING 1711 045 R1)
710 327 R11 30 | BEARING, connecting rod, cpte. (std.) (two halves) 4
710 737 R11 30 | BEARING, connecting rod, cpte. (.030 undersize) (two halves) x
T13 660 R11 30 | BEARING, connecting rod, cpte. (.015 undemsize) (two halves) X
3043 216 R1 31 | BOLT, connecting rod 8
Ti0 768 RO1 BEARING, connecting rod, cpte. standard size, comprising
four BEARING 710 327 R11 X
710 769 RE1 BEARING, connecting rod, cpte. (.030 undemsize) comprising
fourBEARING 710 737 R11 X
T15 146 R91 BEARING, connecting rod, cpte. (.015 undemsize), comprising
four BEARING 713 660 R11 X
141 215 PIN, used with flywheel 2

12 X As reqrq




DIESEL ENGINE

14+
|
—
I
-2
| 2“-:: -—a
| —
12~ 8
lee_ 9
= | P
—
PO
- —g
wn———0
Part Mumber Ref, Description Serial Mumber Mo.
Mo, Req'd.
INJECTION SYSTEM
1
3043 649 R92 | 1 | FUEL PIPE, feed pump to filter, cpte. , 1
3043 653 R91 2 PIPE, fuel , spill 1
3043 651 R91 3 PIPE, fuel, excess fuel, injection pump to filter 1
3043 650 R92 4 PIPE, fuel, cpte., fuel'filter to injection pump 1
708 290 R11 5 GEAR, injection pump, cpte. w/PIN 708 291 R1 1
425 463 SCREW, hex, hd,, mach, 5/16" UNF x 3/4" with washer lock ,
external tooth 3
T08 291 R1 G PIM, dowel 1
T08 289 R1 T GASKET, injection pump 1 |
|
841 432 R1 g CLIP, injection pump 4
T03 T00 R1 , MNUT, lock, Nyloe, 12 ANC, type P> 2
100 780 SCREW, mach. Mo. 12-24 x 7/8" 2
841 433 R1 9 | PAD, injection pipe, clip 2 |

13




DIESEL ENGINE

Part Number Ref. Description Serial Number
Mo.
INJECTION SYSTEM - continued
T08 307 R21 10 PIPE, injection, No.1. cpte,
T08 308 R21 11 FIPE, injection, No. 2. cpre,
708 309 RZ1 12 PIPE, injection, No, 3. cpte.
TO8 310 R21 13 PIPE, injection, No. 4. cpte.
3040 BT0 RI1 14 NOZZLE, and nozzle holder, cpte.
{comprising: -
1 BODY T06 275 R91 1 NOZZLE 3040 871 R31
1 BOLT TOE 289 R1 1 SPINDLE 706 282 R91
1 CAP T06 290 R1 1 SPRING TOE 293 R1
1 NUT T06 292 R1 2 WASHER 706 287 R1
1 NUT T06 288 R1 2 WASHER 703 519 R1
1 NUT T06 283 R1 1 WASHER 706 291 R1)
103 026 NUT, hex. hd., 3/8" UNF
T06 077 R1 W ASHER
T06 289 R1 15 BOLT, banjo
703 519 R1 16 WASHER
~T06 288 R1 17 NUT, cap, nozzle holder
T06 287 R1 18 WASHER
T06 292 R1 19 NUT, lock
06 290 R1 20 | CAP, spring
T06 293 R1 21 SPRING
T06 282 RI1 22 | SPINDLE, assy.
706 275 R91 23 BODY, nozzle holder, assy.
3040 871 RN 24 NOZZLE, cpte.
T06 283 Rl 25 NUT, nozzle cap
706 291 R2 26 WASHER
T08 314 R1 27 HOLDER, pre-combustion chamber
710 382 R3 28 | GASKET, pre-combustion chamber - upper
3045 523 R1 29 CHAMBER, pre-combustion
710 383 R1 a0 GASKET, pre-combustion chamber - lower
3043 646 R91 a1 VALVE, check, ball, assy.
3043 647 R1 SCREW, connection
701 735 R1 WASHER,
3043 652 R91 az PIPE, duel, filter air bleed to return pipe

14




DIESEL ENGINE

Part Mumber Ref. Description Serial Mumber Mo,
Me. Req'd.
INJECTION SYSTEM - continued
708 296 Rl 33 BOLT, banjo, fuel filter 3
T08 297 R1 34 WASHER, banjo bolt, fuel filter [
3043 655 R1 F CLIP, fuel pipe 1
179 793 | BOLT, hex. hd., 1/4" x 5/8™ 1
109 084 NUT, hex., 1/4" 1
103 319 WASHER, lock, 1/4" 1
T08 296 R1 35 BOLT; banjo, fuel feed pump 2
708 297 R1 a6 WASHER, banjo bolt, fuel feed pump 4
707 321 R91 SEAL, governor 2
3049 111 R1 WASHER, (used with ball check valve ) .
# .-" / T v -
Moenf - 25524
P
o
| |
Part Number . Ref. | Dt!{riptinl‘l | Serial Mumber ‘ Mea.
Ma. | | | Req'd. |
D.P. A, FUEL INJECTION PUMP
3044 494 RI2 PUMP, D.P,A,, fuel injection, cpie, I| 1
comprising: -
3043 082 R1 1 SCREW, end plate 4
3043 091 R1 2 BANJO, short screwed 1
3043 092 R1 2 BANIO, long screwed 2
3043 093 R1 3 WASHER, connection ] |




DIESEL ENGINE

Part Mumber | Raf. Description Serial Number Mo,
Mao. | Req'd.
D,.P, A, FUEL INJECTION PUMP - continued
3043 090 R1 4 STUD, fuel connection 3
an43 108 R1 ] SCREW, vent a
043 112 R1 & SCREW, vented head 1
3043 089 R1 WASHER, head screw 1
3043 109 R1 7 PLATE, cover 1
3043 111 R1 8 SCREW, cover plate o
705 380 R1 WASHER, shakeproof 2
3043 110 R1 9 GASKET, cover plate 1
|
3043 093 R1 10 1' WASHER, drain, connection 1
3043 107 R1 1 | CONNECTION, pipe, drain 1
3043 103 R1 12 LEVER, shut-off 1
705 380 R1 13 WASHER, shakeproof, shut-off and throttle shaft 2
3043 105 R1 13 WASHER, shut-off shaft and throttle shaft 2
3043 096 R1 14 NUT, shut-off.shaft and throttle shaft a
3043 101 R1 156 NUT, cover stud 2
3043 102 R1 WASHER, cover stud 2
3043 097 R1 16 SCREW, adjusting 2
3043 104 R1 17 ARM, throttle control 1
3043 095 Rl 18 ADAPTOR, sleeve 1
3043 096 R1 19 NUT, locking, adjusting screw 2
3043 098 RI1 20 SLEEVE. locking 1
3043 113 R1 21 SCREW, vent body 1
3043 100 R1 | WASHER 1
3043 084 R1 | FILTER 1
=n

3043 083 R1 22 CONMNECTION, pipe inlet 1
3043 085 R1 23 WASHER, fuel inlet 1
3043 086 R1 24 BLADE, transfer pump 1
3043 087 R1 SEAL, transfer pump 1
3043 094 R1 25 CONMECTION, radial 1

3043 088 R91 SCREW, vent head, assy., w/SCREW 3043 108 Rl and
SOREW 3043 112 R1 1

3043 099 RN SCREW, vent cover, assy., w/SCREW 3043 108 R1 and
SCREW 3043 113 R1 1
102 634 NUT, hex,, 5/16" 3
103 340 , WASHER, plain, 11/32" I.D. x 11/16" O,D. x 16 ga. 3

16




DIESEL ENGINE

Part Mumber Raf. Description Serial Mumber Ma.
Mo. Req'd.
FUEL, FILTER ASSEMBLY .
3043 845 RB1 1 FILTER, fuel, cpte. 1
comprlsing: -
3044 503 R1 2 BOLT, centre 1
3044 504 R1 3 WASHER, centre bolt 1
3044 502 R1 4 HEAD, filter 1
E044 505 R1 5 RING, element seal 1
3044 507 R1 -] RING, =ealing, head and base 2
3044 508 R1 7 ELEMENT 1
3048 798 RO1 8 BASE and Stud, rilter, assy. 1
179 839 BOLT, hex. hd., 3/8% x 1v 2
103 321 WASHER, lock, 3/a= 2

17



DIESEL ENGINE

ZI/ 2% I\B

Part Mumber Ref. Diescription Serial Mumber Ma.
Ma. Req'd.
FUEL FEED PUMP

?1]8 294 .RBI-" [ ] PUMP..fu«B] ;E._ed | - | N
comprising: - 1
3044 518 R1 1 GASKET 1
3044 513 R1 2 SCREEN 1
3044 511 R1 4 GASKET, filter cover screw 1
3044 512 R1 ] COVER, filter 1
3044 514 R1 ] COVER 1
702 959 R1 1 VALVE, assy. 2
702 961 R1 g SCREW 2
702 960 R1 2 RETAIMER, valve 1
T08 953 R1 10 DIAPHRAGM 1
132 117-5 11 SCREW, slotted hd., cover, (No. 10. UNF x 1/2" fillister) ]
702 964 R1 12 WASHER, spring 5
T08 954 R1 13 i SPRING, diaphragm 1

18




DIESEL ENGINE

Part Mumber Ref. Description :f Serial Number Me. |
No. | i Req'd. |
FUEL FEED PUMP - continued

T08 958 R1 14 WASHER, oil seal 1
T08 959 R1 15 WASHER, 1
TOE 956 R1 16 SPRING, rocker arm 1
708 963 R1 17 LINKE 1
708 957 R1 18 WASHER, pin, rocker arm 2
3044 515 R1 19 PIM, rocker arm 1
3044 519 RI1 20 BODY and HAND PRIMER , assy. 1
3044 517 R1 21 ARM, rocker 1
3044 516 R1 RETAINER, rocker arm pin 2
3044 458 R1 SET, primer parts X
3044 520 R1 SPRING, priming lever ik
3046 381 R91 KIT, repair, less rocker arm x
3046 382 RO KIT, repair, diaphragm first aid X
138 221 BOLT, socket hd., 5/16" x 3/4" 2
3043 370 R1 GASKET, fuel feed pump 1

19

X As reqrg



DIESEL ENGINE

1 —
Part Mumber Ref. Description Serial Mumber Me.
MNo. Req'd.
LUBRICATION SYSTEM

3043 131 R91 1 PUMP, oil assy. 1
(comprising: -
1 BALL 751 830 R1 x GASKET 711 558 R1
1 BODY 3043 132 R91 2 NUT 102 634
1 BOLT 179 826 1 PIN 108 635
1 BOLT 179 829 1 SCREEN 56 108 D
2 BOLT 179 828 1 SPRING 751 829 R1
1 COVER 751 828 R1 6 WASHER 115 548 )

179 840 BOLT, hex. hd., 3/8" x 1-1/8" 1
115 549 WASHER, lock, internal tooth, 3/8" 1

3043 132 R91 2 BODY, oil pump assy, 1
(comprising: -
1 BODY 751 831 R91 1 PINION T04 107 R1
1 COUPLING 3042 479 R1 2 PIN 932 204 R1
1 GEAR 751 656 R1 1 RETAINER 27 999 -H
1 GEAR 751 657 R1 -x SHAFT 3042 478 R1)
2 KEY 103 205

20




DIESEL ENGINE

|

Part Mumber Ref. Description Serial Mumber | Mo.
| Mo. | S Req'd. |
LUBRICATION SYSTEM - continued
- ; ], ;
932 204 R1 3 PIN, roll, ( 3mm dia. x 20 mm long ) 2
To4 107 R1 4 PINION, oil pump drive 1
3042 478 R1 5 SHAFT, oil pump drive X
751 831 R91 6 | BODY, oil pump , cpte. 1
(comprising: -
1 BODY = 2 PIN 932 205 R1
1 CASE = 1 PLUG 103 883
1 GASKET T06 628 R1 1 SHAFT o )
¥ 1| BODY, oil pump 1
103 883 8 | PLUG, pipe, 1/8" 1
751 656 R1 9 GEAR, oil pump body 1
27 999 H 10 RETAINER, oil pump body gear 1
|
751 657 R1 11 GEAR, oil pump body i
" 12 SHAFT, oil pump idler 1
706 628 R1 13 GASKET, oil pump body 1
. 14 CASE, oil pump gear 1
711 558 R1 15 GASKET, oil pump gear X
932 205 RI |16 | PIN, roll, ( 10 mm dia. x 40 mm long ) 2
751 830 R1 1T | BALL, oil pressure regulating valve 1
751 829 R1 18 | SPRING, oil pressure regulating valve P
751 B28 R1 13 COVER, oil pump 1
179 826 BOLT, hex. hd., 5/16" x 2" 1
179 828 BOLT, hex. hd., 5/16" x 2-1/2" 9
179 829 | BOLT, hex. hd., 5/16" x 2- 3/4" 1
102 634 | NUT, hex., 5/16" 2
115 548 WASHER, lock, type A internal tooth, 5/16" 8
86 108 D 20 | SCREEN, oil pump 1
108 635 | PIN, cotter, 1/8" x 1-1/8" | 1
706 977 R91 21 | GAUGE, oil level, cpte, 1
042 479 R1 ; 22 COUPLING, hourmeter drive 1
| .
T06 592 Rl | | GASKET, lubricating oil filter base 1
103 905 || KEY, Woodruff, (used on oil pump body assy. ) 9
| | *. Mote: Not supplied seperately, |
21 X As req'd



DIESEL ENGINE

_.b_\l )
5 | -34 |
14 1]
L 1
] 3
1 b} |
n | 9 |
| .
o | pl
i 17 |
b | :
9 2%
8 : -zsi
7 M
8 —=75 !
! -7
'1,, ) ) -zl :
4 f
3 e |
pag.3 ;f ..—-'|q|
— -3 o —t |
ol
|
Part Mumber Raf. | Description | Serial Humber Me.
No. | ! Req'd.
LUBRICATING OIL FILTER
3042 420 R91 1 | FILTER, oil assy, Telcalemit, optional w/705 612 R91 and
T08 548 RI1 1
i (comprising: -
| 1 BALL 3043 285 R1 1 PLUG 3043 287 A1
I 1 BOLT 3043 290 R1 1 RING 3042 423 R1
1 CIRCLIP 3042 430 R1 1 SPRING 3043 291 R1
1 CONTAINER 3043 289 R1 1 SPRING 3043 286 R1
1 HEAD 3043 284 R1 1 WASHER 3043 288 R1
1 PACKAGE 3043 283 R92 1 WASHER 3042 425 R1
1 PACKAGE 705 747 R91 1 WASHER 3043 292 R1
9 PLATE 3043 315 R1 1 WASHER 3042 428 R1)
1 PLATE 3043 293 RI1
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 2
103 321 WASHER, lock, 3/8" 2
3043 290 R1 2 BOLT, centre 1
3042 425 R1 3 WASHER, centre bolt sealing 1
3043 289 R1 4 | CONTAIMER 1
3043 291 R1 G SPRING, pressure plate 1
3043 292 R1 i 6 WASHER, pressure plate spring 1

22




DIESEL ENGINE

Part Number Ref. : Description | Serial Number Ma.
Ne. | | | Req'd. |
LUBRICATING OIL FILTER - continued
S - T f
3042 428 R1 7 WASHER, felt 1
3043 293 R91 8 PLATE, pressure, assy. 1
3042 430 R1 9 CIRCLIP, centre bolt 1
3043 283 R91 10 | PACKAGE, element, service [ with PLATE 3043 315 R1,
RING 3042 423 Rl and RING 707 859 Rl optional with 1
3042 419 R92 and 705 747 ROL
3043 315 R1 FLATE, adaptor 2
2042 423 R1 11 RING, sealing 1
3043 284 R1 12 | HEAD, filter 1
3043 285 R1 13 BALL, relief valve 1
3043 286 R1 14 SPRING, relief valve 1
3043 288 R1 15 WASHER, plug 1
3043 287 R1 16 PLUG, relief valve 1
708 548 RI1 17 FILTER, oil assy. PUROLATOR, optional w/705 612 R91 and
3042 420 RO1
(comprising: -
1 BALL 707 870 R1 1 PACKAGE 3043 283 R9Z |
1 BOLT 707 872 R1 1 PACKAGE 705 747 R91 |
1 CIRCLIP 707 869 R1 1 PACKAGE 3042 419 R92
1 CIRCLIP 707 874 R1 1 SEAL 707 867 Rl
1 COLLAR 707 862 R1 1 SEAL 707 859 Rl
1 GASKET 707 861 R1 1 SEAT 707 864 RI
1 GUIDE 707 868 R1 1 SPRING 707 865 Rl
1 GUIDE 707 871 R1 1 SPRING 707 B60 Rl
1 HEAD 707 BT3 Rl 1 SUMP 707 866 RO1
1 "O"RING 1707 863 R1 1 WASHER 708 967 R1)
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 2
103 321 WASHER lock, 3/8" 2
707 872 R1 18 | BOLT centre 1
707 862 R1 19 | COLLAR, centre bolr 1
707 863 R1 20 | "O" RING 1
707 866 R91 21 | SUMP. assy. 1
707 860 R1 22 | SPRING 1
708 967 RL 23 | WASHER 1
707 867 R1 24 | SEAL, centre spindle ik
707 871 Rl 25 | GUIDE, element - bottom 1

23



DIESEL ENGINE

Part Number Ref. Description Serial Number Mo.
Mo. Req'd.
LUBRICATING OIL FILTER-continued
707 B69 R1 26 CIRCLIP 1
3042 419 R92 27 | PACKAGE, element service, optional w/705 747 R91 and
3043 283 RI1 1
707 859 R1 28 | SEAL, head 1
707 864 Rl 28 | SEAT, for relief valve 1
T07 870 R1 30 | BALL, relief valve 1
707 865 Rl 31 | SPRING, relief valve 3
707 874 R1 32 | CIRCLIP 1
707 868 R1 33 | GUIDE, element 1
707 861 Rl 34 | GASKET 1
707 873 R1 35 | HEAD, filter 1
705 612 R91 36 | FILTER, oil, assy. A.C. Delco, optional w/708 548 R91 and
3042 420 RI1 1
(comprising
1 BOLT 705 732 R1 1 PACKAGE 3043 283 R92
1 COVER T053 738 R91 1 RET AINER 705 734 R1
1 PACKAGE 705 747 R91 1 SHELL T05 T3l R91)
1 PACKAGE 3042 419 R92
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 2
103 321 WASHER, lock, 3/8" 2
705 731 R91 37 | SHELL, assy. 1
(comprising
1 BOLT 705 732 R1 1 SHELL T05 736 R1
1 RETAINER T05 734 Rl 1 SPRING T05 737 R1
PR IV poed L 1 WASHER o TES KL )
705 732 Rl 38 | BOLT, centre 1
T05 733 R1 39 | WASHER, bolt 1
T05 736 Rl 40 SHELL 1
705 737 R1 41 | SPRING, element retainer 1
705 T34 R1 42 | RETAINER, lower seal 1
705 735 Rl 43 | SEAL, element 2
705 747 R91 44 | PACKAGE, element service, optional w/3042 419 R92 and

3043 283 R92




DIESEL ENGINE

Part Mumber Ref. Description Serial Number Meo.
Mo. Req'd.
LUBRICATING OIL FILTER - continued
705 738 RI1 45 COVER, assy. 1
{comprising: -
1 BALL 705 T43 R1 1 INSERT T05 T45 R1
1 COVER T05 742 R1 1 PLUG T05 739 R1
1 GASEKET T05 744 R1 1 SEAL 705 T35 R1
1 GASKET 705 740 R1 1 SPRING 705 741 R1)
705 T44 R1 46 GASKET, cover 1
705 742 R1 47 COVER 1
T05 745 R1 INSERT , gasket cover 1
705 743 R1 48 BALL, valve , engine relief 1
705 741 R1 49 | SPRING, valve, engine relief 1
T05 940 R1 50 | GASKET, valve plug 1
705 739 R1 51| PLUG, valve 1
T05 740 R1 GASKET, lubricating oil filter base 1

25




DIESEL ENGINE

“ Yy
. i .H::l
9
Part Number Raf. Description Serial Number Mo.
Mo. Req'd.
FAN, THERMOSTAT AND WATER PUMP

706 749 R91 1 | FAN, blade, assy. 1
179 816 BOLT, hex. hd., 5/16" x 3/4" 4
103 320 WASHER, lock, 5/16" 4
709 502 R1 2 BELT, fan 1
T03 B20 RI2 3 PUMP, water, cpte. 1

(comprising: -

1 BEARING T04 217 R91 1 HUB To4 222 R1

1 BODY T04 216 R2 1 IMPELLOR 709 909 R1

1. BOLT T04 218 R1 1 SEAL 703 822 R91

1 FLANGE 703 825 R11 1 WASHER 103 319)

1 FLINGER To4 219 R2
102 635 NUT, hex., 3/8" 4
103 321 WASHER, lock, 3/8" 4
703 B16 R1 4 GASKET, water pump 1

26




DIESEL ENGINE

Serial Mumber J Mo.

Part Mumber Ref. Description |
Me. | Req'd.
FAN, THERMOSTAT AND WATER PUMP - continued

703 825 R11 5 FLANGE, water pump pulley, cpte, with SCREW 102 831 and
NUT 114 502 1
102 831 SCREW, set, headless dog point, 5/16" x 7/8" 1
114 502 NUT, lock, hex., 5/16" 1
T04 222 R1 & HUB, water pump pulley 1
704 217 RI1 7 BEARING, water pump spindle 1
704 216 R2 8 BODY, water pump 1
704 218 R1 BOLT, retaining, water pump bearing 1
103 319 WASHER, lock, 1/4" 1
T04 219 R2 a FLINGER, water pump spindle leak water 1
703 822 RO1 10 SEAL, water pump 1
709 908 Rl 11 IMPELLOR, water pump 1
703 814 R1 12 HOUSING, thermostat 1
179 818 BOLT, hex. hd., 5/16" x 1" 2
179 828 BOLT, hex. hd., 5/16" x 2-1/2" 1
103 320 WASHER, lock, 5/16" 3
703 815 R1 13 GASKET, thermostat housing 1
3042 303 R91 14 | THERMOSTAT (170% - 199°F) 1
3040 778 R1 15 RING, retainer, thermostat 1

27



DIESEL ENGINE

Part Mumber Raf. Description Serial Mumber Mea.
No. Req'd.
PACKAGES
T06 105 R23 PACKAGE, valve grinding x
comprising: -

3045 854 R1 GASKET, cylinder head 1
704 165 R2 GASKET, exhaust manifold 2
T04 162 R1 GASKET, intake manifold 2
703 836 R1 GASKET, valve housing 1
703 815 R1 GASKET, thermostat housing 1
T10 382 R3 GASKET, pre-combustion chamber - upper 4
710 383 R1 GASKET, pre-combustion chamber - lower 4

3041 249 R9Z PACKAGE, gasket X

comprising: -
710 382 R3 GASKET, pre-combustion chamber- upper 4
710 383 R1 GASKET, pre-combustion chamber - lower 4
703 816 R1 GASKET, water pump 1
T03 815 R1 GASKET, thermostat housing 1
T08 907 R1 GASKET, crankshaflt rear oil seal retainer 1
703 840 R1 GASKET, crankcase, pan 1
709 903 R1 GASKET, crankcase front plate 1
T08 285 R1 GASKET crankcase front cover 1
703 849 R1 GASKET, injection pump gear cover 1
T03 851 R1 GASKET, hydraulic pump opening cover 1

3045 854 R1 GASKET, cylinder head 1
T03 896 R1 GASKET, valve cover 1
708 289 R1 GASKET, injection pump 1
706 592 R1 GASKET, lubricating oil filter base 1
704 162 R1 GASKET, intake, manifold 2
T04 165 R2 GASKET, exhaust manifold 2

3043 370 R1 GASKET, fuel feed pump 1

3405 H WASHER, crankcase pan drain plug 1
or

3043 644 R1 WASHER, crankcase pan drain plug 1

28 X 4s req'q




PETROL ENGINE 'gl

BC- 14y
FETROL ENGINE

3-3/8" x 4", 4 CYLINDER

INDEX TO UNITS

Description Page Descriprion Page
anl] T (T R P e T R T R a Manifold, exhaust........ e 3
Cover, crankcase fIonr «..wevs o 1 LOE N v ws q
Crankcase o vy s 1 Pan, oil, crankcase. ......00.. 7
CEARR S LIRS 5 voww s st o 10 Package, engine gasket ....... | o7
Valve grinding .... . a7
ol 1 - BT0 - 3 T . 17, 18
Pistons ....6ceveennoennons e 11
DEsred BOwan s soiy fa &l 5% e s w0 s 31
Plpes, Poel ooiayiveas ovips & 17
| | S R TR R R i 28
Pump, fuel feed ......s R 21
Filter, lubricating ofl ........ ' 24 Lubricating oil ..... o9
Water . ...vnvecrans 28
Bl hiemel oo v veiin § sy e me e d i 11
Rods, connecting ......c0vuuve 12
GOVErnor, WALt ..iesanss N T 13
Sleeves, cylinder ..ivenswian 11
Ignition, system ...... 13
TRHERMGRELL e Siamss vei i g
Head, cylinder .....ccccemoena 3
Valve, mechanism .......... . 5
Housing, thermotrar ...ccvunsein = 29
Lubrication, system ....auossas a 22
1



PETROL ENGINE

:Il.::x o

=1

S




PETROL ENGINE

or

Part Number Raf. Description Serial Mumber Me.
Mo, Req'd.
CYLINDER HEAD AND MANIFOLDS
707 489 R1 1 BREATHER 1
706 522 ROl 1 BREATHER. cptre. 1
703 884 R21 F COVER, valve housing, cpte. 1
102 &35 NUT, hex., I/8" 2
703 BY8 Rl 3 GASKET, valve cover 1
708 231 R1 5 BOLT, cylinder head, short 13
83 1186 D WASHER, cylinder head bolt i3
708 332 Rl 5 BOLT, cylinder head, long 1
&3 11e D WASHER, c¥llinder head bDolt 1

3




PETROL ENGINE

Part Number Ref. Description Serial Mumber Ne.
Meo. Req'd.
CYLINDER HEAD AND MANIFOLDS - continued
3049 604 R91 6 | HEAD, cylinder, assy. w/VALVES 1
(comprising: -
8 CUP a049 610 R1 8 SPRING 3049 608 R1
1 HEAD 3049 605 RI1 4 VALVE 3044 174 R1
16 LOCK 3049 609 Rl 4 VALVE a044 175 R1
4 ROTATOR 356 841 R91 4 SHIELD 3049 611 R1)
3049 605 RI1 [ HEAD, cylinder, assy. less valves X
(comprising: -
4 GUIDE 3049 607 R1 1 PLUG 172 574
4 GUIDE 3044 179 R1 6 STUD 3044 180 R1
4 INSERT d044 181 R1 2 STUD T03 B75 R1)
3044 181 R1 T INSERT, exhaust, valve seat 4
ap45 854 R1 a GASKET, cylinder head 1
3044 236 R91 9 MANIFOLDS, intake and exhaust, cpte. 1
(comprising: -
1., MANIFOLD 3044 237 R1 2. STUD T04 184 R1)
2. STUD 3047 T34 R1
20 229 D MUT, stud, intake and exhaust manifold 6
103 321 WASHER, lock, 3/8" 4
24 523 D WASHER, stud, intake and exhaust manifold 2
T04 164 R1 10 STUD, exhaust manifold 2
3044 237 R1 11 MANIFOLD, intake and exhaust 1
3047 T34 R1 12 STUD, carburettor 2
3044 180 R1 13 STUD, manifold to cylinder head 6
3044 210 R1 14 GASKET, intake and exhaust manifold 2
172 574 15 PLUG, expansion, 1-1/2" O,D, 1
3044 179 R1 16 GUIDE, valve , exhaust 4
703 875 R1 17 | STUD, rocker shaft end bracket 2
3049 607 Rl 18 | GUIDE, valve, intake 4
CUP, valve spring retainer, upper ) B
CUP, valve spring retainer, lower ) 8
LOCEK, valve spring ) See Camshaft and 16
SPRING, inner valve ) g
SPRING, outer valvg ) Valve mechanism g
VALVE, intake ) 4
VALVE, exhaust ) 4

X As req'd




PETROL ENGINE

Part Mumber Raf. Description Serial Mumber Mao.
Me. Req'd.
CAMSHAFT AND VALVE MECHANISM
703 812 R1 1 | GEAR, camshaft (66 teeth) : 1
26 058 D 2 SCREW, camshaft thrust plate | 2
115 549 WASHER, lock, t¥pe A, internal tooth 3/&" | =2
43 249 D 3 FLATE, camshaft thrust : 1
218 217 4 KEY, camshaft gear (Woodrufr) | 1
708 450 R1 ] CAMSHAFT I 1
704 782 Ri & TAPPET, valve | 8
2044 192 R1 7 ROD, valve push [ a
43 375 D 8 | RING, snap, valve lever shaft | 2
43 374 D g | WASHER, spring, valve lever shaft ‘ 2
3045 211 R11 10 | LEVER, lntake and exhaust valve, cpte. H.H. w/BUSH

! 24 584 DA 4
lga 087 D 11 SCHREW, valve lever adjusting | a8
113 093 R1 NUT, valve lever adjusting screw | A




PETROL ENGINE

Part Number Ref. Description Serial Mumber Ma,
Mo, Req'd.
CAMSHAFT AND VALVE MECHANISM-continued
3045 210 R11 12 | LEVER, intake and exhaust valve, cpte., L.H. w/BUSH 24 564 DA 4
T03 886 R2 13 | BRACKET. valve lever shaft, front 1
102 635 NUT, hex., 3/8 1
442 934 PIN, groove, 316" x 1-1/4" 1
T03 884 R21 14 | SHAFT, wvalve lever, cpte., w/PLUG 172 528 A
172 528 PLUG, end, valve lever shaft 2
45 949 D 15 | SPRING, valve lever 2
T03 893 R2 16 | SPACER, valve lever 2
T03 885 Rl 17 | BRACKET. valve lever, shaft, centre 1
703 887 R2 18 | BRACKET, valve lever shaft, rear 1
102 635 NUT, hex., 3/8" 1
442 934 FIN, groove, 3/16" x 1-1/4" 1
3049 609 R1 19 | LOCK, valve spring BC-144/518 up 16
704 443 R1 19 |LOCK, valve spring up to BC-144/517 16
3049 610 R1 20 |CUP, intake spring retainer BC-144/518 up 8
3044 176 R1 20 | CUP, intake spring retainer up to BC-144/517 8
3049 611 Rl 21 | SHIELD, intake valve guide oil BC-144/518 up 4
3049 608 R1 22 | SPRING, exhaust valve ]
3044 174 R1 23 | VALVE, intake 4
3044 175 R1 24 | VALVE. exhaust 4
356 841 R91 | 25 |ROTATOR, exhaust valve, assy.. BC-144/518 up 4
24 564 DA BUSH, valve lever 8
3044 177 R1 CUP, valve spring retainer, lower up to BC-144/5117 8
3044 240 R1 SPRING, outer valve up to BC-144/517 8
3044 239 R1 SPRING, inner valve up to BC-144/517 8




PETROL ENGINE

Description | Serial Mumber

Part Mumber Rel. Ma.
Mo. Req'd.
CRANKCASE, FRONT COVER AND OIL PAN
3044 166 R91 1 COVER, crankcase front, cpte. w/OIL SEAL 20 290 D and
POINTER 712 064 R1 1
179 818 BOLT, hex. hd., 5/16" x 1" s |
179 824 BOLT, hex., hd., 5/16" x 1-3/4" 4
179. 825 BOLT, hex., 5/16" x 1-7/8" fi
102 634 NUT, hex, hd., 5/16" 4
103 320 WASHER, lock, 5/16" 14
T12 064 R1 2 POINTER, timing 1
20 280 D 3 OIL SEAL, erankshaft front 1
or T03 B44 R91 3 OIL SEAL, crankshaft front 1
or T09 772 R91 3 OIL SEAL, crankshaft front 1
T08 285 R1 4 GASKET, crankcase front cover 1
J044 191 R1 5 SHAFT, idler gear 1




3

or

PETROL ENGINE

Raf.

Description | Serial Mumber

Part Mumber Ne.
No. | Req'd.
CRANKCASE, FRONT COVER AND OIL PAN - continued
181 434 [ BOLT, hex. hd., 1/2" x 1-7/8" 1
a044 190 R1 T GEAR, idler 1
3044 164 R91 ] PLATE, crankcase front, cpte, w/three LOCKS 46 250 D and
three RIVETS 110 638 1
3047 230 R1 | SCREW, machine, crankcase front plate 2
709 903 R1 9 GASKET, crankcase front plate 1
103 884 10 | PLUG, slotted headless pipe, 1/4" 2
703 827 R1 | 11 BUSH, camshaft, front 1
T03 828 R1 | 11 BUSH, camshaft, centre 1
703 829 R1 | 11 | BUSH, camshaft, rear 1
141 244 | 12 PIM, dowel ( crankshaft front) 2
751 610 R1 13 INSERT, lock, idler gear bolt screw, 1/2" UNF x 1/2" 1
1
103 883 14 PLUG, slotted headless pipe, 1/8" 3
703 832 R1 15 5TUD, water pump 4
106 794 16 TAP, water drain 1
107 888 R91 16 TAP, water drain 1
3044 162 RO 17 CRANKCASE, cpte. 1
(comprising: -
10 BOLT 3045 144 R1 2 PIN 141 223
1 BUSH 703 827 R1 3 PLUG 103 883
1 BUSH 703 828 R1 2 PLUG 103 884
1 BUSH 703 829 R1 1 PLUG 172 578
% CAP 3043 025 R1 1 STUD 703 877 R1
x CAP 3043 026 R1 4 STUD 703 832 R1
1 IMSERT 751 610 R1 1 TAP 106 T94
$4 LIN3ERL 0L OJ0% ML L L UDEC Ul 0LV MR
2 PIN 141 287 10 WASHER 709 547 R1)
2 FIN 141 244
751 B26 R1 18 TUBE, dipstick 1
751 834 R1 19 | INSERT, heli-coil thread, 7/16" - 14 14
172 578 20 | PLUG, expansion, 1-3/4" dia. type 1 1
708 903 R91 21 OIL SEAL, crankshaft rear 1
T08 904 R1 22 RET AIMER, crankshaft rear oil seal 1
T08 905 R1 22 RET AINER, crankshaft rear oil seal 1
T06 732 R1 BOLT, crankshaft rear oil seal retainer 7
103 320 WASHER, lock, 5/16" 7
708 907 R1 23 GASKET, crankshaft rear oil seal retainer 1
141 223 24 PIM, dowel, crankshaft rear oil seal retainer 2




PETROL ENGINE

Part Mumber Ref, | Description | Serial Mumber Mo,

Ma. | Req'd.

CRANKCASE, FRONT COVER AND OIL PAN - continued - B )
141 287 25 PIN, dowel 2
3043 026 R1 26 CAP, crankshaft bearing, rear X
3043 025 R1 27 CAP, crankshaft bearing X
T11 055 R1 28 WASHER, crankshaft bearing cap bolt 10
703 840 R1 29 GASKET, crankcase pan 1
3045 144 R1 30 | BOLT, crankshaft bearing cap 10
T04 712 RE1 31 PAN, crankcase oil, cpte. 1
179 817 BOLT, hex. hd., 5/16" x 7/8" 14
103 320 WASHER, lock, 5/16" 14
3 405 H a2 GASKET, crankcase pan drain plug 1
or 3043 644 R1 32 GASKET, crankcase pan drain plug 1
359 875 Rl 33 PLUG, crankcase pan drain 1
T03 851 R1 34 GASKET, hydraulic pump opening cover 1
703 850 R1 35 COVER, hydraulic pump opening 1
179 825 BOLT, hex. hd., 5/16" x 1-7/8" 3
272 391 BOLT, hex. hd,, 5/16" x 2-1/8" 1
102 634 NUT, hex., 5/16" 4
103 320 WASHER, lock, 5/16" 4
Q 397 WASHER, 3/4" O,D, x 11/32" LD, x 16 ga. 1

X As req'd




PETROL ENGINE

Part Mumber Ref, Drescription | Serial Mumber Me.
Mo | Req'd.
CRANKSHAFT, FRONT COVER AND OIL PAN - continued
T11 069 R1 1 NUT, starting crank 1
138 516 2 WASHER, lock, 1" external tooth , type A 1
T07 327 R1 3 PULLEY, fan drive 1
703 865 R1 4 PINIOM, crankshaft { 33 teeth ) 1
218 211 5 | KEY, crankshaft pinion, Woodruff No. 91, 1/4" x 3/4" 9
751 303 R22 6 CRANKSHAFT, standard, cpte. w/BEARING 708 909 R93 and
two PINS 24 550 D 1
T08 912 RI1 7 BEARING, crankshaft ( standard size ) w/ BEARING 708 910 RO1
and four BEARINGS 710 318 R11 %
708 913 RI1 7 | BEARING, crankshaft main ( .030 undersize ) w/BEARING
708 911 R91 and four BEARINGS T10 740 R11 x
708 914 RI1 7 BEARING, crankshaft main ( .015 undersize) w/ BEARING
T08 915 R21 and four BEARINGS 713 657 R11 X
710 318 RI1 8 | BEARING, crankshaft main, front and centre, cpte. (std. size) ' 4
7 {comprising upper and lower half) |
0 740 R11 8 | BEARING, crankshaft main, front and centre, cpte. (.030 undersize) | 4
713 @ (comprising upper and lower half) I
4 657 R11 8 | BEARING, crankshaft main, front and centre, cpte. (. 015 undersize) i 4
{comprising upper and lower half) |

i

i . 10 ¥ As req'd




PETROL ENGINE

T T T |
Part MNumber | Raf. ! Drescription | Serial Number Mo, |
! Mo, | Req'd. |

CRANKSHAFT, FLYWHEEL, CONNECTING RODS AND PISTON - continued

e —_—
708 910 R91 9 | BEARING, crankshaft main, rear cpte. {standard size) q
T08 911 R91 9 | BEARING, crankshaft main, rear cpte. (. 030 undersize) 1
708 915 RI1 9 | BEARING, crankshaft main, rear epte. ( .015 undersize) 1

(comprising two halves)
708 909 RI3 10 BEARING, clutch pilot 1
T51 B46 R93 10 BEARING, clutch pilot 1
751 847 R93 10 BEARING, clutch pilot 1
751 848 R94 10 BEARING, clutch pilot 1
24 550 D 11 | PIN, flywheel dowel 2

3044 171 R1 12 | GEAR, flywheel ring 1

3044 170 R91 13 FLYWHEEL, cpte. w/GEAR 3044 171 Rl and two PINS 141 215 1
141 215 PIN, dowel, 5/16" x 1/2" long 2
709 516 R1 14 LOCK, flywheel bolt 2
108 517 R1 15 BOLT, flywheel 4

3044 201 RI1 16 SLEEVE, cylinder and pistons w/ four PISTONS 3044 202 R91 1

3044 202 R9 16 PISTON, w/SLEEVE, cpte. 4

(comprising
1 PISTON 3044 203 RO 1 SLEEVE 704 092 R1)
1 RING T04 100 R1
To4 100 R1 17 RING, cylinder sleeve packing 4
704 092 R1 18 SLEEVE, eylinder 4
3044 203 R91 19 | PISTON, pin and rings, assy 4
(comprising
1 PIN T04 094 R1 1 PIN 3044 204 R1
1 PISTON 3044 207 R1 ZRING 3044 205 R1
2 RETAINER T04 095 R1 1RING 705 993 R1)
704 094 R1 20 | PIN, piston ( standard) 4
T16 411 R1 20 PIM, piston, ( 005 oversize) X

3044 207 R1 21 PISTON 4
704 095 R1 22 | RETAINER, piston pin 8

3044 208 R91 23 RING, piston, set X

(comprising
4 RING 3044 204 R1 4 RING 705 993 R1)
8 RING 3044 205 R1

3044 204 R1 24 RING, piston compression, top 4

3044 205 R1 25 RING, piston compression 8
T05 993 R1 26 RING, piston, oil contral 4

11 X As reqg'd



PETROL ENGINE

Part Number Ref. Description Serial MNumber Me.
Ma. | Req'd.
CRANKSHAFT, FLYWHEEL, CONNECTING RODS AND PISTON - continued
704 089 RO1 27 ROD, connecting, set, assy. w/four RODS 704 088 R91 1
711 045 R1 28 BUSH, piston pin 4
3043 611 R1 28 BUSH, piston pin 4
704 088 R91 29 ROD, connecting, assy. w/BUSH 711 045 R1 and two BOLT
3043 216 R1 4
T10 327 R1l 30 BEARING, connecting rod, cpte. (standard size ) (two halves) 4
T10 737 R11 a0 BEARING, connecting rod, cpte. (.030 undersize)(two halves) X
T13 660 R11 30 BEARING, connecting rod, cpte. (. 015 undersize) (two halves) X
3043 216 R1 31 BOLT, connecting rod 8
T10 768 RO1 BEARING, connecting rod, cpte. (standard size), comprising
four BEARING 710 327 R11 X
710 769 RO1 BEARING, connecting rod, cpte. (.030 undemsize), comprising
four BEARING 710 737 R11 X
T15 146 RO1 BEARING, connecting rod, cpte. (.015 undersize), comprising
four BEARING 713 660 R11 X

GOVERNOR UNIT

12 X As req'd




PETROL ENGINE

| Ref. |

Part Mumber Drescription | Serial Number Ma.
Me. | | Req'd.
GOVERNOR UNIT
i — = _—
451 074 1 | NUT, jam, hex., /16" UNF 1
3043 832 R1 2 |t GEAR, governor { 33 teeth ) 1
703 612 RI1 3 | BEARING, governor shaft ( SKF) 1
or 5T 289 3 BEARING, governor shaft {( IHC) 1
or 45 774 D 3 | BEARING, governor shaft (ND) 1
or 700 540 R81 3 | BEARING, governor shaft (Fischer) 1
or 700 541 RI1 3 | BEARING, governor shaft ( R&M) 1
or 3040 120 R91 3 BEARING, governor shaft { Hoffman) 1
3043 B38 R: 4 | CARRIER, and WEIGHT, governor, assy 1
| (comprising
|
I 1 CARRIER 360 535 R1 1 SHAFT 3043 836 Rl
| 1KEY 124 547 2 WEIGHT 3043 837 R1 )
2PIN 45 656 DA
360 535 R1 3 ! CARRIER, governor weight 1
or 48 256 DA 5 | CARRIER, governor weight cpte, 1
i
45 656 DA 6 | PIN, governor weight 2
3043 837 R1 o I WEIGHT, governor 2
124 547 8 | KEY, Woodruff No, T 1/8" x 3/4" 1
3043 836 R1 9 | SHAFT, governor 1
3043 835 Rl 10 | WASHER, governor sleeve, thrust 1
351 910 R91 11 SLEEVE, governor and bearing, thrust, assy. w/BEARING
| ST 506 and SLEEVE 48 250 D 1
48 250 D 12 SLEEVE, governor 1
=T 306 13 BEARING, governor thrust ( IHC) 1
i T00 310 RA1 13 BEARING, governor thrust (R&:M) 1
or 3040 121 RO1 13 BEARING, governor thrust ( SKF) 1
or 3040 122 R91 13 | BEARING, governor thrust (Hoffman) 1
3044 212 Rl 14 | GASKET, governor housing 1
3043 B40 RI1 15 | LEVER, governor speed change, cpte, w/PIN 706 204 R1 1
706 204 R1 ' PIN, ball, governor speed change lever 1
106 749 16 | KEY, Woodruff No. 3,1/8" x 1/2" 1
45 667 D 17 | OIL SEAL, governor housing 2
or 357 968 ROl 17 OIL SEAL, governor housing 2
3043 848 RO1 18 BEARING, rockshaft, R.H, 1

13




PETROL ENGINE

Part Mumber Ref. Dascription Serial Mumber Ma.
Mo. Req'd,
GOVERMOR UNIT - continued
3043 849 RI11 19 HOUSING, governor, cpte 1
(comprising
1 BEARING 45 715 D 1 PLUG 172 540
1 BEARING 3043 848 RO 2 OIL SEAL 45 667 D )
1 BUSH 48 227 D
179 838 BOLT, hex.hd., 3/8" x 7/8" 3
48 227 D 20 | BUSH, governor housing 1
172 540 21 PLUG, expansion, 7/8" dia, 1
3043 834 R1 22 SPRING, governor 1
3043 847 R11 23 LEVER, governor rockshaft cpte. w/two PINS 48 254 D 1
3043 842 R1 BOLT, socket head, 3/16" - 24 x T/8" 1
48 254 D PIN, thrust, governor rockshaft lever 2
115 546 WASHER, lock, internal tooth, No, 12 1
3043 B43 Rl 24 KEY, governor, rockshaft lever 1
3043 B41 R1 25 LEVER, governor spring 1
179 797 BOLT, hex., 1/4" x 1" 2
109 084 NUT, hex,, 1/4" 1
103 319 WASHER, lock, 1/4" 1
3044 211 R1 26 | GASKET, governor housing cover 1
3043 833 R1 27 COVER, governor housing 1
10 958 D BOLT, governor housing cover 2
179 816 BOLT, hex. hd., 5/8" x 3/4" 4
103 320 WASHER, lock, 5/8" &
45 15 D 28 BEARING, rockshaft, L,H. 1
i i ik D e e “
or 357 968 R91 29 OIL SEAL, governor housing 1
3043 B46 RI1 30 LEVER, carburettor control cpte, w/PIN 706 204 R1 1
T06 204 R1 PIM, ball, carburettor control lever 1
3043 831 R91 31 | ROD, control, governor to carburettor cpte. 1
3048 289 R1 BOLT, governor spring leyer, long 1
109 084 NUT, hex,, 1/4" 1

14




PETROL ENGINE

Part Mumber Ref. Description Serial Mumber Ma.
Me. Req'd.
IGNITION SYSTEM
an44 214 RO1 1 COIL, cpte 1
179 814 BOLT, hex. hd., 5/16" x 5/8" 2
102 634 NUT, hex., 5/16" 2
103 320 WASHER, lock, 5/16" 2
3044 216 RS1 2 CABLE, ignition, high tension - coil to distributor cpte. ( Domestic) 1
comprising
an4d 217 RO 3 CABLE, ignition, high tension, long 1
3044 218 R91 4 CABLE, ignition, high tension, short 1
T02 088 RO1 5 SUPPRESSOR 1
251 553 Rl ] NIPFLE, terminal [
3044 229 RI1 T PLUG, spark, 14 mm thd - 1/2" reach 4
3044 234 R91 8 CABLE, No. 2 spark plug 1
3044 230 RO1 9 CABLE, No. 4 spark plug 1
3044 235 R91 10 CABLE, No. 3 spark plug 1
3044 231 RO1 11 SUPPRESSOR 4

15




PETROL ENGINE

Part Number Ref. | Drescription Serial Mumber Mao.
Mo. | Req'd. |
IGNITION SYSTEM - continued
3044 233 R9 12 CABLE, No. 1 spark plug 1
3044 213 R 13 DISTRIBUTOR cpte. (see detail list) 1
179 795 BOLT, hex. hd., 1/4" - 20 x 3/4" 2
103 318 WASHER, lock, 1/4" 2
3044 224 RN SLEEVE, cable 1
3044 226 RI1 CABLE, spark plug assy. fitted with SUPPRESSORS, w/CABLE
3044 227 R91 and CABLE 3044 228 R91 (Domestic) X
3044 227 RO CABLE, Nos, 1, 2 and 3 spark plug, assy. cpte. with
SUPPRESSORS (Domestic) 1
{comprising
1 CABLE 3044 232 RO1 3 SUPPRESSORS 3044 231 R8J)
3044 228 RI1 CABLE, No. 4 spark plug, cpte. w/SUPPRESSOR (Domestic)
{comprising 1
1 CABLE 3044 230 R91 1 SUPPRESSOR 3044 231 R91 )
3044 232 RO1 CABLE, Nos. 1, 2 and 3 spark plug, assy. (Domestic)
{comprising 1
1 CABLE 3044 233 RI1 1 CABLE 3044 235 RI1
1 CABLE 3044 234 RI1 1 SLEEVE 3044 224 RI1)
3044 215 R91 CABLE, ignition, high tension, coil to distributor
(Export) 1
3044 219 R91 CABLE, spark plug, assy. {Export) X
(comrpising
1 CABLE 3044 220 R91 1 CABLE 3044 225 R91)
3044 225 R91 CABLE, Mo, 4 spark plug, cpte. 1
3044 220 R91 CABLE, Nos. 1, 2 and 3 spark plug, assy 1
(comprising
3044 221 R91 CABLE, No. 1 spark plug 1
3044 222 RI1 CABLE, No. 2 spark plug 1
3044 223 R91 CABLE, No, 3 spark plug 1
3044 224 RI1 SLEEVE, cable 1
3047 607 R1 NUT, coil 1
3046 364 R1 WASHER, coil 1

16 % As req'd



PETROL ENGINE

Part Mumber Ref. Description Serial Mumber Me.
Mo. Req'd.

CARBURETTOR, FUEL PUMP AND PIPES
3044 197 R91 1 PUMP, fuel assy. (see detail list ) 1
138 221 BOLT, socket hd., 5/16" x 3/4" 2
3044 198 R92 2 PIPE, fuel, pump to carburettor cpre, 1
3043 370 R1 3 GASKET, fuel pump 1
T08 296 Rl 4 BOLT, banjo 2
T08 297 R1 5 WASHER, banjo ( inlet and outlet ) 4
3044 193 RI1 6 CARBURETTOR, cpte, (see detail list) 1
103 025 NUT, hex., 5/16" - 24 UNF 2
103 320 WASHER, lock, 5/16 2
3047 295 R91 | GASKET, carburettor 1

17




PETROL ENGINE

Part Mumber Roef. Description Serial Number Mo.
Mo. Req'd.
CARBURETTOR
3044 193 R91 CARBURETTOR - 1
comprising: -
3047 4EE R1 1 GASKET, verti?al bowl face }]
3047 461 R1 2 SCREW, fixing, emulsion block 2
3047 458 R1 3 BOWL, carburettor 1
3048 468 R1 4 JET, main (size 90 ) 1
3047 460 R1 5 GASKET, emulsion block 1
3047 505 R1 [ SCREW, ventilating (slze 2.6 ) 1
3047 463 R91 1 FLOAT 1
3047 464 RO1 8 FLOAT ARM and PIVOT 1
3048 469 R1 4 IET, compensating (size 85 ) 1
3047 459 R1 10 BLOCK, emulsion 1
3047 506 R1 11 JET, slow running (slze 50 ) 1

18




PETROL ENGINE

Part Mumber ‘ Ref. Description Serial Mumber Mao.
No. Req'd.
CARBURETTOR - continued
3047 507 R1 12 PLUG, over slow running jetr (size 50) 1
3047 479 R1 13 SCREW, throttle Q
3047 478 R1 14 THROTTLE 1
3047 466 R1 15 GASKET, cover, float chamber 1
3047 467 R1 SCREW, parker 4
3047 508 R1 18 SEATING, needle (size 1.5 ) 1
3047 462 R1 17 WASHER, doe needle seating 1
3047 469 RO1 18 BARREL, carburettor, assy. 1
3047 465 R91 19 SCREW, and SPRING WASHER, fixing bowl to barrel 4
3048 467 R1 20 TUBE, choke (size 24) 1
3047 486 R1 21 FLAP, strangler 1
3047 499 R1 22 SCREW, volume control 1
3047 500 R1 23 SPRING, volume control 1
3047 485 R1 24 SPRING, automaticity 1
3047 484 R1 25 WASHER, for strangler spindle 1
700 659 R1 26 SCREW, strangler flap 2
3047 483 RO1 27 LEVER and SPINDLE, strangler 1
3047 489 R1 28 NUT ;|
3047 490 R1 29 WASHER, shakeproof 1
3047 491 R1 30 BRACKET, strangler control 1
3047 487 R1 3 CLIP 1
3047 488 R1 a2 SCREW 1
3047 495 R1 33 SCREW, strangler central lever pivot 1
3047 497 R1 34 SCREW, swivel 1
3047 496 R1 35 SCREW, interconnection swivel 1
3047 476 R1 a6 ROD, interconnection 1
3047 493 R1 a7 LEVER, strangler control 1
3047 492 R1 38 SCREW, strangler control bracket 1
3047 494 R1 39 SPRING, strangler control lever 1

19




PETROL ENGINE

Part Mumber Raf. Description Serial Mumber Me.
Ma. | Req'd.
CARBURETTOR - continued
3047 490 R1 40 WASHER, shakeproof 1
3047 481 R1 41 WASHER, tab 1
3047 482 R1 42 SCREW, fixing choke tube 1
3047 470 R1 43 SPINDLE, throttle 1
3047 477 R1 44 WASHER, for throttle spindle 1
3047 471 R1 45 STOP, throttle 1
3047 472 R1 46 LEVER, throttle 1
3047 474 R1 47 WASHER, shakeproof 1
3047 473 R1 48 NUT 1
3047 480 R1 49 SCREW, throttle stop 1
T00 632 R1 50 SPRING, throttle stop screw 1
3047 501 R1 GASKET, flange 1
3047 475 R1 81 LEVER, floating 1
3047 498 R1 LINK, strangler control 1
~Zl
T56-11
FUEL FEED PUMP #3518

20




PETROL ENGINE

Part Number Raf. Description Serial Mumber Mo.
Mo. Req'd.
FUEL FEED PUMP
3044 197 RI91 PUMP, fuel feed i
{comprising
702 953 R1 1 SCREW, head 1
3044 511 R1 2 GASKET, head screw 1
3044 512 R1 3 COVER, filter 1
3044 518 R1 4 GASKET, filter 1
3044 513 R1 5 SCREEN, filter 1
3044 514 Rl & COVER 1
T02 959 RI1 T VALVE, assy. 2
702 960 R1 8 PLATE, valve retaining 1
702 961 R1 9 SCREW, valve retaining 2
T08 953 RI1 10 DIAPHRAGM, assy. 1
3047 235 R1 11 SPRING, diaphragm 1
T68 958 R1 12 WASHER, oil seal - (metal) 1
T08 959 Rl 13 WASHER, oil seal - (fabric) 1
3044 517 R1 14 ARM, rocker 1
T08 956 R1 15 SPRING, rocker arm 1
708 957 R1 16 WASHER, pin, rocker arm 2
T08 963 R1 117 LINK 1
3044 516 R1 18 RETAIMER, rocker arm pin 2
3044 515 Rl 19 PIM, rocker arm 1
3044 519 RI1 20 BODY and HAND PRIMER assy. 1
3044 520 R1 21 SPRING, priming lever 1
702 958 R1 22 GASKET, valve 1
702 964 R1 23 WASHER, cover screw 9
132 117 24 SCREW, cover 5
3044 458 R91 SET, primer parts X
3046 381 RO KIT, repair, less rocker arm ¥
138 221 BOLT, socket hd,, 5/16" x 3/4" 2

21

X As req'd




PETROL ENGINE

N,
."ﬁ.
| |
| |
. | |
.
| |
(.
|
.} 3 L
= |
||
| >
.
|
I |
|
|
[
I
!
-
Part Mumber Ref. Description Serial Mumber Mo,
Mo. Req'd.
LUBRICATION SYSTEM
3043 827 RO1 1 PUMP, oil, assy. 1
(comprising
1 BODY 3043 828 RO1 2 NUT 102 634
1 BOLT 179 B26 1 PIN 108 635
2 BOLT 179 828 1 SCREEN a6 108 D
1 BOLT 179 829 1 SPRING 751 829 R1
1 COVER 751 828 Rl 1 VALVE 751 830 R1
x GASKET T11 558 R1 6 WASHER 115 548 )
179 840 BOLT, hex. hd., 3/8" x 1-1/8" 1
115 549 WASHER, lock, internal tooth, 3/8" 1
3045 828 RO1 2 BODY, oil pump, assy. 1
(comprising
1 BODY 751 831 R91 1 PINION 3043 830 R1
1 GEAR 751 656 R1 1 PIN 932 204 R1
1 GEAR 751 657 R1 1 RET AINER 27 999 H
2 KEY 103 905 % SHAFT T12 095 R1)

22




PETROL ENGINE

Ref.

|
Part Mumber Description | Serial Number .I Mo,
Mao. | | Req'd. |
LUBRICATION SYSTEM - continued
3043 830 R1 3 FINION, oil pump drive 1
932 204 R1 4 PIN, roll ( 3 mm dia. x 20 mm long ) 1
712 095 R1 5 SHAFT, oil pump drive X
751 831 R9 6 BODY, oil pump, cpte, 1
{comprising
1 BODY . 2 PIN 932 205 R1
1 CASE - 1 PLUG 103 883
1 GASKET To6 628 R1 1 SHAFT o4
. 7 BODY, oil pump 1
103 883 8 | PLUG, pipe, 1/8" 1
T06 628 R1 9 GASKET, oil pump body 1
751 656 R1 10 GEAR, oil pump body 1
751 657 Rl 11 GEAR, oil pump body 1
27 999 H 12 RETAINER, oil pump body gear 1
* 13 SHAFT, oil pump idler 1
932 205 R1 14 PIN, roll ( 10 mm dia. x 40 mm long ) 2
L 15 CASE, oil pump gear 1
711 558 R1 16 | GASKET, oil pump gear x
751 830 R1 17 VALVE, regulating , oil pressure 1
751 829 R1 18 SPRING, oil pressure regulating valve 1
751 828 R1 19 COVER, oil pump 1
179 826 BCLT, hex, hd., 5/16" x 2" 1
179 828 BOLT, hex. hd., 5/16" x 2-1/2" 2
179 829 BOLT, hex. hd., 5/16" x 2-3/4" 1
102 634 NUT, hex., 5/16" 2
115 548 WASHER, lock, internal tooth, type A 5/16" &
56 108 D 20 SCREEN, oil pump 1
108 635 PIN, cotter, 1/8" x 1-1/8" 1
T06 977 R91 21 GAUGE, oil level, cpte, 1
T06 592 R1 GASKET, lubricating oil filter base 1
103 905 KEY, Woodruff ( used on cil pump body assy ). 2
* NOTE: Not supplied separately

23

X As req'd



PETROL ENGINE

\
o

e e e e e

—

s

Ta5-

Part Number Raf. Description Serlal Number Me.
Ne. Req'd.
LUBHLC A L LG WL FLL L B
3042 420 RO 1 FILTER, ofl assy., Tecalemit, optional w/705 612 R91 and
708 548 RO1 1
( comprising: -
1 BALL 3043 285 R1 1 PLUG 3043 287 R1
1 BOLT 3043 290 RI 1 RING 3042 423 R1
1 CIRCLIP 3042 430 R1 1 SPRING 3043 291 R1
1 CONTAINER 3043 289 Rl 1 SPRING 3043 286 R1
. 1 HEAD 3043 284 R1 1 WASHER 9043 288 R1 |
i 1 PACKAGE 3043 283 RO2 1 WASHER 3042 425 R1 i
, 1 PACKAGE 3042 419 R92 1 WASHER 3043 292 R1 |
; 1 PACKAGE 705 747 R91 1 WASHER 3042 428 R1) |
| 2 PLATE 3043 315 Rl -
| 1 PLATE 3043 293 ROl |
179 841 | BOLT, hex. hd., 3/8" x 1-1/4" | 4
103 321 i WASHER, lock, 3/8" 2
3043 290 R1 ‘ 2 BOLT, centre 1
3042 425 R1 | 3 WASHER, centre bolt sealing 1

24




PETROL ENGINE

Part Mumber Raf. Description | Serial Number Me.
Mo. | ! Req'd.
LUBRICATING OIL FILTER - continued
3043 289 R1 4 CONTAINER 1
3043 291 R1 5 SPRING, pressure plate 1
3043 292 R1 6 WASHER, pressure plate spring 1
3042 428 R1 T WASHER, felt 1
3043 293 R91 8 PLATE, pressure, assy. 1
3042 430 R1 a CIRCLIP, centre bolt 1
3043 283 R82 10 PACKAGE, element service w/PLATE 3043 315 R1, RING 3042 423 R1
and RING 707 859 Rl optional with PACKAGE 3042 419 R92 and 1
T03 T47 R91
3043 315 R1 PLATE, adaptor 2
3042 423 R1 11 RING, seaiing 1
3043 284 R1 12 HEAD, filter 1
3043 285 R1 13 BALL, relief valve 1
3043 286 R1 14 SPRING, relief valve 1
043 288 R1 15 WASHER, plug 1
3043 287 R1 16 PLUG, relief valve 1
708 548 R91 17 FILTER, oil, assy., Purlator, optional w/705 612 R91 and
(comprising 3042 420 RO
1 BALL T07 870 R1 1 PACKAGE 3043 283 RS2
1 BOLT 707 872 R1 1 PACKAGE T05 747 R91
1 CIRCLIP T07 B69 R1 1 PACKAGE 3042 419 R92
1 CIRCLIP T07 874 R1 1 SEAL 707 867 R1
1 COLLAR 707 862 R1 1 SEAL T07 859 R1
1 GASKET T07 B61 R1 1 SEAT T0T 864 R1
1 GUIDE 707 868 R1 1 SPRING 707 865 R1
| 1 GUIDE 707 871 R1 1 SPRING T0T7 860 R1
| 1 HEAD T07 873 R1 1 SUMP 707 B66 RI1
'r 1 "0" RING 707 863 R1 1 WASHER T08 96T R1)
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 2
103 321 WASHER, lock, 3/8" 2
T07 872 R1 18 BOLT, centre 1
T07 862 R1 19 COLLAR, centre bolt 1
707 863 R1 20 | "O" RING 1
707 866 RI1 21 | SUMP, assy. 1
|
707 860 R1 22 SPRING 1
708 967 R1 23 | WASHER 1




PETROL ENGINE

3043 283 R92

Part Mumber Ref. Description Serial Number Me.
Mo. Req'd.
LUBRICATING OIL FILTER-continued
707 867 Rl 24 | SEAL, centre spindle 1
707 B71 R1 25 | GUIDE, element, bottom 1
707 869 R1 26 | CIRCLIP 1
3042 419 R92 27 | PACKAGE, element service, optional w/705 747 R91 and
3043 283 ROZ 1
707 859 R1 28 | SEAL, head 1
T07 864 R1 29 | SEAT, for relief valve 1
707 870 Rl a0 | BALL, relief valve 1
707 865 Rl 31 | SPRING, for relief valve 1
707 874 Rl 32 | CIRCLIP 1
707 868 R1 33 | CUIDE, element 1
T07 861 Rl 34 | GASKET 1
707 873 R1 35 | HEAD, filter 1
705 612 RI1 36 | FILTER, oil assy. AC Delco, optional w/708 548 RS91 and
3042 420 R91
{comprising
1 BOLT 705 732 Rl 1 PACKAGE 3043 283 R92
1 COVER 705 T38 R91 1 RET AINER 7056 734 Rl
1 PACKAGE 705 747 R91 1 SHELL T05 731 RO1)
1 PACKAGE 3042 419 RS2
179 B4l BOLT, hex. hd., 3/8" x 1-1/4" 2
103 321 WASHER, lock, 3/8" 2
W 13l KYL S50 afEeLL; HSS}F. 4
comprising: -
705 732 R1 38 BOLT, centre 1
T05 T33 R1 a9 WASHER, bolt 1
To5 T36 Rl 40 SHELL 1
T05 T37 Rl 41 SPRING, element retainer 1
TO5 734 Rl 42 RET AIMER, lower seal 1
T05 735 Rl 43 SEAL, element 2
705 747 R91 44 | PACKAGE, element service, optional w/3042 419 R92 and

26




PETROL ENGINE

Part Number Rel. Description Serial Mumber Mo,
| No. Req'd.
LUBRICATING OIL FILTER-continued
705 738 R91 45 | COVER, assy. |1
comprising : - I
705 744 R1 46 GASKET, cover ' 1
T05 742 Rl 47 COVER 1
705 745 R1 INSERT, gasket cover 1
T05 743 Rl 48 |BALL, valve, engine relief | 1
705 741 R1 49 | SPRING, valve, engine relief 1
705 740 Rl 50 | GASKET, valve plug i
705 739 Rl 51 |PLUG, valve , i
|
SEAL, element (see ref. 43/
706 592 R1 GASKET, lubricating oil filter base 1
Part Number Ref. Description Serial Number Me.
Ma. Req'd.
PACKAGES
3044 209 R92 PACKAGE, valve grinding (Petrol) X
: comprising: -
3045 854 R1 GASKET, cylinder head 1
3044 210 R1 GASKET, intake and exhaust manifold 2
703 896 R1 GASKET, valve housing 1
703 815 R1 GASKET, thermostat housing 1
3044 241 R92 PACKAGE, gasket (Petrol) x
comprising: -
|
703 B16 R1 GASKET, water pump 1
703 B15 R1 GASKET, thermostat housing 1
T08 803 RI1 OIL SEAL, crankshaft rear 1
T08 307 R1 GASKET, crankshaft rear oil seal retainer 1
T03 840 R1 GASKET, crankcase pan 1
3 405 H GASKET, crankcase drain plug 1
3043 644 R1 GASKET, crankcase drain plug 1
T09 903 R1 GASKET, crankcase front plate 1
TOE 285 R1 GASKET, crankcase front cover 1
T03 851 R1 GASKET, hydraulic pump opening cover 1
3045 854 R1 GASKET, cylinder head 1
T03 896 R1 GASKET, valve cover 1
706 592 R1 GASKET, lubrication oil filter base 1
3044 210 R1 GASKET, intake and exhaust manifold 2
3044 211 R1 GASKET, governor housing cover 1
3044 212 R1 GASKET, governor housing 1
3044 370 R1 GASKET, fuel pump 1
3044 194 R1 GASKET, carburettor 1
27 X As req'd




PETROL ENGINE

0
Part Mumber Ref. Description Serial Mumber Ma.
Mo, Req'd.
FAMN. THERMOSTAT AND WATER PUMP
706 749 R91 1 FAN, blade, assy. 1
179 816 BCLT, hex, hd., 5/16" x 3/4" 4
103 320 WASHER, lock, 5/16" 4
709 502 R1 2 BELT, fan 1
T03 820 RS2 3 PUMP, water, cpte, 1
(comprising
1 BEARING To4 217 R91 1 HUB T04 222 R1
1 BODY 704 216 R2 1 IMPELLOR 709 909 R1
1 BOLT 704 218 R1 1 SEAL 703 822 R91
1 FLANGE T3 825 R11 1 WASHER 103 319 )
1 FLINGER T04 219 R2
102 635 NUT, hex,, 3/8" 4
103 321 WASHER, lock, 3/8" 4
703 816 R1 4 GASKET, water pump 1

28



PETROL ENGINE

Part Number Raf. Drescription Serial Mumber Ma.
Me. Req'd.
FAN, THERMOSTAT and WATER PUMP - continued

703 825 R11 5 FLANGE, water pump pulley cpte, w/SCREW 102 831 and NUT
114 502 1
102 831 SCREW, set, headless, dog pt., 5/16" x 7/8" 1
114 502 NUT, lock, hex., 5/18" 1
T4 222 R1 6 HUB, water pump pulley 1
T04 217 R1 T BEARING, spindle water pump ( Fischer) 1
or 3042 304 RO1 7 BEARING, spindle water pump (SKF) 1
or 3042 576 R 1 BEARING, spindle water pump (R&M) 1
To4 216 R2 8 BODY, water pump 1
704 218 R1 BOLT, retaining water pump bearing 1
103 319 WASHER, lock, 1/4" 1
T04 219 R2 9 FLINGER, water pump spindle leak water 1
703 822 R31 10 SEAL, water pump 1
709 909 R1 11 IMPELLOR, water pump 1
703 814 R1 12 | HOUSING, thermostat 1
179 818 BOLT, hex, hd., 5/16" x 1" 2
179 828 BOLT, hex. hd., 5/16" x 2-1/2" 1
103 320 WASHER, lock, 5/16" 3
T03 815 R1 13 GASKET, thermostat housing 1
703 818 RII 14 | THERMOSTAT , (176°F - 1909F ) ( order 3042 303 R91) 1
3042 303 R91 14 | THERMOSTAT, ( 170% - 199 ) 1
3040 778 R1 15 RING, retainer, thermostat 1




PETROL ENGINE

DISTRIBUTOR

an



PETROL ENGINE

Part Mumber Ref. Description ! Serial Number Mo,
No. | Req'd. |
DISTRIBUTOR
3044 213 R91 DISTRIBUTOR, cpte. 1
comprising: -
3047 513 R1 1 CAP, distributor 1
702 306 R91 2 SET, brush and spring 1
3047 514 R1 3 ARM, rotor 1
702 326 R91 4 SET, contacts 1
3047 523 R1 5 CAM, assy. 1
3047 525 RO1 6 WEIGHT, assy. 1
3047 526 R1 7 PLATE, shaft and action 1
3047 528 R1 8 CLIP, retaining cover 1
702 333 R1 9 BUSH, bottom 1
3047 527 R1 10 BEARING, top 1
702 330 Rl 11 TOGGLE 1
3047 524 R91 12 SPRING, auto- advance (set) 1
3047 517 R81 13 CONDEMSER 3
3047 515 R1 14 COVER, dust excluder 1
8047 516 R1 15 BASE, contact breaker 1
16 BODY, assy. 1
3046 363 R1 11 NUT, cable securing 5
3046 384 R1 WASHER, cable securing 5
3047 518 R1 CONNECTOR 1
3047 512 R1 DOG, driving 1
3047 510 R1 PLATE, securing 1
3047 511 R91 BCREW and NUT assy. 1
T02 335 R91 SUNDRY PARTS SET 1
3047 519 R1 TERMINAL, low tension 1
3047 520 R1 BUSH, insulating terminal 1
3047 521 R1 PLATE, insulating terminal 1
3047 522 R1 BUSH, outside insulating 1
179 795 BOLT, hex.hd., 1/4" x 3/4" 2
103 319 WASHER, lock, 1/4" 2
* MOTE: Mot supplied separately

31



PETROL ENGINE

32



ELECTRICAL SYSTEM

ELECTRICAL SYSTEM

INDEX TO UNITS

Description Page
Carrier, battery (Dlesel ) ,....... R A B B &g . 117
Carrler, Battery (PetrOl ) uuid i osciessnssn wald 14
Clips, cable, Industrial fenders .......onuceuuss. 25
Starting and regular fenders ...... . 26
Generator, and mMountlogs . ..cueeeanonasnsnsnnn T
BRI v n om0 O S 13
Instruments (Diesel J ..o nnwnnnennns 17
Instruments (Petrol J uouennnneannsnsss 14
Lamps, head ........... seessasaaasaan 40
g L L LT . aT

Side ..... .a g R . " 21, 24
BERT  onidbimhd o s mies i S W e ek R e . 21
Registration number plate ..o ians cua 22

Lighting, attachments ..........0.0...

Head and Plough ............... - a4
Industrlal fendears, ..ouoennsna 3o
Regular Fenders ....6couosicnsn 33
Road traffic regulation .....c000cu.v. 27
Road traffic regulation (Industrial)... 29
Motor, starter (Diesel J . .uivenioniossnrennes e . 11
Motor, starter {(Petrol ) ..... B et e 9
Mounting, ploughlamp .....,. R S T 20
Miscellaneous ........,.. W R R 5 i R e R 21
Plate, registration ,.,.. e i e e i G 13
Panel, instrument (Diesel } ......... i 11
Panel, instrument (Petrol ) ....... o R N B e 14

Regulator, voltage ........ R R e e 14, 17
Starting, electric (Diesel } . .vu e oeneoensasn T 5
Starting, electric (Petrol J) ..ivevenivnnann 2




ELECTRICAL SYSTEM

'{ 3

tom

LS

C e

]
T4B=-404
C
Part Mumber Ref. Description Serial Number Me.
Me. Reg'd.

ELECTRICAL STARTING (PETROL)

and4 0BE 192 HARMESS, main cable 1
comprising: -
1 CABLE, light s/w term, 3 to Main Filament (Blue/White ) 1
2 CABLE, light s/w term. 4 to Dip Filament  { Blue/Yellow ) 1
3 CABLE, regulator term,” D" to Dynamo term "D” (Yellow) 1
4 CABLE, regulator term, “F" to Dynamo term "F” (Yellow/Green) 1
5 CABLE, oil pressure switch to oil pressure warning light

(Green/ Yellow) 1
l [ CABLE, CB term. on coil to Distributor body (White/Black) 1

2



ELECTRICAL SYSTEM

Part Mumber Ref. Description | Serial Mumber MNe.
Meo. | Req'd.
ELECTRICAL STARTING (PETROL) - continued
PPN 1 Sogsac —_—
7 | CABLE, ignition s/w term,”2" to coil term 5. W, (Brown/Green) 1
8 CABLE, fuse (via Ammeter when fitted) to Solenoid (Brown) 1
9 CABLE, regulator term ., "E" to earth stud (Black) 1
10 CABLE, starter Solenoid switch to ignition s/w term, 3
(Brown/Red Sleeve ) 1
11 CABLE, Horn push to ignition s/w teem. 3 (Brown / Black ) 1
12 CABLE, ignition s/w term. 1 to fuse (Brown / White) 1
13 CABLE, ignition s/w term, 2 to ofl pressure warning light
(White / Green) 1
14 CABLE, ignition s/w term. 2 to ignition warning light
(White /Green ) 1
15 CABLE, ignition warning light to Dynamo term. "D"
( Tellow) 1
16 CABLE, horn push to horn {Brown / Black) 1
17 CABLE, fuse to regulator term, "A” {Brown / White ) 1
18 CABLE, fuse to lighting switch term, 1 (White) 1
19 CABLE, lighting s/w term. 2 to side and reg. light
power point (Red ) 1
20 CABLE, ignition s/w term. 4 to plough light (Red /White ) 1
3044 089 R91 21 CABLE, bartery to Sclenoid (Black ) 1
T06 610 R1 BOOT, cable insulating 1
3047 632 R91 22 CABLE, Solenoid to starter (Black) 1
3044 090 R92 23 CABLE, battery to earth 1
24 LIGHT, ignition waming, cpte. (see Instrument Panel etc.) 1
25 LIGHT, waming, oil pressure, cpte. (see Instrument Panel etc.) 1
T08 969 R92 26 REGULATOR, (12V) (See Instrument Panel, Instruments and Battery
Carrier) 1
3045 322 R91 27 STARTER MOTOR, (12V) (see detail list) 1
704 668 RO1 28 SWITCH (12V) Solenoid, starter motor (see Instrument Panel etc.) 1
3045 281 RO 29 SWITCH, ignition and starter, cpte. (see Instrument Panel etc.) 1
‘ 30 BATTERY, (12V) 1
T00 725 R9Z 31 GENERATOR, (12V) cpte. (see detail list) 1
3044 214 RI1 32 COIL, ignition {see ignition system) 1

3



ELECTRICAL SYSTEM

AP

t_‘?‘r

ELECTRIC STARTING (DIESEL )




ELECTRICAL SYSTEM

Description Serial Number J

Part Number Raf. Ma.
MNao. | Req'd.
ELECTRICAL STARTING (DIESEL)
3043 900 RI1 ] HARNESS, main cable 1
r comprising: -
1 CABLE, Horn push to haen  (Brown/ Black) 1
2 CABLE, Light s/w term. 3 to headlamp main filament
]i : {Blue/ White ) 1
3 l CABLE, Light 5/w term. 4 to headlamp dip filament
(Blue /Yellow) 1
4 CABLE, Regulator term. D to generator term. D { Yellow) 1
5 CABLE, Regulator term. F to generator term. F
{Yellow/Green) 1
6 CABLE, Glow plug indicator to No, 4 glow plug
(Brown/Green sleeve) 1
7 CABLE, Starter solenoid to manual starter s/w
(Red/Green Sleeve ) 1
8 CABLE, Starter solenoid coil term, to manual starter s/'w
(Red/Black) 1
9 CABLE, Regulator term, A to ammeter term. (Brown/White) 1
10 CABLE, Regulator term. E to earth stud {Black) 1
11 CABLE, Fuse to horn push term, {Brown /Black) 1
12 CABLE, Glow plug switch to glow plug indicator
(Brown/Yellow sleeve ) 1
13 CABLE, Glow plug switch to ammeter term. (Brown/Green) 1
14 CABLE, Starter solenoid to glow plug switch
(Brown/Red sleeve ) 1
15 CABLE, Light s/w term, 1 to plough light  (Red/White) 1
16 CABLE, Light s/w term, 2 to side and rear light  (Red) 1
17 CABLE, Light s/w term. 1 to fuse (White) 1
18 CABLE, Ammeter to fuse (Brown/Blue) 1
3043 901 R91 19 CABLE, Battery to bantery (Black) 1
3043 902 R91 20 CABLE, Battery to solenoid (Black ) 1
706 610 R1 21 BOOT, cable insulating 1
3043 904 RI1 22 CABLE, Solenoid to starter (Black ) 1
3043 905 RI1 23 CABLE, Battery to earth (Copper ) 1




ELECTRICAL SYSTEM

Description [ Serial Number
|

Part Mumber Raf. Mo.
Mo. | Req'd.
ELECTRICAL STARTING (DIESEL)-continued
T05 896 R1 24 CONMNECTOR, 2 way 2
T05 897 R1 25 CONMNECTOR, 1 way 3
26 BATTERY, ( 6 volt ) 2
T00 725 RO2 27 GENERATOR, (12 volt), cpte, (see detail list ) 1
3040 295 R1 BOOT, (D terminal ) 1
3040 296 R1 BOOT, (F terminal ) 1
708 969 RO2 28 REGULATOR, (12 volt ), cpte. (see instrument panel, inswument
and battery carrier ) a
704 447 R93 29 STARTER MOTOR, (12 volt ) (see detail 1ist ) 1
T04 668 RI1 30 SWITCH, (12 volt ) solenoid, starter motor ( see instrument panel etc) 1
708 109 R92 a1 AMMETER, cpte. (see instrument panel, instrument and battery
carrier) 1
103 557 RO1 az RESISTOR, indicator (see instrument panel, instruments and
battery carrier ) 1
706 685 RO2 az RESISTOR, Indicator 1
708 468 RI1 33 SWITCH, glow plug, service, assy. (see instrument panel,
instruments and battery carrier ) 1
703 897 R1 34 | WIRE, connecting, glow plug 1 to ground 1
T10 348 R1 35 PLUG, glow 4
710 474 R1 INSULATOR, glow plug 4
703 898 R1 36 | WIRE, connecting, glow plug 1t02and 3to4 2
703 899 Rl 37| WIRE, connecting, glow plug 2 to 3 i
CLIPS, cable (see detail lst)
3047 624 R1 NUT, terminal (tor service only on 71U 348 HYl ) x

] X As req'ad




ELECTRICAL SYSTEM

Part Mumber Raf. | Drescription Serial Mumber | Mo. |
Mao. | | Req'd. |
GENERATOR AND MOUNTING
700 725 R92 GENERATOR, cpte. (12 V) L
{comprising: -
1 ARMATURE 1702 003 R91 1 PLATE 706 477 R1
1 BEARING 700 468 R1 1 PLATE 706 476 R1 !
2 BOLT 702 001 R1 1 PLUG 106 475 R1 | ;
1 BRACKET 100 473 R91 1 RETAINER 706 481 R1 |
1 BRACKET 700 475 R91 1 SPRING 700 467 R91 |
1 BRUSH 700 463 R91 1 SUNDRY '
1 BUSH 700 474 R1 PARTS 702 002 R91 | !
1 COIL 702 004 R91 1 TERMINAL 705 695 R9L | ;
1 COLLAR 706 483 R1 1 TUBE 706 471 R1 | i
| 1 COLLAR 3043 337 R1 1 WASHER 706 480 R1 | '
[ 1 DISC 706 472 R91 1 WASHER 706 478 R1 | ;
1 NUT 700 470 R1 1 WASHER 706 479 R1) ‘ |
17 923 R1 BOLT, hex. hd., 5/16" x 7" 1|
102 634 NUT, hex., 5/16" | 3
103 320 , WASHER, lock, 5/16" | 1|
| | |
104 448 R1 1 | PULLEY, generator | 1
704 449 R1 2 I BELT, generaror ! 1




ELECTRICAL SYSTEM

Part Mumber Ref. Description Serial MNumber Meo.
Me., Req'd.
GENERATOR AND MOUNTING - continued

T06 880 RI1 3 BRACKET, generator, cpte, (Diesel) 1
179 B15 BOLT, hex, hd., 5/16" x 11/18" 3
103 320 WASHER, lock, 5/16" 3
707 539 R1 4 BRACE, generator 1
179 815 BOLT, hex. hd., 5/16" x 11/16" 1
103 320 WASHER, lock, 3/16" 1
397 WASHER, plain, 11/32" L.D. % 3/4" O.D. x 16 ga. 1

702 001 R1 5 BOLT, through fixing 2
700 473 RI1 6 BRACKET, assy. commutator end 1
T00 467 RO1 T SPRING, brush tension, set 1
T00 463 RI1 B BRUISHES, set 1
700 474 R1 9 BUSH, commutator end 1
706 472 RI1 DISC, oil, and retainer, assy. 1
706 475 R1 PLUG, oil, neoprene 1
705 695 R91 10 TERMINAL, assy. 1
T06 471 R1 TUBE, insulating, terminal, ( 1yd. Length ) 1
TOE 476 R1 PLATE, location, terminal 1
702 004 RO 11 COILS, field, set 1
T06 483 R1 12 COLLAR, distance, commutator end 1
702 003 R21 13 ARMATURE, assy. 1
3043 337 RI 14 COLLAR, drive end bearing 1
T06 478 Rl 15 WASHER, oil retaining 1
T06 477 R1 16 PLATE, bearing 1
700 468 Rl 17 BEARING, drive end 1
706 480 R1 18 WASHER, 'l:u:arlng 1
700 475 RO1 19 BRACKET, assy. drive end 1
T06 481 Rl RET AINER, bearing ring 1
TOE 479 R1 20 WASHER, shake-proof, 7/16" 1
T00 470 R1 21 WUT, shaft 1
3045 346 R11 22 BRACKET, generator, assy. (Petrol) 1
702 002 R91 SUNDRY PARTS SET 1




ELECTRICAL SYSTEM

0
Part Mumber Ref. | Description Serial Number Me.
No. | Req'd.
STARTER MOTOR
3045 322 ;191 STARTER MOTOR,  (12V)  (Petrol Engine) 1
comprising: -

3047 182 R1 1 BOLT, through, fixing 2

702 006 R1 2 BUSH 1
3047 108 R91 3 | BRACKET/FRAME, commutator end 1

700 452 R91 4 BRUSH, set 1

700 453 R91 G SPRING, ser, brush tension 1

705 832 R1 | & NUT, cover fixing 1|

T05 831 R1 |I 7 SCREW, cover fixing 1 r
3047 106 R1 8 BAND, cover 1
3047 181 R1 9 TERMINAL, field 1
3047 116 R91 10 COILS, field set 1
3047 115 RO1 11 ARMATURE 1
3047 107 R1 CAP, shaft 1
3047 113 R1 12 BRACKET/FRAME, driving end 1
3047 114 R1 | 13 BUSH, bearing 1




ELECTRICAL SYSTEM

Part Mumber i ztf. Description Serial Mumber anu, |
| Mo, Req'd.
STARTER MOTOR - continued

3047 110 R1 -I 14 GUIDE, sprilié-retalning 1 |'
T00 457 R1 " 15 SPRING, pinion retaining 1
3047 111 R1 16 CUP, spring retaining 1
700 456 RIL 17 PINION and SLEEVE 1
3047 112 R1 { 18 WASHER, buffer 1
700 455 R1 | 19 | SPRING, main 1
3047 109 R1 ! 20 NUT, shaft 1
702 010 R91 i SUMDRY PARTS SET 1
179 B840 .B{_JLT. hex. hd., 3/8" x 1-1/8" 2
103 321 WASHER, lock, 3/8" 2

STARTER MOTOR (Diesel Engines )

10

oty



ELECTRICAL SYSTEM

Part Mumber Ral. Description | Serial Mumber Mo,
Neo. | ! fieq'd.
STARTER MOTOR
704 447 RIS | STARTER MOTOR (12V)  (Diesel Engines) 1
comprising: -

3045 651 R1 1 PLATE, dust cover 1
705 858 R91 g | SWITCH 1
705 383 RO1 2 | SWITCH 1
T05 385 R1 PLATE, switch locking 1
705 859 R1 3 COVER, dust , rubber 1
705 384 R1 4 NUT, switch fixing 1

045 650 R1 5 BRACKET, switch fixing 1

3047 390 R91 6 | LEVER, top and stirrup 1
T0s 836 R91 & | LEVER, top and stirrup 1
705 835 R92 7 | LEVER, operating drive, assy, w/SHOES 1

3045 649 R1 | COLLAR, distance, lever 2
T06 715 R91 8 SHOES, set, cperating drive ( order T05 835 R92) 1
T05 B3g R1 9 SPRING, lever return 1

3047 391 RO1 10 BRACKET, drive end, assy. 1
T05 850 R91 10 BRACKET, drive end, assy. 1

3047 392 R1 11 BUSH, drive end bracket 1
T05 851 R1 11 BUSH, drive end bracket 1

3045 648 R1 12 BOLT, lever pivot 1

3047 393 R91 13 BRACKET, brake assy. 1
T05 852 R91 13 BRACKET, brake assy. 1

3047 394 R1 14 BUSH, brake bracket i
T05 853 R1 14 BUSH, brake bracket 1

3047 395 RO1 15 ARMATURE 1
T05 854 RI1 15 ARMATURE 1
T05 855 RO1 16 COIL, field assy. B 1
TO5 833 R21 17 BRUSH, set 1
T05 856 R1 18 TERMINAL, field 1
705 857 R1 19 BOLT, through 2
705 834 R91 20 BRACKET, commutator end 1

3043 613 RI1 21 SPRING, set, brush tension 1
702 006 R1 2z | BUSH, bracket 1

11



ELECTRICAL SYSTEM

Part Mumber Roef. Description : Serial Mumber Ma.
No. | ] Req'd.
STARTER MOTOR - continued
705 830 R9I1 23 BAND, cover 1
3045 647 R1 SCREW, fixing, cover band 1
T05 832 R1 NUT, cover fixing screw 1
3045 655 RO1 24 WASHER, brake, cpte. w/four RIVETS 1
705 839 R91 25 | DRIVE, assy. (order 3045 652 R1) 1
3045 652 R91 25 l DRIVE, assy. 1
| comprising: -
|
T05 824 RI1 26 | PINION and BARREL 1
3045 663 R1 | BUSH, pinion 1
3045 666 R1 27 | SPRING, cushioning pinion 1
T05 B45 R1 28 NUT, locking, pressure plate 1
3045 665 R1 29 PLATE, pressure 2
3045 664 R1 a0 RING, clutch plate, rear 1
705 848 RO1 31 SHIM, clutch adjusting (package) 1
T05 846 RO1 32 SET, clutch plates 1
3045 654 R1 a3 PLATE , support, inner race 1
3045 653 RI1 34 SET, clutch inner race, w/PLATE 1
705 841 R91 as BUSH, and driving sleeve 1
3045 662 R1 36 PLATE, clutch retaining 1
705 840 R1 a1 SPRING, tension ( order 3045 672 R91) 1
3045 660 R1 37 SPRING, tension, operating bush 1
3045 661 R1 38 CIRCLIP, clutch retaining 1
3045 659 R1 39 BUSH, drive, operating 1
To5 842 R1 40 RING, retaining brake plate 1
705 843 R1 41 CUP, retaining ring 1
3047 647 R1 42 WASHER, thrust 1
3047 648 R1 43 PLATE, brake 1
T05 860 R91 SUNDRY PARTS SET X
3045 658 R1 TERMINAL , earth 1
179 840 BOLT, hex. hd., 3/8" x 1-1/8" 2
102 635 NUT, hex., 3/8" 1
103 321 WASHER, lock, 3/8" 3

12

I As regtd




ELECTRICAL SYSTEM

®: - Not required if TRANS CASE COVER REAR
703 968 R21 is already fitted,

**: = Not required if HYDRAULIC LIFT ATTACH
is already fited,

Part Number Ref. Description i Serial Mumber Mo,
Ma. | Req'd.
STARTER MOTOR - continued
T08 347 R1 44 ROD, operating, manual starter 1
Q 1 284 PIN, std. headed, 1/4" x 3/4" 1
512 166 R1 PIM, std., headed, 1/4" x 7/8" 1
107 763 PIN, cotter, 1/8" x 5/8" 2
T08 346 R1 45 LEVER, operating, manual starter 1
11 002 VA WASHER, plain, 17/32" L.D, x 7/8" O.D, x 16 ga,. 1
103 385 PIM, cotter, 1/8" x 1" 1
* NOTE: - Used with Starter 704 447 R91 Lucas 26132-A
and 704 447 R92 Lucas 26132-E
I 2,
Ts4 -6
1
Part Number Raf. Description Serial Number Mao. J
Ma. . Req'd. |
REGISTRATION PLATE AND HORN
705 546 R13 1 | PLATE, registration number, cpte, ! ]
* 179 839 BOLT, hex. hd., 3/8" x 1" 2
* 103 321 WASHER, lock, 3/8" 2
== 179 843 BOLT, hex. hd., 3/8" x 1-1/2" 2
** 103 321 WASHER, lock, 3/8" 2
T00 876 R92 2 HORN, electric (12 V) 1
179 794 BOLT, hex. hd,, 1/4" x 11/16 * 2
109 084 NUT, hex., 1/4" 2
103 319 WASHER, lock, 1/4" 2

13



ELECTRICAL SYSTEM m

§
|
T55-d%
%ﬁ
Part Mumber Ref, Description | Serial Number Me.
No. | Req'd.
INSTRUMENT PAMEL, INSTRUMENTS AND BATTERY CARRIER
D — i ity ittty o ] R s L
(PETROL MACHINES)
3044 070 R91 1 TRAY, battery, ass. w/NUT 3044 023 Rl 1
179 835 BOLT, hex, hd., 3/8" x 5/8" 2
179 838 BOLT, hex. hd., 3/8" x T/8" 2
103 321 WASHER, lock, 3/8" 1
114 606 WASHER, lock, external tooth 3/8" 2
and44 084 Ri = 2 BOLT, battery clamp 2
703 952 R2 SPACER 1
3044 077 R91 3 CLAMP, battery hold down, cpte, 1
102 634 NUT, hex, 5/16" 2
3044 083 R1 4 COVER, battery 1
103 128 NUT, wing, 5/16" 2
103 340 WASHER, plain, 11/32" LD, x 11/16" 0.D, x 16 ga. 2
T08 969 R9Z 5 REGULATOR, (12V) 1
( comprising
1 BRACKET 3043 624 R1 1 WASHER 705 827 R1)
1 SCREW 3043 625 R1
109 084 NUT, hex., 1/4" 2
113 959 : SCREW, mach., slotted rd, hd., 1/4" x 1% 2
103 319 -' | WASHER, lock, 1/4° 2

14



ELECTRICAL SYSTEM

Part Mumber Ref. Description Serial Mumber Me.
Mo. Req'd.
INSTRUMENT PANEL, INSTRUMENTS AND BATTERY CARRIER -conrinued
704 668 RI1 6 | SWITCH, Solenoid starter motor (12V) 1
103 089 NUT, mach., screw, hex. hd., Neo, 12 2
113 809 SCREW, mach., slotted, rd. hd., No. 12 x 9/16" 2
106 4598 WASHER, lock, Mo, 12 2
3044 0BS5S RI11 T PANEL, instrument, cpte. 1
TO4 445 R1 NUT, spire speed, 1/4" BSW 4
T04 444 R2 SCREW, (cadmium plated) rd. hd., 1/4" BSW x 1/2" 4
|
707 481 R92 € | HOLDER, fuse, cpte. and LID 709 193 R92 (attachment) i
T06 594 R1 SCREW, brass, rd, hd,, 5BA x 1/4" 1
706 595 R1 NUT, lock, brass, SBA 1
T06 586 R1 | WASHER, brass, 5BA 1
- ] LIGHT, ignition warning 1
comprising : -
3048 831 RH1 | BULB, 12V 2 wan 1
3048 B28 R91 HOLDER, lamp, sub, assy. 1
3048 B29 R91 INDICATOR, Red 1
T09 489 RI1 10 | SWITCH, lighting (attachment) 1
comprising: -
1 KNOB 3042 366 R1 1 WASHER 3042 360 R1
1 NUT 3042 361 R1 1 WASHER 3042 362 R1
1 NUT 3042 365 R1 4 WASHER 3042 363 R1)
4 SCREW 3042 364 R1
T08 435 R1 11 PLATE, filler, instrument panel 1
125 706 SCREW, self tapping, pan hd,, slotted, No, 8 x 1/4" 4
3045 281 RO 12 SWITCH, ignition and starter, cpte. 1
comprising: -
3047 377 R1 LOCK 1
3047 375 R1 NUT, fixing front ;
3047 376 R1 SPACER 1
705 266 R91 13 | PUSH, horn (attachment) ]
14 LIGHT, oil pressure warning 1 l
comprising :
3048 B31 R91 BULB, 12V 2 watt 1
3048 B28 RO1 HOLDER, lamp, sub. assy. 1
3048 B30 RI1 INDICATOR, green | 1
|
T09 193 R92 LID, fuse holder, assy. i 1 |
700 166 R1 FUSE, 25 amp. | 1 .
707 887 Rl FUSE, 25 amp. 1 :
|
TO0 489 R1 SLEEVE, rubber 4 |




ELECTRICAL SYSTEM

|
Part Number Ref. Description Serial Number Mo,
No. Req'd.
INSTRUMENT PANEL, INSTRUMENTS AND BATTERY CARRIER-continued
3043 624 R1 | BRACKET, clamping ) 1
3043 625 Rl SCREW, plate fixing ) Regulator 1
705 827 Rl WASHER, plate fixing screw 1
3042 366 Rl KMOB )| 1
3042 361 R1 NUT, friction ) 1
3042 365 R1 MUT, switch retaining ) 1
3042 364 R1 SCREW } Lighting Switch 4
3042 360 R1 WASHER, lock ) 1
3042 363 R1 WASHER ) 1
3042 363 Rl WASHER ) 4
3044 023 R1 NUT, spire, batery tray 1
3041 100 RO1 SWITCH, oil pressure 1
* Mot supplied separately

e

INSTRUMENT PANEL - INSTRUMENTS - BATTERY CARRIER




ELECTRICAL SYSTEM

|
Part Mumber Ref. | Description i Serial Number Me.
Me. Req'd.
INSTRUMENT PANEL - INSTRUMENTS - BATTERY CARRIER
! (DIESEL MACHINES)
{

3043 889 R92 1 | CARRIER, battery , assy, 1
179 835 | BOLT, hex. hd., 3/8" x 5/8" 2
103 321 WASHER, lock, 3/8" 2
114 606 WASHER, external tooth, 3/8" 2
179 838 CAPSCFPEW, hex., 3/8" x 1/8" 2
707 531 R1 2 | STUD, hold down, battery 2

3043 896 R91 3 | RETAINER, battery, assy. 1
102 635 NUT, hex., 3/8" . 4
103 321 WASHER, lock, 3/8" 2

3043 899 R1 4 { COVER, bartery 1
126 032 NUT, wing, type A, 3/8" 2

Q 1 597 WASHER, plain , steel, 13/32" LD, x 3/4" O.D. x 16 ga. 2
T08 969 R92 ] REGULATOR, (12V) 1
(comprising
2 BRACKET 3043 624 R1 1 WASHER 703 827 R1 )
1 SCREW 3043 625 R1
109 084 NUT, hex,, 1/4" 2
113 959 SCREW, slotted, rd. hd., 1/4" x 1" 2
103 319 WASHER, lock , 1/4" 2

T04 B68 RI1 6 SWITCH, solenoid, starter motor, ( 12 V) 1
103 089 NUT, machine, screw, hex, hd., No, 12 2
113 809 | SCREW, machine, slotted, rd, hd., No. 12 x 9/16" 2
106 498 WASHER, lock, No, 12 2
751 185 R11 1 FANEL, instrument, cpte. 1
T04 445 R1 NUT, speed, spire, 1/4" BSW 4
T4 444 R2 SCREW, ( cadium plated ), rd. hd., 1/4" BSW x 1/2" 4
T07 481 R9Z B8 HOLDER, fuse, cpte, W/LID 709 193 R92 1
706 594 R1 SCREW, rd. hd., brass 5BA x 1/4" 1
706 595 R1 NUT, lock, brass, SBA 1
T06 596 R1 WASHER, brass, 5BA 1
709 193 R92 9 LID, fuse holder, assy. 1
708 109 R93 10 AMMETER, cpte. with CLAMP 1

(comprising
1 BEZEL 3041 057 R1 2 NUT TOE 636 R1
2 CLAMP 708 637 R1 1 RUBBER 3041 056 R1
1 GLASS 3041 055 R1 1 RUBBER TOB 640 R1

17



ELECTRICAL SYSTEM

18

Part Mumber Reaf. Description Serial Mumber Me.
Mao. Req'd.
INSTRUMENT PANEL- INSTRUMENTS - BATTERY CARRIER - continued
709 489 R91 | 11 | SWITCH, lighting (attachment ) 1
(comprising
1 KNOB 3042 366 R1 1 WASHER 3042 360 R1
1 NUT 3042 361 R1 1 WASHER 3042 362 R1
1 NUT 3042 365 R1 4 WASHER 3042 363 R1)
4 SCREW 3042 364 R1
708 435 R1 12 PLATE, filler, instrument panel 1
125 706 SCREW, pan hd., slotted, self tapping, Type A No. 8 x 1/4" 4
707 573 R1 13 SLEEVE, rubber 1
or 709 459 R1 13 SLEEVE, rubber 1
705 266 RI1 14 PUSH, horn 1
709 468 R91 15 SWITCH, glow plug, service, assy. w/SLEEVE 707 573 Rl X
109 0B84 NUT, hex., 1/4" 2
144 531 SCREW, machine, slotted - truss hd,, 1/4" x 1/2" 2
103 319 WASHER, lock, 1/4" 2
703 557 R92 16 RESISTOR, indicaror, cpte. 1
- 706 685 R92 16 RESISTOR, indicator, cpte. p |
(comprising
1 COIL 3043 619 R1 2 WASHER T07 484 R1
2 NUT 707 483 R1 2 WASHER T05 829 R1
1 NUT 707 486 R1 1 WASHER 707 499 R1 )
2 SCREW T07 487 R1
3041 057 R1 BEZEL (ammeter ) 1
3043 624 R1 BRACKET, clamping 2
708 637 R1 CLAMP, terminal, (ammeter ) 2
3043 619 R1 COIL, resistance ( indicator resistor ) 1
700 166 R1 FUSE, 25 amp. 1
or T07 887 R1 FUSE, 25 amp. 1
3041 055 R1 GLASS, (ammeter ) 1
3042 366 R1 ENOB 1
T07 486 R1 NUT, mounting 1
707 483 R1 NUT, fixing coil 3
T08 636 R1 NUT, terminal ( ammeter ) 2
3042 361 R1 NUT, friction 1
3042 365 R1 NUT, switch, retaining 1
X As reg'd



ELECTRICAL SYSTEM

Part Mumber Ref. Description Serial Mumber Mo,
Me. Req'd.
INSTRUMENT PANEL-INSTRUMENTS-BATTERY CARRIER-continued
3049 477 Rl PLATE, radiator curtain cable guide ) B-414/1434 to 1
179 793 BOLT, hex. hd., 1/4" x 5/8" )| /2805 1
109 084 NUT, hex., 1/4" ) 1
103 319 WASHER, lock, 1/4" ) 1
T08 640 R1 RUBBER, Bezel (outer ) ( ammeter ) 1
3041 056 R1 RUBBER, Bezel ( inner ) (ammeter ) 1
3042 625 R1 SCREW, fixing, plate 1
3042 364 R1 SCREW 4
707 487 R1 SCREW, terminal 9
700 489 R1 SLEEVE, regulator 4
3042 360 R1 WASHER, lock 1
3042 362 R1 WASHER 1
3042 363 R1 WASHER 4
705 827 Rl WASHER, plate, fixing, screw 1
T07 484 R1 WASHER, plain 2
705 829 R1 WASHER, spring 9
T07 499 R1 WASHER, mounting, nut 1

19



ELECTRICAL SYSTEM

Part Mumber Ref. Description Serial Number Me.
Na. Req'd.
PLOUGH LAMP MOUNTING

T05 256 R1 1 SOCKET, ball 1
T05 257 R1 2 SEAT, ball 2
T05 255 R1 3 GROMMET, ball seat 1
T05 254 R1 4 SOCKET, ball adjusting 1
114 498 ] NUT, jam, hex., 5/8" UNF 1

il [ 8

LAMPS - SIDE, REAR and MISCELLANEOUS

-\_\.x*%ﬁfﬁ
i R

TIT-&F

20




ELECTRICAL SYSTEM

Part Mumber Ref. | Description Serial Mumber Mo,
Ne. | Req'd.
LAMPS- SIDE, REAR AND MISCELLANEOQUS
T09 235 R91 | LAMP, rear (12V - 6 W) (attachment } {industrial) 2
(comprising: -
1 BODY T09 540 RI1 2 NUT 120 367
1 BODY 709 541 R1 1 RETAINER 708 419 R1
1 BULB 709 545 R1 2 SCREW 709 543 R1
1 LEAD T09 542 R1 2 WASHER 174 877 )
1 LENS T08 418 R1
TO8 418 R1 2 LENS, red 2
T08 419 R1 3 RETAINER, lens (rubber) 2
T09 545 R1 4 BULB, (12V -6 W) 2
T09 540 R91 5 BODY, contact, and feed cable assy., w/CABLE 709 776 R91
SHEATH 709 544 R1 and TUBE 709 539 R91 2
709 543 R1 SCREW, self taper No, 4 4
T09 776 RI1 6 CABLE, feed, witn contact, assy. 2
(comprising: -
1 CABLE 751 437 R1 1 SPRING 751 440 R1
1 EYELET 751 438 R1 3 WASHER 751 439 R1)
751 439 R1 7 WASHER 6
751 440 R1 B SPRING 2
T51 438 R1 2 EYELET 2
Ta1 437 R1 10 CABLE, feed (red) 2
709 539 R91 11 TUBE, adaptor, and body, assy. 2
T09 542 Rl 12 LEAD, earth 2
709 541 R1 13 BODY, lamp 2
709 234 R1 14 BRACKET, side lamp (attachment) ( industrial) 2
109 084 NUT, hex., 1/4" 4
113 956 SCREW, machine, slotted rd. hd., 1/4" x 5/8" 4
103 319 WASHER, lock, 1/4" 4
T08 233 R91 15 LAMP, side (12V -6W ) (attachment ) (industrial) 2
comprising; -
1 BODY 3041 T10 R91 1 LENS 3041 708 R1
1 BULB 3040 096 R1 2 NUT 3041 711 R1
1 GASKET 3041 707 Rl 2 WASHER 3041 712 R1)
1 GROMMET 3041 709 R1

21




ELECTRICAL SYSTEM

Part Mumber Ref. Dascription | Serial Number Me.
Ne. . Req'd.
LAMPS- SIDE , REAR AND MISCELLANEOUS - continued
T09 243 RI1 16 [ LAMP, registration number plate ( 12V -4 W ) w/CABLE
751 780 R91 and LAMP 705 270 R91 (attachment)
(industrial) 1
705 270 RO 16 LAMP, registration number plate ( attachment) 1
(comprising :-
1 BASE T05 759 R91 1 GROMMET T05 756 R1
1 BODY 705 7153 R1 1 WINDOW T05 Ta5 R1
1 BULE T05 757 R91 1 SUNDRY
| 1 GASKET T05 764 R1 PARTS 705 158 RI1)
I
T09 237 Rl | 17 BRACKET, power socket ( attachment) (industrial) 1
109 084 | NUT, hex., 1/4" 2
113 955 | SCREW, machine, slotted rd. hd., 1/4" x 1/2" 2
103 319 | WASHER, lock, 1/4" 2
709 236 R91 | 18 | SOCKET, power (attachment) (industrial) 1
705 271 RI1 18 SOCKET, power (attachment) 1
709 443 R1 19 BRACKET, support, reflector  (attachment ) (industrial) 2
110 633 NUT, hex., machine, screw, MNo, 10 4
110 500 SCREW, machine, slotted rd. hd., No, 10 x 1/2" 4
106 497 WASHER, lock, No, 10 4
709 444 R91 20 REFLECTOR, red, rear ( attachment ) ( industrial ) 2
705 759 R91 21 BASE, assy. 1
T05 754 R1 22 GASKET, window seating 1
T05 755 R1 23 WINDOW 1
705 753 R1 24 BODY 1
T05 757 RI1 BULE, 12 V 1
705 756 R1 GROMMET, cable 1
ThE 758 a1 CIMITMRY PARTE SET 1
705 268 R91 a5 REFLECTOR, (559} w/ HOLDER 705 752 R1 and REFLECTOR
T05 751 R1 (attachment ) 2
T05 751 R1 26 REFLECTOR, reflex 2
705 752 R1 27 HOLDER, reflex 2
705 728 R1 28 ELBOW, cable 2

22



ELECTRICAL SYSTEM

Part Mumber Raf. Description Serial Number No.
No. Req'd.
LAMPS-S1DE, REAR AND MISCELLANEOUS -continued
T05 26.: Ro2 28 Lﬁ;ﬁP, side and rear (i.?, V-6w) Optionai-t;:: 708 “348 R91 2
(comprising
1 BULB 707 022 RE1 1 NUT 7077131 R1
1 BRACKET T07 136 R1 2 PLATE T06 110 R91
2 GASKET 707 128 R1 2 RIM T07 125 R8l
1 HOLDER T06 117 R1 1 SHELL 707 127 R1
1 LENS T06 113 R1 1 WASHER 707 135 R1
1 LENS T06 114 R1 1 WASHER T07T 129 R1
1 NUT 707 128 R1 12 WIRE T06 112 R1)
707 125 RO1 30 | RIM, assy. 4
T06 110 R91 31 | PLATE, rim locking and SCREW T06 111 R1 4
T06 111 R1 32 | SCREW, rim securing 4
707 126 R1 33 | GASKET, rubber, lens seating 4
706 114 R1 34 | LENS, red 2
706 112 R1 35 | WIRE, lens fixing 24
707 136 R1 36 | BRACKET, bulb helder seating 2
707 127 R1 37 | SHELL, adaptor 2
707 022 R91 38 | BULB 2
706 113 R1 39 | LENS, clear 2
707 135 R1 40 | WASHER, lamp fixing nut 2
T07 128 R1 41 | NUT, securing, bulb holdet 2
707 129 R1 42 | WASHER, shakeproof 2
707 134 RL 43 | NUT, lamp fixing 2
T06 117 R91 44 | HOLDER, bulb, interior 2
707 131 Rl 45 | NUT, coupling, shell 2
3041 710 R81 46 | BODY, sub. assy. 2
3040 096 R1 BULB, (12V -6 W) b
T3l 780 RS1 CABLE, (registration number plate lamp) ( industrial) 2
3041 707 R1 GASKET 2
3041 709 R1 GROMMET 2
3041 708 Rl LENS, sidelamp 2

23




ELECTRICAL SYSTEM

Part Number Ruef. Description Serial Mumber Ma.
No. Req'd.
LAMPS -SIDE, REAR AND MISCELLANEOUS-continued
120 367 NUT. hex., 1/4" UNF (rear lamp) cpte., (industrial) 4
3041 T11 R1 NUT, hex., (side lamp) (illustrated) 4
709 544 R1 SHEATH, cable (rear lamp) 2
174 877 WASHER, lock, internal tooth, 1/4 (rear lamp, cpte) (industrial) 4
3041 712 R1 WASHER, shakeproof 4
j
T48.73
Part Mumber Reef. Description Serial Number MNe.
Mo. Regq'd.
_EDE AND REA.F‘. LAMP
T08 348 RI1 LAMP, side and rear( 12V -6 W) 2
each comprising : -
MAm 414 D1 1 MATINT  Tane 2
T08 418 R1 2 LENS, red 1
T07 022 R91 3 BULB 1
07 127 Rl 4 SHELL, adaptor 1
3060 303 R1 5 WASHER, locking 1
3060 304 Rl 6 NUT 2
707 129 R1 7 WASHER, shakeproof 1
3040 302 RO1 ] CONTACT, assy. 1
707 131 Rl 9 NUT, shell coupling 1
T08 421 R1 10 BODY 1
708 420 Rl 11 LENS, clear L




-

]
ELECTRICAL SYSTEM m

Description | Serial Number | Mo, |
| | Reqd. |
CABLE CLIPS - INDUSTRIAL FEMDERS

|
Part Mumber | Ref.
MNo.

A B
A CLIPS, cable, etc., required for head and plough light
attachment & -
B CLIPS, cable, etc., required for industrial road traffic
lighting attachment = X
a6 279 D CLIP, cable { 7/8" bolt ) (scuttle rear support R, H. ) 1 1
T08 116 R1
60 938 D CLIP, cable (3/8" bolt) front transmission cover front
T08 115 R1 - 2
60 938 D CLIP, cable ( 3/8" bolt) rear transmission cover R H,
T08 115 R1 1 1
T08 113 R1 CLIP, cable { 1/4" bolt) fender L, H, = 1
T08 115 Rl CLIP, cable ( 3/8" bolt ) registration number plate = 1
T08 113 R1 CLIP, cable( 1/4" bolt) fender R, H, 1 2
179 796 BOLT, hex, hd,, 1/4" x 7/8" 1 2
109 084 NUT, hex., 1/4" 1 2
103 319 WASHER, lock, 1/4" 1 2
708 117 R1 CLIP, cable { 1/2" bolt ) rear axle carrier R, H, 1 2
T08 117 R1 CLIP, cable ( 1/2" bolt ) rear axle carrier L, H, = 1
112 734 GROMMET, 3/8" 1
an47 698 R1 GROMMET, 1/4" - =

* NOTE: These items are not required to be duplicated
if an arrachment is already fitred

25 A A% reqid



ELECTRICAL SYSTEM

I I
Part Number . Description | Serial Number Me.
| Req'd.
CABLE CLIPS- STARTING AND REGULAR FENDERS
A B C
CLIPS, cable, etc., required for electric starting cables X = =
CLIPS, cable, etc., required for headlight and ploughlight
attachment -x -
CLIPS, cable, etc., required for road waffic regulations
attachment - = X
a6 273 D CLIP, cable { 5/16" bolt ) {Thermostar housing) L = =
or TO8 114 R1
56 273 D CLIP, cable { 5/16" bolt ) (bottom of radiator) l1 = =
or T08 114 R1
56 2713 D CLIP, cable ( 5/16" bolt ) (registration plate bracket RLH, } - - 1
or T08 114 R1
56 279 D CLIP, cable { 7/16" bolt ) (clutch housing front L. H.) 1 - =
o T08 116 R1
56 279 D CLIP, cable ( T /16" bolt ) {scuttle rear support R, H. ) i - -
or 708 116 R1
56 279 D CLIP, cable (7/16" bolt ) (front transmission cover ) = 1 4
or 708 116 R1
56 279 D CLIP, cable (7 /16 " bolt ) (rear transmission cover L.H, ) |- = 2
or T08 116 Rl
60 938 D CLIP, cable ( 3/8" bolt 1 -
o 708 115 R1
119 191 BOLT, hex, hd., 1/4" x 1/2" 1 - =
103 319 WASHER, lock, 1/4" 1 - -
60 938 D CLIP, cable (3/8" bolt ) (injection pump gear cover ) | 2= =
* 60 938 D CLIP, cable { 3/8" bolt ) (rear ransmission cover RLH,) |- 1 1
or 708 115 R1
" 56 2711 D CLIP, cable ( 1/2" bolt ) (rear axle carrier RLH.) = 1 I
‘oo TO8 117 R1
56 27T D CLIP, cable (1/2" bolt ) (rear axle carrier L. H, ) - =1
o T08 117 R1
112 745 GROMMET, 7/8" ( on front scuttle support ) 1 - -
112 724 GROMMET, 3/8" { on rear fenders ) - 1 2
an47T 698 R1 GROMMET, 1/4" - 4 =
350 525 R1 CLAMP, loom  (behind registration number plate L.H. ) - - 2

* NOTE: - These items are not required to be duplicated
if an attachment is already firted

26 X A3 req'q



ELECTRICAL SYSTEM

B3

g
1

s

Wk
el |
|

I,

Part Number Ref. Deescription ! Serial Number
Mo.

ROAD TRAFFIC REGULATION LIGHTING ATTACHMENT

705 263 R91 ATTACHMENT, Road Traffic Regulation

T51 932 R92 CABLE, main harness to junction box
(two core cables )

( comprising Ref, 1 and 2 )

1 CABLE, light $/W to side and rear lamp (red)
2 CABLE, light S/W to plough lamp ( green )
705 905 R92 CABLE, junction box to side and rear and plough lamps

(comprising Ref, 3 , 4 and 5 )

CABLE, light /W to O/S, side and rear lamp ( red )
CABLE, all rear lamps to earth ( black )
CABLE, light S/W to plough lamp ( green )

on e 03

27

=




ELECTRICAL SYSTEM

Part Mumber Ref. Description | Serial Number Me.
Na. ! Req'd.
ROAD TRAFFIC REGULATION LIGHTING ATTACHMENT - continued
705 906 R9Z CABLE, off side - side and rear lamp 1
(comprising Ref. 6 and 7 )
7 CABLE, light 8/W to O/S, side and rear lamp ( red ) 1
7 CABLE, O/5 side and rear lamp to earth ( black } 1
T05 267 R92 8 LAMP, side and rear (12 V - 6 W ) (see lamps - side, rear
and miscellaneous) 2
T08 348 R91 8 LAMP, side and rear { 12 V - 6 W ) (see lamps - side, rear
and miscellaneous ) 2
705 904 ROZ CABLE, nearside, side and rear lamp 1
(comprising Ref, 9 and 10 )
9 CABLE, light $/W to N/S , side and rear lamps { red ) 1
10 CABLE, N/S side and rear lamp to earth ( black ) 1
705 902 R1 11 CONMECTOR, 3-way 2
T05 897 R1 12 CONNECTOR, 1-way 4
T05 896 R1 13 CONMNECTOR, 2-way 1
T05 271 R91 SOCKET, power, cpte. with cable (see lamps- side, rear
and miscellaneous ) 1
(comprising: Ref. 14 and 15)
14 CABLE, pin 1 to earth { black ) 1
15 CABLE, pin 2 to light 5/W (red ) 1
705 545 R1 16 BOX, junction 1
TO6 102 R1 SCREW, slotted rd. hd., 3/16" x 5/8" 1
114 603 WASHER, lock, external tooth, Mo, 10 1
T05 548 R1 GROMMET, junction box 1
T05 270 RI1 17 LAMP, registration number plate (12 V -4 W )
(see lamps - side, rear and miscellaneous) 1
708 489 R91 18 SWITCH, lighting (see instrument panel, instruments and
battery carrier) !
107 481 R92 19 HOLDER, fuse (see instrument panel, instruments and
battery carrier ) 1
T05 266 RI1 20 HORM, push {see instrument panel, instruments and
battery carrier ) 1
700 876 R92 21 HORMN (see registration plate , horn, etc.) 1
709 483 R91 22 | CABLE, earth, side and plough lights
{used w/ two core chbles ) 1
CLIPS, cable (see detail list ) 1
705 728 R1 ELBOW, cable, side and rear lamp (see lamps - side, rear
and miscellaneous ) 2




ELECTRICAL SYSTEM

Part Mumber Raf. | Description  Serial Number Meo.
No. | | Req'd.
ROAD TRAFFIC REGULATION LIGHTING ATTACHMENT - continued
705 546 R13 PLATE, registration number, cpte, ( see registration plate, horn, etc) 1
705 268 R91 REFLECTOR, (55° ) (see lamps - side, rear and miscellaneous) 1

* Items not required if tractors are already fitted
with Head and Plough Lamp Attachment

This attachment is applicable to Petrol and Diesel Tractors
but cannot be fitted to industrial fenders,

29



L]

-

ELECTRICAL SYSTEM

= 5N
e

TAMN = 24 —l
v g
Part Mumber Raf. Description Serial Humber Meo.
Mo, | Feq'd.
ROAD TRAFFIC REGLI_L&TIDN LIGHTING ATTACHMENT (Industrial Fenders )
709 103 R91 ATTACHMENT, Road Traffic Regulation Lighting (Industrial Fenders) 1
709 231 R91 CABLE, main harness to R.H. terminal block 1

(comprising Ref. 1, 2 and 3 )
CABLE, light 5/W to side and rear lights (red )
CABLE, light /W to plough lamp (green )

CABLE, all rear lights and plough lamp to earth ( black )

30




ELECTRICAL SYSTEM

|
Part Mumber Roef. Description | Serial Number [ Me.
No. I Req'd. |
ROAD TRAFFIC REGULATION LIGHTING ATTACHMENT { Industrial Fenders ) - continued
o e i — : Sl i e = ]_ .
T09 238 R91 CABLE, main harness to L, H, terminal block 1
(comprising Ref, 4 and 5 )
4 CABLE, light 5/W to N/S side and rear lights ( red ) 1
5 CABLE, earth to N/S side and rear lights { black ) 1
T09 239 R91 CABLE, side lamp, R.H, 1
(comprising Ref, 6 and 7 )
6 CABLE, light /W to side light ( red) 1
T CABLE, side light to earth 1
T09 240 R91 CABLE, rear lamp R, H, 1
(comprising Ref. 8 and 9 )
8 CABLE, light /W rear light { red ) 1
a CABLE, earth to rear light ( black ) 1
T09 241 RO CABLE, side lamp, L.H. 1
(comprising Ref. 10 and 11 )
10 CABLE, light $/W to side light ( red ) 1
11 CABLE, earth to side light ( black ) 1
T09 242 R91 CABLE, rear lamp L, H, 1
(comprising Ref. 12 and 13 )
12 CABLE, light $/W to rear light { red ) 1
13 CABLE, earth to rear light (black ) 1
709 236 RO 14 SOCKET, power, w/CABLE ( see lamps - side, rear and 1
miscellaneous )
(comprising Ref. 15 and 16
15 CABLE, junction block to power socket { red ) 1
16 CABLE, earth to power socket 1
709 243 RO1 17 | LAMP, registration number plate, 12V - 4 W, W/CABLE
(see lamps - side, rear and miscellaneous ) 1
(comprising Ref. 18 and 19 )
18 CABLE, light S/W to number plate lamp 1
19 CABLE, earth to number plate lamp it
T09 233 RI1 20 LAMP, side, 12V - 6 W (see detail list ) 2
T09 235 R91 21 LAMP, rear, 12 V - 6 W ( see detail list) 2

31



ELECTRICAL SYSTEM

| Serial Number

Part Number | Ref. Drescription ! ’ MNa. ‘
| Me. ! Req'd.
ROAD TRAFFIC REGULATION LIGHTING ATTACHMENT (Industrial Fenders) - continued
707 945 R91 22 BLOCK, terminal, 2 way, L.H, 1
708 T84 R1 NUT, lock, 6 BA 2
T08 783 R1 | SCREW, machine, slotted od. hd., 6 BA x 7/8" 1
T08 T85 R1 WASHER, lock, 6 BA 1
709 489 R91 23 SWITCH, lighting (see instrument panel,
instruments and battery carrier) 1
708 782 R91 24 BLOCK, terminal, 3 way, R.H. 1
T08 784 R1 NUT, lock, 6 BA 2
708 783 R1 SCREW, machine,-slotted rd. hd., 6 BA x 7/8" 1
708 785 Rl WASHER, lock, 6 BA 1
709 237 R1 BRACKET, power socket (see lamps- side, rear and
miscellaneous ) 1
709 443 R1 BRACKET, reflector support (see lamps - side, rear and
miscellaneous ) 2
T09 234 R1 BRACKET, side lamp (see lamps - side, rear and
miscellaneous ) 2
T05 897 R1 CONNECTOR, 1 way 4
709 272 R1 CONDUIT, “Kopex” ( to L. H, terminal block ) 1
709 273 R1 CONDUIT, "Kopex" { to R.H. terminal block ) 1
3040 886 R91 CONDUIT, cable front, cpte. 2
3040 887 R91 CONDUIT, cable, L.H. cpte. 1
3040 888 R91 CONDUIT, cable, R.H. cpte. 1
709 232 R1 COVER, terminal 2
CROMAMET  rohher 278" feees rahle cline = indnetreial
fenders ) 8
GROMMET, rubber, 1/4" 4
T09 444 R91 REFLECTOR, rear, (red ) (see lamps- side, rear and
miscellaneous ) 2
T09 253 R91 TOOLBOX {Factory application attachment

only )

* Items not required for tractoes fitted
with Head and Plough lamp attachment

**For tractors fitted with Rear Industrial

Fender attachment

This attachment is applicable to both Petrol and Diesel

Tractors.

az



ELECTRICAL SYSTEM

A

@J | _j“’\r/é\ :.—"—‘:’7

58

E'" b;
»—
([ ===
e
3
— o
! =
: { ! [
1 |
J i l o T37-444
Part Humber Raf. Description ‘ Serial Number Mo.
Ma. Req'd.
HEAD AND PLOUGH ATTACHMENT - REGULAR FENDERS
B — :
** 3048 241 RO ATTACHMENT, Head and Plough Lamp 1
e 3048 245 R91 ATTACHMENT, Head and Plough Lamp (Industrial) 1
707 890 RI1 1 LAMP, head, L.H, 12 V - 24 W 1 1
707 891 R91 1 LAMP, head, R.H., 12 V - 24 W, each complete with cables

Ref. 2, 3 and 4 ( see detail list ) 1 1
2 CABLE, light §/W terminal 3 to dip filament { blue/yellow) 1 1
3 CABLE, light 5/W terminal 4 to main filament { blue/white) 1 1
4 CABLE, lamp bulb clamp to eartn (black ) 1 1

aa



ELECTRICAL SYSTEM

Part Number Rel. Description i Serial Mumber Me.
Mao. ! Req'd.
HEAD AND PLOUGH LAMP ATTACHMENT - REGULAR FENDERS - continued
705 259 R93 8 LAMP, plough, 12 V - 24 W, complete with cables
( see detail list) 1 1
6 CABLE, earth to plough lamp ( black ) 1 1
) CABLE, light 5/W to plough lamp ( red/white) 1 1
705 901 R93 8 CABLE, plough lamp attachment ( comprising Ref. 9 and 10 ) 1 1
9 CABLE, light §/W to plough lamp ( red ) 1 1
10 CABLE, earth to plough lamp ( black ) 1 1
709 489 RI1 11 SWITCH, lighting (see instrument panel,
instruments and battery carrier ) 1 1
707 481 R92 12 HOLDER, fuse (see instrument panel,
instruments and battery carrier ) 1 -
T05 897 R1 13 CONMNECTOR, 1 way 2 2
705 B96 R1 14 CONNECTOR 2 way - 1
T06 130 R91 15 CABLE, headlamp to earth { black ) 1 1
3047 696 R11 BRACKET, headlamp, cpte. 2 2
179 814 BOLT, hex. hd., 5/16" x 5/8" 1 2
101 634 NUT, hex,, 3/16" 2 2
103 320 WASHER, lock, 5/16" 2 2
704 138 R2 COVER, headlamp bracket, R, H, 1 1
704 137 R2 COVER, headlamp bracket, L. H. 11

CLIPS, cable (see detail list)

MOUNTING, ploughlamp { see detail list)

* Items not required for tractoes fitted
with "Road Traffic Lighting Attachment”

** MOTE: These attachments are applicable to both
Petrol and Diesel Tractors,




ELECTRICAL SYSTEM

.

Part Mumber Raf. r Description Serial Number Mo,
No. | Req'd.
HEAD AND PLOUGH LAMP ATTACHMENT - INDUSTRIAL FENDERS
3048 244 R91 ATTACHMENT, Head and Plough 1
T07 890 R91 1 LAMP, head, L.H,, 12V - 24 W 1
T07 891 RI1 1 LAMP, head, RLH., 12 V - 24 W , each complete with cables
Ref, 2, 3and 4 (see detail list) 1
2 CABLE, light $/W terminal 2 to dip filament ( blue/yellow) 1
a CABLE, light 5/W terminal 4 to main filament ( blue/white) 1
4 CABLE, lamp bulb to garth ( black) 1

35




ELECTRICAL SYSTEM

T

Part Mumber Raf. | Description i Serial Number Mo.
No. | { Req'd.
HEAD AND PLOUGH LAMP ATTACHMENT - INDUSTRIAL FENDERS - continued
TOB 854 R91 5 LAMP, plough, 12 V - 24 W, cpte. (see detail list )
W/cables Ref. 6 and 7 1
& CABLE, earth to plough lamp ( black) 1
1 CABLE, light 5/W to plough lamp ( red/ white) 1
* 708 489 R91 8 SWITCH, lighting (see instrument panel, instruments
and battery carrier) 1
To6 130 RI1 9 CABLE, headlamp to earth ( black) 1
T09 231 RO1 CABLE, main harness to R, H, terminal block
comprising Ref. 10, 11 and 12 1
10 CABLE, light 5/W to side and rear lights (red ) 1
1 CABLE, light §/W to plough lamp ( green ) 1
12 CABLE, all rear lights and plough lamp to earth ( black ) 1
. T08 782 RI1 13 BLOCK, terminal, R.H, ( 3 way ) 1
= T08 T84 R1 NUT, lock, 6 BA 2
* 708 783 KA SCREW, machine, slotted rd. hd., 6 BA x 7/8" 1
* 708 785 R1 WASHER, lock, & BA 1
3047 696 R11 BRACKET, head lamp, cpte. 2
179 814 BOLT, hex. hd., 5/16" x 5/8" 2
102 634 NUT, hex,, 9/16" 2
103 320 WASHER, lock, 5/16" 4
T05 896 R1 COMNECTOR, 2 way 1
* 3040 BBE R91 CONDUIT, cable , front, cpte. 2
* 3040 887 R91 CONDUIT, L.H. cpte. 1
- SJUHEY DDD KDL I LUMNLIULL,, CADLE, M, M. Cplc, &
* 709 232 R1 ! COVER, terminal 1
To4 138 R2 COVER, headlamp, bracket, RLH. 1
704 137 R2, COVER, headlamp, bracket, L.H, 1
CLIPS, cable - (see detail list )
MOUNTING, plough lamp (see detail list )

* Items not required for tractors firted with
"Road Traffic Lighting Attachment™

** For tractors fitted with Rear Industrial Fender
Artachment

NOTE: This attachment is applicable to both
Petrol and Diesel Tractors

36



ELECTRICAL SYSTEM

Part Mumber Ref. Description Serial Mumber Me.
No. | Req'd.
PLOUGHLAMP {Attachment)
A B
T05 259 R93 PLOUGHLAMP, 12 V - 24 W (used W /Regular Fenders) 1
TOB 854 R91 PLOUGHLAMP, 12 V - 24 W (used W/ Industrial Fenders) 1
705 806 RI1 1 DOOR, and LENS, assy. 1 1
(comprising
1 DOOR 705 775 R81 1 LENS T05 807 R1
1 GASKET 1700 447 R1 1 REFLECTOR 705 T76 R91
1 GASKET 702 475 R1 6 RETAINER 702 476 R1)
705 775 R91 2 DOOR and CATCH, assy., w/CATCH 702 474 R1 1 1
702 474 R1 | 3 CATCH, door, bottom 1 1
T00 447 R1 4 GASKET, lens to door 1 1
T05 807 R1 G LENS 1 1
T02 475 R1 6 GASKET, reflector to lens 1 1
705 776 R91 7 REFLECTOR, assy., W/two PINS 705 789 R1, REFLECTOR
T06 T86 R1 and two SPRINGS T05 T88 R1 1 1
T05 786 R1 8 REFLECTOR 1 1
T05 788 R1 a SPRING, securing 2 2
705 789 R1 PIN, split 2 g
T02 476 R1 10 RETAINER, lens 6 B

o . e e B s Tl Bl

a7



ELECTRICAL SYSTEM

Part Mumber Raf. Description Serial Mumber ‘ Mo,
M. l Req'd. |
PLOUGHLAMP (Attachment) - continued
o . -
705 824 R91 11 | BULB, 12V - 24 W 1 1
705 779 RI1 12 TUBE, reflector, and centre, assy. 3 L |
T05 781 R91 13 RING, clamp, assy. i IR |
(comprising
1 RING T02 473 R1 1 SCREW T05 794 R1
1 SCREW T02 468 R1 1 WASHER T05 795 R1)
TOZ 483 RI1 14 ADAPTOR, assy. 1.
T05 816 R91 15 BODY, assy., cpte. 1 1
(comprising
1 BODY T05 809 R91 2 SCREW T05 819 R1
1 COVER T05 822 R1 1 SWITCH 705 818 R91
4 NUT T05 821 R1 2 WASHER To5 820 R1 )
T05 818 R91 16 SWITCH, multi-circuit |
705 821 R1 NUT, (switch to body) 4 4
705 819 R1 SCREW {switch to body) 2 2
T05 820 R1 WASHER, (switch to body) 2 2
705 822 R1 17 COVER, rubber, switch knob 1 1
705 809 RI1 18 BODY, assy., less switch 1 1
(comprising
1 BOLT T05 812 R1 1 STRIP T05 801 R1
1 CLAMP 702 467 R1 2 SCREW T02 468 R1
1 NUT T02 472 R1 1 SCREW T02 478 R1
1 RETAINER T05 803 R1 1 WASHER T05 802 R1 )
702 472 R1 19 NUT, barrel 1 1
U 478 KL 2 SCHEW, door 1 1
702 467 R1 21 CLAMP, cable 1 1
T05 803 R1 22 RETAINER, holt 1 1
T02 468 R1 SCREW, cable clamp 2 2
705 812 R1 23 BOLT 1 1
T05 802 R1 24 WASHER, seating 1 1
T05 801 R1 25 STRIP, earth 1 3
T05 814 R1 26 CABLE 1
705 813 R1 217 LEAD, cable (switch to bulb ) 1 1
705 815 R1 GROMMET, 3 way 1 1
T51 461 RI1 CABLE 1

a8



ELECTRICAL SYSTEM

Part Number Raf. Description Serial Mumber l Mo:
Ne. | Req'd.
PLOUGHLAMP (attachment ) - continued
T05 811 R91 CABLE, and GROMMET, assy., W/CABLE 705 814 R1, GROMMET
| T05 B15 R1 and LEAD 705 813 R1 1

702 473 R1 RING, clamp 1 1
T02 468 R1 SCREW 1 1
705 794 R1 SCREW, for cable 1 1
705 795 R1 WASHER, for cable 1 1

39



ELECTRICAL SYSTEM

Part Mumber Ref. Description Serial Number Mo.
No. Req'd.
HEADLAMP (Atachment)
A B
707 B91 RO1 HEADLAMP, (12 V - 24 W )R, H. (illustrated ) 1
707 890 RI1 HEADLAMP, (12 V - 24 W ) L.H. (not illustrated ) 1
114 498 NUT, jam, hex., 5/8" UNF 1 1
115 553 WASHER, lock, internal tooth, 5/8" 1 1
T08 510 R91 1 DOOR, and LENS, assy. 1 1
T e i
1 DOOR 705 775 RI1 1 LENS T00 446 R1
1 GASKET 702 475 R1 1 REFLECTOR 707 630 R91
1 GASKET 700 447 R1 6 RETAINER T02 476 R1 )
705 7756 RO1 2 DOOR and CATCH, assy., W/CATCH 702 474 R1 1 1
T02 474 R1 3 CATCH, door, bottom 1 1
T00 447 R1 4 GASKET, (lens to door ) 1 1
T00 446 R1 2 LENS 1 1
702 475 R1 [ GASKET, (reflector to lens) 1 1
707 830 RO1 T REFLECTOR and BULB TUBE, assy. 1 1
T02 476 R1 8 RETAIMER, lens 6 6
708 512 RI1 9 BULB, 12 V - 24/24 W, pre-focus 1 1

40




ELECTRICAL SYSTEM

Part Mumber Raf. | Description Serial Mumber Me.
Ne. | Req'd.
HEADLAMP (Attachment ) - continued
A B
708 511 RI1 | 10 CABLE, and CONTACT, assy. 1 1
(comprising
1 CABLE T08 515 R91 2 SPRING T08 517 R1
2 CONTACT T08 518 R1 1 WASHER T08 519 R1
1 HOLDER T08 516 R1 1 WASHER 707 838 R1 )
1 SHELL T08 521 R1
T08 518 R1 11 CONTACT 2 2
708 521 R1 12 SHELL, bulb holder 1 1
T08 516 R1 13 HOLDER, bulb 1 |
707 838 R1 14 WASHER, cable grip 1 N |
_ 708 515 R91 15 CABLE 1 1
T06 400 RI1 16 | BODY and BOLT, assy., R.H. (illustrated ) 1 -
T06 399 RI1 BODY and BOLT, assy., L.H, (not illustrared ) - 1
(comprising
1 BOLT 705 805 R1 2 SCREW 702 468 K1
1 CLIP 702 467 R1 1 SCREW T02 478 R1
1 NUT T0Z 472 R1 1 STRIP T05 801 R1
1 RETAIMER T05 803 R1 1 WASHER 705 802 R1)
T02 467 R1 17 CLIP, cable 1 1
T05 803 Rl 18 RETAIMER, bolt 1 1
T02 468 R1 SCREW, cable clip 2 2
T05 805 R1 19 BOLT, fixing 1 1
T05 802 R1 20 WASHER, seating 1 1
T05 801 R1 21 STRIP , earth 1 1
702 478 R1 22 SCREW, door 1 1
702 472 R1 23 NUT, barrel 1 1
T05 785 R1 24 | WASHER, cupped 1 1
I
708 517 R1 SPRING 2 2
T08 519 R1 WASHER, spacer 1 1

41




ELECTRICAL SYSTEM

42



CHASSIS

CHASS IS

INDEX TO UNITS

Description Page Description Page

Arms, steering and drag links .......... a1 Gears, transmission and shafts ...... I a2
Axle, FEONE ;s owoaws wamims G 24 Hood and Grllbe: oo s o i e e s s 4

DR s o 46
Housing, clutch and connections ....cevveesns a0

BB MO0 s s v nite e ae rsen s e G b a1
Hub, front wheel ,....cossvsse0us 19

BraleE, 8 oo oiiven samn s duen dni 43
EEuCKIES o vemmncars svaimnan o mmis £ 09 B " 21

Case, wansmission ...ecessassssscansnsas a7
Lock, differential .......... 41

Cleaner, air, upright (Diesel) ........... 10
Pipe, downswept exhaust (Petrol) ........... 1
Cleaner, air, upright (Petrol) ........... 9 upswept exhaust (Diesel) ........... 8
CLEEeh,: TLANEN s esuniiasn dans isees 29 Pipes, fuel (Petrol) ....cecesessesnannnaan 16
fuel and return (Diesel) ......... 13

Control, governor, (Diesel) ............. 17
Radiator and ConNections .......esesessass 2

Control, governor, (Petrol) ..........c.u.- 18
BBAE, o cumiwmrmwmim omi sm wm wmna mn 49

Cover, transmission case, front ....c.eeua a5
Steering, mechanism .....csevavssasnnnns 27

Differental ..covesssnsnvi saseas P 39
Shifter, gear mechanism .....ccvcvvcvanss 35

Femders covecsnsnssassssnnussannnnnnnan a0
To0ls .nvassssssrssssnanssans A 51

Footplates ....cessecuass 49
Wheel , ffont ...ccesuaase SR e SV LN 20
Fuel, system (Diesel) ......ce0nvssunas 11 FEAL sranensnsssasassassnannnsns 48

Fuel, system (Petrol) ......cvvvuvnnnnns 14

Gauge, oil pressure (Diesel) ....oceceean a




CHASSIS

R R r
o ————

PR

Carial klumbar | LAY |

[ T T Mase el neban
| Regq'd. |
RADIATOR AND CONNECTIONS
3044 00E R91 RADIATOR, cpte. W/FAN HOUSING and CAP 1
(comprising
1 CAP 3047 378 R91 6 SCREW 181 307
2 CLIP 3047 381 R1 6 WASHER 3047 380 R1
1 HOUSING 3047 379 R1 1 WASHER 3047 382 R1 )
6 NUT 103 024
15 072 Rl BOLT, carriage, sq. neck, 7/16" x 2" 2
271 500 HUT, hex,, 7/16" 2
103 322 WASHER, lock, T/16" 2

3047 378 R91
3047 382 R1

RADIATOR

CAP, pressure filler

WASHER, filler cap




CHASSI S

Description I Serial Number

Part Mumber Ref. Mo.
Meo. Req'd.
RADIATOR AND CONNECTIONS - Continued
3047 3T9 R1 4 HOUSING, fan 1
181 307 SETSCREW, mushroom head, 1/4” UNF x 3/8" long 6
103 024 NUT, hex., 1/4" UNF 6
3047 380 R1 WASHER, shakeproof 6
3042 412 R1 o BRACE, radiator 1
179 8317 BOLT, hex, hd,, 3/8" x 3/4" 1
102 635 NUT, hex., 3/8" 1
103 321 WASHER, lock, 3/8" 1
705 934 R91 i CLAMP, radiator outlet hose (1-3/4") 2
3044 009 R1 1 PIPE, radiator outlet 1
3042 569 R9 B CLAMP, radiator inlet hose ( 2") 1
3042 414 R1 a9 HOSE, radiator inlﬂ. 1
3040 T48 RI1 10 CLAMP, radiator inlet hose ( 3" ) 1
106 794 11 COCK, drain, type A, 1/4" 1
707 B88 RI1 11 COCK, drain, radiator 1
T04 284 R2 12 PAD, radiator 2
3047 381 R1 CLIP, overflow pipe 2

* Not supplied seperately




CHASSIS

SO, |

VI

- -‘,ﬂ\-ﬂm}(

- e—

Part Mumber Rel. Description Serial Number Mo.
No. . Req'd.
RADIATOR HOOD AND GRILLE
3047 331 R91 1 PAMNEL, mesh, radiator grille, cpte. 1
(comprising: -

3047 333 R11 2 PAMEL, fixed centre, cpte, 1
120 375 NUT, hex,, cadmium plated 1/4" 4
120 380 WASHER, lock, cadmium plated 1/4" 4

30417 334 R1 3 FASTENER, (DZUS5) 4

3047 335 Rl 4 GROMMET 4

3047 332 RI1 ] PANEL, mesh, radiator grille, assy. 1
T04 143 R4 & PLATE, monogram, I H. 1

3040 851 R1 CLIP 2




CHASS IS

|
Part Number ‘ Ref. | Description | Serial Number Ma.
No. | i Req'd.
RADIATOR HOOD AND GRILLE - Continued
3044 091 RE1 7 [ FRAME, radiator grille, assy. 1
(comprising: -
3044 085 R1 RIVET, pop 8
3044 094 R1 SPRING 4
218 322 WASHER, 1/8" 1,D, x 5/16" 0.D, x .32" B
T04 135 R1 B SPACER, hood pivot o
181 395 BOLT, hex. hd., 7/16" UNF x 1" 1
103 322 WASHER, lock, 7/16" 2
615 063 Rl WASHER, flat, 15/32" I,D. x 1/8" O.D, x 16 ga, 2
3045 007 R92 9 | HOOD, and NAME PLATES, assy., cpte, 1
(comprising: -
3042 024 R1 10 NAME PLATE, “International” 2
709 475 R1 PLATE, back ]
3040 850 R1 RIVET, pop 6
3045 348 R1 11 PANEL, mesh, side 2
T04 133 R3 12 NAME PLATE, “MC Cormick " 2
3042 357 R1 RIVET, pop 4
3045 008 R21 13 HOOD, cpte. 1
3047 338 R11 14 PANEL, radiator access, cpte, 1
(comprising: -
3047 340 R1 15 GROMMET 1
3047 339 R1 16 FASTEMNER 1
3047 338 R1 17 PAMNEL, radiator access 1
3047 342 R1 CLIP, retainer 2
3047 341 R1 18 PIN, pivot 2
3047 344 R11 19 GUIDE, hood stay, R.H. cpte. 1
3047 343 R11 20 GUIDE, hood stay, L.H, cpte, 1
219 420 NUT, hex,, 1/4" 6
103 319 WASHER, lock, 1/4" 6
134 532 NUT, No. & 18
121 839 SCREW, slotted, rd. hd., No. 6 x 5/16" 18
704 144 R21 21 STAY, hood, assy. 1
179 835 BOLT, hex. hd,, 3/8" x 5/8" 1
103 321 WASHER, lock, 3/8" 1
3045 090 R91 22 | PLATE, guide, hood, assy. W/ Air Cleaner Support Bracket 1
(comprising: -
1




CHASS IS

Part Mumber Raf. Description Serial Mumber Mo.
M. Req'd. |
RADIATOR HOOD AND GRILLE - Continued
3045 092 R11 23 BRACKET, support, air cleaner , cpte. 1
W/two BOLT 179 B19 , twe BOLT 179 814
104 094 RIVET, solid, button hd,, 5/16" x 3/8" 4
179 819 BOLT, hex. hd., 5/16" x 1-1/8" 2
179 814 BOLT, hex. hd., 5/16" x 5/8" 2
3045 091 R91 24 PLATE, hood guide, cpte. 1
(comprising: -
3045 097 R1 25 SHEET, asbestos, hood guide plate 1
3045 095 R1 26 SHEET, asbestos, hood guide plate 1
3045 096 R1 217 SHEET, asbestos, hood guide plate 1
3045 094 R1 28 SHEET, asbestos, hood guide plate 1
T04 148 R4 29 BEADING, hood guide plate 1
135 808 RIVET, tubular, oval hd., 3/16" x 19/32" 4
102 WASHER, flat, 3/16" LD, x 1/2"0. D.x 16 ga. 4
3045 093 R1 30 PLATE, hood guide 1
18 540 R1 RIVET, tubular, oval hd., 1/4" x 3/8" 26
3045 098 R1 31 BEADING, hood guide plate 1
135 808 RIVET, tubular oval hd,, 3/16" x 18/32" 3
102 WASHER, flat, 3/16" LD, x 1/2"0, D.x 16 ga. 3
179 838 BOLT, hex. hd., 3/8" x 7/8" 2
103 321 WASHER, lock, 3/8" 2
179 817 BOLT, hex. hd., 5/16" x 7/8" 2
103 320 WASHER, lock, 5/16" 2
106 261 WASHER, plain, 5/16" 2
3045 099 R1 a2 STRAP, support, air cleaner 1
114 502 NUT, hex,, 5/16" UNF 4
Luad J&Eu WAODIEN IRy o) LW a
TOT 457 R1 PLUG, blanking , rubber, 3/8" 2
T07 458 R1 PLUG, blanking, rubber, 3/8" 2
T06 225 R2 BRACKET, hood guide plate 1
179 839 BOLT, hex. hd., 8/8" x 1" 1
102 635 NUT, hex., 3/8" 1
103 321 WASHER, lock, 3/8" 1




CHASSIS

3 4 5

Tag - 23

Part Mumber Ref. Description Serial Mumber Ma.
Mo. Req'd.
DOWN SWEPT EXHAUST PIPE ( PETROL )
T04 613 R1 1 GASKET, exhaust pipe flange 1
3045 285 R91 2 PIPE, exhaust , manifold to sllencer, cpte. 1
T04 621 R1 3 CLAMP, exhaust pipe 1
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 1
102 635 NUT, hex,, hd.,3/8" 1
103 321 WASHER, lock, 3/8" 1
34T 572 RE2 4 SILENCER, exhaust, cpte, 1
179 B39 BOLT, hex. hd,, 3/8" x 1" 2
TO5 449 R1 5 CLAMP, support, muffler outlet pipe 1
179 838 BOLT, hex. hd., 3/8" x 7/8" 2
20 229 D NUT, flange, exhaust pipe 2
108 321 WASHER, lock 2




CHASSIS

= 3

T .

L

Part Mumber Raf. Description Serial Number Ma.
Me. Req'd.
UPSWEPT EXHAUST PIPE
704 €16 RO 1 SILENCER, exhaust , cpte. 1
707 713 RS2 1 SILENCER , exhaust, cpte. 1
761 779 R91 1 SILENCER, exhaust , cpte. 1
T04 614 R21 2 PIPE, exhaust { manifold to silencer ) cpte. 1
20 228 D NUT, exhaust pipe flange 2
103 321 W ASHER, lock, 3/8" 2
To4 613 R1 3 GASKET, exhaust pipe flange 1

Tanat

UPRIGHT AIR CLEANER AND CONNECTIONS




CHASS IS
| |
Part Mumber Ref. | Description Serial Mumber Mo.
Mo, | Req'd.
UPRIGHT AIR CLEANER AND COMNECTIONS ( PETROL )
706 959 R92 | 1 | PRE- CLEANER, air 1
3045 323 R91 | 2 | CLEANER, air, cpte. [ 2
[ (comprising: -
| .
3047 244 RO | & | BODY, air cleaner 1
3042 601 RO2 4 ELEMENT, air cleaner - 1
| |
3041 072 R a2 BASE, air cleaner | 1
A045 326 RO1 6 ‘ CLAMP, air cleaner hose, { 2-9/16" ) 1
i
3045 325 R1 T ]I CONNECTION, air cleaner inlet manifold | 1
T05 933 R91 [ 8 CLAMP, air cleaner hose, { 2-1/4") 1
Part Mumber Ref. Description | Serial Number No.
Me. ; Req'd.
OIL PRESSURE GAUGE  (DIESEL )
709 166 R91 ) | GaUeE, 6 presue [
3040 385 RO 2 PIPE, oil, engine 1o pressure gauge, W/NUT 3041 151 Rl ‘ ®
60 938 D d CLIP, il pipe, rear 1
17 408 R1 BOLT, machine, hex, hd., 3/8" x 5/8" [ 1
102 635 NUT, hex., 3/8" 1
103 321 WASHER, lock, 3/8" ] 1
.02 728 D 4 CUSHION, oil pipe, ( oil pipe clip} 2
TOB 115 R1 5 CLIP, oil pipe, front 1
3041 151 R11 6 | NUT, coupling, oil pipe [ 1
340 386 Rl 7 ELBOW, oil p!lpr_' {§] L:Jlgju{' 1

X as required



CHASS IS

o
i

"I%..%%éh- - s
... 1 oy -\.\.; ':. !
g (& \9/
A

-

Z
A
-8
| I I |
Part Number Hat, LABSCT PRI P W e
No. ] | Reqid.
UPRIGHT AIR CLEANER
3045 311 RI1 1 PRE-CLEANER, air 1
3045 310 RI1 2 AIR CLEANER, cpte. 1
(comprising: -
3048 257 RI1 3 BODY, air cleaner 1
3048 258 RI1 4 ELEMENT, air cleaner 1
3043 642 RO b BAND, clamp, assy 1
3048 259 R1 ] BASE, oll 1
T05 933 RI1 T CLAMP, alr cleaner hoze 2
3045 312 R1 8 HOSE, Inlet, alr cleaner manifold 1

10




CHASSIS

Part Mumber Raf. Description Serial Mumber Ne.
Mo, Req'd.
FUEL TANK SCUTTLE AND PANEL
TO0T 822 RO2 1 CAP , fuel tank filler 1
T08 317 R11 2 PANEL, scuttle , cpte. 1
T04 444 R2 SCREW, rd hd., 1/4" BSW x 1/2" 4
T04 445 R1 NUT, spire speed, 1/4" BSW 4
3043 878 RO 3 SCUTTLE, fuel tank, W/CAP T0T 822 R9Z 1
179 799 BOLT, hex. hd., 1/4" x 1-1/4" 7
3044 455 R1 NUT, fuel tank 1
T06 281 R1 WASHER, lock, hold down bolt 7
T04 520 R2 4 PAD, rubber, fuel tank support 14
3040 911 R93 5 SUPPORT, scuttle, rear, and cross shaft, cpte, W/ SHAFT
TO6 207 R93, SUPPORT 708 319 R11 and SPACER 703 952 R2 1|
179 857 BOLT, hex. hd., 7/16" x 7/8" 2
103 322 WASHER, lock 7/16" 2

11




CHASSI1S

Part Mumber Rl Description Serial Mumber Me.
Ma. Req'd.

FUEL TANK SCUTTLE and PANEL - Centinued

TO8 319 R31 6 SUPPORT, scuttlerear, cpte, 1
T06 207 R93 7 SHAFT, cross, governor control 1
703 952 R2 8 SPACER 1
3043 887 RI1 9 SUPPORT, scuttle, front, cpte. 1
179 B&7 BOLT, hex. hd., 7/16" x 1/8 * 2
103 322 WASHER, lock, 7/16" a
T04 522 R12 10 LATCH, hood, cpte. L.H, 1
107 761 PIM, cotter, 1/16" x 5/8" 1
397 WASHER, flat, 11/32" L.D. x 3/4" O,D, x 16 ga. 1

T04 526 Rl 11 SPRING, hood, latch, L.H, 1
T04 525 R1 12 BRACKET, hood latch 2
113 966 SCREW. mach, slotted hd., 1/4" x 5/8" 2
109 084 NUT, hex,, 1/4" 2
103 319 WASHER, lock, 1/4" b
T04 523 R1Z 13 LATCH, hood, cpte. R.H. 1
107 761 PIN, cotter, 1/16" x 5/8" 1

a7 WASHER, flat, 11/32" L.D. x 3/4" O.D, x 16 ga.

705 591 R1 14 SPRIMG, hood latch, R,H. 1
3041 388 R1 GASKET, fuel tank filler cap x
1026 396 R2 TRANSFER, B-414 DIESEL 2

12 X As req'd



CHASS'S

T 3N A

Part Mumber Ref. Description Serial Mumber MNe. |
Mo, Req'd. |
PIPES - FUEL AND RETURN R
T08 297 R1 1 WASHER, banjo bolt &
_'TOB 296 R1 2 BOLT, banjo a
3045 331 RI1 3 PIPE, fuel, cpte. tap to pump I 1
3045 338 R91 4 | TAP, fuel, cpte. | &
3047 278 R91 5 PIPE, fuel, cpte. trap to tap ‘ 1 ;
3045 330 R11 6 PIPE, water drain, cpte. ! 1 :
3045 339 RI1 7 DRAIN COCK ! 1 i
3043 914 R91 8 | RETURN, fuel, cpte. 1|
|
704 700 R1 9 | GROMMET, fuel return pipe 1|
T04 701 R1 10 UNION, fuel tank and fuel return pipe i 1 ‘
|
|

J0449 468 Rl

T049 695 R1

a2 728 D

11

WASHER, banjo bolt
CLIP, fuel pipe

CUSHION, fuel pipe

13



CHASSIS

Part Mumber Ref. Description Serial Number Mo,
Nao. Req'd.
FUEL TANK SCUTTLE AND PANEL
M7 A29 RA% 1 l CAP. fuel tank filler 1
3044 065 R11 2 PANEL, scurttle, cpte. 1
To4 444 R2 SCREW, rd. hd., 1/4" BSW x 1/2" 4
T04 445 R1 NUT, spire, speed, 1/4" BSW 4
3044 054 R91 3 SCUTTLE, fuel tank, W/CAP 707 822 R92 1
179 799 BOLT, hex. hd., 1/4" x 1-1/4" 7
3044 455 R1 NUT, fuel tank 7
T06 281 R1 WASHER, lock, hold down bolt |
704 520 R2 4 PAD, rubber, fuel tank support 14
3044 059 R92 5 SUPPORT, scuttle, rear and cross shaft, cpte, W/ SHAFT
3044 060 R91, SUPPORT 708 319 R3 and SPACER T03 952 R1 1
179 851 BOLT, hex, hd,, 7/16" x 7/8" 2
103 322 WASHER, lock, 7/16" 2
708 319 R3 & SUPPORT, scuttle, rear cpte. 1
3044 060 R92 T SHAFT, cross, governor control 1

14




CHASSIS

Part Mumber Raf, Description Serial Mumber Mo.
Mo, Req'd.

FUEL TANK SCUTTLE and PANEL - Continued

T03 952 R1 8 SPACER 1

3044 058 RI91 8 SUPPORT, scuttle, front, cpte, 1
179 857 BOLT, hex. hd., 7/16" x 1/8" 2

103 322 WASHER, lock, 7/16" 2

To4 522 R1Z2 10 LATCH, hood, cpte. 1

107 761 PIM, cotter, 1/16" x 5/8" 1

397 WASHER, flat, 11/32" 1.D, x 3/4" O,D. x 18 ga. 1

704 526 R1 11 SPRING, hood latch, L.H. 1

T04 525 R1 12 BRACKET, hood latch 2

113 356 SCREW, machine, slotted hd,, 1/4" x 5/8" 2

109 084 NUT, hex,, 1/4" 2

103 319 WASHER, lock, 1/4" 2

704 523 R1Z 13 | LATCH, hood, cpte, R.H, 1

107 761 PIN, cotter , 1/16" x 5/8" 1

397 WASHER, flat, 11/32" LD, x 3/4" O.D. x 16 ga. 1

T05 581 R1 14 SPRING, hood latch, R.H, 1

3041 388 R1 GASKET, fuel tank filler cap X
1026 397 R2 TRANSFER, B-414 2

15 X As req'd



CHASSIS

Ref.

Part Mumber Drescription Serial Mumber Mo,
Mo, | Req'd.
FUEL PIPES (PETROL )
“'TUE 297 R1 1 WASHER, banjo bolt 2
T08 296 R1 2 BOLT, banjo 1
3046 898 R91 3 PIPE, fuel, cpte. (tap to pump ) 1
3045 327 R91 4 VALVE, needle - fuel tank 1
118 748 CONNECTOR, flared tube 1

GOVERNOR CONTROLS

16



CHASSIS

Part Number Raf. Description Serial Mumber Ma.
| Ma, | i Req'd.
GOVERNOR CONTROLS
|
708 432 R9 | 1 | CONTROL, governor, cpte. 1
179 791 ; | BOLT, hex. hd., 1/4" x 1/2" o
103 319 | [ WASHER, lock, 1/4™ 2
103 339 2 WASHER, plain, 9/32" I.D, x 5/8" O.D, x 16 ga. 1
|

704 686 R1 3 SPRING, friction, governor control 1
T04 681 R2 4 WASHER, friction, governor control 2
225 506 | 5 | SCREW, machine, slotted, Fillister hd., 1/4" UNF x 1-1/2" 1
114 492 NUT, jam, hex., 1/4" UNF 1
517 194 R1 & PIN, std., headed, 1/4" x 1-3/8" long 1
103 383 PIM, cotter, 1/8" x 1/2" 1
TOE 431 R91 7 ROD, contrel, control to cross shaft, cpte, 1
3043 081 RO91 ] JOINT, ball 2
114 482 g NUT, jam, hex., 1/4" UNF 2
103 339 WASHER 2
TOB 647 R1 10 ROD, contrel, bell crank to governor 1
708 327 R11 11 CRANK, bell, governor control rod, cpte, 1
107 781 PIN, cotter, 1/16" x 5/8" 1
103 341 WASHER, plain, 13/32"1,D. x 13/16~ O.D, x 16 ga. 1
T06 202 RO 12 ROD, control, cross shaft to-bell crank, cpte. 1
3043 915 R1 13 SPRING, rerurn, fuel shut-off , control rod 1
3043 499 R1 14 KNOB, fuel shut-off control rod 1
706 216 R1 15 | NUT, hex., 2EA 1
3043 911 R1 16 ROD, control, fuel shut-off 1
103 361 PIN, cotter, 1/16" x 1/2" 2
446 160 WASHER, flat, 7/32" L.D, x 7/16" O,D, x 18 ga. 2

T08 647 R12 ROD, control, bell crank to governor , cpte,, W/two

JOINTS 3043 0B1 R91 |, two NUTS 114 492 and

ROD TOE 647 R1 1
114 492 NUT, jam, hex., 1/4" UNF 2
103 319 WASHER, lock, 1/4" 2

17




CHASSIS

i

Part Mumber Raf. Description Serial Mumber Mo,
Me. Req'd.
GOVERNOR CONTROLS ( PETROL )

3045 349 RO1 1 CONTROL, governor, cpte, 1
179 791 BOLT, hex. hd,, 1/4" x 1/2" 2
103 339 WASHER, flat, 9/32" I.D. x §/8" O.D. x 16 ga. 2
s waw A it g e e a

3045 324 R1 2 WASHER, friction, governor control 2
225 508 3 SCREW, slotted, mach. fill. hd., 1/4" UNF x 1-1/2" 2
TO8 431 R91 4 ROD, control- control to cross shaft, cpte. 1

3045 032 R11 5 ROD, control- bellerank to cross shaft, cpte, 1

comprising: -

3043 081 R91 ] JOINT, ball 2

ap4s 032 R1 T ROD, control 1

114 492 MUT, jam, hex., 1/4" UNF 2
103 319 WASHER, lock, 1/4" 2

3045 035 R11 8 CRANE, bell, hand control, cpte. 1
107 761 PIN, cotter, 1/16" x 5/8" 1
103 341 WASHER, plain, 13/32" x 13/16" x 16 ga. 1

3045 034 R91 9 | ROD, control, bell crank to governor 1

18




CHASSIS

Part MNumber Ref. Description Serial Mumber Ma,
Mo, Req'd.
GOVERNOR CONTROLS (PETROL) - Continued
3045 038 RI1 10 CABLE, choke control, cpte. 1
114 492 11 NUT, jam, hex., 1/4" UNF 3
3047 325 R1 12 WASHER, governor control 1
3047 323 R1 13 SPRING, friction , governor control 1
T55.13 / / /IE
A i v
e @
Part Mumber Raf. Description ‘ Serial Mumber Me.
MNo. Req'd.
FRONT WHEEL HUB
3047 573 R1 1 BOLT, front wheel hub 12
3043 868 R11 2 HUE, front wheel, cpte, 2

(comprising
1 BEARING 3043 871 R91
1 BEARING 3043 872 R:N
1 HUB .

1 RET AINER
1 RETAINER 3043 869 R1

1 RETAINER 3043 870 R1 )

19




CHASS 1S

Part Mumber Ref. Description Serial Mumber | ‘Ma.
| Me. | Reg'd.
FRONT WHEEL HUB - Continued
48 548 D | 3 | RETAINER, front wheel felt washer 2
3043 BT1 RO 4 BEARING, inner, front wheel , cpte, 2
3043 B69 RO | 5 RETAINER, inner, grease, front wheel beaﬂng 2
* ] HUB, front wheel 2
3043 B70 R1 T RETAIMNER, outer, grease, front wheel bearing 2
3043 872 R91 8 BEARING, outer, front wheel, cpte, 2
700 572 R1 9 WASHER, front wheel outer bearing retainer 2
427 645 10 NUT, hex., slotted, 7/8" UNF 2
103 398 PIN, cotter, 5/32" x 1-1/2" 2
703 921 Rl | 11 GASKET, front wheel hub cap 2
703 922 R1 12 CAP, front wheel hub 2
To4 021 R1 12 CAP, front wheel hub 2
179 816 BOLT, hex. hd., 5/16" x 3/4" 6
103 320 | WASHER, lock, 5/168" 6
3047 574 R1 13 NUT, front wheel hub, bolt 12
1 |
T £
17?244
Part Mumber Ref. Description I Serial Mumber Mo,
Mo. Req'd.
FRONT WHEEL
T04 675 R92 RIM and DISC , front wheel (4.50 - 16) 2
r 3048 Boo RII RIM and DISC , frout wheel (4.50 - 16) 2

20




or

CHASSI1S

Part Mumber Raf. Description Serial Number G
No. Req'd. |
STEERING KNUCKLES
3043 865 R91 1 KNUCKLE, steering , cpte, R, H, 1
(comprising
1 CQIL SEAL 3042 600 R91 1 SPACER 50 270 D

1 SHIELD 48 541 D 1 WASHER 50 259 D )
39 862 D 2 BEARING, steerlng knuckle thrust 2
707 558 RI1 2 BEARING, steering knuckle thrust 2
3040 273 R1 3 ARM, steering knuckle, R.H. 1
271 565 BOLT, hex. hd., 5/8" x 2-3/4" 1
102 639 NUT, hex., 5/8" 1
103 325 WASHER, lock, 5/8" 1

b

21



CHASSIS

Part Mumber Ref. Description i Serial Number MNa.
Mo. | Req'd.
STEERING KNUCKLES - continued
81 300 H ) LUBRICATOR, straight, 1/4" NF 4
708 426 RO2 5 ROD, tie, cpte. 1
(comprising
1 CLIP 3041 061 R91 1 END 3040 919 RO2
1 CLIP 3041 062 R9L 1ROD 3041 062 R1 )
1 END 3040 820 R92
3040 919 R92 6 END, tie rod, R.H. 1
(comprising
3041 067 R1 BOOT, rubber 1
3041 066 R1 CLIP, boot 1
3046 707 R1 NUT, slotted 1
103 374 PIM, cotter, 3/32" x 1" 1
3041 065 R1 WASHER, for boot 1
3041 061 RO1 | T CLIP, assy. R.H. 1
(comprising
3042 284 Rl BOLT, for socket 1
3042 282 R1 CLIP, for socker 1
3042 285 R1 NUT, for clip 1
3042 286 R1 WASHER, spring 1
3042 287 R1 WASHER 1
3041 063 R1 8 ROD, tie 1
3041 062 R92Z g CLIF, assy. L.H. 1
{comprising
3042 284 R1 BOLT, for socket 1
3042 283 R1 CLIP, for socket 1
3042 285 R1 NUT, for clip 1
3042 286 R1 WASHER, spring 1
o om e h A A 3
3040 920 R%2 | 10 EMD, tie rod, L.H.
(comprising
3041 067 R1 BOOT, rubber p
3041 066 R1 CLIP, boot 1
3046 707 R1 NUT, slotted 1
103 374 PIM, cotter, 3/32" x 1" 1
3041 065 Rl WASHER, for boot 1
3043 877 R91 | 11 CRAGLINK, steering, cpte. 1

i

4w

(comprising

1 END 3040 921 R32
1 END 3040 922 R92
1 LINK 3045 313 R1

1 NUT 705 247 Rl
1 NUT 705 248 R1)

22




CHASS IS

Part Mumber Raf. 1 Description | Serial Number Mo.
Mo. | | Req'd.
STEERING KNUCKLES - continued
3040 921 R92 | 12 END, drag link, R.H. |
(comprising
3041 067 R1 BOOT, rubber 3
3041 066 R1 CLIP, boot ° 1
3046 707 R1 NUT, slotted 1
3041 065 Rl WASHER, for boot 1
103 374 PIN, cotter 1
T05 248 R1 13 NUT, leck, R.H. 1
3045 313 R1 14 LINK, drag 1
705 247 R1 15 NUT, lock, L.H. I
3040 922 R9Z |16 END, drag link, L.H. 1
{comprising
3041 067 R1 BOOT, rubber 1
3041 066 R1 CLIP, boot 1
3046 T07 R1 NUT, slotted 1
3041 065 Rl WASHER, for boot 1
103 374 PIN, cotter 1
3040 272 R1 17 ARM, steering knuckle, L.H. 1
271 565 BOLT, hex. hd., 5/8" x 2-3/4" 1
102 639 NUT, hex., 5/8" 1
103 325 WASHER, lock, 5/8" 1
3043 864 R91 | 18 KMNUCKLE, steering, cpte. L.H. 1
{comprising
1 OIL SEAL 3042 600 R91 1 SPACER 50 270 D
1 SHIELD 48 541 D 1 WASHER 50 259 D
48 541 D 19 SHIELD, dust, front wheel 2
50 259 D 20 WASHER, felt, front wheel 2
80 270 D 21 SPACER, bearing, front wheel 2
3042 600 R91 |22 CIL SEAL, front wheel 2
or 48 539 D 22 QIL SEAL, front wheel 2
or 704 083 RI1 |22 OIL SEAL, front wheel 2
2

111 745 KEY, steering knuckle am

23




CHASSIS

Part Mumber Raf. Description Serial Mumber Mo.
Mo, Req'd.
FRONT AXLE
40 080 D 1 BUSH, steering knuckle pivot 4
109 461 2 LUBRICATOR, straight, 1/8" NPT 3
or 138 322 H 2 LUBRICATOR, straight, 1/8" NPT 3
3043 BS8 R21 3 EXTENSION, front axle, cpte, L.H. W/two BUSHES 40 090 D
and LUBRICATOR 109 461 1
3043 850 R91 4 AXLE, front, cpte. W/two BUSHES 3043 856 Rl and
LUBRICATOR 109 461 1




CHASSIS

Part Mumber Raf. Duescription Serial Mumber ‘ Mo, |
Mao. Req'd |
FRONT AXLE - Continued

3043 856 R1 5 BUSH, front axle, pivot pin a
2043 857 R1 6 FIN, pivot, front axle 1
443 059 PIM, groove, type 3, 3/8" x 2-3/4" 1

3043 859 RY1 T EXTENSION, front axle, cpte. R.H, W/two BUSHES 40 090 D
and LUBRICATOR 109 461 1

|

3043 862 R1 8 BOLT, front axle extension 4
218 197 NUT, hex., 3/4" UNF 4
103 326 WASHER, lock, 3/4" ]
T06 161 R2 9 SHIM, front axle pivot pin sleeve ( , 0825 ) 1
3043 873 R1 10 SUPPORT, front axle 1
3043 874 R1 BOLT, ‘hex. hd., 5/8" x 2-3/4" 1
3043 BTS R1 BOLT, hex. hd., 5/8" x 3" 2
3043 876 R1 BOLT, hex, hd., 5/8" x 3-3/4" 1
103 325 WASHER, lock, 5/8" 4
T06 155 R1 SHIM, front axle pivot pin sleeve (47 swg) X
J044 674 R1 SHIM, front axle pivot pin sleeve ({.028) X
T06 152 R1 SHIM, front axle pivot pin sleeve (33 swg ) by
T06 153 R1 SHIM, front axle pivot pin sleeve ( 40 swg) X
706 154 R1 SHIM, front axle pivot pin sleeve ( 44 swg ) x

25 X As req'd

i




CHASSIS

STEERING MECHANISM

26



CHASSI1S
Part Mumber Ref. Description Serial Mumber J Mo.
He. [ Req'd.
STEERING MECHANISM

751 454 R1 1 NUT, steering wheel 1
T08 424 RO1 2 WHEEL, steering 1
708 613 R1 3 BUSH, felt 1

T08 600 RO1 4 BOX, steering and outer tube cpte., W/two BUSH 708 601 R1,
PLUG 708 603 R1 and OIL SEAL 708 602 R91 1
T08 612 R1 8 CUP, ball 2
T08 €11 RO B CAGE, ball assy. 2
106 751 1 KEY, Woodruff No. 9 1
T08 604 RO1 8 SHAFT, cam and steering , cpte. 1
T08 618 R1 9 SHIM, .0024" X
T08 619 R1 9 SHIM, .005" X
T08 623 R1 9 SHIM, .010" ¥
708 617 R1 10 COVER, end 1
708 625 R1 BOLT, 5/16" UNF 4
103 320 WASHER, lock, 5/16" 4
T08 606 R1 11 COVER, side 1
708 625 R1 BOLT, 5/16" UNF il
103 320 WASHER, lock, 5/16" &
T08 607 R1 12 SHIM, 0024 X
TOE G0B R1 12 SHIM, .005" X
TOB 609 R1 12 SHIM, .010" X
T08 605 RI1 13 SHAFT, rocker, cpte, 1
708 601 R1 14 BUSH 2
T08 603 R1 15 PLUG, oil 1
708 €02 R91 16 CIL SEAL 1
708 627 R3 17 ARM, drop 1
121 326 18 WASHER, lock, 1" 1
T08 615 R1 19 NUT, lock, 1" UNF .
3044 452 R1 20 SEAL, rubber 1

27

X As req'd




CHASSIS

Part Mumber Ref. Description Serial Mumber Ma.
MNo. Req'd.
STEERING MECHANISM - continued
TOR 423 R92 GEAR, steering, cpte. 1
(comprising

1 ABM T08 627 R3 1 SEAL 3044 452 R1

10 BOLT T08 6256 R1 1 SHAFT T08 604 R91

1 BOX T08 600 RI1 1 SHAFT T08 605 RI91

1 BUSH 708 613 R1 x SHIM 708 607 R1

2 CAGE T08 611 R91 x SHIM 708 608 R1

1 COVER T08 608 R1 x SHIM 708 609 R1

1 COVER T08 617 R1 x SHIM T08 618 R1

e CUP T08 612 R1 x SHIM 708 619 R1

1 JOINT T08 610 R1 x SHIM 708 623 R1

1 JOINT T08 624 R1 1 WASHER 121 326

1 KEY 106 151 10 WASHER 103 320 )

1 NUT T08 615 R1
179 860 BOLT, hex, hd,, 7/16™ x 1-1/4" 3
271 500 NUT, hex., 7/16" 1
141 284 PIM, dowel, 1/2" x 1-1/8" ]
108 473 R1 STUD, T/16" x 1-11/18" 1
115 550 WASHER, lock, internal tooth, 7/16" 4
T08 610 R1 JOINT, (used with side cover ) 1
708 624 R1 JOINT, (used with end cover ) oE 1

i
e

28




CHASSIS

Part Mumber Rel. Dascription Serial Mumber Me.
No. Req'd.
CLUTCH, 11 INCH
2044 012 ERO1 1 CLUTCH, 11, cpte., (comprising - 1
1 BEARING 705 542 R81- X PLATE 3048 530 RO1
1 COVER 3048 528 RS1 2 RETAINER 705 543 R1 )}
1 PLATE 2048 529 RE1
178 838 BOLT, hex. hd., 3/B®" x1*% 8
103 321 WASHER,; lock, /8" B
705 542 RO 2 BEARING, and cup assy. 1
708 548 R1 B RETAINER, spring 2
2048 528 R91 4 COVER, clutch assy. comprising:= 1
=048 532 R1 5 PLATE, release lever 1
705 530 R1 .1 RETAINER, release lever plate 4
2048 534 R1 7 COVER i
2048 531 Rl 8 SPRING, anti-rattle 4
705 535 Rl g STRUT 4
2040 414 R1 10 8PRING, thrust 12
705 5368 R1 i1 LEVER, release 4
2048 533 R1 12 EYE BOLT 4
705 532 R1 NUT, eyebolt 4
705 634 R1 13 PIN, release lever 4
Z048 535 R1 14 PLATE, pressure 1
048 528 RO1 15 PLATE, driven, assy. (1-1/8* spline) 1
Z048 530 RE1 PACKAGE, service, driven plate facing X

29

X As req'ad




CHASSIS

Part MNumber Ref. Description Serial Mumber Ma. |
MNe. Reg'd. |
CLUTCH hJUSING AND CONNECTIONS
751 050 RZ 1 PEDAL, clutch 1
761 399 R1 BOLT, clutch pedal 1
181 379 BOLT, hex. hd,, 3/8" UNF x 2" 2
114 502 NUT, jam, 5/16" 1
751 872 R1 NUT, hex., 3/8" UNF 2
103 321 WASHER, lock, 3/8" 2
49 405 H WASHER, spacing, clutch pedal 2
T05 252 R3 2 | SPRING, clutch pedal return 1
751 048 RZ 3 SHAFT, clutch release 1
108 635 PIN, cotter, 1/8" x 1-1/8" 1
49 405 H WASHER, plain, 27/32" x 1-1/4" x 16 ga. 1
3044 011 R11 4 HOUSING, clutch cpte. W/two LUBRICATORS 109 462 1
705 566 Rl BOLT, hex. hd,, 1/2" x 1-7/8" T
705 565 R1 BOLT, hex, hd., 1/2" x 1-1/2" 8
141 284 PIN, dowel, 1/2" x 1-1/8" 2
103 323 WASHER, lock, 1/2" 15
109 462 5 LUBRICATOR , angle, 1/8" P.T. - gp? 2
109 354 5 | LUBRICATOR, angle, 1/8" P,T. - 209 2
703 957 R1 [ COVER, dust, clutch housing 1
179 791 BOLT, hex. hd., 1/4" x 1/2" '
103 319 WASHER, lock, 1/4" 2
TOE 652 R1 T COVER, hand hole, clutch housing 1
179 836 BOLT, hex. hd., 3/8" x 11/16" B
103 321 WASHER, lock, 3/8" ]

a0



CHASS IS

Description | Serial Number

Mo |

Part Mumber Ref, i
MNa. | Req'd. I
CLUTCH HOUSING and CONMNECTIONS - Continued
T61 049 R1 a8 FOREK, clutch release 1
T06 732 R1 BOLT, clutch release fork 2
103 320 WASHER, lock, 5/16" 2
104 940 PLUG, cork, No, 4 (clutch housing ) 4
443 090 STUD, drive, No,6 x 3/8" long, grooved ( used with tractor
serial number plate ) 4

31



CHASS 1S

b "

-
T

Part Number Raf. Description :
" Ma.
3 TRANSMISSION GEARS AND SHAFTS
) L l-'-r B

_ 1 SHAFT, transmission spline (order 3044 544°RB1 ) = 1

n
3044 034 R91 2 BEARING, roller taper , transmission spline shaft, rear {TIMKEN ) 1
3044 037 R1 3 SPACER, transmission spline shaft taper roller bearing 1
3044 038 R1 SHIM, trans: spline shaft taper roller bearing ( . 002 ) X
3044 040 R1 SHIM, trans: spline shaft taper roller bearing ( . 004 ) X
3044 039 R1 SHIM, trans: spline shaft taper roller bearing ( . 010 ) x
T04 008 R1 4 SHIM, Transmission spline shaft taper roller bearing cage (heavy ) X
T04 009 R1 4 SHIM, transmission spline shaft taper roller bearing cage ( medium ) X
704 010 R1 4 SHIM, transmission spline shaft taper roller bearing cage ( light ) X
3044 041 R1 5 CAGE, transmission spline shaft taper roller bearing 1
186 334 BOLT, hex. hd., 1/2" UNF x 2-5/8" 3
103 028 NUT, hex., 1/2" UNF 3
115 551 WASHER, lock, internal tooth, 1/2" 3
3044 033 RI1 6 BEARING, roller , taper, transmission spline shaft, front (TIMKEN ) 1

a2 K Az reqrd



928

888"

CHASSIS
Part Number Ref. Description Serial Mumber Mao.
Meo. Req'd.
TRANSMISSION GEARS AND SHAFTS - continued
3044 035 R 7 NUT, lock transmission spline shaft, taper roller bearing 2 |-
3044 036 R1 8 WASHER, lock, transmission spline shaft taper roller bearing, lock nut 1
3043 990 R1 8 GEAR, sliding, 1st and reverse speed ( 52 teeth ) . 1
751 071 R1 ‘10 GEAR, sliding, 2nd and 3rd speed ( 44 and 38 teeth ) 1
751 073 R1 11 GEAR, coupling, 4th and direct speed 1
761 072 R1 12 GEAR, coupling, sliding, 4th and driect speed ( 31 teeth ) 1
751 074 R11 13 GEAR, sliding , quill, &pte. w/two BEARING 751 075 R91 1
761 076 R1 14 COUPLING, sliding gear 1
3044 043 R91 15 BEARING, pilot, transmission spline shaft 1
3043 986 R91 15 BEARING, pilot, transmission spline shaft 1
3043 985 R11 16 SHAFT, transmission dri*.ring.t cpte. W/BEARING 3044 043 R91 1
751 081 R1 11 CIRCLIP, transmission driving shaft bearing, retaining 1
T00 523 R91 18 BEARING, transmission driving shaft ( R&M) 1
T00 521 R91 18 BEARING, transmission driving shaft { FISCHER ) 1
‘48 533 H 18 BEARING, transmission driving shaft { 5,K.F, ) 1
To4 768 RI2 18 BEARING, transmission driving shaft { HOFFMAN ) 1
751 146 R1 19 CIRCLIP, transmission driving shaft , bearing, retaining 1
704 017 R1 20 GASKET, transmission driving shaft, bearing cage 1
751 181 R1 21 CAGE, transmission driving shaft bearing 1
179 B40 BOLT, hex. hd., 3/8" x 1- 1/8" g 4
103 321 WASHER, lock, 3/8" 4
751 080 RE1 2% OIL SEAL, transmission driving shaft 1
T03 894 R1 23 CIRCLIP, transmission countershaft, rear ball, bearing retainer 1
700 524 R91 24 BEARING, ball , transmission countershaft, rear, (FISCHER ) 1
294 T14 RI1 24 BEARING, ball , transmission countershaft, rear (5. K.F.) 1
TOO 526 R91 24 BEARING, ball , transmission countershaft , rear, (R&M ) 1
T04 772 R92 24 BEARING, ball , transmission countershaft , rear, (HOFFMAN ) 1
3043 987 R1 25 COUNTERSHAFT, transmission, and lst speed gear 1
124 556 26 KEY, Woodruff, No, 18 2
751 054 R1 - 27 | GEAR, driving, 2nd speed (26 teeth ) 1
751 055 R1 28 GEAR, driving, 3rd and 4th speed, ( 32 and 39 teeth ) 1
3040 BEE R1 29 COUPLING, sliding gear B-275/15215 up. i
3J043 988 R1 3o GEAR, constant mesh 1

33



CHASSIS

Part Mumber Fef. Description Serial MNumber
Mao.
TRANSMISSION GEARS and SHAFTS - Continued

751 056 R1 3 BUSH, cast iron

751 059 R1 az SPACER, countershaft

751 060 R91 33 BEARING, ball, countershaft front (R&M )

751 120 R2 34 WASHER, retaining, transmission, countershaft

179 817 BOLT, hex. hd., 5/16" x 7/8"

751 441 R1 35 LOCKPLATE, transmission, countershaft

751 061 R1 36 | GASKET, countershaft, front ball bearing

751 062 R1 37 | RETAINER, countershaft front ball bearing

179 840 BOLT, hex. hd., 3/8" x 1-1/8"

103 321 WASHER, lock, 3/8"

704 029 R1 3g CIRCLIP, Seegar, external type

2 319 WASHER, flat, 1-1/64" x 1-35/64" x 12 ga.

3043 991 R a9 GEAR, driving, reverse idler { 22 teeth )

751 082 R1 40 SHAFT, and GEAR, reverse idler  ( 21 rteeth)
3044 544 RI1 PACKAGE, wansmission spline shaft and drive bevel gear

3043 047 RE1 BEARING,. needle 2

or 751 075 R81 BEARING, needle 2

* Mot supplied separately

@ 34 X As req'd

PR L AR R



CHASSIS

T—'L‘_L . U:": !,1.", ”

[;.;,__-. FYTRITEREN 1,'}{4‘;"*;,

Part MNumber Reaf. Drescription | Serial Mumber Me.
Mea. | Req'd.
GEAR SHIFTER MECHANISM AND TRANSMISSION CASE COVER - FRONT
751 089 R2 1 HANDLE, shifter, high low range 1
142 521 PIN, groove, type 1, 1/4" x 1-1/4" it
751 088 R1 2 SHEET, shifter , high low range 1
751 086 RS1 3 OIL SEAL, high low range shifter shaft 1
or 751 087 R91 3 OIL SEAL, high low range shifter shaft 1
16 013 R1 4 BALL, steel, (13/32" dia. chrome, grade 2 ) 6
711 283 R1 5 SPRING, gear shifter poppet &
172 529 [ PLUG, expension, gear shifter lever swivel shaft - small 2
53 T17 DA 7 BALL, gear shifter lever 1

38

e —— e P




CHASSIS

Part Mumber Ref, Drescription Serial Number Me.

Ne. | Req'd.
GEAﬁ SHIFTER MECHANISM AND TRAMNSMISSION CASE COVER - FRONT - continued
704 041 R91 8 LEVER, gear shifter, cpte, 1
108 644 PIN, cotter, 3/16" x 1-3/8" 1
705 650 A1 9 SHAFT, swivel gear shifter lever - large 1
103 869 10 PLUG, pipe, 3/4" 1
219 301 10 | PLUG, pipe, 3/4" 1
T10 953 R1 11 STOP, spring, gear shifter lever 1
29 547 D 12 SPRING, gear, shifter lever 1
34 880 D 13 | RETAINER, felt washer, gear shifter lever 1
34 8719 D 14 WASHER, felt, gear shifter lever 1
615 190 R1 15 | WASHER, flat, 29/32" LD, x 1-3/8" O,D. x 18 ga. 1
712 626 R1 18 SHIELD, gear shifter swivel housing 1
3044 047 R1 17 COVER, tmransmission case, front 1
179 839 BOLT, hex. hd., 3/8" x 1" 8
103 321 WASHER, lock, 3/8" 8
703 969 R1 18 GASKET, transmission case cover, front 1
34 B18 D 19 SHAFT, swivel , gear shifter lever - small 1
751 090 RZ2 20 CAM, high low range shifter 1
142 359 PIN, groove, type 1, 3/16" x 1" 1
751 094 RI1 21 FORK, high speed shifter, cpte, 1
T05 926 R1 22 GUIDE, gear shifter rail, L.H, 1
751 100 R11 23 FORK, 4th speed gear shifrer, cpre. 1
T04 038 R1 24 GUIDE, gear shifter rail - inner 2
761 851 R1 25 CAM, low speed gear shifter 1
142 359 PIN, groove, type 1, 3/8" x 1" 1
751 104 R91 26 FORK, 2nd and 3rd speed gear shifter, cpte. 1
751 101 R21 27 FORK, 1st and reverse speed gear shifter, cpre, 1
751 08B5 R1 28 BRACKET, gear shifter fork and gu.{de. 1
179 837 BOLT, hex. hd., 3/8" x 3/4" 2
59 473 D 29 LOCK, bolt, gear shifter rail guide 4
T04 039 RE 30 | GUIDE, gear shifter rail, R.H. 1
3040 BET R11 a1 FORK, low speed shifter , cpte, 1
3044 010 R1 32 BRACKET, gear shifter fork and guide 1

179 831 BOLT, hex, hd., 3/8" x 3/4"

36




Part Mumber Raf. Description | Serial Humber e
Mo. ! Req'd. |
TRANSMISSION CASE .

703 968 R21 1 COVER, transmission case rear, cpte. W/two PLUGS 112 428 1
179 840 BOLT, hex. hd,, 3/8" x 1-1/8" 12
103 321 WASHER, lock, 3/3" 12
T03 967 RZ b GASKET, transmission case cover, rear 1
3044 042 R11 3 CASE, transmission, cpte, 1

comprising: - i

1 BUSHING 708 956 W1 2 PIN 141 284 ’

1 BUSHING 711 272 R2 1 PLUG 172 575 |

2 LUBRICATOR 126 152 3 PLUG 103 868

141 284 4 I PIM, dowel, 1/2" x 1-1/8" | 2




CHASSIS

Part Mumber Raf. Description Serial Number Me.
Me. Req'd.
TRANSMISSION CASE - Continued
- = P e i i o) ] EE R SIS g e =i

172 515 5 PLUG, expansion, 1-9/16" dia. 1
103 868 6 | PLUG, pipe, sq. hd., 1/2" 3
219 199 6 | PLUG, pipe, sq. hd., 1/2" 3
126 152 7 | LUBRICATOR, angle, 1/8" PT - 45 © 2
711 312 R1 8 GASKET, P,T,O, shifter shaft hole cover plate 1
711 272 R2 BUSHING, reverse gear, rear 1
T03 966 R1 BUSHING, reverse, front 1
T11 466 R1 9 PLATE, cover, P.T.O, shifter shaft hole 1
179 837 BOLT, hex. hd., 3/8" x 3/4" 3
103 321 WASHER, lock, 3/8" 3
703 972 R1 10 PLATE, P.T.O. shaft opening cover 1
179 816 BOLT, hex. hd,, 5/16" x 3/4" 3
103 320 WASHER, lock, 5/16" 3
703 971 R1 11 GASKET, P.T.O, shaft opening cover plate 1
112 428 PLUG, cork, No, O 2




CHASS!S

i 1
Part Mumber Rafl. Description | Serial Number | Mo,
Mo, ! | Req'd.
DIFFERENTIAL
703 905 R21 1 CAGE, bearing, bull pinion shaft L.H. cpte.
W/OIL SEAL 703 907 R91 1
179 839 BOLT, hex. hd., 3/8" x 1" i
103 321 WASHER, lock, 3/8" &
711 184 R1 2 SHIM, bull pinion shaft bearing cage (light } X
711 185 R1 2 SHIM, bull pinion shaft bearing cage (medium ) x
T11 186 R1 2 SHIM, bull pinion shaft bearing cage { heavy ) X
703 907 R91 3 OIL SEAL, bull pinion shaft F
or 703 908 R91 3 OIL SEAL, bull pinion shaft
or 3043 788 R91 a OIL SEAL, bull pinion shaft
39

X As req'd




CHASSIS

‘art Mumber Raf. Drescription l Serial Mumber Mo.
Me. " Req'd.
DIFFERENTIAL-continued '
R T1 8 A s
3049 082 RO 4 | BEARING, ball, bull pinion shaft 2
7561 109 R2 ] SHAFT, brake, L.H. and bull pinion { 13 teeth ) 1
3044 002 RO1 6 BEARING, roller, differential 2
705 551 R1 ) WASHER, lock 4
- 8 CASE, differential (order 3043 998 R91 ) 1
T04 215 R1 9 GEAR, bevel, differential (24 teeth ) 2
T04 707 R1 10 SHAFT, differential 4
15 350 DA 11 | PINION, differential 4
T04 765 R1 PIN, dowel 4
- 12 GEAR, bevel, drive, (order 3044 544 R91 ) 1
751 110 R2 13 SHAFT, brake, R.H. and bull pinion ( 13 teeth ) 1
R 906 R21 14 CAGE, bearing, bull pinion shaft R,H, cpte, W/ OIL SEAL
T03 907 RI1 1
179 839 BOLT, hex. hd,, 3/8" x 1" 6
103 321 WASHER, lock, 3/8" 6
i 2 . 15 CASE, differential (order 3043 998 RI1) 1
o
E-‘_ENE 998 R91 CASE, differential, cpte., (two halves Ref. Nos. 8 and 15 ) 1
179 843 BOLT, hex. hd., 3/8" x 1-1/2" 8
Esf;;-'amz 127 R1 BOLT, retaining, drive bevel gear 12
1 114 607 WASHER, lock, external tooth, 7/16 " 12
: * NOTE: Not supplied seperately.
]
&
7 &
- A
- A
40
. !




CHASS IS

88

88

i
S
Part Mumber Reaf. ! Description Serial Mumber Mo.
No. | Req'd.
DIFFERENTIAL LOCK

443 050 1 PIN, groove, type 3, 5/16" x 2-1/2" 1
To4 747 R1 2 CLUTCH, differential lock 1
T04 750 R1 3 DISTANCE PIECE , differential lock shaft 1
141 155 4 PIN, dowel, 3/16" x 3/4" 1
T08 937 R1 5 SHAFT, differential lock 1
T05 233 R1 & SPRING, differential lock 2
T04 749 R1 T COLLAR, differential lock shaft 1
708 996 R1 8 RETAINER, "O" ring, differential lock shaft 1
T04 751 R1 ) "O" RING, differential lock shaft 1
T04 752 R1 "O" RING, differential lock shaft 1
T04 753 R1 "O" RING, differential lock shaft 1
T08 998 R91 10 OIL SEAL, differential lock shaft 1
704 T54 R1 11 "O" RING, outer, differential lock shaft 1 ;
T04 755 R1 “O" RING, outer, differential lock shaft 1 g
T04 756 R1 "Q" RING, outer, differential lock shaft 4 5
708 999 R1 12 | CIRCLIP, externdl 1
T04 T44 R3 13 LEVER, differential lock 1
T4 758 R1 14 PLATE, thrust, differential lock lever 1
178 859 BOLT, hex. hd., 7/16" x 1-1/8" 2

6 652 WASHER, plain, 15/32" LD, x 1" O,D. x 16 ga. 4
103 322 WASHER, lock, T/16 " 2

41 oo



CHASSI1S m

Aart Mumber Ref. Drescription Serial Mumber Mo.
Mo. I Req'd.
DIFFERENTIAL LOCK - Continued
T04 757 R1 16 BOLT, pivot , differential lock ] 1
615 167 R1 WASHER, plain, 25/32" .D. x 1-3/16" O.D. x 16 ga. 2
704 769 R2 16 SPRING, return, differential lock lever 1
T07 289 R2 17 PLATE, anchor, differential lock lever return spring 1
109 461 LUBRICATOR, straight, 1/8" PT ( differential lock lever ) 1

DISC BRAKES

42

I-



CHASSIS
Part Mumber Reef, | Description | Serial Number Mo. :
Ne. | | Req'd. |
DISC BRAKES
65 012 H 1 WASHER, plain, 1-9/64" 1,D. x 1-3/4" O0.D, x 16 ga. 1
119 195 PIN, cotter, 3/16" x 1-5/8" 1
708 500 RZ 2 QUADRANT, hand brake lever 1
703 952 R2 3 SPACER, hand brake lever quadrant 2
179 842 BOLT, hex. hd., 3/8" x 1-3/8" 2
102 635 NUT, hex,, 3/8" 2
103 321 WASHER, lock, 3/8" 2
1 505 WASHER, plain, 13/32" I.D, x 1" O.D. x 16 ga. 2
709 497 R1 4 PAWL, hand brake 1
T09 499 R1 PIN, hand brake pawl pivot 1
137 130 PIM, cotter, 1/16" dia. x 7/16"
709 498 R1 5 | SPRING, pawl return 1
T09 492 RO1 6 LEVER, hand brake, cpte. W/three RIVETS 103 487 it
109 461 LUBRICATOR, straight , 1/8" PT 1
103 487 RIVET , small, solid, button hd., 5/16" dia. x 13/16" 3
709 495 R1 T LEVER, hand brake, release 1
443 146 PIN, groove, 3/16" x 3/4" long 1
T09 496 R1 8 ROD, hand brake pawl 1
137 124 PIM, cotter, 1/16" x 5/16" 2
446 120 WASHER, plain, 5/32" I,D, x 5/16" O.D, x ,035" 2
T09 491 R91 8 LEVER, hand brake, assy. 1
{comprising
1 LEVER T09 492 R91 2 PIN 137 124
1 LEVER T09 495 R1 1 PIN 137 130
1 LUBRICATOR 109 461 1 RCD 709 498 R1
1 PAWL T09 497 R1 1 SPRING 709 498 R1
1 PIN 443 146 2 WASHER 446 120)
1 PIN T09 499 R1
705 965 R1 10 BOOT, protection, brake housing 2
708 995 R1 11 HOUSING, brake, R,H, 1
186 282 BOLT, hex. hd., 3/8" x 3-1/4" 4
186 283 BOLT, hex. hd., 3/8" x 3-1/2" 1
103 321 WASHER, lock, 3/8" ]
103 341 WASHER, plain, 13/32" L.D. x 13/16" O.D, x .065" X
TOE 041 R94 12 BRAKE, double disc, cpte., W/DISC 704 426 R51 and
two LININGS T04 422 RY92 and x PACKAGE 751 761 R91 2
T04 422 RS2 13 LINING, disc brake, cpte. 4

X As req'd

43




CHASSIS
Part Mumber Ref. Description | Serial Mumber Me.
MNe. Req'd.
DISC BRAKES - continued
704 426 R51 14. DISC, acmating, cpte, 2
(compri sing
3 BALL TO6 039 R2 1 PIN 16 618 R1
* 2 DISC 1 PIN 107 762
1 LINK To4 427 R2 2 SPRING T06 037 R1
1 LINK T04 428 R21 2 STUD T06 038 R1
2 NUT 118 624 1 YOKE T05 972 R1 )

' 15 DISC, actuating (order 704 426 R51) 4
T06 037 R1 16 SPRING, extension 4
T06 039 RZ 17 BALL, steel, actuating disc (]
T06 038 R1 18 STUD, 4
118 624 NUT, jam, hex., light 4
704 428 R21 19 LINK, actuating brake, female, cpte, 2
To4 427 R2 20 LINK, actuating brake, male 2
16 618 R1 21 PIN, brake operating rod yoke 2
107 762 PIN, cotter, 3/32" x 5/8" 2
705 972 R1 22 YOKE, brake operating rod 2
272 125 23 NUT, jam, hex., 7/16" - 20 UNF 6
705 231 RZ 24 SPACER, brake operating rod 2
109 461 25 LUBRICATOR 2
T03 938 R13 26 PEDAL, brake, R.H,, cpte. 1

x 3043 221 R1 26 PEDAL, brake, R,H., cpte, 1
T03 243 R3 27 SPRTNG . hrake nedal reren n
T05 978 R1 28 BALL, brake operating rod 2
705 977 R1 29 | SPRING, brake operating rod 2
707 351 R1 a0 WASHER, flat, 15/32" I.D. x 1-1/8" 0.D. x 11 ga. 2
703 932 R3 al ROD, brake operating 2

43 751 DB 42 PLATE, lock, brake pedal 1
443 036 PIN, groove, type 3, 1/4" x 3/4" 1
61 282 D SPRING, tension, brake pedal lock plate 1

703 935 R13 43 | PEDAL, disc brake, L.H., cpte. w/PLATE 43 751 DB, PIN 443 036
and SPRING 51 293 D 1

or 3043 220 R11 23 PEDAL, disc brake, L.H., cpte. w/PEDAL 3043 220 R1, PLATE

43 751 DB, PIN 443 036 and SPRING 51 293 D 1
179 B47 BOLT, hex. hd., 3/8" x 2" 1
T4 664 Rl KEY, brake lever 1
102 635 NUT, hex., 3/8" 1
4103 321 WASHER, lock, 3/8" 1




CHASS 1S

Part Mumber Ral. ' Description Serial Mumber Mo.
Neo. | Req'd.
DISC BRAKES - continued
I . ' : ] : e SRS
703 934 R1 34 l SHAFT, brake pedal af
T03 942 R3 35 LEVER, disc brake, L.H, 1
179 847 BOLT, hex, hd,, 3/8" x 2" 1
To4 664 R1 KEY, brake lever 1
102 635 NUT, hex., 3/8" 1
103 321 WASHER, lock, 3/8" 1
]
703 932 R31 36 | ROD, brake operating, cpte, | 1
(comprising

1 BALL 705 978 R1 1 SPACER 1705 231 R2

3 NUT 272 125 1 SPRING T05 977 R1

1 ROD 703 932 R3 1 WASHER 707 351 R1 )
T04 429 RZ a7 HOUSING, brake, L.H, 1
186 282 BOLT, hex. hd., 3/8" x 3-1/4" B
103 321 WASHER, lock, 3/8" 5
T61 761 R91 PACKAGE, service , brake lining X
3043 220 R1 PEDAL, brake, L.H. 1

* NOTE : Not supplied separately

X As req'd

45



CHASSIS

|
Part Mumber Raf. Description Serial Mumber Mo, |
No. Req'd. |
REAR AXLE
e e T T T
Uy 2o Kl L WADSIICA, LOLallbiiig, bull guoas
271 632 BOLT, hex. hd., 3/4" UNF x 1-3/4" 2
103 326 WASHER, lock, 3/4" 2
3044 031 R1 2 GEAR, bull, (48 teeth ) 2
703 913 R3 3 GASKET, rear axle carrier 2
3043 996 R1 4 CIRCLIP, bore, 130 mm, 2
49 530 H 5 BEARING, ball, rear axle, inner 2
or ‘TO0B 232 R91 ] BEARING, ball, rear axle, inner 2
or 701 050 R91 B BEARING, ball, rear axle, inner 2
or T04 102 R91 ] BEARING, ball, rear axle, inner 2
3043 995 R1 6 COLLAR, rear axle 2
2043 994 R1 T CARRIER, rear axle, RLH, (illustrated } 1
3043 993 R1 CARRIER, rear axle, L H. 1
179 884 BOLT, hex. hd., 1/2" x 1-3/8" 20
103 323 WASHER, lock, 1/2" 20

46



88g

CHASSIS

i
Part Number Raf. Description | Serial Number Me.
Mo. ! Req'd.
| REAR AXLE - Continued

To4 7756 ROL 8 BEARING, ball, rear axle, outer 2
49 588 H 8 BEARING, ball, rear axle, outer 2
T04 773 R91 B BEARING, ball, rear axle, outer 2
T4 774 R91 8 BEARING, ball, rear axle, ourer 2
703 917 R92 8 | OIL SEAL, rear axle 2
T03 915 R1 10 WASHER, felt, rear axle 2
711 197 R1 11 GASKET, rear axle bearing retainer 2
. 12 RETAINER, rear axle bearing (order 751 398 R11 ) 2

751 398 R11 13 BETAINER, rear axle bearing, cpte., W/OIL SEAL
T03 917 R92 and WASHER 703 915 Rl 2

703 914 R11 13 RETAINER, rear axle bearing, cpte., W/ OIL SEAL

703 917 R92 and WASHER 703 915 R1 2 ~
179 8as BOLT, hex, hd,, 3/8" x 7/8" 8
108 321 WASHER, lock, 3/8" 8
3043 987 R12 14 AXLE, rear, cpte.._‘-'-’f t.lght BOLTS 3047 576 R1 2
3047 575 R1 NUT, rear wheel 16
3047 576 R1 15 BOLT, rear wheel hub 16
3042 081 R1 SHIM, bull year X
* Not supplied separately,

&.

41

x as required

f )2




CHASSIS

Part Mumber Raf. Description Serial Mumber Mo,
No. Req'd.
REAR WHEEL
3048 B68 RYL RIM and DISC, cpte., rear wheel (11 - 28) 2
3042 292 RO1 RIM and DISC, cpte., rear wheel (11 - 28) 2
(comprising
1 DISC 3042 290 R1 6 WASHER 703 931 R1)
6 NUT 703 930 R1
703 929 Rl BOLT, rear wheel rim 12
3042 290 R1 DISC, rear wheel 2
703 930 R1 NUT, rear wheel rim bolt 12
T07 T03 RE1 RIM, rear wheel, cpte. 2
703 931 R1 WASHER, rear wheel rim bolt 12

48




CHASSIS

SA

Part Mumber Faf. Description Serial Number Me.
No. ! Req'd.
SEAT AND FOOT PLATES

704 263 R93 1 SEAT, cpte., W/four RIVETS 104 080 1

3 442 PIN, hd,, 1/2" x 2-15/16" 2
108 632 PIM, cotter, 3/16" x 7/8" 2
To4 TEO R1 WASHER, plain, 17/32" LD, x 3/4" O,D.x 16 ga. 2
704 268 R21 2 BRACKET, seat support, cpte. 1
179 88 BOLT, hex. hd., 1/2" x 1-7/8" 4
102 637 NUT, hex., 1/2" 4
16 038 Rl WASHER, plain, 17/32" I.D, x 1" 0.D, x 11 ga. 4
103 323 WASHER, lock, 1/2" 4
T07T 296 R21 3 FOOTPLATE, cpte,, L.H. 1
179 837 BOLT, hex. hd., 3/8" x 3/4" 2
17T 412 R1 BOLT, machine, hex, hd., 3/8" x 3/4" 1
179 B38 BOLT, hex. hd., 3/8" x 7/8" (Diesel ) 1
179 838 BOLT, hex, hd., 3/8" x 7/8" (Petrol ) 2
103 321 WASHER, lock, 3/8" 4
102 635 NUT, hex., 3/8" 1
707 297 R4l 4 | FOOTPLATE, cpte. R.H, 1
179 837 BOLT, hex. hd., 3/8" x 3/4" (Diesel) 1
17 412 R1 BOLT, machine, hex. hd., 3/8" x 3/4" 1
179 8238 BOLT, hex. hd., 3/8" x 7/8" (Petrol ) g
179 B3R BOLT, hex. hd., 3/8" x 7/8" (Diesel) 1
102 635 NUT, hex., 3/8" !
103 321 WASHER, lock, 3/8" a
104 080 RIVET, small, solid, button head, 1/4" x 3/8" (seat, cpre. ) 4

49




CHASSIS

Part Number Ref. Description Serial Number Ne.
Ne | Rea'd.
"FENDERS
T04 043 R93 1 FEWDER, rear wheel, L,H., cpte, W/two RIVETS 104 112 1
104 112 RIVET, solid, button hd., 3/8" x 7/8" 2
271 562 BOLT, hex. hd,, 5/8" x 2" 2
102 639 NUT, hex., 5/8" 2
103 325 WASHER, lock, 5/8" 2
T04 044 RIS 2 FEMDER, rear wheel, R, H. , cpte, W/two RIVETS 104 112 1
104 112 RIVET, solid, button hd., 3/8" x 7/8 " 2
271 562 BOLT, hex, hd,, 5/8" x 2" 2
102 639 NUT, hex., 5/8" 2
103 325 WASHER, lock, 5/8" 2

50




CHASSIS

Part Mumber Raf. [ Description Serial Mumber Mo,
Mo, i Req'd.
TOOLBOX AMD TOOLS
T08 194 R81 1 TOOLBOX, cpte. 1
17 413 R1 BOLT, machine, hex, hd., 7/16" x 3/4" 2
271 500 NUT, hex., 7/16" 2
103 322 WASHER, lock, 7/16" 2
3048 B40 RO z WRENCH, glow plug (Diesel) 1
3045 260 RI1 3 WRENCH, spark plug (Petrol) 1
|
T04 669 ROZ 4 GREASE GUN 1
(comprising |
1 BARREL T07 768 RO1 1 PISTOM T07 761 R91
1 CAP 707 TI0 R1 1 WASHER 707 768 R1 )
1 CONNECTOR  T07 784 R81
3047 686 RO 5 | PLIERS, 6" {pair ) 1
3047 687 RO A SCREWDRIVER, 6"  (wood handled ) 1
3045 261 R91 T GAUGE, spark plug gap, and Breaker Points (Petrol) 1
3047 690 R1 8 SPANNER, double open ended ( 3/4" x 7/8" ) 1
3047 691 R1 9 | SPANMER, double open ended ( 11/18" x 17/32" ) 1
3047 689 R1 10 SPAMMNER, double open ended ( 9/16" x 5/8" ) 1
i
3047 688 R1 11 | SPANNER, double open ended ( 1/8" x 7/16" ) 1
|
3047 692 R 12 ‘ WRENCH, socket, double ended |- =3
705 253 R1 | 13 | wRENGH, socket, double ended 1

al




CHASSIS

‘art Mumber Ref. Description Serial Mumber Mo.
Mao. Req'd.
TOOLBOX AND TOOLS -continued
707 768 ROl BARREL, assy. 1
707 170 R1 CAP 1
707 784 R91 CONNECTOR, hydraulic 1
comprising :
707 781 R1 ADAPTOR, 1/8" B.S. pipe 1
707 772 R1 CUP, leather 1
707 771 R1 NOSEPIECE 1
T07 776 R1 SPRING 2
707 779 R1 WASHER, fibre 1
707 774 R1 WASHER, steel 1
707 777 R1 WASHER, steel 1
707 778 R1 WASHER, steel 1
707 780 R1 WASHER, tufnol 1
707 775 R1 VALVE 1
707 761 R91 PISTON and CYLINDER assy., cpte.
comprising : -

707 766 R91 CAP, piston, assy. 1
707 767 R1 CIRCLIP 1
707 782 R81 CYLINDER, H.P., assy. 1
707 162 R1 "0" RING 1
707 765 R1 "0" RING 1
707 764 R1 SLEEVE, piston h 1
707 763 R1 SPRING 1
707 769 R1 WASHER, joint 1
3045 261 R91 GAUGE, breaker points and spack plug gap 1

aZ




HYDRAULIC ATTACHMENT m

HYDRAULIC ATTACHMENTS

INDEX TO UNITS

Description Page No.

COUPLING, self sealing (Vary Touch) e - 217
COUPLING, self sealing &
LIFT, hydraulic attachment ... ... ... 4
lift, hydraulic 2
pump and control valve 4
LIFT, hydraulic attachment (for remote cylinders) 21
LIFT, hydraulic attachment (Vary Touch) 11
arms, hydraulic lift 16
housing - 12
levers, control 13

pump 18 9
pipes - suction and pressure paks F 18
valve, control assy. T S TER e i B 18
PUMP, hydraulic SRR R R 10
VALVE, control 8
control, cylinder head (Vary Touch) 23
valve body (Vary Touch) 25

1



HYDRAULIC ATTACHMENT

Part Mumber Rafl. Description Serial Number
Me.
HYDRAULIC LIFT ATTACHMENT - HYDRAULIC LIFT
3045 511 RO1 ATTACHMENT, hydraullc 11ift comprising: -
Hydraullc Pump and Control vValve (see detall list)
H¥draulle Lift
103 868 1 FLUG, plpe, sq. hd., Z/4®" NPT 1
704 274 R21 2 HOMBTNG. h¥vdraullec 1ift cote.. w/two PLITAS 112 4PA

aud FLUY LUS Do 1
178 B4Z2 BOLT, hex. hd., ZfB®" x 1-5/8" 1z
102 321 WASHER, lock, 3/8 iz
704 Z40 RE 3 CYLINDER, hydraulic i
18 8756 R1 4 BOLT, hex. hd., 65/18" - 24 UNF 1 8-1/2" i
Q 98 B WASHER, plain, 11/32® I.D. x 7/8" 0.D. x 18 ga. 1
704 738 R1 L] SPRING, hold-down, by-pass filter 1
704 738 R1 7 SEAT, by-pass fillter hold-down spring 1
704 358 RO1 B FILTER, by-pass, &ssy. 1
704 348 R1 g *0" RING, by-pass filter 1
or 708 087 R1 ] "0* RING, bD¥y-pass fllter i
or 708 088 R1 2 "0" RING, b¥-pass fllter |
704 740 R2 10 BODY. by-pass filter 1
705 817 R1 PIN, by-pass fllter i
704 360 R1 11 CIRCLIP, piston oil seal 1
704 368 R1 12 RETAINER, 01l seal 1
704 F87 R1 13 OIL S8EAL, plston 1

g X As req'd



HYDRAULIC ATTACHMENT

Description ! Serial MNumber
1

Part Mumber Roef. E Mo.
Mo, ’ | Reg'd. |
HYDRAULIC LIFT ATTACHMENT - HYDRAULIC LIFT - continued
TO7T 744 RYE 14 PISTON, assy. 1
(comprising

1 BALL ig 003 R1 1 PLUG TOT 745 R1

1 "0" RING 707 747 Rl 1 RIDER 707 748 R2

1 PLETON 704 3686 R2 1 SPRING 57 5681 D )
F07 747 R1 is "gn RING, Tellefl wvalve 1
707 F45 R1 18 PLUG, rellefl valve 1
16 002 R1 17 BALL, chrome steel (grade 2) 3/32® dia. 1
707 748 RE 18 RIDER. ball i
57 561 D 19 SPRING, valve 1
T04 366 R2 20 PISTON 1
704 E83 R2 21 ROD, connecting 1

|
T04 379 R1 22 WHEEL, hand, depth control i
188 543 PIN; groove, 3/1is" x 1-1/8" 1
704 ZBO R1 23 SUPPORT, depth control 1
179 885 BOLT, hex. hd., 172" x 1-1/a" 3
114 808 WASHER, lock, external tooth, 1/2" 3
704 381 R1 24 GASKET, depth control support 1
704 378 R1 25 RING, seallng, depth control 1
707 889 R1 28 SCREW, depth control 1
704 370 R21 27 SPRING, depth control, assy. 1
704 356 R1 28 BUSH, rockshaft 2
T04 360 R1 29 WASHER, rockshaft 2
708 095 RO1 a0 0IL SEAL, rockshaft £
or 708 308 R91 30 OIL SEAL, rockshart 2
or 709 548 H91 a0 OIL SEAL, rockshaflt 2
704 381 R3 31 ARM, 1l1ft 2
707 754 H1 32 PLATE, retainlng, 1l1ft arm 2
178 885 BOLT, hex. hd., 1/2" x 1-1f2® 2
103 323 WASHER. lock, 1f2¢ 2
720 631 Ri 33 PIN, cotter £
3044 308 R1 34 FIM, head, std., 5/8" x I-3fan" 2
707 760 R2 | 35 | HROCKSHAFT 1
704 359 RZ 38 CAM, depth control i
181 3é&4 BOLT. hex. hd., 3/8" UNF x 1° 1
704 3285 R1 av PIN, head, std., 5/18" x 2-13/1&" 1
103 383 PIN., cobter, 1/8" dla. x 172" 1
131 402 H WASHER, plaln, 1if32® I.D. x 9/16" 0.D. x 16 ga. 1
J

704 358 R3 38 ARM, rocker 1
181 3a4 poOLT, hex. hd., 3/8" UNF x 1" 1
704 338 R1 339 PLATE, cover, h¥draulle¢e 1ift housing i
179 817 BOLT, hex. hd., &f18* x G/fa" 8
103 320 WASHER, lock, S5/16" a8
704 339 H1 40 GASKET, cover plate, hydraulic lift housing i
112 428 PLUG, cork, No.0 (Hydraullc LI1rft Housing, cpte.) 2




HYDRAULIC ATTACHMENT

L
|
oo Taaa

M
Part Mumber Ref. Drescription | Serial Mumber Me.
Mo. 1 Req'd.
HYDRAULIC LIFT ATTACHMENT - HYDRAULIC PUMP AND CONTROL VALVE
1
704 331 R1 l 1 PINION, hydraullc pump 1
T04 330 RE2 2 | PUMP, hydraulle, cpte. (see detall list) 1
3046 508 H11 3 PIPE, suctlon, cpte. 1
045 510 Ril 4 | PIPFE, pressure, cpte. 1
708 405 R1 B CLAMP, hydraullc plpe 2
179 799 BOLT, hex. hd., 1/4® x 1=1/4" 1
103 0B84 NUT, hex., 1/4" 1
103 318 WASHER, lock, 1[/4® 1
705 937 Ro91 8 CLAMP, hose £
704 741 RI1 7 HOSE, connecting, suctlon fllter i
704 342 R1 B FILTER, suctlon, cpte. 1
3040 078 R1 9 STRIP, quadrant 1
179 8356 BOLT, hex. hd., 3/B* x 5/8" 2
102 835 HUT. hex., 38" -
103 321 WASHER,; lock, 3/B® 2
708 232 R1 10 QUADRANT, control lever 1
179 881 POLT. hex. hd., 1" x 1/2* e
103 323 WASHER, lock, 1/2* 2

ey e e



HYDRAULIC ATTACHMENT

Part Mumber Raf, Description Serial Mumber Mo.
Mo. Req'd.

HYDRAULIG LIFT ATTACHMENT - HYDRAULIC PUMP and CONTROL YALYE - continued

704 348 RI 11 "0" RING, suction filter 1
or T08 087 H1 11 "O" RIMG, suctlon filter 1
or 708 088 R1 11 "0" RING, suctlon filter i
704 825 R3 12 GASKET, control valve 1
704 754 R1 "0" RING, gasket, control valve 1
or 704 755 Ri "O" RING, gasket, control valve 1
or 704 756 R1 *0O" RING, gasket, control valve 1
704 624 HEZ 13 VALVE., control, cpte. w/LEVER (see detall list) 1
271 566 BOLT, hex. hd., 5/8® x 30 i
271 A4 BOLT, hex. hd., §/8" x 2=-1/2® 1
271 581 BOLT, hex. hd., §/8" x 1-7/8" 1
114 808 WASHER, lock, external tooth, &5/8" 3
704 337 R1 14 WASHER: seallng, 1/2* BSP 1
704 338 RH1 15 COUPLING, (body only) male, parallel, 1/2" 0.D. X 1/2" BSP 1
705 519 R1 18 RING, sealing (Ermeto) 1
705 520 R1 17 NUT (Ermeto) i
704 341 R1 18 "0®" RING, c¥linder 1
or 708 083 R1 18 "0" RING, cylinder 1
or 708 084 R1 18 "0" RING, c¥linder 1




or

HYDRAULIC ATTACHMENT

Tir-gea
Part Mumber Description Serfal Mumber Me.
Req'd.
SELF SEALING COUPLING ATTACHMENT
* 705 517 ROl ATTACHMENT, self sealing couplling 1
706 512 R1 1 BOLT. self sealling coupling 1
704 337 R1 2 SEAL, (Dowty), 1/2®" BSP 2
708 688 RO1 3 PIPE, selfl seallng coupling, assy. i
TE2 448 R1 4 HUT, lock, 1/2% BSP i
705 516 R2 & SUPFORT, self sealing coupling 1
179 A80 BOLT, hex. hd., 1f2" x 7/8" 1
179 BB3 BOLT, hex. hd., 1f2" x 1-1/4" 1
103 323 WASHER, lock, 1/2® 2
% 551 868 R1 6 WASHER, plain, 25/32* I.D. x 1-1/4" 0.D. X 22 ga. i
44 N T EAA WARHRR. plaln. 25/32* I.D. X 1-1/4" 0.D. x 18 ga. 1
*% 575 813 Rl WASHER; PLHLU,; Z0/08% Llells A L74[4%" Usbs 4 Li gos -
3041 982 RO1 7 COUPLING, self sealling, male halfl 1
comprising: -
3045 135 R1 "0" RING 1
Z045 134 RO1 SLEEVE, sub. assy. 1
3045 136 R1 SLEEVE, tubular 1
3045 137 R1 SPRING 1
705 579 R91 7 COUPLING, Self sealing (Dowty) male halfl 1
comprising:=

8045 140 R1 "O® RING 1
3045 138 R1 SPRING, locking 1
045 139 R1 SPRING, valve, (male half) 1
3045 141 R1 VALVE 1
3045 142 RO1 SLEEVE, valve ass¥. 1

&




HYDRAULIC ATTACHMENT

Part Number Raf. Description Sertal Number No.
Mo, Req'd.
SELF SEALING COUPLING ATTACHMENT - continued
705 578 Rl 8 CAP, dust, coupling 1
or T041 963 R1 8 CAP, dust 1
708 589 R91 PACKAGE, service, selfl sealling coupling plpe and coupling X

comprising:-
1 COUPLING 706 578 R1
1 NUT TEE2 448 R1
1 PIFE 708 588 R82

“Can only be used when tractor is fitted with hydraulic
lift attachment (Mechanical Depth Control)

** To be used as required

7 X A3 req'd




HYDRAULIC ATTACHMENT

Part Mumber Raf. Description I Serial Number Meo.
Mo. Req'd.
CONTROL YALVE
T04 B24 ROZ VALVE, control, c¢pte. 1
708 008 R1 1 COVER f
179 783 SCREW 4
103 219 WASBHER, lock 4
708 007 R1 2 GASKET 1
708 002 R1 3 CAH 1
707 330 R92 4 VALVE, rellef, sub. assy. 1
(comprising
LG RMEE lume monm

708 001 R1 5 STIRRUP, cam 1
707 352 R1 6 STIRRUP, spring 1
705 989 R2 7 SFRING, pressure control 1
70T BE2 R2 8 YALVE, reller 1
706 575 R1 g SEAT, rellef valve 1
705 988 Ri 10 WASHER, copper 1
706 984 R1 11 BODY 1
708 025 R1 12 PLUG 1
708 026 R1 13 WASHER, (Dowty) 1
708 008 R91 14 LEVER, intercouple, S.A-: cpte. W/LEVER 708 009 R1 and

BALL 708 010 R1 1
708 008 R1 16 LEVER, lntercouple 1
706 010 R1 18 BALL, end 1
222 4489 17 SCREW, ad)usting 1




HYDRAULIC ATTACHMENT

Description | Serial Mumbar

Part Mumber Raf, Mo.
Mo, n'q*d_
CONTROL VALYE - continued
114 492 18 NUT: lock 1
708 011 R91 19 DASHPOT, 8.A. |
(comprising

1 CIRCLIP 708 015 R1 1 SPRING 708 014 R1

1 HOUSING 08 012 R1 1 WASHER 704 337 R1)

1 PISTON 708 013 R1
708 015 R1 20 CIRCLIP 1
7068 012 Rl 21 PISTON, dashpot 1
708 014 R1 22 SPRING i
704 337 R1 23 WASHER, (Dowty) 1
708 012 R1 24 HOUSING, dashpot 1
708 022 R1 25 STOP 1
708 021 R1 28 SPRING 1
T08 020 R1 27 VALVE, non-return 1
708 018 Rl 28 WASHER, copper 1
T08 017 R1 29 SEAT, non-return valve 1
708 019 R1 30 SPRING 1
708 028 R1 a1 WASHER (Dowty) i
708 025 R1 32 PLUG 1
706 016 R1 33 WASHER, (Dowty) 1
706 027 R1 | 34 | PLUG 1
708 576 ROl 35 VALVE, lsolating, sub. assy., cpte. 1

- (comprising

1 BUSH 7068 582 R1 1 PIN 7068 586 R1

1 0" RING 708 5B5 R1 2 SCREW 179 783

1 "Q" RING 706 584 R1 1 YALVE 708 581 R1

1 PLATE 708 583 R1 1 VALVE TO8 578 ROl

1 PLUG 706 035 Rl 2 WASHER 103 318)

1 PLUG 708 038 R1
708 581 R1 38 VALVE, lsolator i
708 GBS Rl a7 "0 RING i
706 582 R1 | 38 | BUSH 1
708 584 R1 29 "O" RING 1
708 583 R1 40 PLATE, stop i
708 578 R91 41 VALVE, spindle, 1solating assy. 1
708 588 RH1 42 PIN, mills 1
706 005 R1 43 PIN 1
708 003 ROZ2 44 GHAFT, and LEVER, sub assy., cpte. w/ENOB 7068 004 R1 b |
708 004 R1 45 KNOB, shaft and lever 1
708 034 R1 48 "0" RING, shaft and lever 1
708 035 Rl PLUG, packing 1
706 0Z8 R PLUG, packing 1
179 783 SCREW M 2
103 318 WASHER, lock =

o —



HYDRAULIC ATTACHMENT

TES -4

Part Mumber Ref. Description Serial Number Me.
No. Req'd.
HYDRAULIC PUMP

704 330 RB2 FPUMF. hydraulle, cpte. Plessey C-25-LS 1
2044 832 R1 1 NUT, class 2B, 38" UNF 4
3044 834 R1 2 WASHER, spring, 3/8% 4
3044 628 R1 3 COVER., 1
3044 823 R1 4 "ng* RING, flange sealing 2
3044 624 R1 5 0" RING, pressure rellef 2
3044 629 RI1 8 BEARING 2
3044 644 R1 7 WASHER, spring 2
2044 842 R1 8 SCREW, allen, 14" x 3/4" (outlet port) 2
3044 633 R1 g BODY, pump 1
3044 836 RI1 "O" RING, manifold inlet) 1
Z044 840 RH1 *0* RING, manlifold outlet) 1
2044 831 R1 10 DOWEL, hollow 4
3044 827 RE1 11 FPACE, gear spares 1
3044 630 R1 b FLANGE, (clockwlse) i

10




HYDRAULIC ATTACHMENT

Part Mumber Roaf. Description Serial Number Mo,
Meo. Req'd.
HYDRAULIC PUMP - continued
3044 835 R1 13 BOLT 4
T044 825 R91 14 OIL SEAL 1
2044 628 Rl 15 CIRCLIFP 1
3044 838 R1 18 WASHER, lock 1
3044 838 R1 17 HUT, lock 1
3044 837 Rl 18 EEY, woodruff 1
=044 €43 R1 19 WASHER, spring {inlet port) 2
3044 841 R1 20 SCREW, allen, /16" x 3/4" (inlet port) 2
2044 845 RE1 PACKE, seal X
Part Mumber Raf. Description Serial Number Mo.
MNo. Req'd.
HYDRAULIC LIFT ATTACHMENT - (VARY TOUCH)
3044 383 RO1 ATTACHMENT, hydraulie 1lift i

comprising: -

CONTROL LEVER (see detall list)
CONTROL VALVE ASSEMBLY (see detall list)

HOUSING
LIFT ARHS (see detall.list)
PUMP . (see detall 1list)

PIPES, suctlon and pressure (see detall list)

11 X As req'd




HYDRAULIC ATTACHMENT

7 Bee

Part Mumber Ref. Description Serial Mumber Ho.
Ne. | Req'd.
HYDRAULIC LIFT ATTACHMENT ( VARY TOUCH ) - HOUSING
705 937 R91 i CLAMP, hose 2
704 741 R1 2 HOSE, suctlon filter bi
Z044 ZER RO1 3 FILTER, suctlon, cpte. 1
704 348 R1 4 "g" RING, suction fllter i
3044 365 R1 ] HOUSING: hydraulic 1liftc i
179 842 BOLT, hex. hd., 3/8" x 1-3/8° 10
102 635 NUT, hex., /g% 7 1
703 B74 R1 §TUD, hydraullc housing i
103 azi WASHER, lock, 3/8" 10
3044 387 R1 a GASKET, top cover plate 1
2044 388 R1 7 FLATE, Gtop cover 1
179 814 BOLT, hex. hd., 5/16" x 5/8" B
103 320 WASHER, lock, 5/f1g® #
103 888 B PLUG, plpe, 5q. hd., 3/4" ANPT 2
781 540 R1 ] CONNECTIOM, walve return 1
761 542 R1 10 GASKET, cover plate, auxillary valve 1
751 541 R1 11 PLATE, cover, auxillary valve 1
179 841 BOLT, hex. hd., Z/8* x 1-1f4" 3
103 321 WASHER, lock, 3/8® 3
751 499 R1 12 GASKET, cover plate, hydraullc 1ift housing 1
T61 497 R11l 13 PLATE, cover, hydraullc lirt housing, cpte. 1
178 Bl4 BOLT, hex. hd., 5f18" x 5/a= B
103 320 WASHER, lock, 5/1gn A
704 219 R2 | 14| "o" RING 1

12




HYDRAULIC ATTACHMENT m

Part Number Raf, Description Serial Mumber Mo.
Mo Req'd
HYDRAULIC LIFT ATTACHMENT (VARY TOUCH) - CONTROL LEVERS
3044 389 R1 1 HNUT, stop, control lever 2
3044 387 R1 2 STRIP, quadrant 1
180 075 BOLT, hex. hd., S/18" x 5/B8" 2
120 378 NUT, hex., 5/1&" 2
120 214 WASHER, lock, 5/1a" a2
3045 639 R11 3 SLIDE, draft control, assy. 1
3044 383 R91 4, LEVER, control, assy. (drafc) w/KNOB 271 802 R1 1
3044 307 R1 5 WASHER. friction 1
371 802 R1 [ KNOB, control lever 2
-
3044 402 R1 7 FLATE, friction f 1
3044 BB7T R1 8 DISC, Irictlon - outer 1
3044 388 RO1 9 LEVER, control, assy. (posicion) w/ENOB 371 802 R1 i
3044 848 R1 10 DISC, friction - inner up to B414 /1783 1
3049 026 R1 10 CIRCLIP, 25 mm B414/1784 up 1
5044 388 R1 11 STOP, control lever !
13




HYDRAULIC ATTACHMENT

Part Number Ral. Description Serial Number No.
Ne. | Req'd.
HYDRAULIC LIFT ATTACHMENT (VARY TOUCH) - CONTROL LEVERS-continued
%044 386 R2 | 12 | QUADRANT, control lever _ 1
180 124 BOLT, hex. hd., 378" x 1-1/4" 4
120 377 MUT, hex., 3/8" 4
120 382 WASHER. lock, 3/8" 4
180 121 13 BEOLT. hex. hd., 3/8" x 7/8¢ } i
120 377 NUT, hex., 3/8F get as position control 1
120 ZR2 WASHER, lock, /8" ) lever stop 1
120 394 WASHER, plain, 13/32" [.D. X 13/16"0.D, x 16 ga. 1
3047 893 R1 14 STOP, positlon control lever i
702 81 R1 16 " RING i
2044 361 R1 15 BRACEKET, quadrant 1
179 B40 BOLT, hex. hd., 3/8" x 1-1fg" 4
110 323 PIM, dowel, 7/1&" dla. x 1.5 long i
108 321 WASHER, lock, 3/8" 4
3044 392 R1 17 OASKET, quadrant bracket 1
704 219 RE2 18 0" RING 1
=044 408 ROZ 18 SLEEVE. Dposition control, cpte. 1
3044 417 R1 20 PIVOT, cross tube -]
709 840 R1 | 21 | WASHER, dowty 2
2044 413 RE1 22 TUBE, cross, positlon control, cpte. 1
2044 BB6 R1 23 WASHEH, tab. 1
044 412 R1 24 LINK, connecting 1
103 73 PIN, cotter 2
103 340 WASHER, plain, 11/32" I.D. x 11/1&" 0.D. x 1/18" B
2044 407 R1 25 SPRING, draft control crankshaft i
3048 985 R1 28 CIRCLIP 1
044 418 RO1 | 27 LINK. position control, cpte. 1
044 423 RO1 28 ARM, radius, poslitlion control link, cpte. 1
751 575 R1 29 PIN, plvot, radius arm 1
114 501 WUT, hex., 1/4" 1
107 381 PIN, cotter, 1/18" dia. x 1f2* 1
LUS &Ly ARy, ey L
3044 403 R91 30 CRANKSHAFT, draft control, cpte 1
124 847 NUT, Jam, hex., 5/8" i
121 018 WASHER, plain, 21/32" I.D. x 1-5/18" 0.D. |
A044 FBE R91 | 31 LINK, valve operating, cpte. i
Q@ 1 284 PIN, std. hd., 1/4"® x 3/4" 1
103 373 PIN, cotter, 332" x 3/4" i
103 383 PIM, cotter, 1/8" dia. x 1/2" i
751 515 Rl 32 LINK, draft 1
103 384 PIM, cotter, 1/8" dia. x 5f4a" 2
103 340 WASHER, plaln, 11/32" 1.D. X 11/18" 0.D. x 1f18" 2
751 517 Ri 33 SPRING:, draft link 1
761 514 R1 B4 CLEVIS, draft link 1
103 383 PIN, cotter, 1/8® dla. x 1/2" 1
512 168 R1 FIN, std. hd., 1/4" dla. X 7/8 1
751 5068 Rl 35 SPRING, top link 1
751 508 R1 | 56 TRUNNION, top link 1

14




HYDRAULIC ATTACHMENT

Part Mumber Raf. Description Serial Mumber Mo.
Me. I Req'd.
HYDRAULIC LIFT ATTACHMENT (VARY TOUCH) - CONTROL LEVERS - continued

751 508 R1 37 CRANEK, top link a 1
751 504 R1 38 SHAFT, crank, top link 1
2041 388 R1 ] FLATE, lock, top link crankshaftg i
179 818 BOLT, hex. hd., 5f14" x 1* 2
103 320 WASHER, lock, 5/1a" 2
119 512 40 LUBRICATOR, top link crankshaft i
781 513 R1 41 0IL SEAL 1
355 968 R1 42 "0* RING 1
761 612 R1 43 PLUNGER, draft link 1
3047 651 R1 44 0IL SEAL 1
761 508 R1 45 SPINDLE, top link 1
124 847 LOCENUT, hex., 5/8°® 1
272 319 WUT, thick, slotted, hex., /4" 1
103 410 FIN, cotter, 3/1A" dla. x 1-3/4" 1
751 507 R1 46 | SEAT, compression spring 9
10 620 P WASHER, plain, 21/32" 1.D, x 1-1/2" O.D. x 16 ga. X
575 810 R1 WASHER, plain, 21/32" 1.D. x 1-1/2" O,D, x 11 ga. X
551 178 WASHER, plain, 25/32" I.D, x 1-3/4" O.D, x 16 ga. X
751 505 R1 47 | SPRING, rop link 1
751 516 R1™ 48 | SPRING, return, draft link 1
3040 826 R1 49 | SEAT, spring (small) 1

15

X Asreq'd




HYDRAULIC ATTACHMENT

7553 ’
r
I |
Part Mumber | Ref. | Description Serial Mumber Mo.
| No. | Req'd.
HYDRAULIC LIFT ATTACHMENT (VARY TOUCH )- HYDRAULIC LIFT ARMS
708 922 R1 1 PLATE, retaining, 1ift arm 2
179 885 BOLT, hex. hd., 1f2" x 1-1f2* 2
103 323 WASHER, lock, 1f2°® 2
3044 375 R1 2 ARM, 1lift 2
2044 372 R1 3 WASHER, rockshafrt 2
708 920 RO2 4 0IL SEAL, rockshafc 2
3044 371 R1 & BUSH. rockshaft 2
Z044 370 R1 8 ROCKSHAFT 1
3044 373 R1 7 ARM, rocker 1
181 384 BOLT, hex. hd., 3/8" UNF x 1° 1

16




HYDRAULIC ATTACHMENT

Part Mumber Ref. Description Serial Mumber Meo.
Mo. | Req'd.
HYDRAULIC LIFT ATTACHMENT (VARY TOUCH) - HYDRAULIC LIFT ARMS - continued
3048 403 R1 ;) CAM, rockshart I 1
T0B 924 R1 g ROD, conneccing 1
Q@ 3 533 PIN, std. hd., 5/18" x 3" 1
103 283 PIN, cotter, 1/8" dia. x 1/2» 1
3048 977 R1 10 BUSH, connecting rod 1
2044 378 RO1 11 PISTON, assy. 1
comprising: -

3044 377 R1 12 FISTON 1
87 5681 D 13 SPRING, valve 1
707 748 R2 14 RIDER, Dball 1
18 00% A1 15 BALL, chrome steel, 3/32" dla. (Grade 2) 1
707 745 R1 18 PLUG, relief valve 1
707 747 R1 17 "0® RING, rellef valve 1
3044 37B RE1 18 0IL SEAL, plsaton 1
3044 379 R1 13 HETAINER., o0il seal 1
3044 380 R1 20 CIRCLIP, piston oll seal 1
3044 300 R1 21 PIN., standard head, (5/8" dia. x 3-3/8") 2
720 831 R1 28 FIN, cotter 2

#NOTE: These parts supplied In Control Valve assy.
(VARY TOUCH)

17



HYDRAULIC ATTACHMENT

Part Mumber

HYDRAULIC LIFT ATTACHMENT (VARY TOUCH)  PUMP, SUCTION AND PRESSURE PIPES

Ref.
Mo.

704
704
705
708
3045
E045
T04
179
179
704

337
338
519
520
509
508
330
828
828
331

TOG 405
179 799
103 084
103 319

Rl
R1
Rl
Rl
11
R11l
R82

R1
R1

=

= < O & A ™M

Description Serial Mumber

Na.
Req'd.

WASHER; seallng, 1/2® BSP
COUPLING, male, parallel, 172" 0.D. x 1/2" BSP
RING, seallng
NUT
PIPE, pressure, cpte.
PIPE. suction, cpte
PUMP, hydraulie, cpte. (see detall llst)
BOLT, hex. hd., 2-1j/2% x S5/1@"
BOLT, hex. hd., 2-3/4" x G/1a"
FINION, hydraulic pump

CLAMP, hydraulic pipe
BOLT, hex. hd., 1/4" x 1-1/4"
NUT, hex., 1/4"
WASHER, lock, 1/4"

[~ Y - (S T U S A Y

= D

18




HYDRAULIC ATTACHMENT

Part Mumber Raf. Description | Serial Mumber Mo,
No. | Req'd.
HYDRAULIC LIFT ATTACHMENT (VARY TOUCH) - CONTROL VALVE ASSEMBLY
3045 119 RO1 /1 VALVE, control, assy. {=ee detall list) 1
179 891 ‘ BOLT, hex. hd., 1/2" x 2-1/2" 8
103 323 WASHER, lock, 1/2@ 7
704 743 RE1 WASHER, dowty, 14" BSP 1
3044 437 R1 2 CASEET. valve body 1

19




HYDRAULIC ATTACHMENT

HYDRAULIC LIFT ATTACHMENT (FOR USE WITH REMOTE CYLINDERS)

20



HYDRAULIC ATTACHMENT

Part Mumber Raf, Description Serial Mumber Ma.
Mo, Req'd.
HYDRAULIC LIFT ATTACHMENT - (FOR USE WITH REMOTE CYLINDERS)

704 331 R1 1 PINION, hydraulic pump 1
704 3I3C RO2 2 FUMP, hydraulle, cpte. (see detall 1llst) i
179 B28 BOLT, hex. hd., §f18® x E-1/2n z
179 B20 BOLT, hex. hd., S5f18" x 2-3f4" i
2045 508 R11 a FIPE, suctlon, cpte. 1
3045 510 R1i1 4 PIPE: pressure; cpte. 1
7068 405 Rl & CLAHF, hydraullc plpe 2
179 799 BOLT, hex. hd., 1f4" x 1-1f4" 1
105 084 NUT, hex., 1/ 4F i
103 319 HWASHER, lock, 1/4" 1
705 937 RE1 & CLAMP, hose 2
704 741 R1 7 HOSE, connecting, suctlon filter 1
704 342 R1 ] FILTER, suctlon, c¢pte. i
040 078 R1 o STRIP, quadrant 1
179 B35 BOLT, hex., hd. 3/8" x 5f6" 2
102 B35 NUT, hex., Zfa" 2
103 321 WASHER, lock, 3/aw 2
705 232 R1 10 QUADRANT, control lever i
178 881 BOLT, hex. hd., 1* x 1/2" 2
103 323 WASHER: lock, 1/a° 2
704 248 R1 11 0" RING, suctlon rilcer 1
or 7068 087 Rl i1 "g" RING, suctlion fllter 1
or 708 088 Rl 11 "0®* RING, sSuction fllter 1
704 825 R3 12 GASEKET, control valve 1
704 754 R1 "o" RING, gasket, control valve 1
or 704 755 R1 0" RING, gasket, control valve 1
or 704 756 Rl "O® RING, gasket, control valve 1
704 824 ROZ 13 ;x VALVE, control, cpte. w/LEVER (see detall list) 1
271 566 BOLT, hex. hd., 5/8" x 3" 1
271 584 BOLT, hex. hd., 5/8" x 2-1f2" 1
271 581 BOLT, hex. hd., 5/8®" x 1-7/8" 1
114 608 WASHER., lock, external tooth, 5/8°¢ 3
704 337 R1 14 WASHER. seallng, 1/2% BSP 1
704 336 Rl 15 COUPLING, male, parallel, 1/2® 0.D. X 1/2® BSP 1
708 519 R1 1a RING, seallng (Ermeto) 1
T05 520 R1 i NUT. (Ermeto) 1
704 740 RE 18 BODY, b¥-pass [llter 1
705 817 Ri PIM. by-pass fllter i
704 348 R1 18 "O® RING, by-pass fllter 1
or 708 087 R1 19 "OF RING, bDy=pass fllter b §
or 708 0B8 Ri 19 "GO®* RING, by-pass fllter 1
704 353 R91 20 FILTER, by-pass, assY. 1
704 738 R1 21 SEAT., by-pass fllter hold-down spring 1
T04 T3IA R1 22 SPRING, hold-down, by-pass fllter 1

Q ag8 23 WASHER, plain, 11/32* I.D. x 7/8" 0.D. x 15 gZa. 1
18 575 R1 24 BOLT, hex. hd., 5/18" UNF x 6-1/2" 1
708 177 Rl 25 PLATE, blanking, depth control 1
179 B8l BOLT, 1/2% x 1V 3
103 323 WASHER., lock, 1/2°® 3

21




HYDRAULIC ATTACHMENT

Part Number Raf. Description Serial Mumber Mo.
Me. Req'd.
HYDRAULIC LIFT ATTACHMENT - [FDR USE WITH REMOTE CYLINDERS) - continued
704 ZB1 R1 268 GASKET, depth control blanking plate i
704 241 R1 27 "0* RING 2
or 708 083 R1 27 "0" RING 2
or 708 084 R1 27 "O" RING 2
708 178 R1 28 WASHER, blanking 2
708 178 R1 29 ROD, tle i
102 835 WUT, hex., /8" 2
103 321 WASHER, lock, 3/8¢ -]
Q@ 1 505 WASHER, plaln, 13/32* I.D. X 1" 0.D. X 18 ga. 2
704 274 R21 20 HOUSING, hydraulic 1ift, cpte. w/two PLUGS 112 428 and
PLUG 103 8469 i
179 842 BOLT: hex. hd., 3/8" x 1-3/8°" iz
103 321 WASHER: lock, 3/a» 12
102 BE9 51 PLUG, pipe, Jf4" NPT 1
704 3395 RH1 32 GASKET, hydraulic 11ft housing cover plate 1
704 338 R1 32 PLATE: hydraulic 1ift housing cover 1
78 817 BOLT, hex. hd., 5f1a® x Gfa® 8
03 320 WASHER, lock, 5/1an B
708 181 R1 GASKET B
112 428 PLUG, cork, Wo.0 2




HYDRAULIC ATTACHMENT

Part Mumber Raf. Description ‘ Serial Number Ma.
No. Req'd.
CONTROL VALVE- CY LINEIE?._HE&D
3045 119 R92 VALVE. control draft (VARY TOUCH) 1
comprising: -
CYLINDER HEAD 1
VALVE BODY (see detail list)
CYLINDER HEAD
706 027 R1 1 PLUG 1/2" BSP (Auxilary Tapping) 1
T04 337 R1 2 WASHER , sealing, 1/2" BSP 1
751 580 R2 3 BOLT. needle valve cover 1
3045 118 R1 4 WASHER, dowty 1
3047 284 ROZ 5 ORIFICE, assy. 1
T06 584 R1 [ "O" RING, 1/4" [.D. x 3/8" O.D. x 1/16" 1

23



HYDRAULIC ATTACHMENT

Part Mumber Fef. Description Serial Mumber Me.
Mo, Req'd.
COHNTROL VALVE-CYLINDER HEAD- continued
3045 109 R1 7 SPACER 1
3045 102 R1 8 VALVE, isolator 1
3045 106 R1 a BUSH, isolator valve 1
3045 116 R1 10 0" RING, 15/32" 1.D, x 21/32" O,D, 1
361 883 R1 11 "O" RING, 7/32" 1,D, x 11/32" 0. D, 1
3045 107 R1 12 SHAFT, isolator valve knob 1
443 137 PIN. groove. 5/32" x 1/2" 1
L3
3045 104 R1 13 PLATE. stop 1
173 793 BOLT hex. hd., 1/4" x 5/8" 2
103 319 WASHER, lock. 1/4" 2
3045 113 R1 14 KMNOB isolater valve 1
142 454 PIN groove, 5/32" dia x 7/8" 1
3049 090 R91 15 HEAD cylinder assy. w/PLUG 3045 108 R1 1
T04 T53 R1 16 “0" RING pressure outlet 1
TO4 219 R2 17 "O" RING 9/16" 1.D. x 3/4" O.D. x 3/32" 1
352 219 R1 18 "O" RING, 1/4" 1.D. x 3/4" O.D. (angus) 1
355 966 R1 19 "O" RING, pressure, inlet 1
3049 087 R1 20 PISTON, speed control 1
3045 111 R1 21 SPRING, speed control piston 1
T08 444 R1 22 "O" RING. 5/16" 1.D. x 1/16 " O.D, x 1/16" 1
- 28 SPOOL. speed contral 1
17 316 R1 PIM, rajl 3/16" dia, x 1/2" 1
3045 118 R1 24 WASHER, dowty 1
. 25 LATCH. spool 1
3045 112 R1 26 KNOB speed control a
142 494 PIN groove 5/32" dia x 1/8" 1
3047 246 R1 27 CIRCLIP (for 11/16 dia bore) 1
355 966 R1 28 "0" RING 7/16" I.D. x 5/8" O.D. x 3/32" 1
3045 110 R1 29 PLUG 1
3045 103 R11 SPOOL, speed control, ( comprising 1!
1 KNOB 3045 112 R 1 PIN 142 494
1 LATCH . 1 SPOOL ~ )
1 PIN 17 136 R1
24




HYDRAULIC ATTACHMENT S

Part Mumber Ref. Description Serial Mumber Mo,
Mo. Req'd.
CONTROL VALVE - CYLINDER HEAD-continued
3045 102 R11 20 VALVE, isolator, assy. (comprising 1

1 BUSH 3045 106 Rl 1 PIN 142 494
1 KNOB 3045 113 R1 1 PLATE 3045 104 R1
1 "0" RING 361 883 R1 1 SHAFT 3045 107 R
1 "O" RING 3045 116 Rl 1 VALVE 3045 102 R1)
1 PIN 443 137

*NOTE: order SPOOL 3045 103 R11

Part Number Ref, Drescription Serial Mumber Mo.
Mo, Req'd.
-
CONTROL VALVE-VALVE BODY
3044 436 R1 1 “0" RING. cylinder 1
3044 434 R1 2 CYLINDER. hydraulic lift 1
3044 426 R1 3 BODY wvalve 1
179 799 CAPSCREW, hex. hd. 1/4" x 1-1/4" 2
103 319 WASHER. lock 1/4" 2
444 697 4 PLUG 3/8" NPT 1
444 68T b PLUG, 1/8" NPT 3
704 753 R1 & "O" RING {angus) 1
3044 433 R1 T sPACER 1
41 058-DA 8 SPRING spool 1
Ll 9 SPOOL lowering 1
e 10 SLEEVE lowering 1
706 584 R1 11 | “O"RING 1/4" 1.D. x 3/8" O,D. x 1/16" 2

25

g,



HYDRAULIC ATTACHMENTS

Part Mumber Ref. Description Serial Mumber No.
Me. Req'd.
CONTROL VALVE-VALVE BODY - continued

12 GLAND lowering spool 1
T08 444 R1 13 | "O"RING 5/16" I,D. x 7/16" O,D, x 1/16" 1
14 PLUG lowering sleeve 1
3045 610 R1 15 SPRING plunger 1
16 PLUNGER and SLEEVE {matched ser) 1
3040 910 R1 17 CIRCLIP internal 1/2" bore 1
3049 0BB R91 18 SPOOL and SLEEVE, (matched ser) 1
3040 809 R1 19 PLUG main sleeve 1
254 691 R1 20 | "O"RING valve sleeve 1
352 026 R2 21 SPRING flow control valve ball 1
350 084 R2 22 RIDER flow control valve ball 1
16 018 R1 23 BALL. flow control valve 1
761 562 R1 24 SEAT. flow control valve 1
T04 378 R1 25 "O" RING a
751 563 R91 26 PISTON vidlve cpte, 1
751 566 R1 27 PLUG, valve piston 1
751 567 R1 28 CIRCLIP. internal. 1-3/16" bore 1
751 558 R1 29 HOUSING. relief valve spring 1
151 557 R1 30 | SPRING. relief valve uf
751 556 R1 a1 RIDER. relief valve ball 1
16 012 R1 32 BALL. relief valve 1
T04 219 R2 3z "O" RING. valve seat 1
T61 554 R1 34 SEAT. relief valve 1
T04 717 R1 as SPRING. non-return valve 1
T51 555 R1 36 SLEEVE. non-returnsvalve 1
16 012 R1 a1 BALL non-return valve 1
T51 559 R1 a8 SEAT non-retwrn valve 1
751 560 R1 39 WASHER copper 9/32" [.D. x 23/32" O.D. x 16 ga. 1
T07 747 R1 "O" RING  flow control valve bore 1

40i

26




HYDRAULIC ATTACHMENT

Part MNumber Reaf. Description Serial Number MNe.
Mo. Req'd.

CONTROL VALVE - VALVE BODY - continued

3049 142 R91 41 | SPOOL, lowering, assy. 1
(comprising
1 GLAND 4 1 SLEEVE +
1 "0" RING T08 444 R1 1 SLEEVE +
2 "0" RING T06 584 R1 1 SPOOL +
1 PLUG n 1 SPRING 3045 610 R1)
1 PLUNGER +
3044 378 R91 OIL SEAL, piston 1
3047 B42 R1 CIRCLIP, piston oil seal 1
3044 376 R91 PISTON, assy. 1
comprising : =
16 003 R1 BALL, chrome steel, 3/32" dia. (grade 2) 1
70T 747 R1 "0" RING, relief valve 1
707 749 R1 PLUG, relief valve 1
3044 377 R1 PISTON 1
707 746 R2 RIDER, ball 1
a7 561 D SPRING, valve 1
3044 379 R1 RETAINER, oil seal 1

*NOTE : Parts illustrated in Hydraulic 1ift attachment
(VARY TOUCH) Hydraulic lift arms

**NOTE : order 3049 142 R91

+ NOTE : Not supplied separately

SELF SEALING COUPLING ATTACHMENT

27



HYDRAULIC ATTACHMENTS

Part Mumber Raf. Description Serial Mumber Mo.
Mo. Reqg'd.
SELF SEALING COUPLING ATTACHMENT
* 3048 413 RI1 ATTACHMENT, self sealing coupling 1
705 512 R1 1 |BOLT, self sealing coupling 1
To4 337 R1 2 | WASHER, dowry, 1/2" B.5.P. 2
3048 414 RI91 3 | PIPE, self sealing coupling, assy. 1
T52 448 R1 4 |NUT, lock, 1/2" B.5.P. 1
3048 416 R1 5 |BRACKET, self sealing coupling 1
179 B8O BOLT, hex. hd., 1/2" x 7/8" 1
179 883 BOLT, hex. hd., 1/2" x 1-1/4" 1
103 323 WASHER, lock, 1/2" 2
=* 551 658 R1 6 |WASHER, plain, 25/32" I.D. x 1-1/4" O.D. x 22 ga. 1
**Q 3501 6 |WASHER, plain, 25/32" 1.D. x 1-1/4" O.D. x 16 ga. 1
** 578 8313 R1 € |WASHER, plain, 25/32" [.D. x 1-1/4" 0.D. x 11 ga. 1
3041 962 RE1 7 |COUPLING, self sealing, male half 1
comprising :-
3045 135 R1 "O" RING 1
3045 134 R1 SLEEVE. sub. assy. 1
3045 136 R1 SLEEVE, tubular 1
3045 137 Rl SPRING 1
or 05 579 RE1 7 |COUPLING, self sealing (dowty) male half 1
comprising : -
3045 140 R1 “0" RING 1
3045 138 R1 SPRING ., locking 1
anAE 100 D1 CODTRIF  awralwa fesala half 1
3045 141 R1 VALVE k]
3045 142 RO1 SLEEVE, valve assy. 1
705 578 Rl 8 |CAP, dust, coupling 1
or 3041 963 R1 8 |CAP, dust 1
® NOTE : Can only be used when tractor is fitted with
Hydraulic Lift attachment (Vary Touch)
** NOTE : To be used as required

28




ATTACHMENTS

INDEX TO UNITS

Description Page Description Page
ARRESTOR, spark.......c0.. al1B HODRMETER. & wwwa 5w as s iy §as i 13
ACCELERATOR, foot operated

(Perrol). ... . o ad INDICATOR, heat...... PR 44

[ B0t _E T4 T R e 36

KNUCKLES, steering, fixed tread, 58
AMMETER 05 wowa 5 5% 5 o5 S 449
AXLE, front and stay rod.. 49 LINKAGE, three point.......... : 3
front, fixed thread. 56 LINKAGE, three point {used w/
Vary Touch) al
CAP, sabebyiciv v 29 LINK, check, adjustable........ 5
CURTAIN, radiatol.. ... ..«-% az
PUMP, hydraulic ( 8 G.P. M )... 54
DRAWBAR, ................ " 10 PLATE, registration number..... 317
Three point linkage PIPE, downswept exhaust....... as
(Mech: Depth Control) [ P.T.O, CONSTANT RUNNING.. 11
{Vary Touch)........ 44 Dual Clutch and Flywheel.... 12
Gears and Shafrs
FENDERS, rear, Industrial. as Single speed P.T. O,
FULL FORWARD AND RE'JERSE. . T3 540 and 1000 R.P. M, .. 26
Clutch Housing fheavy duty 940 and 745 R.P. M. ... 24
single clutch). 83 Two speed P.T.O.
Clutch Shaft, Gear Huusing 540 and 745 R.P. M.. 20
and Gears....... 83 940 and 1000 R, P, M, 22
Clutch and Flywhcel ....... 77 Transmisslon. ..o vue s 16
Cluteh Housing............ 75 Housing. clutch............ 14
Dual Clutch and Flywheel 12 R P N T e . ; 17
Gear Housing and Gears. 23 B te ., TEAD o s e n i s id e 19
Gear Shifter Mechanism.... g8 F.T.0D. rear, standard.....covou. 28
Ry Ty PERI v s Enusdia 117 T R o T T 20A
P.T.0Q., Driving Shaft and PULLEY, belt......... e 30
Gears (1000 R. P. M, ).. 79 front P.T. O, drive...., 41
P.T.O, Driving Shaft and
Gears (550 R.P. M. )... 80 SENT., dee] ool on@snre e s 55
P.T.O. Driving Shaft and SHIELD, belt pulley.......c.4. 31B
Gears (heavy duty single SINGLE CLUTCH P.T.O, r’nTTﬂ.EH+ 91
CLIREEh Y o i i g2 Transmission Gears and
Transmission Gears and SRATETw o ; aimivin s isns i 16
T T—— T 817 P.T.O. Gears and Shafrs... 92
Transmission Gears and STEERING , pPOWerL..... 04 o 60
Shafts (heavy duty smgle Booster................ 63
FRTRT AT 1y O O S e 18 Cylinder and Valve,....... 61
Flow Contrel Valve and Pipes] 66
HITCH, automatic............ 7 Front Axle, extension and
automatic (Vary Touch) g 2 L R s T0



ATTACHMENTS K4

INDEX TO UNITS-continued

Description Fage Description Page
STEERING ., power contd WEIGHTS, front end......:«.. 45
Front Wheel Hub............ 72 WEIGHTS, rear wheel......... 42
Knuckles, power steering 617
SWITCH, starter cut-oul. .. ..o 44 31B WHEEL, front pnuematic tyre
and rim. ... omcinadian Iy 44
TRACTORMETER, (Diesel)......... 46 WHEEL, rear pnuematic tyre
FREErgl Ja vt i 41 and TIM. .ocooom o aammmss 43
WHEEL. rear dunal....sce0veas 41
WEIGHTS, front wheel........... 40 WHEEL, rear, power adjusted. . 45
WEIGHTS, front wheel 5.50 x 16.. 39

THREE POINT LINKAGE ATTACHMENT




ATTACHMENTS

Part Mumber Ref. Description | Serial Mumber Mo.
No. ’ Req'd.
- THREE POINT LINKAGE ATTACHMENT
A B
+ 707 820 RS2 ATTACHMENT, three point llnkage (illustrated)
{High Hiteh Points) - Col.A 1 =
* 708 137 RO3 ATTACHMENT, three point linkage
{Low Hiteh Polints]) - Col.B - 1
T04 176 R94 1 LINEK, top, telescoping, cpte. 1 1
{comprising
1 BOLT 17 928 R1 1 LINK 704 179 R1
2 CHAIN 704 184 RE3 1 LINK 704 180 R1
£ COTTER 704 212 R91 1 KOT 218 445
1 EYEBOLT 704 178 R21 1 NOT 704 181 R1
1 EYEBOLT 704 177 H21 1 PIN 704 182 R1
2 HOOK 704 185 R1 1 PIN T04 183 R1)
704 183 R1 E PIN, top link {(cat.1) 1 1
T04 185 R1 3 HOOK, top link pin 2 2
704 184 RE3 4 CHAINM, retalning, top link pln, assy., wW/RING 2 2
T04 212 REO1 & COTTER, Implement, assy. wW/COTTER 700 531 R1 and
RING 704 187 H1 10 10
700 531 R1 L] COTTER, implement 10 10
704 187 R1 T RING, cllip, implement cotter 10 10
704 178 R21 a8 EYEROLT, top link, assy., (cat.1) w/BALL i i
218 445 ] NUT, Jam, 1" 1 1
704 180 R1 10 | LINK, top, telescoplng (half) (cat.1 end) S |
17 928 R1 11 BOLT, hex. hd., 1/2% x 7» 1 1
704 181 R1 NUT: pinnacle, 1/2® 1 1
or 3040 352 R1 NUT, self-sealing, 1/2@ i 1
704 178 R1 12 LINK, top, telescoplng (half) (cat.Z2 end) 1 1
704 177 RE21 13 | EYEBOLT., top link, assy. (cat.Z2) w/BALL 1 1
704 182 R1 14 FIN, top link (cact.2) 1 1
704 207 R2 16 SWIVEL, 1lift rod 2 e
119 12 LUBRICATOR, lilft rod 1 1
704 541 R3 18 ROD, lift, upper halfl 1 i
044 308 R1 PIN, speclal, std. hd., 5/8" x 3-3/B" 1 i
103 407 PIN, c¢otter, 3/18" x 1% 1 1
|
704 542 RS 17 ROD, 1lirft, lower half 1 1
704 208 RO3 i8 CHAIN, check, assy. 2 H
704 188 ROT 18 LINE, lower, assy. w/two HOLDERS 707 071 R12 and
two COTTERS 704 212 RO1 b 2
704 194 RE 20 BUSH. lower link g B
704 196 R85 21 ROD, lift, levelling, cpte. i 1
(comprising
1 BEARING 704 197 HE1 1 NUT 704 205 R3
1 BOX T04 195 R4 1 FIN 142 507
1 CHANK T04 200 R3Z2 1 PLUG 172 &80
1 COLLAR 704 203 R1 1 ROD 704 198 R1)
2 LUBRICATOR 119 512
704 198 R1 28 ROD, levellling 1 i

=




kg
or

ATTACHMENTS

|
Part Mumber | Ref. Description Serial Mumber No.
Mo. Req'd.
THREE POINT LINKAGE ATTACHMENT -continued
= & B
T04 197 RY1 23 BEARING, ball, thrust, 20 mm 1 1
704 201 RO1 23 | BEARING, ball, thrust, 20 mm 1 1
704 202 RO1 23 | BEARING, ball, thrust, 20 mm 1 1
172 580 24 | PLUG, expansion, 1-7/8" O.D. 1 1
T04 203 R1 25 | COLLAR, levelling control crank 1 1
142 507 PIN, groove, type 1, 3/16" x 7/8" 1 1
T04 195 R4 26 | BOX, levelling 1 1
119 512 LUBRICATOR, 7/15" 1 1
704 200 RAZ 21 CRANK, levelling control 1 1
704 205 R3 28 | NUT, levelling rod 1 1
119 512 LUBRICATOR, 7/16" 1 1
T04 208 RE3 29 | CHAIN, check, assy. 2 p
T07 071 R12 30 | HOLDER, lynch pin, cpte., w/CHAIN 4 4
To4 T79 RA 31 | BRACKET. check chain, inner 2 2
17 349 R1 BOLT, hex. hd., 1/2" x 1-1/16" 2 2
103 323 WASHER, lock, 1/2" 2 2
707 817 RIL 32 | PLATE, support, drawbar, cpte., R.H, (illustrated) i =
T07 816 R91 32 | PLATE, support, drawbar, cpte., L.H. . 1 -
T04 052 R12 32 | PLATE, support, drawbar, cpte., R.H. - 1
T04 051 R12 32 | PLATE, support, drawbar, cpte., L.H. 1
271 606 CAPSCREW, hex. hd., 3/4" x 1-3/8" 4 4
114 610 WASHER, lock, external tooth, 3/4" 4 4
707 815 R1 33 | BRACKET, check chain, R, H, (illustrated) 1 -
707 814 R1 BRACKET, check chain, L.H. 1 =
704 214 R2 BRACKET, check chain, R,H, & _%
704 213 R2 BRACKET, check chain, L.H. i
L1 HoU Kl .HL.I'I..*r Tl %A . LI *F e M - Ll
102 639 NMUT, hex., 3/8" 4 4
103 325 WASHER, lock, 5/8" 4 4
709 307 RO2 EYEBOLT, top link, assy., (cat.1) X X
(comprising
1 CHAIN 704 184 R92Z 1 HOOK 704 185 R1
1 COTTER T04 212 R81 1 PIN T04 183 R1
- 1 EYEBOLT 704 178 R21 1 NUT 218 445 ]
709 308 RYZ EYEBOLT, top link, assy., (cat. 2) X X
(comprising
1 CHAIM 704 184 R92Z 1 HOOK 704 185 R1
1 COTTER 704 212 R91 1 PIN 704 182 R1)
1 EYEBOLT 704 177 R21
704 190 R51 END, lower link, cpte., (cat.l) X X
X Asreqd

e Rt U s o g LT




ATTACHMENTS

| |
Part Mumber Raf. Description Serial Mumber Mo,
Mo, Req'd.
THREE POINT LINKAGE ATTACHMENT -continued
- o A B
704 191 Ral END, lower link, cpte., (cat.2) | x X
*NOTE : Used only with hydraulic 1ift !
attachment (Mechanical Depth Control) i
**NOTE : Not required when drawbar attachment I
firted |
- D
I
Part Mumber Raf. Description Serial Number Na.
No. _r ~ | Req. |
THREE POINT LINKAGE DRAWBAR ATTACHMENT
3049 064 RO1 ATTACHMENT, three point linkage drawbar 1
751 764 Rl 1 |DRAWBAR 1
T561 765 R1 2 |STRUT, lower half 2
179 884 BOLT, hex. hd., 1/2" x 1-3/8" 2
102 637 MUT, hex., 1/2° 2
103 323 WASHER, lock, 1/2° 2
103 343 WASHER, plain, 17/32" 1.D, x 1-1/16" O.D, x .085 2

44 X As req'd



ATTACHMENTS

Part Mumber Raf. ‘ Description i Serial Number Mo.
No. ' Req'd.
THREE POINT LINKAGE DRAWBAR ATTACHMENT -continued
751 766 R1 3 |STRUT, upper half g
751 768 R91 4 |STRUT, L.H. cpte. 1
{comprising
2 BOLT 179 884 1 STRUT 751 765 R1
2 NUT 102 637 2 WASHER 103 323
1 STRUT 751 766 R1 2 WASHER 103 343)
704 187 Rl & |RING, clip, implement cotter 2
T00 531 Rl & | COTTER, implement 2
704 212 RIL 7 | COTTER, implement, cpte., w/COTTER 700 531 Rl and
RING 704 187 R1 2
3049 067 R1 8 |SHAFT, crank, top link 1
3049 066 R91 9 [STRUT, R.H, upper half, cpte., w/STRUT 751 766 R1 and
COTTER 704 212 RY1 1
114 884 BOLT, hex. hd., 1/2" x 1-3/8" 2
102 6317 NUT, hex., 1/2" 2
103 343 WASHER, 17/32" 1.D, x 1-1/16" O.D. x .095 2
103 323 WASHER, lock, 1/2" 2
3049 065 RO 10 | STRUT, R.H. cpre., w/STRUT 3049 066 R91 and

STRUT 751 T65 R1

* NOTE : Used only with Hydrau'ﬂc Lift Attachment
(Vary Touch) ="~

4B




ATTACHMENTS

Part Mumber Ref. Drescription Serial Mumber :
Me. Req'd.
ADJUSTABLE CHECK LINK ATTACHMENT
A B [
*3044 311 R91 ATTACHMENT, adjustable check link - Col.A 1 . ]
LSS ATTACHMENT, adjustable check link = Col.B x5 i -
(factory application)

*k 707 087 RO1 ATTACHMENT, adjustable check link - Col.C = = i
704 212 RO1 i PIN; lynch, cpte. w/COTTER 700 531 R1 and RING 704 187 R1 2 2 2
704 187 R1 2 RING, clip, Implement cotter 2 2 2
700 531 R1 3 COTTER, implement 2 2 2
707 0689 R1Z2 4 ADJUSTER, check link, outer, cpte. wW/HOLDER 707 071 Ri2

and PIN 704 212 RO1 i 1 i
17 473 R1 BOLT, hec. hd., 1/2% x 1-1f2"% 2 A
102 837 WOT, hex., 1/2°" 2 g 2
103 323 WASHER, lock, 1/2® 2 2 2
16 038 R1 WASHER. plaln, 17/32* I.D. x 1" 0.D. x 11 ga. H] 2 2
707 072 R1 5 PIN, attaching, check link 1 i 1
707 071 Ri12 B HOLDER, l1ynch pln, cpte. 2 2 2
707 088 R1Z2 7 ADJUSTER, check link, inner, cpte. w/HOLDER 707 071 R1Z
and PIN 704 212 R91 1 i 1
707 070 R1 B BRACKET, check link = 1 1
17 579 R1 BOLT, hex. hd., 3f4" x 2-1/2" " 2 2
220 081 NUT, hex., B/4" - £ |2
103 226 WASHER, lock, 3/4% o 2 2
2044 312 RO1 4] BRACKET, check link, cpte. 1 - -
17 956 R1 BOLT, hex. hd., 5/8" x 7-3/4" 2 5 "
3044 315 R1 10 PIN, check link bracket 1 - -
707 073 RB81 LINE:, lower = i =

*HOTE: To be used on tractors already fltted with
Three Polnt Linkage attachment (Draft Control)

**¥NOTE: To be used on tractors fitted with Three Polint
Linkage attachment (High and Low Hitch Polnts)




ATTACHMENTS

Part Mumber Faf, Description J Serial Mumber Mo,
Me. | Req'd.
THREE POINT LINKAGE DRAWBAR ATTACHMENT
751 763 REL ATTACHHENT, three polnt linkage drawbar i
751 784 R1 1 DRAWBAR 1
761 745 R1 2 STRUT, lower half H
179 B84 BOLT, hex. hd., 1f2" x 1-3/@" 2
102 837 NUT, hex., 1/2% 2
103 323 WASHER; lock, 1/2°® 2
103 343 WASHER, plain, 17/32® I.D. x 1-1/18" 0.D. x .095 2
751 TE8 R1 3 STRUT, upper half 1
761 769 RP1 4 STRUT,; L.H.; cpte. 1
{comprising
2 BOLT 179 884 1 STRUT 751 785 R1
2 NUT 102 837 2 WASHER 103 323
1 STRUT 761 788 R1 2 WASHER 103 343 )
700 531 Rl 8 COTTER, Implement 1
704 212 RP1 7 COTTER, 1mplement, cpte., w/COTTER 700 531 Rl and
RING 704 187 R1 1
751 TE8 R1 ] GPACER, drawbar strucg 1
704 185 Rl g HOOK, top link pln i
784 182 R1 10 PIN, top link 1
761 766 R11 11 STRUT, R.H. upper half, cpte., W/COTTER 704 212 RS1, HOOK
704 185 R1 and PIN 704 182 R1 1
179 883 BOLT, hex. hd., 1/2" x 1-1/4" 2
102 a37 NUT, hex., 1/2" 2
103 323 WASHER, lock, 1/2¢ 2
781 770 RO1 i2 STRUT, R.H., cpte. 1

(comprising

2 BOLT 179 BR3 1 STRUT 751 765 R1
2 NUT 102 637 2 WASHER  10@ 323 )
1 STRUT 751 766 R11

*NOTE : Used only with Hydraulic Lift atachment (Mechanical
Depth Control)




ATTACHMENTS

Part Mumber Raf. | Description Serial Number Me.
No. | | Req'd.
AUTOMATIC HITCH ATTACHMENT

*704 275 R81 ATTACHHENT, automatic hiteh 1
704 278 R31 1 HOOK, traller, cpte. 1
704 278 R21 2 LINK, 11rt, automatic hitch, cpte,, w/HOLDER 707 071 R12

and COTTER 704 212 R91
707 071 R12 HOLDER, linch pln, cpte,., with chaln 2
T04 212 K91 COTTER, implement, cpte., w/COTTER 700 531 Rl and

RING 704 187 R1 2
704 187 R1 & RING, clip, implement cotter 2
700 531 R1 [ COTTER, implement 2
704 281 R1 7 PIN, retalner, automatic hitch 1
704 282 RE 8 SFRING, retainer, automatic hitch 1
103 385 | PIN, cotter, 1/8" x 1" 1
575 BO8 R1 | WASHER, plain, 19/32®" I.D x 1" 0.D. x 18 ga. 1

* NOTE : Can only be used when tractor is fitted
with hydraulic lift attachment (Mechanical
Depth Control) and drawbar attachment.




ATTACHMENTS

e

Part Mumber Raf. Dascription Serial Mumber Ma.
Mo, Req'd.
AUTOMATIC HITCH ATTACHMENT
A B
#3044 3168 R91 ATTACHMENT, automatic hitch = Col.A 1 o
ENRJUGY SSD RTL FL AL LI L Sl DL D A el h Wwer GRS G
3044 325 RE1 1 LATCH, hook parking, cpte, w/LATCH 3044 326 R1 1 i
178 Tel BOLT, hex. bhd., 174" x 1/2¢ 2 2
103 319 WASHER, lock, 1/4® s =
3044 3268 R1 LATCH, hook parking 1 1
704 212 RO1 % | COTTER, Implement, cpte. w/COTTER 700 531 R1 and
RING 704 187 R1 2 2
700 531 R1 4 COTTER, lmplement 2 2
704 187 R1 ] RING, Implement cotter cllp 2 2
707 071 Ri12 6 | HOLDER. lynch pln, cpte. 2 2
704 278 R21 7 LINK, automatlc hltech 11ift, cpte. W/COTTER 704 212 RS1 and
HOLDER 707 071 RIZ2
700 387 R1 CLIPF, spring 2
704 058 R1 PIN, drawbar frame i 1
E044 320 R1 10 | PLATE, hook gulde, R.H. - #
271 als SCREW, cap, hex. hd., 3/4®" x 1-3/8r" ] ]
114 610 WASHER, lock, external tooth, 3/4* 2 2




ATTACHMENTS

Part Mumber Raf. Description Sarial Number Ma.
Me. Req'd.
AUTOMATIC HITCH ATTACHMENT  continued

=0 19 R1 11 | PLATE, hook gulde, L.H. - 1
2;; ggﬂ SCREW, cap, hex. hd., =f4* x 1-3/a" 2 2

114 810 WASHER, lock, external tooth, 3/4" 2 -]

B044 321 R91 12 | HOOK, traller, cpte. 11
048 125 RP1 13 RETAINER, ftraller hitch, cpte. 1 1
271 580 BOLT, hex. hd., &5/8" x 1-3/4" 2 2

103 325 WASHER, lock, 5/&¢ 2 =2

3044 317 R91 14 | PLATE, hook, gulde, cpte. L.H. 1 =
3044 518 RE1 15 PLATE, hook, gulde, cpte. R.H. 1 =

#NOTE: Used with hydraulic 1lift attachment and
Three point linkage (Vary Touch)

*kNOTE: Used with hydrauliec lift attachment only
(Vary Touch)




ATTACHMENTS

Nl
ig‘._i
Part Mumber Raf. Deescription Serial Mumber MNe.
Mo. Req'd.
DRAWBAR
3044 439 R91 ATTACHMENT, drawbar 1
T04 022 RO9Z 1 FRAME, drawbar, cpte. 1
178 652 BOLT, hex. hd., 3/4" x 2" g
220 081 NUT, hex., 374" 2
103 328 WASHER, lock, 3/4" 2
704 061 R12 2 PLATE, support, drawbar, L.H. cpte. 1
271 808 SCREW, cap, hex. hd., 3/4" x 1-3/8" 2
114 810 WASHER, lock, external tooth, 3/4" P
700 387 R1 3 CLIP, spring 2
704 058 R1 4 PIN, drawbar frame 1
704 052 R12 5 PLATE, support, drawbar, R.H. cpCe. 1
271 608 SCREW, cap, hex. hd., 3/4" x 1-3/8" H
114 810 WASHER, lock, external tooth, 3/4" H
704 0681 RS i PIN, stop, swinging drawbar
720 631 R1 PIN, cotter
704 0569 Rl | 4 | DRAWBAR, swinging 1
271 584 BOLT,. hex. hd., 5/8" x 2-1/2" 2
102 439 HUT, hex. 5/8" 2
103 326 WASHER, lock, S/8" 2
704 080 R1 B CLEVIS, drawbar 1
704 212 R91| 8 COTTER, Iimplement, cpte. 1
700 531 Rl COTTER, implement 1
704 187 R1 RING, clip, implement cotter 1

10



ATTACHMENTS

Part Mumber

Raf.

Deescription I Serial Mumber

COMSTANT RUNNING P.T.0. ATTACHMENT

3049 392 ROl

3049 393 RI1

3049 394 RIL

3049 395 RIl

3049 396 R91

3049 397 RO1

ATTACHMENT: two speed constant running P.T.0.
(factory application)

{54{: and 1,000 r.p.m.)
540 and 745 r.p.m.)

comprising: -

Clutch Houslng see detall list
pual Cluteh and Flywheel see detall list
Rear P.T.O0. see detall list
Transmisslon Gears and Shafts see detall lisc
T™wo Speed P,.T.0. Oears and

Shafts (see detall 113:.;
Two Speed P.T.0. Shifter [see detall 1list

ATTACHMENT, single speed constant running P.T.O0.
{factory appllication)

(540, 745 and 1,000 r.p.m.}
comprising: -

Clutch Houslng see detall 1list)
pual Clutch and Flywheel see detall list
Rear P.T.O0. see detall list
Single Speed P.T.0. Gears

and Shafts {see detall lial.'.}
Transmlsslon Gears and Shafts see detall list

PACKAGE, conversion from 545 r. p. m. single speed to
745 r. p. m. single speed

PACKAGE. conversion from 745 r. p.m. single speed to
545 r. p. m. single speed

PACKAGE, from from 545/745 r. p. m. dual speed to
545/1000 r. p. m. dual speed

PACKAGE, conversion from 545/1000 r. p. m. dual speed to
545/745 1. p. m. dual speed

PACKAGE, conversion from 745 or 545 r. p. m. single speed to
545/745 r. p. m. dual speed

PACKAGE, conversion from 745 or 545 1. p. m. single speed to
545/100 r. p. m. dual speed

X As req'd
11




_ATTACHMENTS

Part Mumber Raf. Description Serial Mumbaer Mo,
Me. Req'd.
DUAL CLUTCH AND FLYWHEEL
B I A L N e e S T R N A FiTER Y
FULL FORWARD AND REVERSE ATTACHMENT
3044 004 RS1 1 CLUTCH, auburn, dual, cpte. 1
comprising: -
1 COVER 3047 747 RO1
1 PLATE 3047 748 RS1
176 B21 BOLT., hex. hd., 5/18" x 1-3/gn 8
103 320 WASHER, lock, 5/16" L]
3047 747 RO1 2 COVER, assy. i
comprilsing:-
709 851 R1 2 SCREW, adjusting 3
709 850 R1 4 LEVER, clutch .1
709 BS54 R1 5 SPRING, anchor c¢lip 2
3047 750 R1 L PIK. plvot 3
708 642 RE T COVER 1
3047 600 R1 8 SPRING, halr pin 3

12




ATTACHMENT

Fart Mumber Foef. Description Serial Mumber Ha.
Ma. Req'd.
DUAL CLUTCH AND FLYWHEEL-continued
708 648 Ri 9 SPRING, belleville (9* clutech) 1
708 844 R1 10 PLATE, pressure (9" clutch) 1
T09 840 ROZ2 11 PLATE, %" driven, assy. 1
708 843 R1 12 PLATE:, [Iflywheel i
709 845 R1 13 EPRING, belleville (maln drive) 1
708 852 R1 14 SCREW, sect 3
708 663 R1 NUT, lock 8
709 648 R1 15 PIN, rod end 3
3047 601 R1 18 PLATE, pressure (main drive) 1
708 847 R1 17 END, rod 3
3045 527 R1 18 RING, release 1
3045 529 R1 PIN, =plit 3
3045 530 R1 18 SLEEVE 3
E045 528 R1 20 SPRING 3
3047 748 RI1 21 PLATE, 11" drlven, assy. 1
3045 089 RI1 FLYWHEEL (Petrol) 1
3044 003 R11 FLYWHEEL (Dlesel) 1
709 5156 K1 BOLT, flywheel 4
709 516 R1 LOCK, flywheel bolt 2
3047 749 RI1 FACKAGE, service, clutch facing 1i"- 1
3041 350 RO1 PACKAQE, .service, clutch facing @av 1
I

¥
]
Part Number | Ref. Description ‘ Serial Mumber MNe.
| Mo, Req'd.
HOURMETER ATTACHMENT
3042 471 RO1 ATTACHMENT, hourmeter (D, P, A. Pumps only ) 1
3042 472 R9Z 1 HOURMETER, cpte. 1
179 806 BOLT, hex. hd., 1/4" x 2-1/4" 2

13




ATTACHMENTS

Part Mumber Ref, Description Serial Mumber Me.
Meo. | Req'd.

CONSTANT RUNNING P.T.0. ATTACHMENT

CLUTCH HOUSING

751 124 R1 1 GASKET, clutch housing to trans.case i
B044 048 R11 | 2 | HOUSING, clutch, cpte., w/two LUBRICATORS 100 462 and

four PLUGS 103 as&s 1

705 5685 R1 BOLT, hex., hd., 172" x 1-1/2" 8
751 123 R1 BOLT, hex. hd., 1/2" x 1-3/4" 2
705 566 R1 BOLT, hex. hd., 1/2* x 1-7/8" 7
103 223 WASHER, lock, 1/2% 17
108 482 3 LUBRICATOR, angle, 1/8%" PT - 09 2
3044 005 Rl 4 FORK, clutch release i
708 732 R1 BOLT, clutch release fork 2
103 320 WASHER, lock 2
3047 229 R1 & KEY, clutch release 1
345 086 Rl & SLEEVE, clutch release bearing 1
751 133 Ro4 7 BEARING, clutch release 1
or 3040 882 R91 7 BEARING, clutch release 1
3045 087 R1 8 BRACKET, cluteh release bearlng sleeve 1
179 8480 BOLT, hex., hd., 7/16" x 1-1/4" 3
103 322 WASHER, lock, 7/18" 3

14




ATTACHMENTS

speed. 545 and 745 R P, M.

* NOTE : Used only with Single Speed Constant
Running P, T.O, Attachment.

Part Number Description Serial MNumber Mo.
No. | . Req'd.
CONSTANT RUNNING P.T.0. ATTACHMENT - continued
751 1286 R1 9 COVER, hand hole, housing 1
179 833 BOLT, hex. hd., 3/8" x 1-1/2" 4
103 321 WASHER 1lock 4
751 128 R1 10 GASKET, cover plate, P,T.0. gearbox 1
751 127 R1 11 PLATE, cover, P.T.0, gearbox 1
179 838 BOLT, hex. hd., 3/8" x 7/8" -]
103 321 WASHER, lock, 3/8" 8
103 888 12 PLUG, pipe, 1/2" N.P.T. Ecasr, iron) 1
or 219 188 12 PLUG, pipe, 172" N.P.T. malleable) i
* 751 130 R1 13 GASKET, P.T.0. shifter hole cover plate 1
* 761 131 R1 14 PLATE, cover, P.T.0. shifter hole 1
* 178 785 BOLT, hex. hd., 174" x 3f4" 2
* 103 319 WASHER, lock, 1/4% 2
2045 088 R1 15 INSERTS, clutch release 2
3045 532 Ro1 PACKAGE, service X
(comprising
1 CARRIER 3045 087 R1 2 INSERT 3045 088 RH1
1 FORK 3044 005 R1 1 SLEEVE 3045 088 R1
751 443 R1 PIN, dowel (clutch housing) 2
1026 425 R1 TRANSFER, P,T.O, speed, 545 R.P. M, 1
mgg 437 R1 TRANSFER, P.T,O, speed, 745 R, P, M. 1
1026 441 R1 TRANSFER, P, T.O. speed. 1000 R, P, M, 1
iggg 423 R1 TRANSFER, P, T.O. speed. 545 and 1000 R, P, M. 1
429 R1 TRANSFER, P,T.O, 1

15

X

Aa Treq'd




i-_'

ATTACHMENTS

g

»
Part Mumber Ref. Description . Serial Mumber Ma.
No. Req'd.
TRANSMISSION GEARS AND SHAFTS
CONSTANT RUNNING P. T. 0. ATTACHMENT
HEAVY DUTY SINGLE CLUTCH ATTACHMENT
SINGLE CLUTCH P. T.0. ATTACHMENT
751 150 R1 1 | RETAINER, front bearing, transmission countershaft ‘é' ' 1
179 840 BOLT, hex. hd., 3/8" x 1-1/8" e } 4
103 321 WASHER, lock, 3/8" s 4
751 065 Rl 2 | NUT, lock, countershaft front bearing P s 1
751 066 R1 3 | WASHER, lock, countershaft front bearing 1
751 141 R1 4 | SHAFT , P.T.O, front 1
3043 992 R11 5 | COUNTERSHAFT, transmission and first speed gear, cpte.
w/BUSH 751 161 R1 1
751 063 R91 6 | BEARING, ball, transmission countershaft, rear (R& M) 1
or 3040 830 RO1 & | BEARING, ball, transmission countershaft, rear (Fischer) 1
751 638 R1 7 | CIRCLIP, transmission countershaft rear bearing retaining 1
161 R1 BUSH, P.T.O. shaft 1

75l

16




ATTACHMENTS

s

3
¥ i
e I:’{- L
& s
] ?
: 3

T -3k
Part Mumber Ref. Description Serial Number Mo.
Mao. Req'd.
REAR P, T.O.
CONSTANT RUNNING P.T.0, ATTACHMENT
FULL FORWARD AND REVERSE ATTACHMENT

3048 404 R11 1 LEVYER, shifter, P.T.0. rear clutch, cpte. 1
704 393 RE1 2 0OIL SEAL, P.T.0. shifter bracket |

or 704 384 HRE1 H] 0OIL SEAL; P.T.0. shifter bracket 1
704 392 R21 3 BRACKET, P.T.0. rear clutch, cpte., wfOIL SEAL 704 393 R91 1

179 838 BOLT, hex. hd., 3f8" x 7/6* &

108 321 WASHER, lock, 3/8°® J,-*“ 3
751 115 R91 4 SHIFTER, P.T.0., cpte. E R i
142 508 PIN, groove, type 1, Z/i@n x 1-1/4n " 1
751 112 Rl B CLUTCH, rear, P.T.0. shaft i 1
761 117 R1 3] CIRCLIP, P.T.0. shaft rear clutch 1

48 584 DA T BUSH, P.T.0. rear shaft 1

* 751 114 R21 B SHAFT, P.T.0. rear, cpte., w/BUSH 48 594 DA 1
*k F041 863 R11 a SHAFT, P.T-0. rear, cpte., w/BUSH 48 564 DA 1
704 385 R1 ] CIRCLIP, (internal 72 mm) 1
708 541 R1 10 CIRCLIF, P.T.0. shaft rear bearing 2
706 750 R91 | 11 BEARING, 0.T.0. shaft rear i

or 76 491 H 11 BEARING, P.T.0. shaft rear 1
or 700 311 R91 |11 BEARING, P.T.0. shaft rear 1

17

o iles 1

Rida)



ATTACHMENTS

Part Mumber Ruaf. Description | Serial Mumber Mo.
No. I Req'd.
REAR P, T.O,
704 387 R11 (12 RETAINER, P.T.0. oil seal, cpte., wfOIL SEAL 45 702 D 1
178 Big BOLT, hex. hd., 5/18" x 1-1/a8" 3
103 340 WASHER, plain, 11/32" I.D. x 11/186" 0.D., x 16 ga. 3
45 702 D 13 QIL SEAL, P.T.O. 1
or 7238 107 R91 |13 QIL 8EAL, P.T.O0. 1
or 708 580 R81 (13 OIL SEAL, P.T.O. 1
we 3041 8BB4 RI1 |14 8H ELD, safety,P.T.0., cpte. 1
« 704 395 Rog |14 SHIELD, safety, P.T.0O., cpte. 1
179 816 BOLT, hex. hd., 5f16" x 3 /4" 3
103 320 WASHER, lock, S5/16" 2
3041 310 R11 (15 CAP, safety, P.T.0., cpte. ) 1
or 751 471 R81 |15 CAF, sarfery, P.T.0., cpte. )} domestlic machines only 1
751 472 R1 18 WASHER, speclal )

*NMOTE : Applicable for single speed attachments
540, 745 r.p.m.all two speed attachments
and Full Forward and Reverse 550 r. p. m.

**NOTE : Applicable for single speed attachments
1, 000 r. p.m. and Full Forward and Reverse
1,000 r. p.m.

TAT-15

TWO SPEED CONSTANT RUNMING P.T.0. ATTACHMENT
- TWO SPEED P.T.0. SHIFTER

18




ATTACHMENTS

Part Mumber Flef. Description Serial Mumber Ma.
Mo, | Req'd.
TWO SPEED COMSTANT RUNMING P.T.0 ATTACHMENT
TWO SPEED P.T.0Q SHIFTER
751 1688 R11 1 FORK, gear shifter, cpte. i
751 172 R1 2 "0" RING, gear shifter fork 1
751 130 R1 3 GASKET, gear shifter fork bracket 1
751 173 R1 kS BRACKET, gear shifter fork 1
178 785 BOLT, hex. hd., 1/4" X 3/4" 2
103 21¢ WASHER, lock, 1/4" 2
3041 385 Rl 5 SLEEVE, clutch shifter lever 1
17 087 R1 PIN, roll, 3/32" x §/18" 1
3041 386 R1 8 | SPRING, clutch operating lever 1
3041 383 K1 7 LEVER, operating, P.T.0. c¢lutch 1
3041 384 R1 8 KNOB, clutch shifter lever 1
3041 382 REl ] LEVER, operating P.T.0. clutch, cpte. i
(comprising
1 KNOB 3041 384 R1 1 SLEEVE 5041 305 R1
1 LEVER 3041 383 R1 1 SPRING 3041 388 R1 )
1 PIK 17 087 R1
17 448 R1 BOLT, hex. hd., 3/8" x 1-174" 1
103 321 WASHER, lock, 3/8" 1
1026 310 R1 TRANSFER, £ speed, P.T.0. gear lever 1

19




ATTACHMENTS K1

-‘-‘: O
e >
&y
u.‘%:gs}
1
¥ Part Mumber Ref, Description Serial Number Mo.
Mo, Req'd.
TWO SPEED CONSTANT RUMHING P.T.0 ATTACHMENT
TWO SPEED P.T.0 GEARS AND SHAFTS
(580 and 785 r.p.m.)
751 077 R1 1 CAQE, bearing transmisslon driving shaft i
751 140 R91 2 0IL SEAL, P.T.0 driving shaft, rear 1
or 3042 160 R91 2 0IL SEAL, P.T.0 driving shaft, rear i
7085 811 R1 3 CIRCLIP, P.T.0 driving shaft, rear bearing retalner
(110mm internal) 1
or 933 078 R1 a RING, lockling 1
703 896 Rl 4 CIRCLIP, P.T.0 driving shaft rear bearing retalner
{60mm external) 1
287 048 RD1 5 BEARING, P.T.0 driving shaft, rear (Flscher) 1
or 700 516 R91 & BEARING, P.T.0 driving shaft, rear 1
or 700 513 R91 5 BEARING, P.T.0 driving shaft, rear (Flscher) 1
or 85 862 H B BEARING, P.T.0 driving shaft, rear (SKF) 1
or 289 104 R81 b BEARING, P.T.0 driving shaft, rear [(MRC) 1
or ST 288 A 5 BEARING, P.T.0 driving shaft, rear (IH) i
3045 BHT R1 & SHAFT, driving, P.T.0 (19 and 15 teeth) 1
704 235 R91 7 BEARING, P.T.0 driving shaft, front 1
or 704 234 R91 i BEARING, P.T.0 driving shaft, front 1
or 20 181 D 7 BEARING, P.T.0 driving shaft, front 1

20




or

or
or

ATTACHMENTS

Part Mumber Ref. Drescription | Serial Number No.
MNa. | | Req'd.
TWO SPEED COMSTANT RUNNING PF.T7.0. ATTACHMENT - continued
T04 220 RO1 A 0IL SEAL, P.T.D driving shaft, front 1
Z042 150 RO1 a 0IL SEAL, P.T.0 driving shaft, front 1
751 149 R1 ] CIRCLIP, P.T.0 front bearing, retalning (86mm Internal) 1
751 148 R3 10 CAP, P.T.0 front bearing 1
761 147 R1 11 "0" RING, P.T.0 frpont bearing cap 1
219 753 12 NUT, lock, P.T.0 shaft, front, 3/4" UNF 1
751 148 R1 13 WASHER, locking, P.T.0 shart, front 1
751 142 R1 14 WASHER, retalning, P.T.0 shaft, front 1
761 146 R1 16 CIRCLIP, countershaft bearlng retaining (45mm external) 2
704 327 RO1 16 BEARING, P.T.0 countershaft. front (R&M) 1
TOZ £44 RO1 18 BEARING, P.T.0 countershaft, front (Flscher) 1
42 454 H i8 BEARING, P.T.0 countershaft, front (SKF) 1
761 187 Rl 17 SPACER, P.T.0 countershaft 1
3045 895 R1 18 GEAR, P.T.0 driven (55 teeth) 1
761 157 R11 18 COUNTERSHAFT. P.T.0 cpte. w/BUSH 751 159 R1 and
CIRCLIP 751 145 R1 1
751 145 Rl 20 CIRCLIP, P.T.Q countershaft (1-3Z/8" Iinternal) 1
761 159 R1 21 BUSH, compo, SN148 x 1-5/8" 1
751 164 R1 22 CLUTCH, P.T.0 countershaft 1
751 18% R1 23 BODY, e¢lutch, P.T.0 countershaft 1
Z044 305 R11 24 GEAR, driven, P.T.0 (51 teeth) cpte. w/BUSH 751 159 R1 1
751 159 Ri 25 BUSH, compo, SN148 x 1-5/8" 1
751 188 R91 28 BEARING, P.T.0 countershaft, rear (R&H) 1

21




ATTACHMENTS

Part Mumber Raf. Crescription Serial Mumber Mao.
Ne. Req'd.
TWO SPEED CONSTANT RUMNING P.T.0. ATTACHMENT
TWO SPEED P.T.0 GEARS AND SHAFTS
[540 and 1,000 r.p.m)
751 077 Ri 1 CAQE, bearing, transmission driving shaft i
751 140 R21 2 0IL S8EAL; P.T.0. driving shaft, rear 1
or 3042 160 R91 | 2 0IL SEAL, P.T.0. driving shaft, rear 1
705 911 Rl . CIRCLIF, P.T.0. driving shaft rear bearing retaining
(110 mm Iinternal) 1
ar A32% N07TA R1 = RING. lockine 1
705 698 Rl 4 CIRCLIP, P.T.0. driving shaft rear bearing retaining
(80 mm external) 1
289 048 R91 b BEARING; P.T.0. driving shaft, rear Fatnir) 1
or 700 515 R91 B BEARING; P.T.0., driving shaft, rear R & H) i
or 00 513 R91 5 BEARING, P.T.0D. dr iving shaft, rear Flscher) 1
or BS 6682 H 1) BEARING, P.T.0. driving shaft, rear 8.K.F.) 1
or 285 104 R91 5 BEARING, P.T.0. driving shaft, rear M.R.C.) 1
or 8T 289 A B BEARING, P.T.0. driving shaft, rear I.H.} 1
751 155 R1 8 SPACER, P.T.0. driving shaft 1
50456 B84 R1 7 GEAR, P.T.0. driving (23 Teeth) 1
3045 883 RH1 8 SHAFT, driving and gear P.T.O. (15 Teeth) 1
704 235 RO1 *] BEARING, P.T.0. driving shaft, front (R & H) 1
or 704 234 RP1 g BEARING, P.T.0O. driving shaft, [ront Fischer) 1
or 20 181 D g BEARING, P.T.0. driving shaft, front S.K.F.) 1
704 228 RO1 | 10 0IL SEAL, P.T.0. driving shaft, front 1
or 3042 159 R91 |10 0IL SEAL; P.T.0. driving shaft, Iront 1
751 149 R 11 CIRCLIF, P.T.0. front bearing retalning (85 mm Internal) 2
751 148 R3 |12 CAP, P.T.0. front bearing - ; 1

22



ATTACHMENTS

Part Mumber Reef. Description Serial Mumber Mo,
Meo. Req'd.
TWO SPEED CONSTANT RUNNING P.T.0 ATTACHMENT
751 147 Rl 13 "0= HING, P.T.0. front bearing cap 1
219 753 14 MUT, lock, P.T.0. shaft, front 1
751 143 Rl 16 WASHER, locking, P.T.0. shaft, front 1
751 142 R1 16 WASHER, retaining, F.T.0. shaft, Iront i
751 148 Rl 17 CIRCLIP, countershaft bearing retaining (45 mm external) 2
704 327 ROl 18 BEARING, P.T.0. countershaft, front R & H) 1
or 703 844 R91 18 BEARING, P.T.0. countershaft, front Flscher) 1
or 42 454 H 18 BEARING, P.T.0. countershaft, front 5.KE.F.) 1
761 167 Rl 19 SPACER, P.T.0. countershaft 2
3045 885 R1 20 GEAR, P.T.0. driven (55 Teeth) 1
751 157 R11l 21 COUNTERSHAFT, P.T.0. cpte., w/BUSH 751 150 Rl and

CIRCLIP 751 145 R1 1

751 145 R1 22 CIRCLIP, P.T.0, countershaft (1-3/8" lnternal) 1
751 150 R1 23 BUSH, compo, SN 148 x 1-5/8" 1
751 164 R1 24 CLUTCH, P.T.0. countershaft 1
761 183 R1 25 BODY, clutch, P.T.0. countershaft 1
3045 896 R11 28 GEAR, driven, P.T.0. (54 Teeth) cpte., w/BUSH 751 158 Rl 1
7561 158 R1 27 BUSH, compo, SN 148 x 1-5/8" 1
751 188 R91 | 28 BEARING, P.T.0. countershaft, rear (R & M) 1




ATTACHMENTS

Part Mumber Ref, Description Serial Number HMe.
No. | Req'd.
SINGLE SPEED COMSTAMT RUMNING P.T.0. ATTACHMENT
SIMNGLE SPEED P.T.0. GEARS AND SHAFTS
[540 and 745 r.p.m)

751 077 R 1 CAGE, bearing, trans. driving shart 1
751 140 R91 2 OIL SEAL, P.T.0. driving shaft, rear 1

or 3042 160 RO1 2 0IL SEAL, P.T.O0. driving shaft, rear 1

703 211 R1 3 CIRCLIP, P.T.0. driving shaft rear bearing retaining

(110 mm internal) 1

or 933 078 R1 3 RING, locking 1
Tt T T U “{60 mm external) 1

or 933 089 RH1 4 RING, locking 1
287 048 R91 5 BEARING, P.T.0. driving shaft, rear (Fafnir) 1

or 700 515 R&1 5 BEARING, P.T.0., driving shaft, rear (R & H) 1
or 700 513 Rel 5 BEARING, P.T.0. driving shaft, rear Fischer) 1
or B5 682 H B BEARING, P.T.0. driving shaft, rear 5.K.F.) 1
or 280 104 RE1 a BEARING, P.T.0. driving shaft, rear HM.R.C.) i
or 8T 289 A -] BEARING, P.T.0. driving shaft, rear (L.H.)} 1
*3044 008 R1 8 SHAFT, driving and gear, P.T.O. 15 Teeth) 1
#*3044 303 R1 4] SHAFT, driving and gear, P.T.0. 19 Teeth) 1
704 235 Ro1 7 BEARING, P.T.0. driving shaft, front 1

or 704 234 RI1 7 BEARING, P.T.0. driving shaft, front 1
or 20 161 D 7 BEARING, P.T.0. driving shaft, Ifront 1
3049 149 R91 8 0IL SEAL, F.T.0, driving shaft, front 1

or 3049 150 RO1 8 0IL SEAL, P.T.0. driving shaft, front 1
751 149 Rl ] CIRCLIF, P.T.0. front bearing retailning (85 mm lnternal) 2

751 148 H3 10 CAP, PF.T.0. front bearing 1

751 147 R1 11 "0" RING, P.T.0. front bearing cap 1

24




ATTACHMENTS

Part Mumber Ref. Description Serial Number He.
Ma. Req'd.
SINGLE SPEED CONSTANT RUMNING P.T.0. ATTACHMENT - continued
218 753 12 KWOT, lock, P.T.0 shaft, ftont 1
761 143 R1 13 WASHER, locking, P.T.0. shaft, front 1
751 142 R1 14 WASHER, retalning P.T.0 shaft, front 1
751 148 R1 15 CIACLIP, P.T.0 front bearing retaining (45 mm external) i
T04 327 R91 18 BEARING, P.T.0Q shaft, front 1
or 703 844 ROl 18 BEARING, P.T.0 shaft, front 1
or 42 454 H 18 BEARING, F.T.0 shaft, front 1
751 145 R1 17 CIRCLIP, P.T.0 driven gear 1
*3044 007 R11 | 18 GEAR, driyen, P.T.0 (55 teeth) cpte. w/CIRCLIP 751 145 R1 1
#3044 302 R11 18 GEAR, driven, P.T.0 (51 teeth) cpte. wW/CIRCLIP 751 145 R1 1

Ce

*#NOTE: Applicable for 540 r.p.m.
*%NOTE: Appllcable for 745 r.p.m.

25




ATTACHMENTS

Tan

Part Mumber Raf. Description Serial Mumber MNo.
Mo. Req'd.
SINGLE SPEED COMSTANT RUNNING P.T.0 ATTACHMENWT
SINGLE SPEED P.T.0 GEARS AMD SHAFTS
(1,000 r.p.m]
751 077 R1 1 CAGE, bearing, transmission driving shaft 1
751 140 R91 2 0IL SEAL, P.T.0 driving shaft, rear 1
or 3042 160 RO1 2 0IL SEAL, P.T.0 driving shaft, rear 1
703 911 R1 & CIRCLIP, P.T.0 driving shaft bearing 1
or 933 078 Rl 2 RING, locking 1
703 696 Rl 4 CIRCLIP, P.T.0Q driving shaft, rear bearing retaining
(60mm external} 1
or ©33 0885 R1 4 RING, locking i

26




or
or
or
or
ar

or
or

or

or
or

ATTACHMENTS

R¢L|

Part Mumber Description Serial Mumber Mo.
Nd.| I Req'd.
SINGLE SPEED CONSTANT RUNNING P.T.0. ATTACHMENT - continued

287 048 R81 o BEARING, P.T.0 driving shaft (Fafnir) T 1
700 515 Re1l 5 BEARING, P.T.0 driving shaft (R&H) 1
700 513 RE1 & BEARING, P.T.0 driving shaft (Filscher) 1
85 862 H 5 BEARING, P.T.0 driving shaft (BKF) 1
289 104 R91 5 BEARING, P.T.0 driving shaft (MRC) 1
8T 2886 H 5 BEARING, P.T.0 driving shaft (IH) 1
3041 BE1 R1 6 SHAFT, drive, P.T.O i
2045 BO4 R1 7 CEAR, driving, P.T.0 (23 teeth) 1
761 155 R1 8 SPACER, P.T.0 driving shaft 1
751 179 R1 k] CIRCLIP, P.T.0 driving gear retainer 1
704 235 R91 10 BEARING, P.T.0 driving shaft, front i
704 234 RE1 10 BEARING, P.T.0O driving shaft, front 1
20 181 D 10 BEARING, P.T.0 driving shaft, front 1
3049 149 RI1 11 0IL SEAL, P.T.0 driving shaft, front 1
3049 150 ROl 11 0IL SEAL, P.T.0 driving shaft, front 1
751 148 R1 12 CIRCLIF, P.T.0 Ifront bearing retaining (85mm Internal) 2
751 148 R3 13 CAP, P.T.0 front bearing 1
751 147 R1 14 "0 RING, P.T.0 front bearing cap 1
219 753 15 HUT, lock, P.T.0 shaft, front, 3/4" UNF 1
761 143 R1 18 WASHER., locking, P.T.0 shaft, front 1
751 142 R1 17 WASHER, retaining P.T.0 shaft, front i
751 148 R1 18 CIRCLIF, P.T.0 front bearing retaining (45mm external) 1
704 327 RE1 19 BEARING, P.T.0 shaft front (R&M) i
703 844 RE1 19 BEARING, P.T.0 shaft front (Flscher) 1
42 454 H 19 BEARING, P.T.0 shaft front (SKF) 1
761 145 R1 20 CIRCLIP, P.T.0 driven gear 1
3045 ABZ R11 21 GEAR, driven, P.T.0 (46 teeth) cpte. w/CIRCLIF 751 145 R1 p

27




ATTACHMENTS

i
Part Mumber Raf. Description Serial Number Me.
Ma. Req'd.
STANDARD REAR P.T.0 ATTACHMENT
Z044 913 RO1 ATTACHMENT, standard rear P.T.0 1
meEd 4418 BO4 1 TEUYFR. ahiffars P T N.. rear clurch. ante. 1
704 302 RO1 2 0IL SEAL, P.T.0 shifter bracket 1
r 704 394 R91 2 OIL SEAL. P.T.0 shifter bracket 1
704 392 RE1 3 BRACKET., P.T.0. shifter, cpte. 1
179 838 BOLT, hex. hd., Jfa* x 7/a" a
103 321 WASHER, lock, 3/ /8" 3
751 111 R3S 4 SHIFTER, P.T.0.. cpte. w/LEVER 1
142 508 PIN, groove, type 1, 3/16" x 1-1/4" 1
751 112 R1 & CLUTCH, sliding, P.T.0. shaft rear i
751 117 R1 [ CIRCLIP, stop P.T.0., shaft rear elutch 1
48 £94 DA 7 BUSH, P.T.0 rear shaft 1
751 114 R21 8 SHAFT, P.T.0 rear cpte. w/BUSH 48 594 DA 1
704 285 Rl a CIRCLIP, "Seeger" (internal 72 mm) 1
TOS5 TS50 RE1 10 BEARING, P.T.0 shaft %R&H} 1
or 704 7D RE2 10 BEARING, P.T.0 shaft (HofIman) 1
or T00 311 RP1 10 BEARING, P.T.0 shaft (Flscher) 1
er 78 491 H 10 BEARING, P.T.0 shaft (3KF) 1
708 541 R1 11 CIRCLIP, Anderton, external, K ty¥pe, 36mm 1

28



ATTACHMENTS

Me. |

I
|
Part Mumber Ref, | Description Serial Number
No. | Req'd. |
STANDARD REAR P.T.0. ATTACHMENT - continued

704 387 R11 12 | RETAINER. P.T.0., oll seal cpte., w/OIL SEAL 45 702 D 1

179 B19 BOLT, hex. hd., 571" x 1-1/18" 3
103 340 WASHER, flat, 11/32" x 11/16" x 18 ga. ]

45 702 D 13 0IL SEAL, P.T.O 1

or 708 580 R91 13 0IL SEAL, P.T.0 1
or 708 107 RO1 13 OIL SEAL, P.T.0 1
704 395 R9G 14 SHIELD, safety, P.T.0., &ssY. 1
103 320 WASHER, flat, 11/32" x 11/1é" x 1@ ga. 5
2041 319 R11 15 CAP, safety, P.T.0., cpte. 1
or 751 471 RS1 15 CAP, safety, P.T.0., cpte. 1
751 472 Rl 16 WASHER, spgclal 3
751 097 Ro4 17 FORK, hlgh speed shifter, cpte. 1
751 7897 R1 ig PIN; pivot, interlock lateh 1
751 799 Ri1l i9 PLATE, operating Interlock latch 1

114 856 PIN, cotter, 13/84"® x 1/2" 2
448 151 WASHER, Ilat, 13/64" x 15/32" x 16 ga. 2
751 794 R2 20 LATCH. interlock 1

114 858 PIN, cotter, 13/84" x 1/2¢ i

16 558 R1 WASHER, flat, 17/64" x 5/8" x 18 ga. i

781 798 R1 21 SPRING, interlock latch |
3044 010 R11 2z BRACKET, gulde, and gear shifter fork 1
1026 445 R1 TRANSFER, P.T.O. speed, 545 R, P. M. 1

* NOTE : Not for use with forward/reverse gear attachment
or single clutch P, T.O, attachment.
Part MNumber Ref. Description Serial Number Mao.
MNeo. Req'd.
SAFETY CAP ATTACHMENT

3040 151 RO1 ATTACHMENT. cap, safety, P.T.O. 1
3041 319 R11 CAP, safecty, P.T.0., cpte. 1
er 751 471 R91 CAP, safety, P.T.0., cpte. 1
A

THE1 472 R1

WASHER, speclal

29



ATTACHMENTS

I
Part Mumber Ref. Description Serial Number Ne.
Ma. Req'd.
STANDARD REAR P, T, 0. ATTACHMENT
* 3048 767 R91 ATTACHMENT , standard rear P, T.O. 1
3048 404 R11 1 LEVER , shifter, P, T.O,. rear clutch, cpte. 1
T04 393 RI1 2 OIL SEAL, P.T.0O. shifter bracket 1
or 704 394 RO1 2 OIL SEAL, P, T, O. shifter brackert 1
T04 392 RZ1 3 BRACKET, P,T.O. rear clutch, cpte., w/OIL SEAL 709 393 R91 . 1
179 838 BOLT, hex. hd., 3/8" x 7/8" a
103 321 WASHER, lock, 3/8" 3
751 115 R91 4 SHIFTER, P, T.O, cpte. 1
142 508 PIN, groove, type 1, 3/16" x 1-1/4" 1
751 113 R1 ] CLUTCH, rear, P, T.O, shaft 1
7561 117 R1 ] CIRCLIP, P, T,O, shaft rear clutch 1

29A



or
ar

or
or

or

ATTACHMENTS

Part Mumber Ref. Description Serial Number ’ Mo,
No. Req'd.
STANDARD REAR P, T. 0., ATTACHMENT -continued

48 594 DA T | BUSH, P, T.O. rear shaft 1
751 114 R21 B | SHAFT, P, T.O. rear, cpte., w/BUSH 48 594 DA 1
T04 385 R1 9 | CIRCLIP, (intema] 72 mim) 1
708 541 R1 10 | CIRCLIP, P.T,O. shaft rear bearing 12
705 750 R91 11 | BEARING, P.T.O. shaft rear 1
76 491 H 11 | BEARING, P, T.O. shaft rear 1
700 311 R91 11 | BEARING, P.T.O. shaft rear 1
704 387 R11 12 | RETAINER, P, T.O. oil seal, epte., w/OIL SEAL 45 702 D 1
179 819 BOLT, hex. hd., 5/16" x 1-1/8" 3
103 340 WASHER, plain, 11/32" 1D, x 11/16" 0.D. x 16 ga. 3
45 702 D 13 | OIL SEAL, P,T.O. 1
708 107 R91 13 | OIL SEAL, P.T.O. 1
708 580 R91 13 | OIL SEAL, P,T.O. z
704 395 ROE 14 | SHIELD, safety P. T.O. assy. 1
751 472 R1 WASHER, special 1
3041 319 R11 15 | CAP, safety, P,T,O., cpte ) Domestic Machines 1
751 471 R91 15 | CAP, safety, P,T.O., cpte ) only 1
751 472 Rl WASHER, special 2

*NOTE : Use only with Forward/Reverse
Single Clutch Attachment and Single
Clutch Attachment

298




ATTACHMENTS

Part Mumber Ref. Description Serial Mumber ‘ Mo,
Mo, Req'd.
BELT PULLEY ATTACHMENT
A B
T04 227 RO ATTACHMENT, belt pulley Col. A 1 -
3049 002 RO ATTACHMENT, belt pulley w/SAFETY SHIELD Col. B - 1
e i,
BELT PULLEY }
SHIELD, safety, belt pulley { see derail list) |
|
. |
711 877 R1 1 |RETAINER, belt pulley bearing 1 1 |
179 839 BOLT, hex. hd.. 3/8" x 1" 4
103 321 WASHER, lock, 3/8" 4 4
711 304 R2 2 |GASKET. belt pulley bearing retainer 1 1
T04 241 R1 3 | COVER, belt pulley drive housing 1 1
179 840 BOLT, hex. hd., 3/8" x 1-1/8" 6 6
103 321 WASHER, lock. 3/8" 6 &
704 239 R1 4 |SHIM, belt pulley drive housing cover - heavy 2 2
T04 240 R1 4 |SHIM, belt pulley drive housing cover - light 2 2
T07 844 R1 4 |SHIM, belr pulley drive housing cover - . 002 X X
704 238 R1 5 |CIRCLIP, external type, 35 mm. shafi size | 1 1

30

X As reg'd



or
or
ar
or
or
or

or
or

ar
or

ATTACHMENTS

Part Number Raf. Description Serial Mumber Ne.,
Me. Req'd.
BELT PULLEY ATTACHMENT - continued
A B
76 491 H 6 |BEARING, ball, belt pulley shaft - outer 1 1
700 311 R91 6 |BEARING, ball, belt pulley shaft - outer 1 1
705 750 R91 & |BEARING, ball, belt pulley shaft - outer 1 1
701 445 R91 6 |BEARING, ball, belt pulley shaft - outer 1 1
700 545 R91 6 |BEARING, ball, belt pulley shaft - outer 1 1
704 769 RS2 €& |BEARING, ball, belt pulley shaft - outer 1 1
659 473 R91 6 |BEARING, ball, belt pulley shaft - outer 1 1
704 231 R12 T |SHAFT, belt pulley drive cpte. 1 I
181 333 BOLT, hex. hd., 5/16" UNF x 5/8" 8
115 B WASHER, lock, type A, internal tooth, 5/16" 8 8
704 233 R2 8 |GEAR, bevel , belt pulley 1 1
20 161 D 9 |BEARING, ball, belt pulley shaft - inner 1 1
T04 234 RO1 9 |BEARING, ball, belt pulley shaft - inner [ |
T04 235 RO 9 |BEARING, ball, belt pulley shaft - inner 1
704 229 RO 10 |[OIL SEAL, belt pulley drive housing 1. A
704 230 R91 10 | OIL SEAL, belt pulley drive housing 1 1
103 BEGY 11 |PLUG, pipe, 3/4" 1 1
T04 228 R11 12 | HOUSING, belt pulley drive, cpre., w/OIL SEAL T04 229 R91
and PLUG, 103 869 1 1
179 883 BOLT, hex. hd.. 1/2" x 1-1/4" 4 4
103 323 WASHER, lock, 1/2" 4 4
T11 882 R1 13 | GASKET, belt pulley drive housing top cover plate 3 1
T11 881 R1 14 | PLATE, top cover, belt pulley drive housing 1 1
179 836 BOLT, hex. hd., 3/8" x 11/16" 4 4
103 321 WASHER, lock, 3/8" 4 4
T04 242 R1 15 | PINION, and shaft, belt pulley drive bevel 1 1
117 991 16 | KEY, woodruff, No. D 1 1
49 533 H 17 | BEARING, ball, belt pulley pinion - inner 1 1
700 521 ROL 17 | BEARING, ball, belt pulley pinion - inner 1 1
700 523 R91 17 | BEARING, ball, belt pulley pinion - inner 1 1
T04 TE8 RIZ 17 | BEARING, ball, belt pulley pinion - inner 1 1
704 243 R1 18 | SPACER, bearing, belt pulley 1 1
T06 745 R1 19 | SPACER, belt pulley pinion shaft ( . 148 thick ) X X
711 863 R1 19 | SPACER, belt pulley pinion shaft ( . 150 thick ) X X
711 864 R1 19 | SPACER, belt pulley pinion shaft ( . 152 thick ) X X
711 865 R1 19 | SPACER, belt pulley pinion shaft ( . 154 thick) X X
T11 866 R1 19 | SPACER, belt pulley pinion shaft ( .156 thick ) X X
T11 867 R1 19 | SPACER, belt pulley pinion shaft { . 158 thick ) X X
711 868 R1 19 | SPACER, belt pulley pinion shaft { . 160 thick ) X X
711 869 R1 19 | SPACER, belt pulley pinion shaft ( . 162 thick ) X X
711 870 R1 19 | SPACER, belt pulley pinion shaft ( . 164 thick ) X X

31

X Asreq'd




28

or

ATTACHMENTS

Part Number | Ref. Description Serial Number Ne.
Mo. Req'd.
BELT PULLEY ATTACHMENT -continued

A B
133 €06 H 20 |BEARING, ball, belt pulley pinion - outer 1 1
704 244 RIL 20 |BEARING, ball, beltr pulley pinion - ocuter 1 1
T04 245 RO1 20 |BEARING, ball, belr pulley pinion - outer 1 1
711 872 R1 21 |GASKET, retainer, belt pulley pinion shaft 1 1

T04 246 R21 22 |RETAIMER, belt pulley pinion shaft epte., w/OIL SEAL
704 247 R91 1 1
179 840 BOLT, hex. hd., 3/8" x 1-1/8" 4 4
103 221 WASHER, lock, 3/8" 4 4
T04 247 RO1 23 |OIL SEAL, belt pulley pinion shaft retainer 1 1
T04 248 RO 23 |OIL SEAL, belt pulley pinion shaft retainer 1 1
T04 249 R11 24 |PULLEY, belt, cpte., w/BUSHING 704 230 R1 1 1
704 250 R1 BUSHING, belt pulley 1 1
704 251 R1 25 |WASHER, retainer, belt pulley 1 1
T04 252 R1 26 |NUT, belt pulley pinion shaft i 1
108 643 PIN, comer, 5/32" x 1-3/8" 1 1

* Or as required

BELT PULLEY SAFETY SHIELD ATTACHMENT

31A




ATTACHMENTS K4

F 1

Part Mumber | Ref. Description ! Serial Mumber Mo, |

| Mo. Req'd. |

BELT PULLEY SAFETY SHIELD ATTACHMENT

3049 003 RI1 ATTACHMENT, "belt pulley safety shield 1
3049 001 R1 1 PLATE, backing 1
3048 806 R11 2 BRACKET, belt pulley safety shield, cpte. 1
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 3
3048 912 R1 3 | STRAP, safery, belt pulley 1
179 814 BOLT, hex. hd., 5/16" x 5/8" 2
102 634 NUT, hex., 5/16" 2
103 320 WASHER, lock, 5/16" 2
3048 908 Rl 4 SHIELD, safety, cpre., belt pulley 1
271 500 NUT, hex, 7/16" -
103 322 WASHER, lock, 7/16" 2

l I
Part Mumber Ref. Description Serial Mumber ‘ MNo.

Me. | R.tq'd. |

STARTER CUT-0UT SWITCH ATTACHMENT

751 687 RO1 ATTACHMENT, starter cut-out switch (DIESEL) 1
751 685 R9L CABLE, switch to starter solenoid 1
T61 686 R1 TERMINAL 1
705 897 R1 CONNECTOR, 1 way 1
T09 282 R91 SWITCH, ignition, w/lock and two keys 1

| i

Part Mumber Ref. Description Serial Mumber Mao. |

No. ! Req'd.
SPARK ARRESTER ATTACHMENT

843 745 R91 ATTACHMENT, spark arrester 1

a1g



ATTACHMENTS

Part Mumber Reef. Deescription Serial Number Mo,
Mo, Req'd.
RADIATOR CURTAIN ATTACHMENT
- - - - —— A R L =l oadmw e _I_ 4 |
3045 259 R1 1 STIFFENER, radlator curtaln 1
103 381 PIM, cotter, 116" x 1/2" 2
3045 253 R91 - CURTAINM, radiator and operating cable, 1
(comprising
1 CABLE 707 898 RI11 1 HIPPLE 707 894 Rl
1 CURTAIN 3045 254 RO1 1 HIPPLE 704 783 R1
1 CONNECTOR 707 6891 Ri 18 558 R1)
1 HOLDER 3045 255 R1
3045 254 RO1 3 CURTAIN, radiator and roller, 1
(comprising
1 BOSS 707 881 R1 1 SPINDLE 3047 227 Rl
1 BOSS 707 882 R1 TO7 883 R1
2 COLLAR 707 8BB4 R1 707 886 R1
1 CURTAIN 3047 226 R1 2047 228 R1)
1 SLEEVE 707 880 R1
2045 255 R1 4 HOLDER, radlator curtaln 1
18 558 R1 5 WASHER, plalnp, 17/84" I.D. X S/8" 0.D. x 18 ga. 2
TO7 694 R1 & HIFPLE, cable 1

32



ATTACHMENTS

Part Number Fef. Description Serial Number Me.
Meo. Req'd.
RADIATOR CURTAIN ATTACHMENT - continued
707 898 Ri1 7 CABLE., operating, radlator curtaln, cpte. i
(comprising

1 CABLE 3045 257 R1 2 NUT 707 701 R1

1 CONDUIT 3045 258 Ri 1 STOP T07 700 R1

2 END 707 898 R1 1 STOP TOT 888 R1)
2045 257 R1 8 CABLE, radiator operating 1
707 700 R1 ] 8TOP, adjustable, (7/8" under head) 1
707 898 R1 10 END, conduilt 2
Z046 258 R1 11 CONDUIT, operating cable, radiator curtain 1

TOT 898 R1 1z STOP, adjustable, (7/16* under head)

707 701 R1 13 HUT, lock B
707 881 R1 14 COMMECTOR, cable to chalin 1
443 B85S SCREW, set, headless, sltd., cup point, 5/18"-32, No.@ 2
704 TEZ R1 15 WIFPLE, cable 1
707 887 R1 18 CHAIN, ball, radlator curtaln i
707 888 R1 17 COMNECTOHR., ball chain to ring 1
711 947 R1 i8 RING, radiator curtain chaln i
80 638 D 19 CLIP, caple, Z/a" 1
or 708 115 Ri 19 CLIP, cable, 3/8" 1
707 881 Ri BOSS 1
707 882 R1 BOSS 1
707 B84 R1 COLLAR 2
3047 226 R1 CURTAIN, radlator i
707 880 Ri SLEEVE ‘
3047 227 R1 SPINDLE 1
707 B8B3 R1 SFRING, tenslion 1
TO7 888 R1 SCREW, ctsk., BBA x 1/8", (Zlnc Flated) 2
3047 228 R1 TUBE, blind 1

33




ATTACHMENTS

Part Number Ref. Deescription | Serial Number Ma.

Mo. I Req'd.
MISCELLAHEOUS ATTACHMENTS

751 887 ROl ATTACHHMENT, scarter cut out switch (Diesel) 1

708 282 RO1 I SWITCH, ignitlon, w/lock and two keys 1

751 685 R81 CABLE, switch to starter solenold 1

751 8848 ROl | CONNECTOR, 3 way 1

T05 88T R1 CONNECTOR, 1 way 1

FOOT OPERATED ACCELERATOR ATTACHMENT (PETROL)

34




ATTACHMENTS

Part Mumber Faf. Description Serial Mumber f
Mo. Req'd.

FOOT OPERATED ACCELERATOR ATTACHMENT
A B
Z045 B51 RPZ2 ATTACHMENT, foot operated accelerator - Col.A 1 -

ATTACHMENT, fooOt operated accelerator

(factory applicatlien only) = Col.B - 1
761 888 R11 1 PLATE., gulde, foot., cDte. 1 1
179 B37 | BOLT, hex. hd., 3/8" x 3/4" 2 =B
102 B35 NUT, hex., 3/8" 2 2
103 321 WASHER, lock, 3/8" 2 2
3047 548 R1 SPRING, accelerator pedal 1 1
3047 530 RE1 e PEDAL, oot control 1 1
179 703 BOLT, hex. hd., 1/4" x 5/8" 1 1
108 0B4 NUT, hex., 1f4® 1 1
103 319 WASHER, lock, 1/4® 1 1
3045 280 R92 4 FOOTPLATE, c¢pte. R.H. 1 1
3045 301 R92 B CABLE., cpte. 1 1
108 092 WUT, screw, mach., No.8& - 32 hex. 2 2
455 837 SCREW, mach., No.B - 32 UNF x 11/18" hex. hd. £ 2
108 498 WASHER, lock, Ho.B8 2 2
3047 538 R1 - & | CLIP, cable i 1
81 356 BOLT, hex., hd., 3/8* UNF i 1
114 494 NUT, lock, 3I/B" UNF 1 1
103 321 WASHER, lock, 3/8" 1 1
3047 543 R11 T CRANK, bell, foot control, cpte. 1 1
103 382 FIN, cotter, 118" x 1f2v i 1
103 341 WASHER, flat, 11/32% 1I.D. x 11/1&" 0.D. x 18 ga. 1 1
I047 541 R11 B8 CRANK, bell, Cwo way, cpte. 1 1
I047 539 R11 a CRANK, bell, hand control, cpte. 1 1
3045 049 REZ| 10 BRACKET, bellcrank pivot, cpte. 1 =
045 055 R9Z2 TRAY. battery, assy.. Ww/NUT 3044 O73 R1 = 1
3044 073 R1 WUT, spire, battery tray - 1

36




ATTACHMENTS

Part Mumber Raf. Description Serial Number 3
Mo. Req'd.
FOOT OPERATED ACCELERATOR ATTACHMENT
[+ 8|
3045 862 RO1 ATTACHMENT, foot operated accelerator -COL.A i -
ATTACHMENT, foot operated accelerator =-COL.B = 1
(tactory application only)

751 866 R11 i PLATE, foot gulde, epte. i 1
178 a37 BOLT, hex. hd., 3f8" x 3/4" 2 2
102 835 HUT., hex., 38" 2 2
103 321 WASHER., lock, 3/a® 2 2
3045 294 RO1 2 FOOTPLATE, cpte. 1 1
708 137 R1 2 SPRING, foot control pedal 1 1
2042 TE2 R91 4 PEDAL, foot control, cpte. 1 1
179 703 BOLT, hex. hd., 174" x 5/8" 1 i
108 084 NOT, hex., 1/4" i i
103 319 WASHER, lock, 1/4" 1 1
3045 301 RO2 & CABLE, cpte. i 1
2045 302 R1 8 CLIP, cable 1 1
102 092 MUt, screw, mach., hex. No.B - 32 UNF 2 2
446 836 SCREW, sltd., truss hd., No. 10 - 32 UNF 2 2
451 &R9 SCHEW, mach., hex. hd., No.8 = 32 UNF 2 2
108 498 WASHER, lock, No.8 2 2

36



ATTACHMENTS m
Part Mumber Ref. Description Serial Mumber ‘ Mo. [
Mo. | Req'd.
, PN L
708 190 Riil 7 LEVER, bell crank operating, cpte. w/PIN 708 204 RAi i 1
103 381 PIN, cotter, 1/18" x 1/2® 1 1
103 340 WASHER, flat, 11/32" I.D. x 11/16" 0.D. x 18 Bd. 1 1
3042 758 R11 8 BELLCHANK, governor contrel rod, cpte, 1 1
3045 308 R1 g SPRIMG, return, bell crank 1 1
3045 299 Ri1 10 LEVER, two way control, cpte. 1 1
103 261 PIN, cotter, 1/16" x 1/fo- 2 2
103 340 WASHER, flat, 11/32" I.D. x 11/16" 0.D. x 16 ga. 1 i
16 558 R1 WASHER, flat, 17/64" I.D. x 5/8" 0.D. X 16 g&. | 1
3045 298 RO91 11 3RACKET, plvot, two way mechanlsm, cpte. 1 -
709 189 R1 iz BOSS, governor control rod bellcrank 1 1
709 191 R1 13 LINE. connecting, ballerank 1 1
107 781 PIN, cotter, 1/18® x 5/8" 1 1
18 558 R1 WASHER, flat, 17/84" I.D. x 58" 0.D. x 18 ga. 1 1
708 204 R1 PIN. ball, governor control rod 1 1
3045 297 R21 TRAY, battery, cpte. ' - 1
TI7-2468
‘ |
Part Mumber Ref. Drescription | Serial Number Ma.
Mo. | Req'd.
REGISTRATION HUMBER PLATE ATTACHMENT
708 738 RB2 ATTACHHENT, reglstratlion number plate 1
comprising: -
T05 546 R14 PLATE, registration number, cpte, 1
* 179 839 BOLT, hex. hd., 3/8" x 1" 2
% 179 B43 BOLT, hex. hd., 3/8" x 1-1/2" 2
% 103 321 WASHER, lock, 3j8" 2

*NOTE: Mot required If Transmisslon Case Cover,
rear, 702 968 R21 1s already fltted.

*kNOTE: Not required 1f Hydraulic Lift
Attachment 15 already fitted.

37




ATTACHMENTS

Part Mumber Raf. Description Serial Mumber Mo.
Mo. | Req'd.
REAR INDUSTRIAL FENDERS ATTACHMENT
708 811 R91 ATTACHMENT, rear industrial fenders 1
708 218 R81 1 FENDER, c¢pte., L H. 1
751 784 R1 BOLT, "U®, Z/8" UNF 1
103 028 NUT, hex., 3/8" UNF 2
108 321 WASHER, lock, 3/8% 2
108 283 WASHER, plain, 7/16* I.D., x 1" 0.D. 2
708 219 R91 2 FENDER, cpte., R.H. 1
761 784 Rl BOLT, *"U®, 3/8% UNF 1
popeil 3y -y o wmyswm iy
103 321 WASHER, lock, 3/8° 2
108 283 WASHER, plain, 7/16" I.D. x 1* 0.D. 2

38



ATTACHMENTS m
Part Mumber Ref. | Description Serfal Mumber Me.
Me. | Req'd.
DOWNSWEPT EXHAUST PIPE ATTACHMENT
3044 048 ROl |ATT10HHEHT, downswept exhaust plpe 1
3044 044 REL | 1 |FIFE. exhaust, manlfold to sllencer, cpte. 1
|
704 821 R1 2 |CLAMP, exhaust plpe 1
179 B4l 1 BOLT, hex. hd., 3/8" x 1-1/4" 1
102 835 | NUT, hex., 3/8" 1
103 321 | WASHER, lock, 3/8" 1
|
704 620 Re2 | 3 |SILENCER, cpte. 1
706 449 Rl 4 CLAMP, support, muffler outlet pipe 1
178 838 BOLT, hex. hd., 3/8" x-7/8" (for rfootplate L.H.) 1
179 838 BOLT, hex. hd., 3/8" x 7/8" (for footplate R.H.) 1
N7. 245
Part Mumber Ref. Description Serial Mumber Mo.
No. I Req'd.
FRONT WHEEL WEIGHTS ATTACHMENT 5.50 x 16
705 883 Rol WEIGHTS, front wheel, 1st set, 5.50 x 18 1
comprising:-
705 985 Rl WEIGHT, fropt wheel, (45 1bs. approx.) 2
* 17 6560 Rl BOLT, heX. hd., 1/2% x 2-1/4" g
102 837 h NUT, hex., 1/2" B
103 323 WASHER, lock, 1/2¢ 8
705 984 Rl WEIGHTS, front wheel, 2nd set, 5.50 x 16 ! i
comprising:- |
705 685 R1 WEIGHT, front wheel, (45 lbs. approx.) 2
17 409 Rl BOLT, hex. hd., 1/2% x 3-3/4" 8

*NOTE:- When both sets of wheel welghts are supplled
the 8 bolts 17 550 Rl are not supplied

39



ATTACHMENTS

Part Mumber Ref. Description Serial Number Me.
Mo. Req'd.
FRONT WHEEL WEIGHTS ATTACHMENT
704 152 R91 WEIGHTS, front wheel, first set 1
comprising:-
704 155 Rl 1 WEIGHT, front wheel 2
17 817 R1 BOLT, machine, hex. hd., 5/8" x 2-7/8" ]
102 630 NUT, hex., G/B" 8
103 325 WASHER, lock, 5/8" [
704 153 ROl WEIGHTS, front wheel, second set 1
comprising:-
704 165 R1 1 WEIGHT, front wheel 2
17 784 R1 BOLT, machine, hex. hd., 5/8" x a-5/8" ]
704 154 Rl WEIGHTS, front wheel, third set 1
comprising:-
704 155 R1 1 WEIGHT, front wheel 2
17 878 R1 BOLT, machine, hex, hd., 5/8" x 5-7/8" &
704 156 R1 ] WASHER, taper 8

NOTE: When all three sets of wheel welghts are

supplied the 6 bolts 17 617 R1 and
17 784 Rl are not supplled

T48-5

FRONT P.T.0. DRIVE PULLEY ATTACHMENT

40




ATTACHMENTS

|
Part Mumber Ref. | Description Serial Number Mo,
MNa. | Req'd,
FRONT P.T.0 DRIVE PULLEY ATTACHMENT
A B
3041 a08 RO1 ATTACHHENT, front P.T.0 drive pulley (Dlesel) - Col.a 1 -
3047 555 RO1 ATTACHMENT, front P.T.0 drive pulley (Petrol) - Col.B = 1
. comprilsing: -
635 266 R1 | 1 | PULLEY., drive, front P.T.0 (Dlesel) L 2
3047 556 R1 | 1 | PULLEY, drive, front P.T.0 (Petrol) - 1
138 518 i WASHER, lock, external tooth, 1= i 1
£18 211 I 2 KEY., fan drive pulley 1 1
i
2
5
n7-257
Part Number , Raf. Description | Serial Mumber Mo,
| MNao. | Req'd. |
DUAL REAR WHEEL ATTACHMENT
* 3042 283 RO1 ATTACHMENT, dual rear wheel 1
707 T06 R1 1 NUT, special, wheel spacer 16 |
|
707 707 Rl | 2 | SPACER, wheel 2 |
3048 867 ROl 3 WHEEL, rear, rim and disc, cpte., 2 ,
or 3042 291 RO 3 WHEEL, rear, rim and disc, cpte., 2
(comprising |
o BOLT 703 929 Rl 1 RIM 703 928 RO
1 DISC 3042 290 R1 6 WASHER 703 931 R1)
6 NUT 703 930 R1 I
708 929 Rl BOLT, rear wheel rim 12
3042 290 R1 DISC, rear wheel 2
703 930 R1 NUT, rear wheel rim bolr 12
703 931 Rl WASHER, rear wheel rim bolt e

41



ATTACHMENTS

Part Mumber Ref. Description | Serial Mumber Me.
Ma. I Req'd.
REAR WHEEL WEIGHTS
704 157 R81 WEIGHTS, rear wheel, 18t set 1
comprising:-
704 150 Rl i WEIGHT, rear wheel 2
271 587 BOLT, hex. hd., 5/8" x 3~1/4" 6
704 160 R1 2 HUT, clamping, rear wheel welght 8
103 325 WASHER, lock, 5/8® &
794 158 RB1 WEIGHTS, rear wheel, 2nd set 1
comprising:-
704 158 R1 } 1 WEIGHT, rear wheel 2
271 573 BOLT, hex. hd., 5/8" x 4-5/4a" a
709 8056 RP1 WEIGHTS, rear wheel, 5§ cwts. 1
704 15% R1 WEIGHT, rear wheel 10
707 206 Rl BOLT, rear wheel welght [
704 180 Rl NUT, clamping, rear wheel welght 3]
102 839 HUT, hex., S/&" a8
103 325 HﬁSHER. lock, 5/8 é
103 345 WASHER, plain. 21;32' I1.D. x 1-5/18" 0.D. x 13 ga. 12
*NOTE: For use with Puwer AdJusted Rear
] o
|
Part Mumber Ref. Description Serial Mumber Mao.
Mo. | Req'd
REAR WHEEL WEIGHTS
A B ¢
2042 284 RO1 WEIGHTS, rear wheel, 1st set = Col.A X - -
3042 295 RO1 WEIGHTS, rear wheel, 2nd set - Col.B - X -
2042 208 Rol WEIGHTS, rear wheel, Scwt set = Col.C - X
3042 287 R1 WEIGHT, rear wheel . 2 2 10
271 570 BOLT, hex. hd., 5/8" x 4¢ & = -
=78 T29 BOLT, hex. hd., 5/B" x 5-1/2" = @ |=
3042 298 K1 BOLT, hex. hd., 5/8" x 10" - - [
102 839 NUT, hex., 5/8°% 8 - |8
3042 299 R1 WASHER, taper & = 8
103 345 WASHER, plain, 21/32®* I.D. x 1-5/18" 0.D. x .085 é - 12
103 325 WASHER, lock, 5/8" & = <]

49 X As req'd



ATTACHMENTS

Part Number Raf. Description Serial Number

Mo,

REAR WHEEL PNEUMATIC TYRE AND RIM ATTACHMENTS

. ATTACHMENT, rear wheel pneu. tyre and rim 10 x 28
(4 o0r6ply)
2 ATTACHMENT, rear wheel pneu. tyre and rim 10 x 28
(4 or 6 ply )
= ATTACHMENT, rear wheel pneu. tyre and rim 11 x 28
(6ply)
= ATTACHMENT, rear wheel pneu, tyre and rim 12 x 28
(4o0r6ply),
(Factory application)
3048 86T RI1 1 WHEEL, rear, rim and disc, cpte. W3 x 23
or 3042 291 RO 1 WHEEL, rear, rim and dise, cpte, wg 4 og
(comprising
6 BOLT T03 928 R1 1 RIM 703 928 R91
1 DISC 3042 290 R1 6 WASHER 703 931 R1 )
6 NUT 703 930 Rl
3048 868 RO1 1 WHEEL, rear, rim and disc, cpte., 11 x 28
or 3042 292 RO 1 WHEEL, rear, rim and disc, cpte., 11 x 28
(comprising
6 BOLT 703 929 R1 1 RIM 707 703 R91
1 DISC 3042 290 R1 6 WASHER 703 531 R1)
6 NUT T03 930 R1
703 925 R1 2 NMUT, rear wheel disc
703 929 R1 BOLT, rear wheel rim
3042 290 R1 DISC, rear_'nrht.:t:l
703 930 R1 NUT, rear wheel rim bolt
T03 928 RO1 RIM, rear wheel, cpte,
T07 703 R91 RIM, rear wheel, cpte., 11 x 28
703 931 R1 WASHER, rear wheel rim bolt
*NOTE : Suitable for Golf Courses
** NOTE : For B-414 only
*** NOTE : Industrial

43



ATTACHMENTS

Ti7-24 4

Part Mumber Ref. Deseription Serial Mumber Mo,
Mo. Req'd.
FRONT WHEEL PNEUMATIC TYRE AND RIM ATTACHMENTS
A B
ATTACHMENTS, front wheel pneu. tyre and rim 750 x 16
(Eply) 1 -
ATTACHMENTS, front wheel pneu. tyre and rim 600 x 16
(4or6ply) = 1
ATTACHMENTS, front wheel pneu. tyre and rim 550 x 16
ATTACHMENTS, front wheel pneu. tyre and r1irn 400 :-c 'iﬁl
(4ply) "
704 675 R92 RIM and DISC, front wheel, 450 x 16 - 2
or 3048 BGE ROL RIM and DISC, front wheel, 450 x 16 - 2
751 734 R91 RIM and DISC, front wheel 2 =
T03 923 R91 RIM and DISC, front wheel, 300D x 19 - =
or 3048 BE5 RS9I RIM and DISC, front wheel, 300D x 19 - =
Part Mumber Raf. Description | Serial Number Ma.
| Mo, | Req'd
HEAT INDICATOR ATTACHMENT
704 538 REZ ATTACHHENT, heat indicator 1

44




ATTACHMENTS

A
/

Part Number Rief. ! Description | Serial Number No. |
No. | | Req'd. |
FRONT END WE IGHT ATTACHMENT
sy | s l
3044 614 RE1 ATTACHMENT, front end weight 1
3044 048 R3 1 WEIGHT, front 1
220 081 HUT, hex., 3/j4" 2
103 326 WASHER, lock, 3/4" 2
3044 050 R1 ] STUD, front welght H
3044 051 R1 3 UNIT, front weight 2
| l I
Part Number Raf. Description I Serial Numbar | No.
No. | ! | Req'd.
POWER ADJUSTED REAR WHEEL ATTACHMENT
T
3040 876 Ro1l ATTACHMENT, wheel, special, rear, assy., W9 x 28
{power adjusted) 1
2040 877 RB1 WHEEL, speclal, rear assy., W9 x 28 5

{power adjusted)

45




ATTACHMENTS m

o,
| =
e
b ?/_./
/N
.‘_{y_‘ ——
S
i o 5
v
|
Part Number Ref. Description Serial Number MNo.
No. Req'd.
TRACTORMETER ATTACHMENT
- : S, g o £ 5 -
3045 772 R91 ATTACHMENT, tractormeter, m. p.h. (Diesel) Col. A 1 -
3045 772 RO1 ATTACHMENT, tractormeter, K. p.h. (Diesel) Col.B s 1
comprising : -
3045 066 R91 1 TRACTORMETER, (m.p.h.) 1 -
3045 0687 R91 1 TRACTORMETER, (k.p.h.) =1
3040 856 R1 2 BRACKET, tractormeter, cple. 1 al
169 469 SCREW, self tapping, slttd. rd. hd., No. 8 x 5/8" 4 4
or 3040 857 R91 2 BRACKET, tractormeter, cpte. 1 1
125 7086 SCREW, self tapping, No. 8 x 1/4" 4 4
3043 078 R11 3 PAMEL, scuttle, cpte. (factory application) 1 4
3040 862 R1 4 GROMMET 1 1
3042 473 RO1 ] DRIVE, flexible, 36" long 1 1
3048 132 R1 FLEX, inner, 37-1/4" long X X
3042 474 R91 6 | BOX, gear 11
179 793 BOLT, hex. hd., 1/4" x 5/8" 1 1
179 800 BOLT, hex. hd., 1/4" x 1-3/8" 11
103 319 WASHER, lock, 1/4" 2 2

46 X As req'd



ATTACHMENTS

Th5-7

Part Mumber Raf. Description Serial Number [ Ma.
Meo. | Req'd.
TRACTORMETER ATTACHMENT
e shainiitl A B
3045 T80 RE1 ATTACHMENT, tractormeter, m.p.h. (Petrol) - Col. A I 1 -
3047 699 RO1 ATTACHMENT, tractormeter, k.p.h. (Petrol) - Col. B S|
comprising :-
3045 066 RO1 1 TRACTORMETER, (m.p.h.) B o=
3045 067 R91 1 TRACTORMETER, (K.p.h.) | = 1
3045 856 R1 2 BRACKET, tractormeter, cpte, 1 1
169 469 SCREW, self tapping, sltd. rd. hd., No.8 x 5/8" 4 4
or 3040 857 R1 2 BRACKET, tractormeter, cpte. 1 1
125 708 SCREW, self tapping, Mo.8 x 1/4" 4 4
3047 700 R11 PANEL, scuutle, cpte. (factory application only) 1 1
3047 T01 RO1 4 DRIVE, flexible 34-1/4" long l 1
3049 383 R1 FLEX, inner 35-1/4"long £ X
3047 702 R81 5 TACHOMETER, drive, cpte, 1 1
(comprising

1 DOG 3047 706 R1 1 PIN 932 204 R1

1 GEAR 3047 T04 R11 1 SCREW 3047 707 R1

1 GEAR 3047 T05 R11 1 WASHER 103 320 )

1 HOUSING 3047 T03 R11

47

X As eq'd




ATTACHMENTS
FPart Mumber Ref. ! Description Serial Mumber Ma.
Nn.| Req'd.
TRACTORMETER ATTACHMENT - continued
A B
3047 705 R11 6 GEAR, drliven, assy. 1 1
comprising: -
3047 710 R1 T BEARING, driven gear 1 1
2047 705 R1 8 GEAR, driven, tachometer 1 1
3047 711 RO1 9 0IL SEAL,bonded i 1
3047 707 R1 10 SCREW, retalning, bearing 1 i
103 320 11 WASHER, lock, S/1g" i i
2047 704 R11 iz GEAR, drive, assy. 1 1
comprising: -
32047 709 R1 13 pog, driving, distribucor 1 1
az2 204 R1 PIN, roll, 33mm. dia. x 20mm. 1 1
2047 704 R1 14 BEAR. tachometer drive 1 1
%047 703 Ri1 15 HOUSING, gearbox, tachometer drive, assy. 1 1
comprising:-
3047 703 H1 18 HOUSING, gear box, tachometer drive 1 1
3047 708 R1 17 | BUSH, wrapped, 1/2® I.D. x 5/8" (Butt Jolnt) 2 2

FRONT AXLE AND "fw :
STAY ROD ATTACHMENT |’
q .

TES-25




or

ATTACHMENT

Part Mumber Ref. Description | Serial Number Mo.
Mo. J ! Req'd.
FRONT AXLE AMD STAY ROD ATTACHMENT
3045 495 R91 ATTACHMENT, front axle with stay rod 1
3043 920 R1 1 SOCKET, ball, stay rod 1
842 389 R1 2 SHIH, cap, stay rod socket X
842 388 R1 3 CAP, stay rod ball socket 1
B42 391 R1 4 LOCKPLATE, ball socket 3
271 580 BOLT, hex. hd., 5f/8" x 1-3/4" |
271 586 BOLT, hex. hd., 5f8®" x 3» 2
2043 919 R11 8 ROD., stay, cpte. 1
427 370 WUT, hex., 1-3/8" UNF 2
131 038 WASHER, lock, 1-3/8" £
3043 858 Rl 6 BUSH, front axle plvot pin 2
3043 918 RO1 v AXLE, front, cpte. w/two BUSHES 3043 858 R1 and
LUBRICATOR 109 441 1
108 481 B LUBRICATOR, stralght, 1/8" NPT 1
119 512 LUBRICATOR, stralght, 1/8% NPT 1
Part Mumber Reaf. Description Serial Mumber Meo.
Me. Req'd.
AMMETER ATTACHMENT
T
T08 109 R92 ATTACHHENT, ammeter (Petrol) i
comprising: -
708 842 R1 BEZEL 1
T08 A837 R1 CLAMP, termilnal 2
708 839 R1 OLASS 1
708 438 R1 NUT 2
3041 0568 R1 HUBBEHR, begzel (inner) 1
708 840 R1 RUBBER; bezel (outer) 1

49




ATTACHMENTS

THREE POINT LINKAGE ATTACHMENT

a0



ATTACHMENTS

Part Mumber Description Serial Mumber Mo.
Mao. | ! Req'd.
THREE POINT LINKAGE ATTACHMENT
* 3048 451 RO1 1 | ATTACHMENT, three point linkage 1
3044 339 ROl 1 | LINK, top. cpte. 1
comprising .-
704 183 R1 2 PIN, top link, (cat. 1) 3
704 212 R91 3 COTTER, implement, cpte., w/RING 704 187 Rl and
COTTER T00 531 R1 ]
Too 531 R1 4 COTTER, implement G
T04 187 Rl 5 RING, clip, implement cotter G
T04 184 R33 & CHAIN, retaining, top link, assy. 2
T04 178 R21 ) EYEBOLT, top link, assy. (car.l) 1
218 445 8 NUT, jam, hex. 1" 1
3044 340 R1 El TURNBUCKLE, top link 1
17 926 R1 10 BOLT, hex. hd., 1/2" x 7" 1
704 181 R1 NUT, pinnacle, 1,/2" simmonds 1
or 3040 353 R1 NUT, sealing, sell, 1/2" 1
704 177 R21 11 EYEBOLT, top link, assy. (cat. 11) 1
T04 185 R1 12 HOQK, top, link pin 2
T04 182 R1 1z PIM, top link, (cat. 11) 1
T04 207 R2 14 | SWIVEL, lift rod 2
3044 350 R1 15 |ROD, lift, upper half, L.H. 1
119 512 16 | LUBRICATOR, firting 2
J045 186 Rl 17 | TUBE, telescoping, lift rod 2
3044 309 R1 18 | PIN, std., hd., 5/8" x 3-3/8" (hardened) 2
103 407 PIM, cotter, 3/16" x 1 2
3044 352 R1 19 | FORK, lift rod 2
720 631 R1 CLIP, spring 2
T08 884 R1 PIN, std. hd., 3/4" x 2-7/16" 2
875 B13 Rl WASHER, plain, 25/32" 1.D. x i-1/4" 0.D. x 11 ga. 2
3044 344 RO1 20 |ROD, lift, levelling, cpte. 1
comprising :-

172 580 21 PLUG, expansion, 1-7/8" O.D. 1
3044 349 R1 22 ROD, levelling 1

al



ATTACHMENTS

or
or

Part Mumber Fef, Description | Serial Number Me.
No. | Req'd.
THREE POINT LINKAGE ATTACHMENT - continued
T04 200 R32 23 CRANEK, control, levelling, cpre. 1
3044 346 RI1 24 BEARIMG, thrust ball 1 1
3044 347 RI1 24 BEARING, thrust ball 1" 1
3044 348 RE91 24 BEARING, thrust ball 1" 1
3044 345 R1 25 BOX. gear, levelling 1
119 512 LUBRICATOR, 7/16" 1
T04 203 R1 26 COLLAR, crank, levelling control 1
142 507 PIN, groove, 3/16" x 7/8", type 1 1
3048 453 RO 27 | PLATE, linkage hitch, cpte., R.H. 1
271 606 BOLT, hex. hd., 3/4" x 1-3/8" 2
114 610 WASHER, lock, external tooth, 3/4" 2
T04 779 R3 28 | BRACKET, check chain inner 2
17 439 R1 BOLT, hex. hd., 1/2" x 1-1/8" 2
103 323 WASHER, lock, 1/2" 2
3048 461 R1 29 | BRACKET, check chain, R.H. (illustrated) 1
3048 460 R1 BRACKET, check chain, L.H. (not illustrated) 1
17 956 Rl BOLT, hex. hd., 5/8" x 7-3/4" 4
102 639 NUT, hex., 5/8" 4
103 325 WASHER, lock, 5/8" 4
3048 454 RO1 30 | CHAIN, check, assy. 2
comprising : -
3048 456 R91 b | END, rractor, check chain, cpte. 2
3048 314 R1 3z NUT, adjustment, check chain 2
218 443 az NUT, jam. hex., 3/4" 2
3048 455 RI1 34 END, link, check chain, cpte. 2
3044 341 R91 35 |LINK, lower, assy. w/two HOLDERS T07 071 R12 and two
COTTER 704 212 R91 2
707 071 RI12 36 | HOLDER, link pin, cpte. 4
3048 452 R91 37 |PLATE, linkage, hitch, cpte. L.H. i
271 606 BOLT, hex. hd., 3/4" x 1-3/8" 2
114 610 WASHER, lock, external tooth, 3/4" 2

a2




ATTACHMENTS m
| |
Part Mumber Ref. Description Serial Mumber Me. |
Mo. Req'd. |
THREE POINT LINKAGE ATTACHMENT - continued
T09 307 R92 EYEBOLT, top link, assy. {(cat. 1 end) 7
{comprising
1 CHAIN 704 184 RO3 1 HOOK T04 185 R1
1 COTTER 704 212 R3] 1 PIN 704 183 R1
1 EYEBOLT 704 178 R21 1 NUT 218 445 )
709 308 RIZ EYEBOLT, top link, assy. (cat.ll end) x

(comprising

1 CHAIN T04 184 RII 1 HOOK 704 185 R1
1 COTTER 704 212 R91 1 PIN 704 182 R1)
1 EYEBOLT 704 177 R21

* NOTE : Used only with hydraulic lift attachment
{Vary Touch)

HYDRAULIC PUMP 8 G, P. M.

53 X As req'd



ATTACHMENTS

Part Mumber Ref. Description Serial Mumber Mo.
No. Req'd.
HYDRAULIC PUMP
3043 981 R9I PUMP, hydraul;c_. 8 G.P. M, |
comprising : -
3044 632 R1 1 NMUT, class 2B, 3/8" UNF 4
3044 634 Rl 2 WASHER, spring , 3/8" 4
3044 628 Rl 3 COVER 1
3044 623 R1 4 "0" RING, fange sealing 2
3044 624 R1 ] “0" RING, pressure relief 2
3049 628 R1 6 BEARING 2
3044 644 R1 T WASHER, spring 2
3044 642 R1 8 SCREW, allen, 1/4" x 3/4" (outler port) 2
3049 626 R1 g BODY, pump 1
3044 639 R1 "O" RING, manifold (inler) 1
3044 640 R1 "0" RING, manifold (outlet) 1
3044 631 R1 10 DOWEL, hollow 4
3049 627 RO 11 PACK,. gear spares 1
3044 630 R1 12 FLANGE, clockwise 1
3049 625 Rl 13 BOLT 4
3044 625 R1 14 OIL SEAL 1
3044 626 Rl 15 CIRCLIP 1
3044 636 Rl 16 WASHER, lock 1
3044 638 R1 17 NUT. lock 1
3044 637 Rl 18 KEY, Woodruff 1
3044 643 R1 19 WASHER, spring, (inlet port) 2
3044 641 R1 20 SCREW, Allen, 5/16" x 3/4" (inler porr) g
3049 629 RO PACK, seal X

X Asreq'd




ATTACHMENTS
Part Number Raf. Description Serial Mumber Ma.
Mo. ! Req'd.
DE-LUXE SEAT ATTACHMENT
— = B e
3045 T74 RO1 ATTACHMENT, seat, de-luxe 1
(comprising
1 BACKREST 3040 988 RO2 2 PIN 3048 260 R1
11 BOLT 179 791 1 STIFFEMER 3048 127 R91
2 BOLT 179 B16 1 SEAT 3048 263 R91
1 BUFFER 3048 265 RI91 1 TUBE 3048 262 R1
1 FRAMEWORK 3048 126 R91 11 WASHER 114 604
2 WASHER 114 605 )
3040 988 R92 BACKREST, cpte. w/COVER 3042 678 R91, INTERIOR 3040 996 Rl and
PLATE 3042 677 RO1 1
179 816 BOLT, hex. hd., 5/16" x 3/4" 2
114 605 WASHER, lock, extemal tooth, 5/16" 2
3048 265 RO1 BUFFER, seat 1
3042 678 RI1 COVER, backrest 1
3048 129 RS COVER, seat 3
3048 126 R91 FRAMEWORK, assy. 1
179 791 BOLT, hex. hd., 1/4" x 1/2" 11
179 816 BOLT, hex. hd., 3/4" x 5/16" 2
114 604 WASHER, lock, external tooth, 1/4" 11
114 605 WASHER, lock, external tooth, 5/16" 2
3048 264 R91 INTERIOR, seat 1
3040 996 R1 INTERIOR. backrest 1
3048 260 R1 PIN. locating 2
3042 677 RO1 PLATE, backrest, assy. 1
3048 263 R91 SEAT, polythene, and back COVER, cpte. W/COVER 3048 129 R91
and [NTERIOR 3048 264 R51 1
3048 262 Rl TUBE, spacer, pelythene, 5-3/4" 1

a8




ATTACHMENTS

Part Mumber Description Serial Mumber
! Req'd.
FIXED TREAD FRONT AXLE ATTACHMENT
. . e -
ATTACHMENT, fixed tread front axle {factory application) 1
3045 836 RI1 ATTACHMENT, fixed tread front axle - 1
comprising . -
FIXED TREAD FRONT AXLE
HUB, front wheel (see detail list)
STEERING KNUCKLE AND TIE ROD (see detail list)
3043 920 R1 SOCKET, ball, stay rod 1 1
271 560 BOLT, hex. hd., 5/8" x 1-3/4" 1 1
271 566 BOLT. hex. hd., 5/8" x 3" 2 2

56




ATTACHMENTS

Part Mumber Ref, Description Serial Mumber MNo.
Mo. | | Req'd.
FIXED TREAD FRONT AXLE ATTACHMENT - continued
842 389 Rl 2 SHIM, stay rod socket cap X X
842 3B8 RI1 3 CAP, stay rod ball socker 1 1
842 391 R1 4 PLATE, lock, ball socket 3 3
3043 919 R11 5 ROD, stay, cpte. 1 1
427 370 MUT, hex. 1-3/8" UNF 2 2
131 036 WASHER, lock, 1-3/8" 2 2
3043 B56 R1 6 BUSH, front axle pivot pin L
T51 942 R1 7 BUSH, steering knuckle pivor pin 4 4
3044 013 R91 8 AXLE, front, cpte. w/two BUSH 3043 856 R1, four BUSH

751 842 Rl and LUBRICATOR 108 461 . 3
109 461 a LUBRICATOR, straight, 1/8" NPT 3 3
or 119 512 LUBRICATOR, straight, 1/8" NPT 3 3
3043 857 Rl PIN, pivor, front axle 1 -
443 059 PIN, groove, 3/8" x 2-3/4" 1 -

51

X Asreq'd




ATTACHMENTS

Fart Mumber

el

(=l ] ||u,.1u||

R B )RR

No. | | Reqd. |
STEERING KENUCKLES AND TIE ROD
' "USED WITH FIXED TREAD FRONT AXLE A B
3043 928 R92 1 | KNUCKLE, steering, R.H. cpie. 1. 1
(comprising

1 OIL SEAL 48 539 D 1 SPACER S50 270 D

1 SHIELD 48 541 D 1 WASHER S50 259 D
751 947 R91 2 | BEARING, thrust, steering knuckle 2 2
3043 931 Rl 3 WASHER, felt 2 2
3043 932 Rl 4 | WASHER, steering knuckle pivot g 2
a043 933 R1 8 WASHER, retaining, steering knuckle pivor 2 2
3043 934 R1 6 | CIRCLIP (41 mm. shaft size) 2 2

o8



ATTACHMENTS

Part Mumber Flef. } Description Serial Number Ma.
MNo. | Req'd.
STEERING KNUCKLES AND TIE ROD - continued
— — ———
3044 019 R1 T | ARM, steering, R.H. 1 1
3044 020 R91 8 | ROD, tie, cpte. 1 1
comprising : -
3045 317 R91 8 SOCKET. assy. R.H. 1 1
T05 248 R1 10 NUT, R.H. 3/8" BSP y PR |
3045 315 RI 11 LINK, drag i 1
T05 247 R1 12 NUT, L.H. 3/8" B5P 1 1
3045 316 RE1 13 SOCKET, assy. L.H. 1 1
3044 021 RI1 14 | LINK, drag, cpte. 1 1
comprising :-
3045 314 R91 | 15 SOCKET, assy. L.H. 1 1
T05 247 R1 16 NUT, L.H. 3/8" BSP 1 1
3045 318 R1 17 LINK, drag |
T05 248 Rl 18 NUT, R.H. 3/8" BSP 1 4
3045 320 ROL 18 SOCKET, assy. R.H. 1 1
3043 937 K1 20 |NUT, jam, hex., 1" - 12 UNF 2 2
121 362 21 | WASHER, lock, 1~ 2 2
3044 018 Rl 22 ARM, steering, L.H. 1 1
3043 927 RO2 23 | KNUCKLE, steering. cpte. L.H. 1 1
(comprising
1 OIL SEAL 48 539 D 1 SPACER a0 270 D
1 SHIELD 48 541 D 1 WASHER 50 259 D)
48 541 D 24 | SHIELD, dust, front wheel 2 2
50 259 D 25 | WASHER, felt, front wheel 2 2
50 270 D 26 | SPACER, bearing, front wheel 2 2
48 539 D 27 | OIL SEAL, front wheel 2 2
or 3042 600 RI1 OIL SEAL, front wheel 2 2
or T04 083 RE1 OIL SEAL, front wheel 2 g

59



ATTACHMENTS

—
Part Mumber Ref. Description Serial Number Me.
Me. | Req'd.
POWER STEERING AND FROMT AXLE ATTACHMENT
. ATTACHMENT, Power steering and adjustable front axle, )
(factory application) )
) Col.A 1
ks ATTACHMENT, Power steering and adjustable front axle, ]
(factory application) )
3048 B35 RO ATTACHMENT, Power steering and adjustable front axle )
) Col.B 1
3048 837 RO ATTACHMENT, Power steering and adjustable front axle )
3045 493 RO ATTACHMENT, Power steering for adjustable front axle )
) Col.C 1
3048 249 RO1 ATTACHMENT, Power steering for adjustable front axle }
3045 494 RO1 ATTACHMENT, Power steering for fixed tread front axle )
) Col.D 1
3048 250 R91 ATTACHMENT, Power steering for fixed tread front axle )

*NOTE For machines fitted with Hydraulie lift
Attachments (Mechanical Depth Contral
and Remote Cylinders)

** NOTE : For machines fitted with Hydraulic 1ift
Antachment (Vary Touch)

e j?

60




ar
or

ATTACHMENTS m
Fart Mumber Ref. Description Serial Number b
Mo. Req'd.
POWER STEERING, CYLIMDER AND VALVE
A B L i D
3043 938 RO1 1 | BOOSTER, steering, cpte. (see detail list) 1 1 1 1
3044 026 RO1 2 | LINK, drag, cpte. - - = 1
3043 949 R92 2 | LINK, drag, assy., cple. (illustrated) 1 1 1 -
comprising : -
3045 321 ROl 3 SOCKET, assy. L.H. - = - 1
3040 921 RO1 k] SOCKET, assy. I 1 1 -
(comprising
1 BOOT 3041 067 R 1 PIN 103 374
1 CLIP 3041 066 R1 1 WASHER 3041 (65 R1)
1 NUT ap46 707 R1
T056 247 RI 4 WUT, 3/8" B.5.P., L.H. . 1 L 4
3043 953 R1 5 DRAGLINK 1 1 1 -
3044 027 R1 ] DRAGLINK = = = 1
705 248 R1 6 NUT, 3/8" B.5.P., R.H. 1 1 1
3043 951 R1 7 END, draglink 1. 4 1 1
102 649 NUT, hex., slotted, 5/8" UNF 1 1 1 1
103 386 PIM, cotter, 1/8" x 1-1/4" o Y I 1
103 345 WASHER, plain, 21/32" x 1-5/16" x .095 1 1 1 1
3044 022 RO1 8 | LINK. connecting, cpte. - = - 1
3043 945 R91 8 | LINK, connecting, cpte. o R | 1 -
comprising :-
3043 937 R1 ) MNUT, jam, 1" - 12 UNF 1 1 1 1
3043 946 R1 10 LINK, connecting 1 1 1 1
705 247 R1 11 MNUT, 3/8" B.5.P., L.H. 1 1 1 1
3045 309 ROL 12 SOCKET, assy., L.H. 1 1 L =
3045 314 RO1 | 12 SOCKET, assy., L.H. - - - 1
3043 982 R1 13 | BAMJO 2z 2 2 2
704 743 RI1 14 | WASHER, sealing 6 6 6 6
3043 983 R1 15 | BOLT, banjo 2 4 2 2
3043 978 RO1 16 | HOSE. assy. 2 92 2 2
3045 582 ROl 17 | VALVE. flow control and pipes, asst. (Mechanical Depth Control) I
(See detail list) b1 1 1
3045 581 R91 17T | VALVE, flow control and pipes, assy. (Vary Touch) '
(See detail list) | & i 1
103 866 PLUG, pipe, 1/4" NPT (used in Crankcase) T
219 189 PLUG, pipe. 1/4" NPT (used in Crankcase) 1 1
103 818 PLUG, pipe, 1/4" NPT {used in Crankcase) | 1 1

Gl



ATTACHMENTS m
Part Mumber Ref, Description Serial Number Meo.
Mo. | Req'd.
POWER STEERING, CYLINDER AND VALVE - continued
- A B ol |
3043 981 R91 | 18 | PUMP, hydraulic, cpte. (8 G.P.M.) (see detail list) 1 1 1 1
702 270 R2 19 | ADAPTOR, reducing 2 2 2
3045 831 RO1 20 | SHIELD, hose, cpte., wW/PLATE 3060 195 R1 and SHEET 3047 839 R1 1 1 1 1
179 793 BOLT, hex. hd., 1/4" x 5/8" 2 2 2 2
1089 084 WUT, hex., 174 2 2 2 2
103 319 WASHER, lock, 1/4* 2 2 2 2
3047 839 R1 21 | SHEET, asbestos, hose shield 1 1 1 1
3043 979 R1 22 | BRACKET, hose 1 1 1 1
179 837 BOLT, hex. hd., 3/8" x 3/4" 2 2 2 2
3043 980 R1 23 | INSERT, rubber 1 1 i &
3043 954 R1 24 | BRACKET, re-action 1 1 i . ¢
179 841 BOLT, hex. hd., 3/8" x 1-1/4" 3 3 3 3
179 843 BOLT, hex, hd., 3/8" x 1-1/2" e 2 2 2
102 635 NUT, hex., 3/8" 2 9 2 2
141 244 PIN, dowel, 3/8" x 1" 1 1 1 1
103 321 WASHER, lock, 3/8" 5 8§ 5§ 5
3041 067 R1 BOOT, rubber ) 1 1 1 -
)|
3041 066 R1 CLIP, boot ) i 1 1 -
)
3046 707 Rl MUT, slotted )} Used in socket assy. 1 1 1 -
)
103 374 PIM, cotter, 3/32" x 1" ) 1 1 i =
)
3041 065 R1 WASHER, boot ) i 1 i =
“* 3045 830 RO1 COVER, clutch housing, hand hole, cpte. i 1 1 B
179 836 BOLT, hex. hd., 3/8" x 11/16" 2 2 2 2
3060 195 R1 PLATE. hose shield cover 1 1 1 1

* NOTE: Only required when 3044 046 R91
Downswept Exhaust Pipe Attachment
is fitred

* NOTE Only required when tractor is fitted
with standard clutch housing

62



ATTACHMENTS

| Serial Number

Part Mumber Ref. Description Mo,
Mo. Req'd.
POWER STEERING - BOOSTER .
3043 938 RI1 BOOSTER, steering, cpte. w/ADAPTORS 1
comprising : -
3048 486 R1 1 PIN, ball, with pip 1
3048 508 R1 2 PAD, grease retainer 1
3048 507 R1 3 COVER, spring 1
3048 485 R1 4 RING, lock, for extension 1
3048 488 R1 5 EXTEMSION, take-off 1
3046 133 Rl 6 CLIP, spring 1
046 132 R1 (| HOLDER, ball cup 1

63




ATTACHMENTS

Part Mumber Raf. [ Description Serial Number Ma.
MNe. | Req'd.
POWER STEERING - BOOSTER
3046 131 R1 & CUP, ball 1
3046 129 R1 ] CuP, ball 1
3046 128 R1 10 WASHER, belleville 2
3046 127 R1 11 WASHER, backing 1
3046 134 R1 12 SLEEVE, locating 1
3048 479 Rl 13 NUT, on spool 1
3046 119 R1 PIN, split 1
3048 480 Rl 14 WASHER, hardened 1
3048 485 R1 15 SLEEVE, operating 1
3046 122 R1 16 SPACER 1
3048 481 R1 17 COLLAR 1
3048 477 R1 18 RING, re-action 1
3048 478 R1 19 *0" RING, on re-action ring 1
3048 483 R1 20 SPRING, re-action 1
3048 482 R1 21 WASHER, re-action 2
3048 484 R1 22 "O" RING, on spool 1
3046 116 R1 23 PIMN, locating 2
3048 450 RI1 24 BODY, valve and spool assy. 1
3046 102 R1 25 BALL, reliefl valve 1
3046 113 R1 26 COVER, end, in valve body 1
3046 103 R1 27 SPRING, relief valve 1
3046 112 R1 28 "0" RING. end cover 1
J046 114 R1 29 CIRCLIP, internal 1
3048 261 R1 30 PLUG and PIN, relisf valve 1
3048 491 R1 31 TUBE, inner 1
3048 490 R1 PIN, split, at ends 2
3048 487 R91 32 TUBE, outer, assy. 1
3046 137 R1 33 LUBRICATOR 2
andg 496 R1 34 NUT 1
3048 497 R1 PIN, split 1

B4




ATTACHMENTS

Part Mumber

Ref.
Meo.

Description

Serial Mumber

3048
3048

3048

3046
3048
3048
Jo048
3048
3048
3048
3048
3048
3048
3043

3043

3043
3043
3043
3043

To4
3048

3048

495
493

494

115
500
501
502
504
499
505
506
5089

503

943

941
939
982
983
T43
498

492

R1

R1

Rl

Rl

R1

Rl

R1

Rl

R1

R1

Rl

R1

R1

R1

R1

Rl

Rl

Rl

RY1

RE1

RE1

35
36

a7

39
40
41
42

43

45
46
47
48

49
a0

&l

52

54
a5

56

POWER STEERING - BOOSTER

WASHER

PISTON

RING, piston

ROD, piston (order 3048 492 R91)
BUSH, bearing (order 3048 498 R91)
HOUSING, bearing (order 3048 498 R91)
"0" RING, bearing

SPREADER, seal

RING, gland

WASHER, vellumoid

WASHER, metal

SCRAPER, rubber, square section
HOUSING, rubber scraper

CIRCLIP, internal

SCRAPER, lip

RING, lock, bearing

COVER, rubber, abutment

CUP, ball, inner

BALL, anchor (order 3048 492 R91)
PIN, anchor ball (order 3048 492 R31)
SHIM, 1o anchor cups

CUP, ball, outer

BANJO

BOLT, banjo

SEAL, dowty

BEARING, assy.

PISTON ROD, assy.

* NOTE : Mot supplied separately

65




ATTACHMENTS

3 TS5-55

Part Mumber Raf. Description Serial Number Meo.
No. l Req'd.
FLOW CONTROL VALVE AND PIPES
B
3045 581 RE1 VALVE, flow control, cpte. (Vary Touch) =
3045 582 RE1 VALVE, flow control, cpte. (Mechanical Depth Control) 1
each compnsing : -

3043 960 R1 1 CIRCLIP 2
3043 963 RI1 2 RETAINER, spring, cpte. w/PIN 17 175 R1 1
252 707 R1 3 "O" RING, 3/4" x 15/16 x 3/3z2" 2
anda gRe2 m 4 SPRING Ao ronteal valuvas 1
3043 961 R1 5 VALVE, flow control 1
3045 580 R91 | & HOUSING, flow control and pipes, cpte. 1
3045 576 RO1 6 HOUSING, flow control and pipes, cpte. =
3043 967 R1 ] SLEEVE, guide, relief valve 1
16 008 R1 B BALL, steel, grade 2, 1/4" dia. 1
3043 966 R1 g SPRING, valve relief 1
3043 969 R1 10 WASHER, sealing 1
3043 868 R1 | 11 RETAINER, relief valve spring 1
3043 958 R1 12 RETAINER, flow control valve 1
17 175 R1 PIM, roll (3/16" dia. x 1™) 1

66




ATTACHMENTS

# & :
- o = i
2 .*‘-;@; ,
74h S

1l _
) \.on
QN
/ a0y
_ .y
Part Mumber Reef. Description | Serlal Number Mo.
Mo. I | _Req'd.
STEERING KNUCKLES AND TIE ROD
. — — . . A B|C
3043 928 R92 1 | KNUCKLE, steering, R.H. cpte. b A A |
(comprising
1 OIL SEAL 48 538 D 1 SPACER 50 270 D
1 SHIELD 48 541 D 1 WASHER 502398 D )

751 947 R91 2 iBEﬁRING. thrust, steering knuckle 2 2|2
3043 831 R1 3 WASHER, felt g 2|2
3043 922 R1 4 | WASHER, steering knuckle pivot 2 2|2
3043 933 R1 5 | WASHER, steering knuckle pivor retaining 2 Z | 2

67



ATTACHMENTS

! Serial Number

Part Mumber Ref. Description Ho.
Ma. Req'd.
STEERING KNUCKLES AND TIE ROD - continued
A B
3043 934 Rl 6 | CIRCLIP (41 mm shaft size) 2 2
3043 936 R1 T | ARM, steering, R.H. 1 1
T08 426 RI2 8 | ROD, tie, cpte. |
comprising :-
3040 919 R92 9 END, tie rod, R.H. I =
comprising : -
3041 067 R1 BOOT, rubber 1 E
3041 066 RI1 CLIP, boot 3 =
3046 707 R1 NUT, slotted i —
103 374 PIN, cotter, 3/32" x 1" 1 =
3042 689 R1 WASHER, boot 1 -
3041 061 R91 10 CLIP, assy. R.H. E =
comprising : -
3042 284 R1 BOLT, for socker 1 -
3042 282 R1 CLIP, forsocket 1 -
3042 285 R1 NUT, for clip 1 =
3042 286 Rl WASHER, spring I =
3042 287 R1 WASHER I =
3041 063 R1 11 ROD, tie 1 -
3041 062 RS2 12 CLIP, assy. L.H. 1
comprising : -
3042 284 R1 BOLT, for socket X =
3042 283 R1 CLIP, for socker 1 -
3042 285 R1 NUT, for clip 1 -
3042 286 R1 WASHER, spring 1 -
3042 287 R1 WASHER 1 -
3040 920 R92 13 END, tie rod, L.H. 1 -
comprising :-
3041 067 R1 BOOT, rubber 1 -
3041 066 R1 CLIP, boot 1 =
3046 707 R1 NUT, slotted 1 -
103 374 PIM, cotter, 3/32" x 1" 1 -
3042 689 R1 WASHER, boot 1 =
81 300 H 14 | LUBRICATOR, straight, 1/8" - 28 NF 2 -
3043 937 RI 15 | NUT, jam, hex., 1" UNF 2 2
121 3e2 16 | WASHER, lock, 1" 2 2
3043 935 R1 1T | ARM, steering, L.H. 1 1

68




ATTACHMENTS

Part Number Ref. Description Serial Mumber Me.
Mo. Req'd.
STEERING KNUCKLES AND TIE ROD - continued
A B | C
3043 927 RO2 18 | KNUCKLE, steering, cpte. L.H. I 11
comprising :-
1 OIL SEAL 48 539 D 1 SPACER a0 270 D
1 SHIELD 48 541 D 1 WASHER 50 259 D)
48 541 D 19 | SHIELD, dust, front wheel 2 2|2
|
50 259 D 20 | WASHER, felt, front wheel 2 2|2
50 270 D 21 | SPACER, bearing. front wheel 2 2 |2
48 539 D 22 | OIL SEAL, front wheel S T
or3042 600 RI1 22 | OIL SEAL, front wheel 2 2|2
or 704 083 RE1 22 | OIL SEAL, front wheel g 2|2

69



ATTACHMENTS

Part Mumber Ref. Description Serial Mumber Me.
Meo. Req'd.
FRONT AXLE, EXTEMSIONS AND STAY ROD
. g = T T
3043 920 R1 1 | SOCKET, ball, stay rod 1 1
271 560 BOLT, hex. hd., 5/8" x 1-3/4" 1 R |
271 566 BOLT, hex. hd., 5/8" x 3" g 2
842 389 R1 2 | SHIM, stay rod socket cap X X
£42 388 R1 3 | CAP, stay rod ball sochet 1 1
£242 391 R1 4 | PLATE, lock, ball socket 3 3
3043 919 R11 5 | ROD, stay, cpte. i 1
427 370 HUT, hex., 1-3/8" UNF 2 2
131 036 W ASHER, lock, 1-3/8" 2 2
3043 B56 R1 6 | BUSH, pivot pin 2 2
3043 916 R91 7 | AXLE, front, cpte. w/two BUSH 3043 856 R1 and LUBRICATOR
119 512 1 1
» 8 | AXLE, front 1 1

70 X Asreq'd



ATTACHMENTS

Part Mumber Ref. Description Serial Mumber Mo.
Mo. | Req'd
FRONT AXLE, EXTENSION ANMD STAY ROD - continued
119 512 9 | LUBRICATOR, straight, 1/8" NPT 3 3
or 109 461 8 | LUBRICATOR, straight, 1/8" NPT a a
T51 942 R1 10 | BUSH, steering knuckle pivot 4 4
3043 921 R 11 | EXTENSION, fromt axle, cpte. L.H. w/two BUSH 751 942 R1 and
LUBRICATOR 119 512 1 1
- 12 | EXTENSION, front axle, L.H. 1 1
3043 922 R3] 13 | EXTENSION, front axle, cpte. R.H. w/two BUSH 751 942 Rl and
LUBRICATOR 119 512 1 1
2 14 | EXTENSION, front axle, R.H. 1 1
3043 B63 R1 BOLT, front axle extension 4 -
218 197 NUT, hex., 3/4" - 16 UNF 4 -
103 326 WASHER, lock, 3/4" spring 4 -
3043 857 Rl PIN, pivot, front L =
443 059 PIN, groove, 3/8" x 2-3/4" 1 -
3043 873 Rl SUPPORT, front axle {not illustrated) 1 -
3043 874 R1 BOLT, hex. hd., 5/8" x 2-3/4" 1 -
3043 875 R1 BOLT, hex. hd., 5/8" x 3" 2 -
3043 876 R1 BOLT, hex. hd., 5/8" x 3-3/4~ 1 -
103 325 WASHER, lock, 5/8" 4 -

* MOTE : Not supplied separately

71




ATTACHMENTS

e,
&
P \
Y
7™
. e
,-’ff /_,';B f}
~ #°f 9

N Y @/ // e

13
') < S
@ 4
e @
G @
Part Number Ref. Deescription Serial Mumber Me.
Mo | req a.
FRONT WHEEL HUB
3047 573 R1 1 | BOLT, front wheel hub 12
3043 868 R11 2 | HUB, front wheel, cpte. 2
{ comprising
1 BEARING 3043 BT1 R91 1 RETAINER 48 548 D
1 BEARING 3043 872 RO1 1 RETAINER 3043 869 R1
1 HUB e 1 RETAINER 3043 870 R1)

48 548 D 3 | RETAIMER, front wheel felt washer 2
3043 871 R91 4 | BEARING, inner, front wheel, cpte. 2
3043 869 R91 5 | RETAINER, inner, grease, front wheel bearing 2

. 6 | HUB, front wheel 2

72




ATTACHMENTS

Part Number Ref. Description Serial Numbaer Mo.
No. Req'd.
FRONT WHEEL HUB - continued
3043 870 R1 7 | RETAINER, outer, grease, front wheel bearing 2
3043 872 RO1 8 | BEARING, outer, front wheel, cpte. 2
700 572 R1 8 | WASHER, front wheel outer bearing retainer 2
427 645 10 | NUT, hex., slotted, 7/8" UMF 2
103 398 PIN, cotter, 5/32" x 1-1/2" 9
703 921 R1 11 | GASKET, front wheel hub cap 2
703 922 R1 12 | CAP, front wheel hub 2
or 704 021 R1 12 | CAP, front wheel hub 2
179 816 BOLT, hex. hd., 5/16" x 3/4" 6
103 320 WASHER, lock, 5/16" 6
3047 574 R1 13 | NUT, front wheel hub, bolt 12
* NOTE : Used with Attachments, power steering and front
axle and fixed tread front axle (factory application)
Part Mumber Fef. Description Serial Number Mo.
Mo, Req'd.

FULL FORWARD AND REVERSE ATTACHMENT

ATTACHMENT, full forward and reverse (HEAVY DUTY SINGLE
CLUTCH) 550 R, P, M. (PETROL and DIESEL)
(FACTORY APPLICATION)
comprising : =

CLUTCH HOUSING (See detail list)

HEAVY DUTY SINGLE CLUTCH and FLYWHEEL
(See detall list)

GEAR SHIFTER MECHANISM (See detail list)
REAR HOUSING and GEARS (See detail list)

P.T.O. DRIVING SHAFT and GEARS
(See detail 1ist)

TRANSMISSION GEARS and SHAFTS
(See detail list)

T3




ATTACHMENTS

Part Mumber

|

Reef.
Me.

Description ‘ Serial Number ‘

Ma.
Req'd.

FULL FORWARD AND REVERSE ATTACHMENT

ATTACHMENT, full forward and reverse (DUAL CLUTCH)
1000 R, P, M, (PETROL and DIESEL)
(FACTORY APPLICATION)
comprising : -
CLUTCH HOUSING (See detail 1ist)

CLUTCH SHAFT, GEAR HOUSING and GEARS
{See detail list)

DUAL CLUTCH and FLYWHEEL  (See detail list)
GEAR SHIFTER MECHANISM (See detail list)

P.T.O. DRIVING SHAFT and GEARS
(See detail list)

REAR P, T.O, (See derail list)

TRANSMISSION GEARS and SHAFTS
(See detail list)

ATTACHMENT, full forward and reverse {(DUAL CLUTCH) 550 R, P, M,
(PETROL and DIESEL) (FACTORY APPLICATION)

comprising: -
el el ] TS UILENYS L 9Ce ueldll L1S0)

CLUTCH SHAFT, GEAR HOUSING and GEARS
(See detail list)

DUAL CLUTCH and FLY WHEEL
(See detail list)

GEAR SHIFTER MECHANISM  (See dertail list)

P.T.O. DRIVING SHAFT and GEARS
(See detail list)

TRANSMISSION GEARS and SHAFTS
(See detail list)

REARP,T.O. (See detail list)

T4




ATTACHMENTS

Part Mumber Raef. Drescription Serial Number Mo.
Mo I Req'd.

FULL FORWARD AND REVERSE ATTACHMENT

CLUTCH HOUSING

151 443 R1 1 DOWEL, clutch housing 2
T51 124 R1 2 GASKET, clutch housing to transmission case 1
3048 686 R91 3 HOUSING, clutch, cpte. 1

comprising : -

3047 584 R11 4 HOUSING, clutch, epte w/PLUG 103 868

and two LUBRICATOR 105 462 1
3048 691 R1 9 BUSH, connecting shaft, clutch housing 1
3048 690 R91 & OIL SEAL, connecting shaft 1
705 565 R1 BOLT, hex. hd., 1/2" x 1-1/2" 8
705 566 R1 BOLT, hex. hd., 1/2" x 1-7/8" T
751 123 R1 BOLT. hex. hd., 1/2" x 1-3/4" 2
103 323 WASHER, lock, 1/2" 17




ATTACHMENTS m
Part Number Ref. Description Serial Mumber ‘ MNe.
No. Req'd.
FULL FORWARD AND REVERSE ATTACHMENT -continued
- CLUTCH HOUSING-continued

3048 729 R1 7 | WASHER. connecting shaft 1
443 003 PIN, groove, type 3, 3/32" x 3/4" 1
3048 728 R1 g | PLATE, retaining, connecting shaft 1
179 793 BOLT, hex. hd., 1/4" x 5/8" 2
103 319 WASHER, lock, 1/4" 2
3048 T36 R1 9 | SHIM, connecting shaft retaining plate, ( 33 SWG) X
3048 737 R1 9 | SHIM, connecting shaft retaining plate (22 BG) X
109 462 10 | LUBRICATOR, 1/8" PT - g0° 2
3044 005 R1 11 FORK, clutch release 1
T06 732 R1 BOLT, clutch release fock 2
103 320 WASHER, lock, 5/16" 2
T04 664 R1 12 KEY, release shaft 1
3045 088 R1 13 INSERT, clutch release fork bush 2

* 3045 0BG R1 14 SLEEVE, clutch release 1
** 3046 390 R1 i4 SLEEVE, clutch release 1
3040 892 rRO1 15 BEARING, cluich release 1
or 751 133 RE1 15 BEARING, clutch release 1
e 3085 087 R1 16 CARRIER, clutch release sleeve 1
* 3048 692 R1 16 CARRIER, clutch release sleeve 1
179 860 BOLT, hex. hd., 7/16" x 1/4" a
103 322 WASHER, lock, 7/16" 3
751 125 Rl 17 COVER, clutch housing hand hole 1
179 883 BOLT, hex. hd., 3/8" x 1/2" 4
103 521 WASHER, lock, 3/8" .
751 -126 R1 18 GASKET, P.T.O, gearbox cover plate 1
781 127 R1 19 PLATE, P.T.O, gearbox cover 1
179 838 BOLT, hex. hd., 3/8" x 1/8" ]
103 321 WASHER, lock, 3/8" 8
103 868 20 PLUG, pipe, sq. hd., 1/2" 1
219 199 20 PLUG, pipe, sq. hd., 1/2" 1
3049 380 RO1 FORK, gear shifter, cpte. 1st speed 1

* Note : Applicable for Dual Clutch
** Note ; Applicable for Heavy Duty Single Clutch

6

X As req'd



ATTACHMENTS

|
Part Mumber Raf. Description Serial Number | No.
No. | Reg'd.
11" HEAVY DUTY SINGLE CLUTCH AND FLYWHEEL
HEAVY DUTY SINGLE CLUTCH ATTACHMENT
FULL FORWARD AND REVERSE ATTACHMENT
3047 133 R91 1 CLUTCH," 11" cpte., w/COVER 3048 589 R91 PLATE 3048 580 ROl
and PACKAGE 3048 591 RSl 1
179 839 BOLT hex. hd., 3/8" x 1" 8
103 321 WASHER, lock, 3/8" 8
3048 589 RO 2 COVER, assy. | 1
comprising : -
3048 593 R1 3 PLATE. release lever i
705 530 K1 4 RETAIMNER, release lever plate 4
3048 534 R1 5 COVER 1
3048 531 R1 & SPRING, anti-rattle ’ 4
T05 535 R1 T STRUT 4
3048 592 R1 8 SPRING, thrust 12
348 5%4 R1 9 LEVER, release 4
3048 533 Rl 10 BOLT, eye _ 4
T05 532 R1 NUT, eye bolt i 4
T05 534 Rl 11 PIN, release lever 4
3048 535 R1 12 PLATE, pressure : 1

17




ATTACHMENT

Part Mumber Raf. Description Serial Number Mo,
MNo. Req'd.
11" HEAVY DUTY SINGLE CLUTCH AND FLY WHEEL-continued
3048 590 RY91 13 PLATE, driven, assy. ( 1-1/8" spline) 1
A048 591 RSl PACKAGE, service, driven plate facing X
3046 388 R11 FLYWHEEL, cpre., (DIESEL) w/GEAR 704 436 Rl and
two PIN 141 223 1
3047 594 R11 FLYWHEEL, cpte., (PETROL) w/GEAR 3044 171 R1 and
two PIN 141 223 | 1
709 515 R1 BOLT, flywheel | 4
709 516 R1 LOCK, flywheel bolt i g
704 436 R1 GEAR, ring, flywheel (DIESEL) 1
3044 171 R1 GEAR, ring, flywheel (PETROL) 1
141 223 PIN, dowel, 5/16" x 1" 2

P.T.O. DRIVING SHAFT AND GEARS (1000 R. P, M. )

8

X As req'd




ATTACHMENTS

Part Number Raf. Drescription Serial Number ‘ MNo. |
Mo, Req'd. |
FULL FORWARD AND REVERSE ATTACHMENT
P.T, O, DRIVING SHAFT AND GEARS ( 1000 R, P, M,) |
3047 842 R1 1 | CIRCLIP, retaining ‘ 2 |
3048 B26 R1 2 WASHER, retaining 2 |
3048 B25 R1 3 GEAR, P, T,O, driving (23 teeth) } 1 i
3048 824 R1 4 SHAFT, P.T.O. driving | 1
751 297 Rl H CIRCLIP, retaining, ball bearing i 1 ,|
704 235 R91 6 BEARING, ball, P, T,O, driving shaft 1 r
or 704 234 R91 6 BEARING, ball, P.T.O. driving shaft 1
or 20161 D 6 BEARING, ball,P,T.O, driving shaft | i
or 3048 T01 R91 (i BEARING, ball, P.T,O. driving shaft 1 |
|
751 638 R1 1 CIRCLIP, retaining, ball bearing 1 |
3048 683 R11 8 CAGE, P.T.O. driving shaft bearing , cpte., w/CAGE 3048 693 R1, :
BEARING, 3048 694 R91 and OIL SEAL 3048 704 R91 1 |
3048 693 R1 g CAGE, P.T.O. driving shaft bearing 1
3048 694 RO1 10 | BEARING, needle roller, P, T,O. driving shaft, front 1
3048 T04 RO1 11 OIL SEAL, P, T.O. driving shaft 1
3048 698 R1 12 "O" RING, P.T.O. driving shaft bearing cage 1
3048 697 R1 13 | NUT, lock, P.T.O. driving shaft bearing cage 1
3048 696 R1 14 | WASHER, lock, P, T,O. driving shaft bearing cage 1
3048 695 R1 15 | SPANMER, P,T.O, driving shaft bearing cage locknut X
751 149 R1 18 CIRCLIP, driven gear bearing retainer 2
751 148 R3 17 CAP, P.T.O, front bearing 1 |
|
751 147 R1 18 *O" RING, P.T.O. front bearing cap | 1 |
219 753 19 | NUT, lock, front, P.T.O. I gt
751 143 R1 20 WASHER, locking, front P, T.O. shaft | | |
|
151 142 R1 21 WASHER, retaining, front P, T.O. 1 |
781 146 R1 22 CIRCLIP, driven gear bearing retainer 1 ‘
703 644 R91 23 BEARING, ball, P.T.O. driven gear 1
or 704 327 R91 23 | BEARING, ball, P,T.O, driven gear 1 ‘
o 42 454 H 23 BEARING, ball, P,T,O, driven gear 1
or 3048 702 RO1 23 BEARING, ball, P,T,O. driven gear ( 1
|
751 145 R1 24 CIRCLIP, P, T.O. driven gear 1
3045 892 R11 25 | GEAR, P, T,O. driven , cpte., (46 teeth) w/CIRCLIP 751 145 Rl 1 |

T8



ATTACHMENTS

Part Mumber Ref, Description Serial Mumber Mo.
No. Ran'd
FULL FORWARD AND REVERSE ATTACHMENT
P.T.O. DRIVING SHAFT AND GEARS (550 R.P.M.)
3048 766 R1 1 SHIELD, P,T.O, driving shaft rear oil seal 1
3048 699 R11 2 SHAFT, P,T.O. driving cpte., w/SHIELD 3048 766 R1

and SHAFT 3048 699 R1 1

3048 699 R1 3 SHAFT, and GEAR, P,T.O, driving 1
751 297 R1 4 | CIRCLIP, retaining, ball bearing 1
704 235 R81 5 BEARING, ball, P, T.O. driving shaft 1

or 704 234 R91 5 BEARING, ball, P.T.O. driving shaft 1
or 20161 D 5 BEARING, ball, P,T,O, driving shaft 1
or 3048 701 R91 5 BEARING, ball, P.T,O. driving shaft 1
751 638 R1 & CIRCLIP, retaining, ball bearing 1

80



ATTACHMENTS

Part Number Ref. Drescription Serial Mumber Mo.
Mo. Req'd.
FULL FORWAERD AND REVERSE ATTACHMENT
_ _P. T.O. DRIVING SHAFT AND GEARS({ 550 R, P, M. )

3048 683 R11 1 CAGE, P, T, O, driving shaft bearing cpte., w/CAGE 3048 683 R1,
BEARIMG 3048 694 R91 and OIL SEAL 3048 704 R91 1
3048 693 R1 8 CAGE, P.T.O, driving shaft bearing 1
3048 694 RO1 9 BEARING, needle roller, P, T. O, driving shaft front 1
3048 704 ROL 10 OIL SEAL, P.T.O. driving shaft 1
3048 698 R1 11 "O" RING, P, T,0O. driving shaft bearing cage 1
3048 697 R1 12 | NUT, lock, P.T.O. driving shaft bearing cage 1
3048 696 R1 13 WASHER, lock, P,T,O, driving shaft bearing cage 1
3048 685 R1 14 | SPANMER, P,T.O, driving shaft bearing cage locknut X
731 149 R1 15 | CIRCLIP, driven gear bearing retainer 2
751 148 R3 16 CAP, P,T.O, front bearing 1
751 147 R1 17 | "O" RING, P.T.O. front bearing cap 1
219 753 18 | NUT, lock, front P,T,O. 1
751 143 R1 19 | WASHER, locking, front P.T.O. shaft p |
751 142 R1 20 WASHER, retaining, front P, T.O, 1
751 146 Rl 21 CIRCLIP, driven gear bearing retainer 1
703 644 RO 22 BEARING, ball, P. T.O. driven gear 1
T04 327 R91 22 | BEARING, ball, P, T,O. driven gear 1
42 454 H 22 BEARING, ball, P, T.O, driven gear 1
3048 702 RO 22 BEARING, ball, P.T.O. driven gear 1
751 145 R1 23 CIRCLIP, P, T,O. driven gear 1
3044 007 R11 24 GEAR, P,T.O. driven , cpte., ( §5 teeth) w/CIRCLIP 751 145 Rl 1

81




ATTACHMENTS

|
Part Mumber Raf. Drescription Serial Number Meo.
Ma. Req'd.
FULL FORWARD AND REVERSE ATTACHMENT
P. T.O. DRIVING SHAFT AND GEARS (HEAVY DUTY SINGLE
CLUTCH)
3048 757 R91 1 BEARING. needle roller, trans. driving shaft, front 1
3048 700 R11 2 SHAFT, trans. and P, T.O, driving , cpte.. w/SHAFT 3048 700 R1
and BEARING 3048 757 RO 1
3048 700 R1 3 SHAFT, trans, and P, T. Q. driving 1
3049 149 RO 4 OIL SEAL, teans, and P, T,O, driving shalt 1
or 3049 150 RO1 4 OIL SEAL trans, and P, T.Q, driving shaft 1
B Lok @ N T o Foccs baoclam snvaimfans OB miem intornall ] o
751 148 R3 8 CAP, P, T.O, front bearing 1
751 147 R1 T "Q" RING, P.T,O, front bearing cap 1
219 753 8 NUT. lock, P,T,O. shaft, front 1
|
751 143 R1 9 WASHER, locking, P.T.O. shaft, front 1
751 142 R1 10 WASHER, retaining, P.T, O, shaft, front 1
751 146 R1 11 CIRCLIP, retaining, P, T.O, front bearing (45 mm external) 1
704 327 R91 12 | BEARING. P, T.O, shaft. front 1
or 703 644 R91 12 | BEARING. P, T.O, shaft, front 1
or 42 454 H 12 | BEARING. P.T.O, shaft. from 1
751 145 R1 13 | CIRCLIP, P.T.O. driven gear I
|
3044 007 R11 14 GEAR. driven. P.T.0O, cpte. (55 teeth) w/CIRCLIP 751 145 Rl 1

82



or

or
ar
or

ATTACHMENTS

Part Mumber Raf. Description Serial Number Me.
Mo. Req'd.
FULL FORWARD AND REVERSE ATTACHMENT

A B
¥ CLUTCH SHAFT GEAR HOUSING AND GEARS Col. A 1.
poins GEAR HOUSING AND GEARS Col. B — 1

3048 T13 R11 1 GEAR and SHAFT, trans. driving cpte., w/BEARING 3043 986 R91
and SHAFT 3048 713 R1 1 1
3043 986 RE1 2 BEARING, pilot, trans. driving shaft 1 1
3044 043 R91 2 BEARING, pilot, trans. driving shaft 1 1
3048 713 R1 3 GEAR and SHAFT, trans. driving 1 1
751 081 R1 E CIRCLIP, retaining, trans, driving shafi bearing 1 1
3048 738 ROl 5 BEARING, ball, rear, trans. driving shaft 1 1
3048 739 RSO1 5 BEARING. ball, rear, trans. driving shaft 1 1
3048 740 RY1 b BEARING, ball, rear, trans. driving shaft 1 1
3048 T41 R91 ] BEARING, ball, rear, trans. driving shaft 1 1

83




ATTACHMENTS

Part Mumber Ref. Description Serial Number I Ma.
Mo. | Req'd. |
FULL FORWARD AND REVERSE ATTACHMENT -continued
CLUTCH SHAFT GEAR HOUSING and GEARS- contd- Col. A A
GEAR HOUSING and GEARS- contd, Col. B
3048 709 R1 B CIRCLIP, retaining, trans. driving shaft rear ball bearing 1 1
3048 714 R1 T GEAR, output 1 1
3048 731 R1 B | SHOE, gear shifter fock 2 2
3048 753 Rl g FORK, gear shifter (order PACKAGE 3049 759 RI1) 1 1
17 175 R1 PIN, roll, 3/16" x 1~ 2 2
711 283 Rl 10 SPRING, poppet, gear shifter rail 1 1
16 013 R1 11 BALL, 13/32" dia, grade 2 1 1 |
3048 709 R1 12 CIRCLIP, retaining, clutch shaft rear ball bearing L =
3048 709 R1 12 CIRCLIP, retaining, trans. and P, T. O, rear ball bearing = 1 |
3048 711 R1 13 GEAR, input .
751 149 R1 14 CIRCLIP, retaining, clutch shaft rear ball bearing 1 -
751 149 R1 14 | CIRCLIP, retaining, trans. and P. T, O, rear ball bearing = d
703 644 RO1 15 BEARING, ball, clutch shaft rear P -
or 704 327 RO1 15 BEARING, ball, clutch shaft rear L -
o 42 454 H 15 BEARING, ball, clutch shaft rear 1 -
or 3048 702 ROl 15 BEARING, ball, clutch shaft rear 1 -
T03 644 R91 15 BEARING, ball, wans. P, T, O, driving shaft, rear D |
or 704 327 RIL 15 | BEARING, ball, wans. P,T.O. driving shaft, rear = 1
or 42 454 H 15 BEARING, ball, trans. P, T.O, .driving shaft, rear = 1
or 3048 T02 R91 15 BEARING, ball, trans. P, T,O, driving shaft, rear = 1
a048 757 RO 16 BEARING, needle roller, trans. driving shaft, front L =
3048 708 R11 17 SHAFT, clutch, cpte., w/BEARING 3048 757 R91 and
SHAFT 3048 TO0B Rl 1 =
3048 708 Rl 18 | SHAFT, clutch 1 -
3048 735 R1 19 | STUD 2. 3
20 | SHAFT, gear shifter fork (order PACKAGE 3049 759 R91) 1 1
3048 756 RIL 21 | OIL SEAL, clutch and P, T.O, driving shaft 2 -
3048 T06 R1 22 HOUSING, gear carrier b A i
179 840 BOLT. hex. hd., 3/8" x 1-1/8" 1 1
113 112 NUT, screw. machine, hex., 3/8" 3 3
103 321 WASHER, lock, 3/8" 4 4

84



ATTACHMENTS

Part Mumber Raf. Description Serial Mumber MNe., !
Mo. Req'd.
FULL FORWARD AND REVERSE ﬁTTHCHMENT-mntiI}EEd__ -
CLUTCH SHAFT GEAR HOUSING and GEARS- contd. Col. A A B
GEAR HOUSING and GEARS - contd. Ceol. B
3048 721 R1 23 | BOLT, locking g
103 320 WASHER, lock, 5/16" 2 2
3048 730 R1 24 RAIL, gear shifter |1 1
179 796 BOLT, hex. hd., 1/4" x 7/8" 2 2
141 155 PIN, dowel, 3/16" x 3/4" 2 2
103 319 WASHER, lock, 1/4” 2 2
16 008 R1 28 BALL, steel 1 1
3048 726 R1 26 | COUNTERSHAFT 1 1
Jog8 726 R11 27 | COUNTERSHAFT, cpte., w/BALL 16 008 R1 and
COUNTERSHAFT 3048 726 R1 1 1
443 024 28 | PIN, groove, type B, 3/16" x 1-1/4" 11
J04E8 TZ20 R1 29 SHAFT, idler 1 1
3048 718 R1 PIN, lecking 1 1
angg 725 R1 30 | SPACER, countershaft 1 1
3048 722 RI11 31 | GEAR, countershaft cluster, cpte., w/GEAR 3048 722 R1 and
two BEARING 3048 758 RO1 1 1
3048 759 ROl 32 | BEARING, needle roller, countershaft cluster gear 2 2
J048 T22 R1 33 | GEAR, counmtershaft cluster 1 1
3048 715 R1 34 | WASHER, thrust, cluster gear 1 1
3048 715 R11 35 | WASHER, thrust, idler gear, front 1 1
3048 716 R1 a6 GEAR, idler 1 1
3048 T16 R11 37 | GEAR, idler, cpte., w/GEAR 3048 716 Rl and
BEARING 3048 758 R91 1 1
3048 758 RO1 38 | BEARING, needle roller, idler gear 1 1
3048 719 R1 39 SLEEVE, idler gear, needle roller bearing 1 1
3048 717 R1 40 WASHER, thrust, idler gear, rear 1 1
3048 712 R1 41 CIRCLIP, idler shalt 1 1

83



ATTACHMENTS

Part Mumber

i

Description

Serial Mumber

Me.
Req'd.

FULL FORWARD AND REVERSE ATTACHMENT -continued

3048 T06 R11

3048 707 R91

3049 759 R91

CLUTCHA SHAFT GEAR HOUSING and GEARS-contd

GEAR HOUSING and GEARS- contd.

HOUSING, gear carrier, cpte.
(comprising

1 HOUSING 3048 706 Rl
1 FORK
2 OIL SEAL 3048 756 RO1

HOUSING. gear carrier, cpte.
(comprising

1 HOUSING 3048 706 R1
1 FORK

PACKAGE, service, shifter fork
{comprising

1 FORK
2 PIN 17 175 RL

Col. B

2 PIN 17 175 R1
1 SHAFT 3048 754 R1)

2 PIN 3048 755 R1
1 SHAFT

1 SHAFT

*NOTE - Fitted to Dual Clutch Attachment

*NOTE - Fitted to Heavy Duty Single Clutch Attachments

Col. A

g6

X Asreq'd



ATTACHMENTS

Drescription ' Serial Mumber MNe.
Req'd.

FULL FORWARD AND REVERSE ATTACHMENT

TRANSMISSION GEARS AND SHAFTS

3048 705 R1 1 RETAIMNER, front bearing, transmission countershaft 1
179 840 BOLT. hex. hd., 3/8" x 1-1/8" 4
103 321 WASHER, lock. 3/8" 4
751 065 Rl 2 NUT, lock. countershaft front bearing 1
751 066 R1 3 WASHER, lock. countershaft front bearing 1
3048 T84 R1 4 FLINGER, oil, front P, T,O, shaft 1
3048 703 R1 5 SHAFT. fromt P, T.O. 1

3043 992 R11 6 GEAR, wansmission countershaft and 1st speed cpte., w/BUSH
T51 161 R1 1
T61 063 R91 T BEARING, ball, ransmission countershaft, rear 1
or 3040 B30 RI1 1 BEARING, ball, wransmission countershaft, rear 1
751 638 R1 8 CIRCLIP, retaining, transmission countershaft rear bearing 1
751 161 R1 BUSH, P,T.O, shaft 1
102 569 SCREW, set, front P, T.O. shaft oil flinger 2

3048 703 R11 SHAFT, front P, T.O. cpte., w/SHAFT 3048 703 R1, two

SCREW 102 569 and FLINGER 3048 764 Rl 1
219 753 NUT, lock, front P, T,O, 1
751 142 R1 WASHER, retaining, front P.T.O. 1
T51 143 Rl WASHER, locking, front P, T.O, shaft 1

87



ATTACHMENTS

or

L8]
Part Mumber Raef. Description Serial Mumber He.
Me. Req'd.
FULL FORWARD AND REVERSE ATTACHMENT
GEAR SHIFTER MECHANISM
3049 105 R1 1 CIRCLIP 1
3048 715 RO2 ] LEVER, forward and reverse cpte, 1
3048 748 R2 2 LEVER. forward and reverse 1
53 717 DA 3 | BALL gear shifter lever 1
3048 744 R21 4 LINK connecting cpte. 1
3049 117 R1 5 CIRCLIP 2
3048 743 R21 [H LEVER, shifter, forward and reverse cpte. 1
3048 742 R2 6 LEVER, shifter, forward and reverse 1
106 749 1 KEY Woodruff Ne.3 1
3048 727 R1 8 SHAFT connecting 1
3049 109 R1 g HANDLE. high-low range shifter 1
142 521 PIN, groove, type 1. 1/4" x 1-1/4" 1
3049 108 R1 10 | SHAFT, high- low range shifter

88




ATTACHMENTS

Part Mumber

[
| Ref.
| No.

Description ! Serial Number

No.
Req'd. |

HEAVY DUTY SINGLE CLUTCH ATTACHMENT

ATTACHMENT, heavy duty single clutch (DIESEL and PETROL)
FACTORY APPLICATION

comprising : -
CLUTCH HOUSING { See detail list)

11" HEAVY DUTY SINGLE CLUTCH and FLY WHEEL
(See detail list)

G

CLUTCH HOUSING

R

A

89




or

or

ATTACHMENTS

Part Mumber Fef, Description Serial Number Ma.
Mo. Req'd.
HEAVY DUTY SINGLE CLUTCH ATTACHMENT -continued
CLUTCH HOUSING

751 050 R2 1 PEDAL, clutch 1
3047 838 R1 BOLT, clutch pedal 1
114 502 NUT, jam, 5/16" 1
103 321 WASHER, lock, 3/8" 1
T05 252 R2 2 SPRING, clutch pedal return 1
181 379 3 NUT, hex., 3/8" UNF 2
751 048 R2 4 SHAFT, clutch release 1
109 462 5 LUBRICATOR, 1/8" PT 2
3044 005 R1 & FORK, clutch release 1
706 732 R1 BOLT, clutch release fork 2
103 320 WASHER, lock, 5/16" 2
3047 229 R1 7 KEY, clutch release shaft 1
3045 088 R1 8 INSERT, clutch release fork bush 2
3046 390 R1 ] SLEEVE, clutch release 1
761 133 R94 10 BEARING, clutch release 1
a040 B892 RO1 10 BEARING, clutch release 1
703 957 R1 11 COVER, dust, clutch housing 1
179 781 BOLT, hex. hd., 1/4" x 1/2" 2
103 319 WASHER, lock, 1/4" b
108 635 12 PIM, cotter, 1/8" x 1-1/8" 1
49 405 H 13 WASHER, flat, 27/32" 1.D, x 1-1/4" O.D, x 16 ga. 1
AALE ADT A 14 SANDIED Alural ealasra loaawva 1
179 860 BOLT, hex. hd., 7/16" x 1-1/4" 3
103 322 WASHER, lock, 7/16" 3
761 125 Rl 15 COVER, clutch housing head hole 1
179 833 BOLT, hex. hd., 3/8" x 1/2" 4
103 321 WASHER, lock, 3/8" 4
751 126 R1 16 | GASKET, P,T,O. gearbox cover plate 1
751 127 R1 11 PLATE, P, T.O. gearbox cover 1
179 B38 BOLT, hex. hd., 3/8" x 7/8" 8
103 321 WASHER, lock, 3/8" ]
103 868 18 PLUG, pipe, «q. hd., 1/2" 1
219 199 18 PLUG, pipe, =;q. hd., 172" 1
761 124 R1 19 GASKET, clutch housing to transmission base 1
3047 592 R1 20 | GASKET, clutch housing blanking plate 1

a0




ATTACHMENTS

Part Mumber Raf. Description Serial Mumber No. |
No. Req'd. |
HEAVY DUTY SINGLE CLUTCH ATTACHMENT -continued

3047 583 R1 21 PLATE, blanking, clutch housing 1
179 793 BOLT, hex. hd., 1/4" x 5/8" 2
103 319 WASHER, lock, 1/4" 2

3047 584 R11 22 HOUSING, clutch, cpre., w/two LUBRICATOR 109 462
and PLUG 103 BGE 1
705 565 R1 BOLT, hex. hd.. 1/2" x 1-1/2" (Special) 8
751 123 R1 BOLT, hex. hd., 1/2" x 1-3/4" (Special) 2
705 566 R1 BOLT, hex. hd., 1/2" x 1-7/8" (Special) T
751 _443 R1 DOWEL. clutch housing 2
103 323 WASHER, lock, 1/2" 17
T8l 872 R1 23 NUT, hex., 3/8" UNF 2
1026 425 R1 TRANSFER, P.T.O. speed, 545R.P. M. 1
1026 441 R1 TRANSFER, P.T.O. speed, 1000 R, P. M. 1
Part Mumber Raf. Description Serial Mumber Mo.

No. Req'd.
SINGLE CLUTCH P, T.O. ATTACHMENT

3049 018 R91 ATTACHMENT, single clutch P, T.O, (550 R.P. M. no rear P, T.0.) 1

comprising : -
TRANSMISSION GEARS AND SHAFTS {See detail lis))

P, T.O. GEARS AND SHAFTS (See detail list)

* Note : - This attachment can only be used on
machines which are fitted with the heavy duty
single clutch attachment.

a1



or

ATTACHMENTS

Part Mumber Raf. Description Serial Mumber Mo,
Mao. Req'd.
SINGLE CLWCH F_".T.ID. ATTACHMENT
P.T.O. GEARS AND SHAFTS
3044 043 R91 1 BEARING, transmission spline shaft pilot 1
3043 986 RI1 1 BEARING, transmission spline shaft pilot 1
3049 005 R11 2 SHAFT, transmission driving, cpte., w/SHAFT 3049 005 Rl and
BEARING 3044 043 R91 1
3049 005 R1 3 SHAFT. wansmission driving 1
751 081 R1 4 CIRCLIP, retaining, transmission driving shaft rear ball bearing 1
3048 709 R1 5 CIRCLIP, retaining, transmission driving shaft rear ball bearing 3
3049 008 R1 6 COUPLING, splined 1
3049 004 R1 7 CAGE, bearing, transmission spline shaft i
3049 007 R1 8 SPACER, wansmission and P, T, O, driving shaft 1

a2



ATTACHMENTS

Part Mumber Ref. Description Serial Mumber ‘ Mao.
Mo, Req'd.
FULL FORWARD AND REVERSE ATTACHMENT -continued
P, T.O. GEARS AND SHAFTS-contd

703 644 RO 9 BEARING. ball. ransmission and P, T. O, driving shaft rear 1
or T04 327 RO1 g BEARING, ball, rransmission and P, T, O, driving shaft rear 1
or 42 454 H g BEARING. ball, wansmission and P, T, O, driving shaft rear 1
or 3048 702 R91 8 BEARING. ball. wansmission and P, T, O, driving shaft rear 1

751 149 R1 10 CIRCLIP, retaining, transmission and P, T, O, driving shaft rear
ball bearing 1
3048 700 R1 11 SHAFT, driving, transmission and P, T.O, 1
3049 149 ROl 12 OIL SEAL. transmission and P. T.O, driving shaft 1
or 3049 150 R91 12 OIL SEAL, transmission and P, T.O. driving shaft 1
751 149 R1 13 CIRCLIP, P.T.O. front bearing retaining (85 mm internal) 2
751 148 R3 14 CAP, P,T.O. front bearing 1
751 147 R1 15 "O" RING, P, T.O, front bearing cap 1
219 753 16 NUT, lock. P, T.O, shaft, front 1
751 143 R1 17 | WASHER, locking, P,T.O, shaft , fromt 1
751 142 R1 18 WASHER, retaining, P.T.O. shaft, front 1
751 146 R1 19 | CIRCLIP, P.T.O. front bearing retaining (45mm external) 1
T04 327 R91 20 BEARING, P.T, O, shaft. from 1
or 703 644 R91 20 BEARING. P, T.O, shaft. front 1
or 42 4564 H 20 BEARING. P.T,O, shaft front 1
751 145 Rl 21 CIRCLIP. P.T.O. driven gear 1
3044 007 R11 22 GEAR, driven. P.T.O.. cpte. ( 55 teeth) w/CIRCLIP 751 145 R1 1

23







BT-2A

NUMERICAL INDEX

Group | Group Grn:ﬂ
Part Wumber p::: ’ Part Number p::: Part Wumber p::g Part Humber
No. No. No.

81 356 f-35 102 637 -5 103 319 4-5 103 320 4
100 780 1-13 102 637 6-6 103 319 4-1% 103 320 4
101 634 3-34 102 637 6-39 103 319 4-15 103 320 4
102 569 6-87 102 639 4-21 || 103 319 4-117 103 320 4
102 634 1-7 102 639 4-23 103 319 4-18 103 320 ]
102 634 1-8 102 639 4-50 103 319 4-30 103 320 5
102 634 1-16 | 102 639 6-4 103 319 5-4 103 320 5
102 634 1-21 | 102 639 6-10 103 319 5-8 “ 103 320 5
102 634 2-1 102 639 6-40 103 319 5-9 103 320 G-
102 634 2.9 102 639 6-42 103 319 5-14 103 320 G-
102 634 2-15 102 539 6-52 103 319 5-18 103 320 6=
102 634 2-23 102 649 6-61 103 319 5-21 103 320 6-
102 634 3-17 102 831 1-27 103 319 5-94 103 320
102 634 3-14 102 831 2-29 109 319 5-95 103 320
102 634 3-36 103 024 4-3 103 319 E-8 “ 103 320
102 634 6-31B 103 085 2-17 103 319 6-15 103 320
102 635 1-3 103 026 1-14 103 319 6-1¢ 103 320
102 635 1-6 103 026 6-23 103 319 6-35 103 320
102 635 1-26 103 028 4-32 || 103 319 6-36 i 103 321
102 635 2-3 103 084 5-4 | 103 519 6-46 || 103 321
102 635 2-6 103 084 5-18 103 318 6-62 103 321
102 635 2-28 103 084 §-21 103 319 6-T6 103 321
102 635 3-12 103 089 3-15 103 319 6-B5 103 321
102 635 3-17 103 089 3-17 103 319 6-90 103 321 1-26
102 635 4-3 103 092 6-35 || 103 319 §-91 103 321 2-4
102 635 4-8 103 092 6-36 103 320 1-7 103 321 2-24
102 635 4-7 103 128 3-14 103 320 1-8 " 103 321 2-25
102 635 4-9 || 103 319 1-8 103 320 1-9 103 321 2-26
102 635 4-43 103 319 1-15 103 320 1-26 103 321 2-28
102 635 4-44 103 319 1-27 | 103 320 1-97 103 321 3-10
102 635 4-45 103 319 2-14 || 103 a20 0.9 103 a21 3-12
102 635 4-49 103 318 2-16 103 320 2.8 103 321 3-13
102 635 G- 103 319 2-29 || 103 320 a9 103 321 3-14
102 635 5-12 103 319 2-31 i 103 320 2-14 103 321 a3-17
102 635 5-21 103 319 3-13 | 103 320 9_15 103 321 4-3
102 635 5-22 103 319 3-14 103 320 a_11 103 321 4-5
102 635 6-35 103 318 3-17 || 103 320 9.98 103 321 4-6
102 635 6-36 103 319 3-18 103 320 2-29 103 321 4-1
102 635 6-39 103 319 3-19 103 320 q-9 103 321 4-8
102 635 6-62 103 319 3-21 103 320 3-8 103 321 4-9
102 637 4-49 103 319 3-22 || 103 320 3-94 103 321 4-29
102 637 6-44 103 319 3-25 || 103 320 3-36 103 321 4=-30
102 637 G-4B 103 319 3-26 || 103 320 4-6 103 321 4-33

|

Il

|

|
| | |
z| | |
i I |

PP T L g




BT-2A

NUMERICAL INDEX
Group || Group Group Group
and and and and
Part Mumber Page Part Number Page Part Humber Page Part NHumber Page
No. Ho. No. No.
103 321 4-34 103 322 4-15 || 103 326 6-10 103 407 6-51
103 521 4-36 103 322 4-41 || 103 326 6-45 103 410 5-15
103 321 4-37 103 322 4-51 || 103 326 6-71 103 487 4-43
103 321 4-38 || 103 322 6-14 | 103 339 4-17 || 103 818 6-61
103 321 4-39 103 az2 6-31p | 103 339 4-18 103 866 6-61
103 321 4-40 || 103 322 6-76 | 103 340 1-16 || 103 868 1-4
103 321 4-43 103 322 6-90 | 103 340 3-14 103 868 4-38
103 321 4-44 103 323 4-30 || 103 340 5-14 103 868 §-15
103 321 4-45 103 323 4-46 [ 103 340 6-18 103 868 6-76
103 321 4-47 103 323 4-49 || 103 340 §-29 103 868 §-90
103 321 4-49 103 323 5-3 || 103 340 §-29g|| 103 869 4-36
103 221 5-2 103 323 5-4 103 340 §-37 103 869 5-2
103 321 5-4 103 323 5-6 103 341 4-117 103 869 5-12
103 321 5-12 103 323 5-16 || 103 341 4-18 103 869 5-922
103 321 5-14 103 323 5-19 i 103 341 4-43 103 869 6-31
103 321 5-21 103 323 §5-21 E 103 341 6-35 103 883 1-8
103 321 5-22 103 323 5-28 103 343 G-44 || 103 883 1-21
103 321 6-15 | 103 323 6-4 | 103 343 6-48 || 103 883 2-8
103 321 6-16 103 323 B-44 | 103 343 6-6 103 883 2-23
103 321 6-17 103 323 G6-48 || 103 345 - 6-42 103 884 1-8
103 321 6-19 103 323 6-5 I| 103 345 6-61 103 884 2-8
103 321 -28 | 103 323 6-6 | 103 361 4-17 || 103 905 1-21
103 321 6-294] 103 323 6-14 | 103 381 5-14 103 905 2-23
103 321 g-30 | 103 323 6-31 || 103 261 g-a2 || 104 080 4-49
103 321 6-31 103 323 6-39 103 361 6-37 104 094 4-6
103 321 6-31A] 103 323 6-52 || 103 362 6-35 104 112 4-50
103 321 6-35 103 323 6-75 | 103 373 5-14 104 940 4-31
103 321 6-36 103 323 6-91 103 374 4-22 106 261 4-8
103 321 6-37 103 325 4-21 103 374 4-23 106 263 6-38
103 321 6-38 103 325 4-23 103 374 6-62 106 496 §-35
103 321 6-39 103 325 4-25 103 374 B-68 106 496 §-36
103 321 6-62 103 325 4-50 103 383 4-117 106 497 5-00
LUd Sl ="l AUS AL 0=-i Aad akUiad g3 VTV ST g=Lu
103 321 6-17 103 325 6-9 103 383 5-14 106 498 8-17
103 321 6-84 103 325 6-10 103 383 5-17 106 748 2-13
103 321 6-87 103 325 6-40 103 384 5-14 106 749 6-88
103 321 6-90 103 325 E-42 103 385 3-13 106 751 4-27
103 322 4-2 103 325 §-52 103 385 6-17 106 794 1-8
103 322 4-5 103 325 6-T1 103 386 6-61 106 794 2.5
103 agze 4-11 103 328 4-25 103 398 4-20 106 794 4-3
103 322 4-12 103 326 4-46 103 398 6-73 107 761 4-12
103 322 4-14 103 326 6-5 103 407 6-5 107 761 4-15
|
|
{}




BT

-2A

NUMERICAL INDEX
Group
and and
Part Number Page Part Number Part Humber Page Part Humber
No. No.
107 761 4-17 112 428 114 884 6-4B 125 706
107 761 4-18 112 428 115 546 2-14 126 03z
107 761 6-37 112 428 115 548 1-21 126 152
107 762 d4-44 || 112 734 115 548 2-23 131 016
107 163 3-13 | 112 734 115 548 6-81 131 036
108 622 4-49 112 745 | 115 549 1-5 131 038
108 635 1-91 113 112 E 115 549 1-20 131 036
108 635 2-23 113 809 [ 115 549 2-5 132 117
108 635 4-30 113 809 115 549 2-22 132 1117
108 635 6-90 113 955 115 550 4-28 134 532
108 643 6-314 113 956 115 551 4-32 135 808
108 644 4-36 113 956 115 553 3-40 137 124
109 084 1-15 113 556 117 991 6-31 137 130
109 084 2-14 113 959 118 624 4-44 138 221
109 084 3-13 113 958 118 748 4-16 138 221
109 084 3-14 114 492 119 185 4-43 138 221
109 084 q-11 114 499 119 512 5-15 138 516
109 084 3-18 114 482 119 512 6-3 138 516
109 084 3-19 114 492 119 512 6-4 138 516
109 084 3-21 114 494 119 512 6-49 141 155
109 084 3-22 114 498 119 512 6-51 141 1556
109 084 q-95 114 498 119 512 6-52 141 215
109 084 4-12 114 501 119 512 6-5T7 141 215 2-11
109 084 4-15 114 502 119 512 6-71 141 223 1-9
109 0B84 B-35 114 502 120 214 a8-13 141 223 2-8
109 084 G-36 114 502 120 387 3-24 141 223 6-78
109 084 6-62 114 502 4-90 120 3175 4-4 141 244 1-8
109 354 4-30 114 502 6-90 120 376 0-13 141 244 2-8
109 461 4-924 114 603 g-gg || 120 377 5-14 141 284 4-28
109 461 4-42 114 604 6-55 120 380 4-4 141 284 4-30
109 461 4-43 114 605 G-55 120 382 o=-14 141 284 4-37
109 461 4-44 114 606 3-14 120 394 5-14 141 287 1-9
109 461 6-49 114 606 3-17 | 121 326 4-217 141 287 2-9
109 461 6-57 114 607 4-40 || 121 362 6-59 142 358 4-36
109 461 6-T1 114 608 5-3 121 362 6-68 142 494 =24
109 462 4-30 114 609 5.5 | 121 838 4-5 142 507 6-4
109 462 6-14 114 609 5-21 | 124 547 2-13 142 507 6-52
109 462 6-T6 114 610 -4 124 556 4-33 142 508 6-17
109 462 6-90 114 610 6-8 124 847 8=14 142 508 6-28
110 323 5-14 114 610 g-g || 124 847 5-15 142 508 6-294
110 500 3-22 114 610 g-10 |l 125 706 3-15 142 521 4-35
110 633 3-02 114 610 6-52 || 125 706 3-18 142 521 6-88
111 745 4-23 114 856 g-29 | 125 708 6-46 144 531 3-18




BT-24A

NUMERICAL INDEX

Group Group
Part Number p::= Part Number Part Number p::: Part Number

No. No.
163 6-46 179 799 179 825 2-7 179 838 6-39
169 6-47 179 799 179 825 2-9 179 838 6-T6
172 1-5 179 T899 179 B26 1-21 179 838 6-90
172 2-6 179 799 179 B26 2-23 179 B35 1-17
172 4-35 179 T899 179 B28 1-7 179 839 3-13
172 2-14 179 800 6-46 179 828 1-21 179 839 4-B
172 1-4 179 806 6-13 179 828 1-27 179 8as 4-7
172 2-4 179 814 2-15 179 828 2-23 179 239 4-29
172 4-38 179 814 3-34 179 B28 2-29 179 839 4-36
172 1-8 179 Bl4 3-36 179 828 5-18 179 839 4-39
172 2-8 179 814 4-6 179 828 5-21 179 839 4-40
172 G-4 179 B14 5-12 179 829 1-21 179 B39 6-30
172 6-51 179 814 6-31B 179 829 2-23 179 839 6-37
174 8-94 179 815 3-8 179 823 5-18 179 B39 6-77
178 5-3 179 816 1-17 179 829 5-21 179 840 1-20
179 1-8 179 816 1-8 179 B33 6-15 172 840 .99
179 3-26 179 816 1-26 179 833 6-90 178 840 3-10
179 4-117 179 816 2-14 178 835 3-14 179 840 3-12
179 4-18 179 818 2.28 179 835 3-17 179 840 4-33
179 4-30 178 816 4-20 179 835 4-5 179 840 4-34
179 6-8 179 816 4-38 179 835 5-4 179 840 4-37
179 6=03 179 816 G-18 179 835 5-21 179 840 a-14
173 6-90 179 816 6-55 179 836 4-30 179 B40 6-16
178 1-15 179 816 6-73 179 B36 6-31 179 840 6-20
179 3-19 179 817 1-9 179 B36 6-62 179 B40 6-314
179 5-8 179 B17 2-9 179 8a7 4-3 179 840 -84
179 5-8 179 817 4-5 179 BaT 4-36 179 B840 B-87
179 5-24 179 817 4-34 179 8317 4-38 179 841 1-4
179 6-35 179 817 5-3 179 837 4-49 179 841 1-29
179 6-36 179 817 o-22 179 B37 6-35 179 841 1-23
178 6-46 179 818 1-7 179 831 6-36 179 841 1-24
179 6-62 179 818 1-27 179 837 6-62 179 841 2-24
179 R-TR 179 B1B 2.7 179 gas 2-14 179 841 2-95
179 6-91 179 818 2-29 1Y dad 3-14 1Y 54l u-26
179 3-13 179 818 9=-15 179 838 3-17 179 B4l 4-7
179 2-16 179 819 4-6 179 838 4-8 179 B41 5
179 2-31 179 819 6-18 179 8a8 4-17 179 841
179 6-15 179 819 6-29 179 838 4-47 179 841
179 6-19 179 819 6-298 179 838 4-49 179 841
179 3-25 179 B21 6-12 179 838 6-15 179 842
179 6-85 179 B24 2-1 179 B3s8 6-17 179 B42
179 2-14 179 825 1-17 179 838 6-28 179 842
179 4-11 179 825 1-8 179 838 ﬁ-zsmli 179 842




BT-24A
NUMERICAL INDEX
Group | Group Group Group
and and and and
Part Number Page Part Number Page Part Wumber Page Part Mumber Page
Ne. Mo. No. No.
179 B43 3-13 181 395 4-5 225 506 4-17 427 645 4-20
179 843 4-40 181 434 1-7 225 508 4-18 427 645 6-73
179 843 6-37 181 434 2-8 || 271 500 4-2 442 934 1-6
179 843 6-62 186 279 1-4 | 271 500 4-28 442 934 9.6
179 847 4-44 186 282 4-43 271 500 4-51 443 003 6-76
179 847 4-45 186 282 4-45 271 500 6-31B|| 443 024 6-85
179 857 4-11 186 283 4-43 271 560 6-9 443 036 4-44
179 857 4-12 186 284 5-12 271 560 6-49 443 050 4-41
179 857 4-14 186 334 4-32 || 271 560 6-56 || 443 D59 4-2§
179 857 4-15 1B8 943 5-a 271 560 6-T0 | 443 059 6-57
179 859 4-41 218 197 4-25 271 561 5-5 443 059 6-T1
179 880 4-28 218 197 6-71 271 561 5-21 443 090 4-31
179 B8O 6-14 218 211 1-10 271 562 4-50 443 137 5-94
179 860 6-76 218 211 -41 271 564 5-5 443 146 4-43
179 860 6-90 218 217 1-5 271 584 5-21 443 885 6-33
179 880 5-8 218 217 2-5 271 564 6-10 | 444 687 5-25
179 B8O 5-28 218 322 4-5 271 565 4-21 444 697 5-25
179 881 B4 218 443 G=52 271 565 4-23 446 120 4-43
179 881 5-21 218 445 G-3 271 566 5-5 446 151 6-29
179 883 5-8 218 445 6-51 271 568 5-21 446 160 4-17
179 BE3 5-28 219 189 G-61 271 566 6-49 446 636 6-36
179 883 G-6 219 199 1-4 271 566 6-56 " 451 074 2-13
179 883 6-31 219 199 4-38 271 566 6-70 451 B89 6-36
179 883 G-T6 219 199 6-15 271 567 6-42 455 637 6-35
179 884 4-46 || 219 199 6-76 || 271 570 6-42 || 551 178 5-15
179 884 G-4A 219 199 6-90 271 573 6-42
179 884 6-6 219 301 4-36 | 271 606 6-4 || D
179 885 5-3 219 420 4-5 271 606 6-8
179 B85 5-16 219 753 6-21 271 606 6-9 10 958 D 2-14
179 888 4-49 || 219 753 6-23 || 271 606 6-10 15 350 DA 4-40
179 891 8-18 219 1753 6-25 271 606 6-52 16 067 D 2-5
179 952 6-10 219 753 6-27 271 632 4-48 l 16 087 DA 1-8
180 075 5-13 219 753 6-79 272 125 4-44 1 20 161 D 6-20
180 121 o-14 219 753 6-81 272 319 a=15 20 161 D g-20
180 124 5-14 219 753 6-82 272 ag1 1-8 20 161 D 6-24
181 307 4-3 219 7513 6-87 272 33 2-9 20 161 D 6-27
181 333 6-31 219 753 6-93 || 272 729 6-42 20 161 D 6-31
181 364 I‘fu:i 220 081 6-5 425 463 1-13 20 161 D 6-79
181 364 5-16 220 081 6-10 | 427 370 6-49 20 161 D 6-80
181 379 4-30 220 081 6-45 || 427 370 6-57 20 229 D 1-3
181 379 G-90 282 449 5-8 427 aT0 6-T70 20 229 D 0.4
. [
|
|
l
|




BT-24A

NUMERICAL INDEX

Group Group Group i Group
Part Mumber p::: Part Humber p::: Part Mumber p::: Part Humber p:::

No. No. No. No .
20 229 D 4-7 48 532 D 6-59 3 405 H 2-9 Q 397 2-9
20 229 D 4-8 48 533 D 6-69 3 405 H 2-27 Q as7 3-8
20 290 D 1-7 48 541 D 4-23 27 999 H 1-21 Q 3917 4-12
20 290 D 2.7 48 541 D G=549 27 999 H 2.23 ||Q 397 4-15
24 523 D 2.4 48 541 D 6-69 42 454 H 6-21 ||Q 398 5-2
24 550 D 1-11 48 548 D 4-20 42 454 H 6-23 ||Q 398 5-21
24 550 D 2-11 48 548 D 6-72 42 545 H 6-25 [|Q@ 1 284 3-13
24 564 DA 1-6 48 594 DA 6-17 42 454 H 6-27 |Q 1 284 8-14
24 564 DA 2-6 48 594 DA 6-28 42 454 H 6-79 J|Q 1 505 4-43
26 058 D 1-5 48 594 DA 6-2598 42 454 H 6-81 Q 1 508 §-22
26 058 D a_5 50 259 D 4-23 42 454 H 6-82 ||Q 1 597 3-117
29 547 D 4-36 50 259 D 6-59 42 454 H 6-84 ||Q 3501 3-8
34 878 D 4-36 50 259 D 6-69 42 454 H 6-93 (|Q 3 501 a-28
34 B79 D 4-36 80 270 D 4-23 49 405 H 4-30 ||Q@ 3 533 5-17
34 880 D 4-36 a0 270 D 6-59 49 405 H 6-90
37 1656 D 1-8 50 270 D 6-69 49 528 H 4-47 R
37 828 D 1-7 8l 293 D EREE 49 530 H 4-46
39 862 D 4-21 52 728 D 4-9 49 533 H 4-33 15 072 R1 4-2
40 0890 D 4-24 92 128 D 4=-13 49 533 H 6-31 16 003 R1 o=3
41 058 DA 3-25 53 T17 DA 4-35 65 012 H 4=43 16 003 R1 §-117
43 249 D 1-5 83 T1T DA 6-88 76 491 H 6-17 16 003 R1 8=-27
43 249 D 2-5 o6 108 D 1-21 T6 491 H 6-28 " 16 008 R1 6-66
43 374 D 1-5 56 108 D 2-23 T6 491 H 6-29B 16 008 R1 6-85
.43 374 D 2-5 56 273 D 3-26 76 491 H 6-31 16 012 R1 5-26
43 375 D 1-5 56 271 D 3-26 81 300 H 4-22 16 013 R1 4-35
43 376 D 2-5 96 279 D 3-25 81 300 H 6-68 16 013 R1 6-84
43 151 DB 4-44 56 279 D 3-26 85 662 H 6-20 16 018 R1 2=-26
45 606 DA 2-13 57 561 D 0-3 85 662 H 6-22 16 038 R1 4-49
45 667 D 2-13 87 561 D 5-17 85 662 H 6-24 16 038 R1 6-5
45 BET D 2-14 87 561 D 9=27 85 662 H 6-27 16 558 R1 6-29
45 T02 D 6-18 39 473 D 4-36 131 402 H 5-3 16 558 R1 6-32
45 702 D 6-29 €0 938 D 3-25 133 606 H 6-314 " 16 558 R1 6-a7
45 T02 D 6-298 60 938 D 3-26 16 618 R1 4-44
4n 4 D ¢=13 ouU Yas L 4=y ¢ L1 WO KL -1y
45 176 D 2-14 60 938 D 6-33 17 175 R 6-66
45 949 D 1-6 63 116 D 1-4 10 620 P 5-15 17 175 R1 6-84
45 949 D 2-8 63 116 D 2-3 17 349 R1 6-4
48 227 D 2-14 Q 17 408 R1 4-9
48 250 D 2-13 H 17 412 R1 4-49
48 254 D 2-14 o 102 4-8 17 413 Rl 4-51
48 256 DA 2-13 3405 H 1-9 '-IQ 319 4-34 17 439 R1 6-52
48 539 D 4-23 3405 H 1-28 ||Q 2817 1-8 17 446 R1 6-19




BT -2A

NUMERICAL INDEX
Group [l Group | Group Group
and and and and
Part Humber Page Part Number Page Part Humber Page Part Number Fage
He. No. No. No.
17 473 R1 (i 361 B8B83 R1 5-24 | 700 489 R1 3-19 702 006 R1 3-11
17 550 Rl 6-39 371 602 R1 5-13 700 513 R91 6-20 702 010 RI91 3-10
17 579 Rl 6-5 512 166 R1 3-13 700 513 R91 6-22 T02 088 R91 2-15
17 617 R1 G-40 512 166 R1 a-14 | T00 513 R91 6-24 702 270 R2 G-62
17 699 R1 6-39 517 194 Rl 4-17 | T00 513 R91 6-27 T02 306 R91 2-31
17 784 R1 G-40 551 658 R1 5-6 | 700 515 R91 6-20 ‘ 702 326 RI1 2-31
17 876 R1 G=40 aal 658 Rl 5-28 | T00 515 R91 6-22 702 330 R1 2-31
17 923 R1 3-7 575 BOS Rl 6-7 || 700 515 RSl 6-24 702 3233 R1 2-31
17 926 R1 6-3 575 810 R1 5-15 || 700 515 R91 6-217 702 235 Rol 2-31
17 926 R1 6-51 8T6 813 R1 5-6 { 700 521 R91 4-33 702 467 R1 3-38
17 956 R1 64 875 813 R1 5-98 700 521 R91 6-31 702 467 R1 3-41
17 956 R1 B-5 575 813 R1 6-51 || 700 523 R91 4-33 702 468 R1 3-38
17 956 R1 6-52 615 063 R1 4-5 i| T00 523 RI1 6-31 || 702 468 R1 3-39
18 540 Rl 4-6 615 167 Rl 4-42 | 700 524 R91 4-33 T02 468 R1 3-41
18 575 R1 5-2 615 190 R1 4-36 i| T00 526 R3] 4-33 702 472 R1 3-38
18 575 R1 a-21 635 266 R1 6-41 | T00 531 Rl G-3 702 472 R1 3-41
113 093 R1 2-3 659 473 R91 6-31 (| T00 531 Rl BG-4B T02 473 R1 3-38
133 093 R1 1-6 700 153 R11 1-8 { TOO 331 Rl G=5 T02 474 R1 3-37
251 553 Rl 2=-15 T00 166 R1 3-15 | T00 531 R1 6-6 702 474 R1 3-40
252 707 R1 6-66 T00 166 R1 3-18 || 700 531 R1 6-7 || 702 475 R1 3-37
254 691 R1 a=-26 T00 310 R91 2-13 ': T00 331 R1 6-8 T02 475 R 3-40
287 048 RY1 6=20 700 311 R91 6-17 |l T00 531 R1 6-10 02 476 R1 3-37
287 048 RI91 6-24 T00 311 R91 6-28 | T00 531 Rl 6-51 702 476 71 3-40
287 048 R91 6-27 T00 311 R91 6-298 || 700 540 R91 2-13 702 478 R1 3-38
289 048 RO G-22 T00 311 R91 6-31 |I 700 541 R91 2-13 T02 478 R1 =41
289 104 R91 6-20 700 387 R1 -8 | 700 545 R91 6-231 702 483 RO1 3-38
289 104 RO91 6-22 || 700 387 Rl 6=10 || 700 572 R1 4-20 702 816 R1 6-14
289 104 R91 6-24 T00 446 R1 3-40 !| T00 572 R1 6-73 702 953 R1 1-18
289 104 R91 6-27 T00 447 R1 3-37 TO0 632 R1 2-20 702 953 R1 2-21
294 714 R91 4-33 | T00 447 R1 3-40 i T00 6539 R1 2-19 T02 958 R1 2-21
350 084 R2 5-26 T00 452 R91 3-9 | T00 725 R9Z2 3-3 702 959 R1 1-18
350 525 R1 3-26 T00 453 R91 3-9 | 700 725 RO2 3-6 T02 8959 ROl 2-21
351 910 Rr91 2-13 TO0 455 Rl 3-10 700 725 R9Z2 a-7 702 960 R1 1-18
352 026 R2 5-26 T00 456 RI1 3-10 | T00 BT6 R92 3-13 T02 960 R1 2-21
352 219 1 5-24 700 457 R1 3-10 |; 700 876 R92 3-28 702 961 R1 1-18
355 966 Rl a=1a 700 463 R91 3-8 i' T01 050 R91 4-46 02 961 R1 2-21
355 966 R1 5-24 700 467 R91 4.8 0 T01 445 R91 6-31 702 964 R1 1-18
356 841 R91 2-6 700 468 Rl 3-8 TOl 735 R1 1-14 T02 964 R1 2-21
357 968 ROl 2-13 700 470 R1 3-8 || 702 001 R1 3-8 703 519 R1 1-14
357 968 RI1 2-14 T00 473 R91 3-8 | 702 002 R91 3-8 703 557 RI1 3-6
358 875 R1 1-9 T00 474 R1 3-8 ” T02 003 R91 3-8 703 557 R92 3-18
359 875 Ri1 2-9 | 700 475 R91 a-8 q 702 004 R91 3-8 703 612 R9 .13
360 535 R1 2-13 i 700 489 R1 3-15 | 702 006 R1 q-9 703 636 R1 1-8
| | |
| |
| | |
| fl |
|
| | |
| |

L "

R e —

=1



BT-2A

NUMERICAL INDEX

G:::p Group Group Group
Part Mumber Page Part Mumber P:gf Part Humber p:== Part Wumber P:::

No. Mo. No. No.
703 644 RO g-21 | 703 840 Rl -4 703 906 RZ1 4-40 703 969 R1 4-36
703 644 RO1 6-23 || T03 B40 R1 2-27 | 703 907 R91 4-39 703 971 R1 4-38
703 644 RO g-25 | 703 B44 ROL 1-7 || 703 908 R91 4-39 703 972 R1 4-38
703 644 RI1 6-27 | 703 844 R91 2-7 [ 703 911 R1 6-20 703 984 Rl 4-33
703 644 RH1 6-79 | 703 849 R1 1-7 703 911 R1 6-22 T04 008 R1 4-32
708 644 R91 6-81 703 B49 R1 1-28 703 911 R1 6-24 704 009 R1 4-32
703 644 R91 G-B2 703 850 R1 1-8 703 911 R1 6-26 704 010 R1 4-32
703 644 R91 G-E4 703 B850 R1 2-9 703 913 R3 4-46 704 017 R1 4-33
703 644 RH1 G-93 703 851 R1 1-8 | 703 914 R11 4-47 704 021 R1 1-20
703 696 R1 6-20 703 851 R1 1-28 703 915 R1 4-417 704 021 R1 6-73
703 696 R1 6-29 703 851 R1 2-9 703 917 R9Z2 4-417 T04 022 R92 G=-10
703 696 R1 G-24 T03 851 R1 2-97 703 921 R1 4-20 T04 029 R1 4-34
703 696 R1 g-2¢ || 703 B52 R1 1-8 703 921 R1 6-13 T04 038 R1 4-96
T03 700 R1 1-13 f 703 B53 R11 1-T 703 9282 Rl 4-20 T04 039 R2 4-36
703 812 R1 1-5 | 703 865 R1 1-10 703 922 R1 6-73 T04 041 RIL 4-36
T03 812 R1 2-5 | 703 865 Rl 2-10 702 923 RI1 =44 T04 043 RI3 4-50
703 314 R1 1-27 708 874 R1 1-3 703 925 Rl 6-473 T04 044 R95 4-50
708 814 R1 2-29 703 874 R1 5-12 || 703 928 RO 6-43 T04 051 R12 6-4
703 815 R1 1-27 703 875 R1 1-4 || 703 929 R1 4-48 704 051 R12 6-10
703 815 R1 1-28 T03 875 R1 .4 || 703 929 R1 G=-41 704 052 R12 G-4
703 815 R1 a.97 T03 876 R2 1-4 702 929 R1 6-42 T04 052 R12 6-10
703 815 R1 2-29 T03 877 R1 1-9 703 930 R1 4-48 T04 058 R1 6-8
703 816 R1 1-26 703 BE3 RE 1-4 703 930 R1 6-41 704 058 R1 6-10
708 816 R1 1-28 703 884 R21 1-6 || 703 930 R1 6-43 704 059 R1 6-10
T03 816 R1 2-217 T03 884 R21 2-8 703 931 R1 4-48 T04 060 R1 6-10
703 816 R1 2-28 703 885 R1 1-6 702 931 R1 6-41 704 061 RS 6-10
703 818 RSBl 2-29 T03 885 R1 2-6 703 931 Rl G-43 T04 083 R91 4-23
703 820 ROZ 1-26 703 886 R2 1-6 703 932 R3 4-44 704 083 R91 6-50
703 820 R92 Z-28 T03 886 R2 2-6 T03 932 R31 4-45 T04 083 R91 6-69
703 822 R91 1-27 703 887 RZ 1-6 708 934 R1 4-45 704 088 R91 1-12
703 822 R91 2-29 T03 887 RZ 2-6 703 935 R13 4-44 704 088 R91 2-12
T03 B25 RI11 1-27 703 893 R2 1-6 T03 938 R13 4-a44d T04 089 RIL 1-12
703 825 R11 2.99 T03 893 R2 2-6 703 942 R3 4-45 T04 089 RI1 2-12
703 827 R1 1-H g oyq Kl L=3 Il PR Pl e ni R FECREe
703 827 R1 2-8 703 894 R21 2-3 703 952 R1 4-15 704 094 R1 2-11
703 828 R1 1-8 703 896 R1 1-3 T03 952 R2 3-14 704 095 R1 1-11
703 828 R1 2-8 T03 896 R1 1-28 703 952 R2 4-1%2 704 095 R1 2-11
703 829 R1 1-8 703 896 R1 2-3 703 952 R2 4-43 T04 100 Rl 1-11
T03 829 Rl 2-8 | T03 B9G6 R1 2-27 T03 957 R1 4-30 704 100 Rl 2-11
703 832 Rl 1-8 || 702 B9T R1 a-6 703 957 K1 6-90 704 102 R91 4-46
703 832 R1 2-8 703 898 R1 -6 | T03 966 R1 4-38 T04 107 R1 1-21
703 840 R1 1-9 | T02 899 R1 3-6 | 703 967 R2 4-37 T04 133 R3 4-5
T03 840 R1 1-28 || 703 905 R21 4-59 | T03 968 R21 4-37 704 135 R1 4-5

[+ :]




BT-2A
NUMERICAL INDEX
Group Group | Group Group
Part Number F::: Part Number p::: Part Number p::: Part Humber p::E
No. No. Ho. No.
T04 137 R2 3-34 704 187 R1 6-T T04 219 RZ a=14 T04 268 R21 4-49
T04 137 R2 3-36 T04 187 R1 6-8 T04 219 R2 5-24 T04 274 RZ1 5-2
T04 138 R2 3-34 T04 1BT R1 6-10 T04 219 R2 5-26 || 704 274 R21 5-22
704 138 R2 9-36 T04 187 R1 6-51 704 222 R1 1-27 T04 275 R91 6-7
T04 143 R4 4-4 T04 188 R9T 6-3 704 222 R1 2-29 T04 276 R21 6-T
704 144 R21 4-5 To4 190 R51 G-4 704 227 RO 6-30 T04 276 RZ1 6-8
704 148 R4 4-6 T04 191 R51 G-44 T04 228 R11 6-31 704 278 R31 6-7
704 152 R91 G-40 704 194 RZ 6-3 T04 229 RE1 6-21 T04 281 R 6-17
704 153 R91 6-40 T04 195 R4 B-4 T04 229 R91 6-22 704 282 R2 6-7
704 154 R91 6-40 T04 196 RIS 6-3 T04 229 R91 6-a1 T04 28B4 R2 4-3
704 155 R1 6-40 704 197 R91 B6-4 T04 230 R91 6-31 T04 327 RI1 6-21
T04 156 R1 G-40 T04 198 R1 6-3 To4 231 R12 6-31 T04 327 RO1 6-23
T04 157 RO1 6-42 T04 200 R32 B-4 704 233 R2 f-31 T04 327 R91 6-25
T04 159 R1 6-42 T04 200 R32 6-52 T04 234 R91 6-20 704 327 R91 6-27
T04 160 R1 §-42 T04 201 RI1 6-4 704 234 R91 6-22 T04 327 R91 6-79
T04 162 R1 1-4 T04 202 RI1 6-4 T04 234 R91 6-24 T04 327 R91 6-81
T04 162 R1 1-28 T04 202 R1 6-4 T04 234 R91 6-27 704 327 RI1 6-82
704 164 R1 1-3 T04 203 R1 6-52 T04 234 RI1 6-31 T04 327 R91 6-84
T04 164 R1 2-4 T04 205 R3 6-4 To4 234 RI1 6-79 I T04 327 RI1 6-93
704 165 R2 1-3 704 207 R2 6-3 T04 234 R91 6-80 T04 330 R9Z 5-4
704 165 R2 1-28 704 207 R2 G-51 T04 235 RO1 G=20 T04 330 R92 5-10
T04 176 R94 6-3 704 208 R93 6-3 704 235 RI1 §-22 704 330 R92 5-18
T04 177 RZ1 6-3 T04 208 R93 6-4 T04 235 RI1 6-24 704 330 R92 5-21
704 177 R21 6-51 To4 212 R91 6-3 704 235 R91 6-27 T04 331 R1 5-4
T04 178 R21 6-3 To4 212 RO1 6-48 T04 235 RI1 6=-31 I T04 331 R1 5-18
To04 178 R21 6-51 T04 212 RI1 6-5 T04 235 RO1 6-79 l T04 331 R1 5-21
704 179 R1 6-3 T04 212 RI1 6-6 T04 235 RI1 6-80 704 336 R1 5-3
T04 180 R1 6-3 704 212 R91 6-T T04 238 R1 6-30 T04 336 R1 5-18
704 181 R1 6-3 704 212 RO1 6-8 704 239 R1 B8-30 T04 336 R1 5-21
704 181 R1 6-a1 704 212 R91 6-10 T04 240 R1 6-30 T04 337 R1 5-5
704 182 R1 6-3 704 212 R91 6-51 704 241 R1 6-30 704 337 R1 5-6
704 182 R1 6-51 T04 213 R2 G-4 T04 242 R1 6-31 T04 337 R1 5-9
T04 183 R1 6-3 T04 214 RZ 6-4 T04 243 R1 6-31 T04 337 R1 5-18
T04 183 R1 6-51 704 215 Rl 4-40 || T04 244 RI1 6-31A 704 237 R1 5-21
T04 1B4 R93 6-3 T04 216 R2 1-27 T04 245 R91 6-314 T04 237 R1 2-23
T04 1B4 R93 6-51 704 216 R2 2-29 T04 246 RZ1 g-31a/| 704 337 R1 5-28
T04 185 R1 6-3 704 217 R1 2-99 704 247 RO G-31al 704 338 R1 5-3
T04 185 R1 6-6 704 217 R91 1-27 T04 248 RO 6-31all 704 338 R1 5-22
T04 185 R1 B-51 704 218 R1 1-27 T04 249 R11 G=31A) T04 339 R1 a=-3
T04 187 R1 6-3 704 218 R1 2-29 || T04 250 R1 6-314| 704 339 R1 5-22
T04 187 R1 B-4B T04 219 R2 1-27 T04 251 R1 6-314/| 704 340 R2 5.0
T04 187 R1 6-5 T04 219 R2 2-29 T04 252 .R1 6-314/] 704 341 R1 5-5
704 187 R1 6-6 T04 219 R2 5-12 704 263 R93 4-49 T04 341 R1 5-22
. [
|
1




BT -

ZA

NUMERICAL INDEX

Group Group Group Group

and and and and

Part Number Page Part Number Page Part Mumber Page Part Mumber Page
No. No. No. No.

704 342 R1 5-4 T04 395 ROG 6-29B) 704 624 R93 5-8 704 754 R1 4-41
704 342 R1 5-21 || 704 422 RoZ 4-43 || 704 624 RO 5-21 704 754 R1 5-5
704 348 R1 5-5 T04 427 R2 4-44 T04 625 R3 5-21 704 755 R1 4-41
704 348 R1 s.19 || 704 428 R21 4-44 104 664 R1 4-d4 704 755 Rl 5-5
704 348 R1 5-21 704 429 R2 4-45 || 704 664 R1 4-45 704 755 R1 5-21
704 353 RO1 5-2 104 436 R1 1-11 (| 704 664 R1 6-16 704 156 Rl 4-41
704 356 R1 5.9 T04 443 R1 1-6 T04 668 RI1 3-8 704 756 R1 5-21
704 358 R3 5-3 704 443 R1 2-6 704 668 R91 3-15 704 757 Rl 4-42
704 359 R2 5-3 T04 444 RZ 3-15 T04 668 RO 3-11 704 758 R1 4-41
104 360 R B 104 444 R2 3-17 | 704 669 R9Z 4-51 704 759 R2 4-42
704 361 R3 5-9 704 444 R2 4-11 04 675 RO2 4-20 704 763 Rl 6-33
704 363 R2 5-3 704 444 R2 4-14 | 1704 675 R92 6-44 704 765 R1 4-40
704 365 R1 5-3 704 445 R1 3-15 || 704 681 R2 4-17 704 768 R92 4-33
704 366 R2 5.3 704 445 R1 3-17 || 704 686 R1 4-17 704 768 ROZ §-31
T04 367 Rl 5-2 704 445 R1 4-11 704 695 R1 4-13 704 769 R9Z 6-28
104 368 Rl 5.2 704 445 R1 4-14 | 704 700 R1 4-13 704 789 RO2 6-31
704 369 R1 5.2 704 447 R93 3-6 704 701 RL 4-13 704 771 R92 4-33
T04 370 R21 5-5 T04 447 RI3 3-11 T04 707 R1 4-40 T04 773 RO 4-47
704 378 R1 5-3 T04 448 R1 3-7 T04 712 RZ21 1-9 704 774 R91 4-47
704 278 R1 5-26 T04 449 R1 3-7 T04 712 R21 2-9 704 775 RO1 4-47
704 379 Rl 5-3 104 520 R2 4-11 704 T17 R1 5-26 704 779 R3 6-4
704 380 Rl 5-3 704 520 R2 4-14 || 704 738 R1 5-21 704 779 R3 6-52
704 381 Rl 5-3 104 522 R12 4-12 || 704 739 R1 5-9 704 780 Rl 4-49
704 381 R1 s.0g || 704 522 R12 4-15 704 739 R1 5-21 704 782 R1 1-5
704 385 Rl 6-17 || 704 523 R12 4-12 || To4 740 R2 5-92 704 782 R1 2.5
704 385 Rl g-og || 704 523 R12 4-15 704 740 R2 5-21 704 783 R2 1-5
T04 385 R1 6-298 T04 525 R1 4=-12 704 741 R1 5-4 705 231 R2 4-44
704 387 R11 g-18 || 704 525 M1 4-15 704 741 R1 5-12 705 232 Rl 5-4
T04 387 R11 §-29 704 526 R1 4-12 T04 741 R1 5-21 705 232 R1 5-21
704 387 R11 g-20p|| 704 526 R1 4-15 704 743 RO1 5-19 705 233 R1 4-41
N4 A00 Dol a_1% T04 538 RI92 G-d44 704 743 RO A-A1 705 247 R1 4-23
704 992 R21 §-28 04 541 R3 6-3 704 743 R91 6-65 T05 247 R1 6=-59
704 392 R21 6-204) 704 542 RS 6-3 704 744 R3 4-41 705 247 R1 6-61
T04 293 R91 8-17 704 613 R1 4-7 T04 747 R1 4-41 705 248 R1 4-23
704 393 R91 g-2g | 704 613 R1 4-8 704 749 R1 4-41 05 248 R1 6-59
T04 393 R91 £-294| 704 614 R21 4-8 704 750 R1 4-41 705 248 R1 6-61
704 394 R91 6-17 704 616 R93 4-8 704 751 R1 4-41 T05 252 R2 6-90
704 394 RI1 6-28 704 620 R92 6-39 || 704 752 R1 4-41 705 252 R3 4-30
704 394 RO1 g-29all 704 621 R1 4-7 704 753 R1 4-41 705 253 Rl 4-51
704 395 ROB 6-18 704 621 Rl 6-39 || 704 753 R1 5-24 705 254 Rl 3-20
704 395 R96 6-29 704 624 R93 5-5 704 753 Rl 5-25 705 255 R1 a-20

| |

10



K

NUMERICAL INDEX

Group Group Group || roup
and and and and
Part Humber Page Part Number Page Part humber Pags Part Mumber Page
No. No. | No. No.
T05 2539 R93 3-34 705 546 R14 6-37 T05 741 R1 1-25 705 807 R1 3-37
705 259 R93 3-37 705 548 R1 3-28 706 741 R1 2-27 705 809 RI1 3-38
T05 263 RI1 .97 || 705 551 Rl 4-40 T05 742 R1 1-25 705 811 RI91 3-39
T05 266 R91 3-15 705 565 Rl 4-30 TO5 742 R1 2-27 7056 812 R1 3-38
705 266 R91 3-18 || 705 565 R1 6-14 || 705 743 Rl 1-25 I 705 813 Rl 3-38
705 266 RI1 3-28 T05 565 R1 8-75 || T05 T43 R1 2-27 ‘ T05 814 R1 3-38
T05 267 RI2 3-23 706 565 R1 6-91 705 T44 R1 1-25 T05 815 R1 3-38
T05 267 ROZ 3-28 705 566 R1 4-30 TO5 T44 R1 2-27 T05 816 R91 3-38
T05 268 RI1 3-22 705 566 R1 6-14 T05 T45 R1 1-25 705 817 Rl 8-2
T05 268 R91 3-29 T05 566 R1 B-75 (| 705 745 Rl 2-27 T05 817 R1 a-21
T05 270 R31 a-22 T05 566 R1 6-91 705 747 R91 1-24 705 818 R91 3-38
705 270 R91 3-28 T05 578 R1 5=7 705 747 R91 2-26 705 819 R1 3-38
T05 271 R91 3-22 T05 578 R1 5-28 [| T05 750 R91 6-17 | 705 820 R1 3-38
705 271 R91 3-25 T05 579 R91 a=6 T05 750 R91 6-28 T05 821 R1 3-38
T05 380 R1 1-16 105 579 R91 5-28 || T05 750 RI1 6-298 T05 822 R1 3-38
705 383 R91 3-11 T05 591 R1 4-12 || 705 750 RO1 6-31 105 824 R91 3-38
T05 384 R1 a-11 T05 591 R1 4-15 T05 751 R1 3-22 T05 827 R1 3-16
T05 385 R1 3-11 T05 612 R91 1-24 7058 752 R1 3-22 T05 827 R1 3-19
T05 449 Rl 4-7 T05 612 R91 2-26 T05 752 R1 3-22 | 705 828 R1 3-19
T05 449 R1 6-39 T05 650 R1 4-36 T05 754 Rl 3-22 ! T05 830 R91 3-12
T05 512 R1 5-6 705 695 R91 3-8 || 705 Ta5 Rl 3-22 T05 831 R1 a-9
705 512 R1 5-28 705 728 R1 3-22 705 786 R2 3-22 705 832 R1 3-9
T05 517 R91 5-8 T05 728 R1 3-28 T05 757 ROl 3-22 705 832 R1 3-12
705 519 R1 5-5 T056 731 R91 1-24 T05 758 R91 3-22 T05 833 R91 3-11
T05 519 R1 a=18 T05 781 R91 2-26 T05 759 R91 3-22 T05 834 R91 3-11
T05 519 Rl 5-21 705 732 R1 1-24 705 775 R91 3-a7 ﬂ T05 835 R92 3-11
T05 520 R1 a-5 705 732 R1 2-26 T05 775 R91 3-40 705 836 R91 211
705 520 R1 a-18 T05 733 R1 1-24 T05 776 R91 3-317 705 838 R1 3-11
T05 520 R1 8-21 05 733 R1 2-26 708 779 R91 3-38 T05 839 R91 3-12
T05 530 R1 4-29 T05 734 R1 1-24 705 781 R91 3-38 T05 840 R1 3-12
T05 530 Rl 6-77 || 705 T34 R1 2-26 705 785 R1 3=-41 705 B41 R91 3-12
705 532 R1 4-29 705 735 R1 1-24 | 705 786 R1 3-37 || 705 842 R1 3-12
T05 532 R1 6-T7 T05 735 R1 2-26 T05 788 R1 3-37 705 843 K1 3-12
705 534 R1 4-29 T05 736 R1 1-24 T05 789 R1 3-37 705 844 R91 3-12
705 534 R1 6-77 [ 705 736 R1 2-28 705 794 R1 3-38 705 845 R1 8-12
T05 535 R1 4-29 T05 737 R1 1-24 T05 795 R1 3-39 T05 846 R91 3-12
T05 535 R1 6-77 T05 737 R1 2-26 T05 801 R1 3-38 T05 848 R91 3-12
T05 536 R1 4-29 705 738 RI1 1-25 || T05 801 R1 3-41 T05 B50 R91 a-11
705 542 ROl 4-29 705 738 R91 2-27 705 802 Rl 3-38 705 851 R1 3-11
T05 543 R1 4-29 T05 739 R1 1-25 705 802 R1 3-41 T05 852 RO1 8-11
T05 545 R1 3-28 705 739 R1 2-37 T05 803 R1 3-38 705 853 R1 3-11
705 546 R13 3-13 T05 740 R1 1-25 705 805 R1 3-41 705 854 RI1 3-11
T05 546 R13 3-29 T05 740 R1 2-27 || T05 806 R91 3-37 T05 B55 R91 3-11
|
it j
| |
* | |




BT-2A

NUMERICAL INDEX

G:::P Group Group Group
Part Mumber Page Part Number p::: Part Humber F::: Part Wumber F:::

No. No. No. No.
705 856 R1 3-11 706 007 R1 5-8 7068 110 R91 3-23 || 706 476 Rl 3-8
705 857 R1 3-11 706 008 RO 5-8 706 111 R1 3-23 706 477 Rl 3-8
705 858 R91 3-11 706 009 Rl 5-8 706 112 R1 3-23 706 478 Rl 3-8
705 859 Rl 3-11 706 010 Rl 5.8 706 113 R1 3-23 || 706 479 R1 3-8
705 860 R91 8-12 706 011 R91 5-9 706 114 R1 3-23 || 706 480 R1 3-8
705 896 Rl 3-8 706 012 R1 5-9 706 117 R91 3-23 || 706 481 R1 3-8
705 896 R1 3-28 706 013 Rl 5-9 706 130 R91 3-94 706 483 Rl 3-8
T05 896 R1 9-34 TO6 014 R1 5-9 T06 130 R91 3-36 T08 491 R1 1-9
705 896 R1 3-36 706 015 Rl 5-9 706 131 R11 1-8 706 575 R1 5-8
705 897 R1 3-6 706 D16 R1 5-9 706 137 RI3 6-3 706 576 R91 5-9
705 897 Rl a-08 706 017 Rl 5-9 706 151 R2 4-25 || 706 578 R91 5-9
705 897 Rl 3-32 706 018 Rl 5-9 706 152 Rl 4-25 706 581 R1 5-9
705 897 R1 3-34 706 019 R1 5-9 706 153 Rl 4-25 706 582 Rl 5-9
705 897 R1 6-31B 706 020 R1 5-9 706 154 R1 4-25 l 706 583 R1 5-9
705 887 R1 6-34 706 021 Rl 5-9 706 155 R1 4-25 706 584 Rl 5-9
705 901 RIS 5-34 7068 022 R1 5-9 706 204 Rl 2-13 706 584 R1 5-23
705 903 Rl 3-28 706 025 R1 5-8 706 204 R1 2-14 || 706 584 Rl 5-25
705 904 R9Z 3-98 706 025 R1 5-9 706 204 R1 6-37 || 706 585 R1 5-9
T05 905 RO2 3-27 706 026 R1 5-8 T06 207 R93 4-12 || 706 586 R1 5-9
705 906 R92 3-98 706 026 R1 5-9 706 209 RI1 4-17 || 706 588 R91 5-8
705 926 Rl 4-36 708 027 Rl 5-9 T06 216 R1 4-17 706 589 R91 a-7
T05 933 RO1 4-9 T06 027 Rl 5-23| 706 225 R2 4-8 706 592 Rl 1-21
705 933 R91 4-10 T06 034 R1 5-9 706 275 RI1 1-14 T06 592 Rl 1-28
705 934 R91 4-9 708 035 Rl 5-9 706 281 R1 4-11 || 706 592 R1 2.923
705 937 R91 5-12 T06 036 Rl 5-9 706 281 R1 4-14 || 706 592 Rl 2-27
T05 937 R91 5-2] 708 037 R1 4-44 706 282 R91 1-14 706 584 R1 a-15
705 985 Rl 4-43 706 038 R1 4-44 || 706 283 R1 1-14 || 706 594 R1 2-17
705 972 Rl 4-44 706 039 R2 4-44 T06 287 R1 1-14 T06 585 R1 3-15
705 977 R1 4-44 706 041 RO4 4-43 T06 288 R1 1-14 7086 595 R1 3-17
705 978 R1 444 T06 077 R1 1-14 T06 289 R1 1-14 T06 596 R1 3-15
705 983 R91 §-39 706 083 R1 5-5 706 290 Rl 1-14 708 596 R1 3-17
705 984 R91 £-39 706 083 R1 5-29| 706 291 R 1-14 || 706 610 R1 3-3
705 985 R1 6-39 706 084 Rl 5-5 106 292 R1 1-14 || 706 610 R1 3-5
D PES KL well VU vos Ri I=ss e Eipoi ey Y ST
705 994 R1 5-8 706 087 R1 5- T06 308 RO1 5-3 706 628 R1 2-23
705 996 R1 5-8 706 087 R1 5-5 706 399 R91 3-41 || 706 685 R9Z 3-6
705 999 R2 5-8 706 087 R1 5-21 706 400 R91 3-41 || 706 685 R92 3-18
T06 001 R1 5-8 706 088 Rl 5-92 T0E 409 R1 S-4 706 715 R91 3-11
706 002 Rl 5-8 706 088 R1 5-5 706 405 R1 5-18 706 732 R1 1-9
706 003 R9Z 5-9 T08 088 Rl 5-21 706 405 R1 5-21 || 706 732 R1 2-8
T08 004 R1 5-9 T06 095 R91 5-3 706 471 R1 3-8 706 732 R1 4-31
706 005 R1 5-9 T06 102 Rl 3.0g| 706 472 R91 3-8 706 732 R1 6-14
706 006 Rl 5-8 706 105 R93 1-ge| 706 475 K1 3-8 706 732 R1 6-76

12



BT-2A

NUMERICAL INDEX

Part Wumber Page Part Number Part Number Page Part Number Page
T06 732 Rl 6-90 T 419 R1 3 707 754 R1 5-3 707 863 Ri 2-25
706 739 R9Z 6-37 707 457 R1 4 707 760 R2 5-3 707 864 R1 1-924
T06 T45 Rl 6-31 T07 458 R1 4 T07 761 RI1 4=-52 707 864 R1 2-26
T06 749 RI1 1-26 T07 469 R1 1 T07 762 R1 4-52 707 865 Rl 1-24
T06 749 R91 2-28 707 469 R1 2 707 763 R1 4-52 707 865 R1 9-26
T06 880 RO1 3-8 T07 481 R92 3 T07 764 R1 4-52 707 B66 RO1 1-23
706 959 R92 4-9 707 481 R92 a 707 765 Rl 4-52 707 866 RO1 2-25
706 977 RO 1-21 707 481 R9Z2 a3 T07 766 R91 4-52 707 B&T Rl 1-23
708 977 R91 2-23 T0 481 R92 3-34 707 767 R1 4-52 707 867 R1 2-28
707 022 RI1 3-23 707 483 R1 3-18 T07 T68 R91 4-52 707 868 R1 1-24
707 022 RI1 3-24 707 484 R1 3-19 707 769 R1 4-52 707 868 Rl 2-26
707 067 R91 G-5 707 486 R1 3-18 707 770 R1 4-52 T07 869 R1 1-24
707 068 R12 6=5 T07 487 R1 3-19 707 771 R1 4-52 707 869 R1 2-28
707 069 R12 B-5 T07 499 R1 3-19 T07 772 R1 4-52 T07 870 R1 1-24
707 070 R1 6=5 707 531 R1 3-17 707 774 R1 4-52 707 870 R1 2-26
707 071 R12 6-4 T07 539 Rl 3-8 T07 775 R1 4-5%2 707 871 R1 1-23
707 071 R12 B=5 T07 558 R91 4-21 707 776 Rl 4-52 707 871 R1 2-95
707 071 R12 6-7 707 573 R1 a-18 707 T7T7T R1 4-52 T07 872 R1 1-23
707 071 R12 6-8 707 687 R1 6§-33 707 778 R1 4-52 707 872 R1 £.95
T07 071 R12 6-52 707 688 R1 6-33 707 779 R1 4-52 707 873 Rl 1-24
707 072 Rl 6-5 707 691 Rl 6-33 707 780 R1 4-52 707 873 R1 2-26
707 073 RO 8-5 707 694 Rl 6-32 707 781 Rl 4-52 707 874 R1 1-24
707 125 R91 3-23 707 696 R1l 6-33 707 782 ROl 4-52 707 874 R1 2-28
707 126 R1 3-23 707 698 R1 6-33 707 784 RO1 4-52 | 707 880 Ri 6-33
707 127 R1 3-23 T07 689 Rl 6-33 T07 814 R1 6-4 T07 881 Rl 6-33
T07 127 R1 3-24 707 700 R1 6-33 T07 815 R1 -4 707 882 R1 6-33
T07 128 R1 3-23 707 701 R1 6-33 707 816 R91 6-4 707 883 R1 6-33
707 129 Rl 3-23 707 703 ROl 4-48 707 817 RI1 6-4 707 884 R1 8-33
707 129 R1 3-24 707 703 RI1 6-43 707 820 R9Z 6-3 707 886 R1 6=-33
707 131 R1 3-23 707 706 R1 G-41 707 822 R92 4-11 707 887 R1 3-15
707 131 Rl 3-94 707 707 R1 6-41 707 822 R9Z 4-14 707 887 Rl 3-18
T07 134 R1 3-23 T07 T13 R92 4-8 T07 830 RI1 3-40 707 888 RI1 1-8

707 135 R1 3-923 T07T 744 RO2 5-3 T07 838 R1 3-41 T07 888 RI1 2-8

707 136 R1 3-23 707 745 R1 5-3 707 B44 Rl 6-30 T07 888 R91 4=-3

T07T 296 R21 4-49 T07 745 R1 5 707 839 Rl 1-24 707 889 R1 5-3

707 297 R4l 4-49 707 746 R2 5 707 859 Rl 2-26 | 707 890 R91 3-33
T07 299 R2 4-42 T07 746 R2 5 707 860 R1 1-23 707 890 R91 3-35
707 321 rol 1-15 T07 746 R2 5 707 860 R1 2-25 707 890 R91 3-40
707 327 R1 2-10 707 747 R1 5 707 B61 R1 1-24 707 891 R91 3-33
707 330 R92 5-8 707 747 R1 5 T07 861 R1 2-26 T0T 891 R91 3-35
707 351 R1 d-d44 707 747 R1 5 707 862 R1 1-23 707 891 R91 3-40
T07 352 R2 5-8 T07 747 R1 5 T07 862 R1 2-25 707 905 RI1 G-42
707 353 Rl 5-8 T07 749 R1 5 T07 863 R1 1-23 707 906 R1 6-42




BT-24

NUMERICAL INDEX
Part Number Page Part Humber Page Part Mumber Page Part Mumber
T07 945 ROl 3-32 T08 297 R1 4-16 708 541 R1 6-298 T08 T84 R1 3
708 107 R91 6-18 T08 307 R21 1-14 708 548 R91 1-23 708 T84 R1 3
T08 107 R91 6-29 T08 308 R21 1-14 708 548 R91 2-25 T08 785 R1 3
708 107 R91 6-298 | 708 309 R2l 1-14 708 580 R91 6-18 708 785 R1 3
708 109 RO2 3-6 708 310 R21 1-14 T08 580 R91 6-29 708 854 ROl 3
708 109 R92 6-49 | 708 314 R1 1-14 | 708 580 R91 £-298 708 854 R91 a
708 109 R93 3-17 708 317 R11 4-11 708 600 RI1 4-27 TOB 884 R1 B
708 113 R1 3-25 | 708 319 R3 4-14 | 708 601 R1 4-27 708 903 R91 1
708 114 R1 3-26 | 708 319 rm1 4-12 | 708 602 rR91 4-27 708 903 R91 2
708 115 Rl 3-25 | 708 327 R11 4-17 | 708 803 R1 4-27 T08 903 R91 2
708 115 R1 3-26 | 708 331 m1 Ll 708 604 R91 4-27 708 904 R1 1-
708 115 R1 4-9 708 331 R1 2-3 708 605 RO1 4-27 708 904 R1 G
708 115 Rl 6-33 | 708 332 R1 1-4 708 606 R1 4-27 708 905 R1 1
708 116 R1 3-25 | 708 332 R1 2-3 708 607 Rl 4-27 708 905 R1 2
708 116 Rl 3-26 | 708 346 R1 3-13 | 708 608 Rl 4-27 708 907 R1 1
708 117 R1 3-25 | 708 248 RO1 3-24 | 708 609 R1 4-27 708 907 R1 1
708 117 R1 3-26 | 708 248 R91 3-28 | 708 610 R1 4-98 708 907 R1 2
708 177 R1 5-21 | 708 418 R1 3-21 | 708 611 R91 4-927 708 907 R1 2-97
708 178 Rl 5-22 708 418 R1 3-24 708 612 R1 4-27 708 909 R93 1-11
708 179 R1 5-22 [ 708 419 Rl 3-21 | 708 613 B2 4-27 708 909 RO3 2-11
708 181 R1 5-22 | 708 420 Rl 3-24 | 708 615 R1 4-27 708 910 R91 1-11
T08 194 R91 4-51 | 708 421 R1 3-24 708 617 R1 4-27 708 910 RI1 2-11
708 232 R91 4-46 | 708 423 R92 4-28 | 708 618 R1 4-27 708 911 R91 1-11
708 284 R21 1-7 708 424 R91 4-27 | 708 619 R1 4-217 708 911 R91 2-11
708 285 R1 1-8 708 426 R92 4-22 | 708 623 R1 4-27 708 912 R91 1-10
708 285 R1 1-28 | 708 426 R92 6-68 | 708 g2a m1 4-28 708 912 R91 2-10
708 285 Rl 2-7 708 431 RI1 4-17 1 708 625 R1 4-27 708 913 RO1 1-10
708 285 R1 2-27 | 708 431 R91 4-18 1 708 627 R3 4-27 708 913 RI1 2-10
708 286 R1 1-10 | 708 432 R93 4-17 1 708 636 R1 3-18 708 914 R91 1-10
708 289 R1 1-13 | 708 435 Rl 3-15 | 708 838 R1 6-49 708 914 R91 2-10
708 289 R1 1-28 | 708 435 Rl 3-18 | 1708 637 R1 3-18 708 915 R91 1-11
T08 290 R11 1-13 | 708 444 R1 3-24 | 708 637 R1 6-49 708 915 R91 2-11
ma 2017 m 1-1% T08 444 R1 5-26 Tne a0 D T ang aon pao e e
708 294 R91 1-18 | (VB 310 Kul $-4U I 708 g40 R1 3-19 708 922 R1 5-16
708 296 R1 1-8 | 708 511 Ral 3-41 1 708 640 R1 6-49 708 924 R1 5-17
108 296 R1 1-15 | 708 512 R81 3-40 | 798 642 R1 6-49 708 953 R1 1-18
708 296 Rl 2-17 | 708 515 R91 3-41 1 708 647 R1 4-17 708 953 R91 2-21
108 296 R1 4-13 | 708 516 R1 3-41 1 708 647 R12 4-17 708 954 Rl 1-18
708 296 R1 4-16 ;EE 517 Rl 3-41 | 458 652 R 4-30 708 956 R1 1-19
708 297 R1 1-8 70: gig R1 3-41 | 448 782 R91 3-32 708 956 R1 2-21
708 297 R1 1-15 19 Rl 3-41 | 208 782 ROl 3-38 708 957 Rl 1-19
708 297 R1 aah, | o9 2 B sin | 8 13 m 3-32 | 708 957 R1 2-21
708 297 Rl I Lon o 6.0g | 708 783 R1 3-36 708 958 R1 1-19




BT-

2A

NUMERICAL INDEX
Part Wumber Page Part Humber Page Part Number Page Part Number Page
708 958 R1 2-21 T09 240 RO1 3-31 709 502 Rl 1-26 709 903 R1 2-27
T08 959 R1 1-19 T09 241 R91 3-31 709 502 R1 2-28 709 904 R2 1-7
TOB 959 R1 2-21 709 242 R91 3-31 708 515 Rl 6-13 T09 909 R1 1-27
708 963 R1 1-19 709 243 R91 3-22 709 515 R1 6-T8 709 909 R1 2-29
T08 963 R1 2-21 709 243 RI1 3-31 709 518 R1 1-11 T10 318 R11 1-11
T08 967 R1 1-23 T089 252 R1 4-46 708 516 R1 2-11 T10 318 R11 2-10
TOE 967 R1 2-25 709 253 RI1 3-a2 709 516 R1 6-13 710 327 R11 1-12
TO8 969 R92 3-3 709 272 R1 3-32 7089 516 R1 6-78 710 327 R11 9.192
T08 969 R92 3-6 709 272 R1 3-32 709 517 R1 1-11 710 348 Rl 3-6
T08 969 RIZ a-14 708 282 RO1 G-31R 708 517 R1 2-11 710 382 R3 1-14
708 969 R92 3-11 709 282 ROl f-34 709 522 R:1 1-3 T10 382 R3 1-28
T08 995 R1 4-43 709 307 R92 G-4 709 522 R91 2-3 710 383 R1 1-14
TOE 996 R1 4-41 709 307 ROZ 6-53 709 539 R91 3-21 710 383 R1 1-28
708 997 R1 4-41 T08 308 ROZ 6-4 T09 540 R91 3-21 710 474 R1 3-6
708 998 R91 4-41 708 308 RO2 6-53 709 541 R1 3-21 T10 737 R11 1-12
TO08 999 R1 4-41 T09 338 R1 1-6 T09 542 R1 3-21 710 737 R11 2-12
T09 103 RI91 3-30 T09 443 Rl 3-22 709 543 R1 3-21 710 740 R11 1-11
709 137 R1 6-36 T09 443 R1 3-32 709 544 R1 3-24 710 740 R11 2-10
709 168 R91 4-9 T09 444 RO1 3-22 700 545 R1 3-21 710 TE8 RIL 1-12
709 189 R1 6-37 709 444 R91 3-32 709 546 R91 5-3 T10 768 RO1 2-12
T09 190 .-R11 6-a7 703 450 R1 1-5 T09 640 R9Z 6=13 710 769 ROl 1-12
709 191 1 6-37 T09 450 R1 2-5 709 642 R2 6-12 T10 769 R91 2-12
709 193 Ry, 3-15 T09 459 R1 3-18 709 643 R1 6-13 T10 953 R1 4-36
709 183 R92 3-17 T09 468 R91 3-6 T09 644 R1 6-13 711 043 R1 1-12
T09 218 R91 6-38 709 468 R91 3-18 709 645 R1 6-13 711 045 R1 2-12
T09 219 R91 6-238 T08 473 R1 4-28 T09 646 R1 6-13 T11 085 R1 1-9
709 231 ROl 3-30 709 475 R1 4-5 709 847 R1 6-13 711 055 R1 2.9
709 231 ROl 3-386 709 483 R91 3-28 | 109 648 R1 6-13 | 711 089 R1 1-10
T09 232 R1 3-32 T09 489 R91 3-15 709 650 R1 6-12 711 069 R1 2-10
708 232 R1 3-36 709 489 R91 3-18 709 651 R1 6-12 711 184 R1 4-39
709 233 R91 3-21 709 489 R91 3-28 709 652 R1 6-13 711 185 R1 4-39
709 233 R91 3-31 T09 483 ROl 3-a2 709 653 R1 6-13 711 186 R1 4-39
T09 234 R1 3-21 T08 489 R91 3-34 709 654 R1 6-12 711 197 R1 4-47
T08 234 R1 3-32 709 489 R91 3-36 709 772 R91 1-7 711 272 RZ2 4-38
709 235 RO1 3-21 709 491 RSl 4-43 709 772 R91 2-7 711 283 Rl 4-35
708 235 R91 3-31 T09 492 R91 4-43 709 776 R91 3-21 711 283 R1 6-84
709 236 RO1 3-22 709 485 R1 4-43 | 709 811 R91 6-38 711 304 RZ 6-30
T08 236 R91 3-31 T09 486 R1 4-43 T09 840 R1 a-14 Ti1 312 K 4-38
709 237 R1 3-22 T09 497 R1 4-43 709 901 R11 1-8 711 466 R1 4-38
T09 237 R1 3-32 709 498 R1 4-43 709 903 R1 1-8 T11 558 R1 1-21
709 238 R91 3-31 709 499 R1 4-43 709 903 R1 1-28 711 558 Rl 2-23
T09 239 R91 3-31 709 500 R2 4-43 708 903 R1 2-8 T11 863 R1 6-31

15



o124 K

NUMERICAL INDEX

Part Humber Page Part Number Page Part Mumber Page Part Humber Page
711 864 R1 §-31 751 071 RI 4-33 751 123 R1 6-15 751 145 Rl 6-21
711 865 R1 &-31 751 072 Rl 4-33 751 123 R1 6-91 751 145 R1 6-23
711 866 R1 §-131 751 0173 R1 4-33 781 124 R1 6-14 751 145 Rl 6-25
711 867 Rl 6-31 751 074 R11 4-33 751 124 Rl 6-75 T51 145 R1 6-27
711 868 R1 8-a1 751 075 R91 4-34 751 124 R1 6-90 751 145 R1 6-79
711 870 R1 6-31 | 751 077 Rl 6-20 751 125 R1 6-16 751 145 R1 6-82
711 872 R1 g-a1al 751 077 R £-22 751 125 Rl 6-90 751 145 R1 6-93
711 877 Rl 6-30 751 077 R1 6-24 751 126 R1 6-15 751 146 R1 4-33
711 881 Rl 8-11 751 077 R1 8-26 751 126 R1 6-76 751 146 R1 6-21
711 882 R1 6-31 751 0BO RS1 4-33 751 126 R1 6-90 751 146 R1 6-23
711 947 Rl 6-93 751 DBl R1 4-33 751 127 R1 6-15 751 146 R1 6-25
T12 064 Rl 2-7 T51 081 R1 6-83 761 127 R1 6-T6 751 146 R1 G-27
712 095 R1 9.93 751 0B1 R1 6-92 751 127 R1 6-90 751 146 R1 6-78
712 626 R1 4-36 751 082 R1 4-34 751 130 R1 6-15 751 146 R1 6-81
713 657 R11 1-11 | 751 085 R1 4-36 751 130 R1 6-19 751 146 R1 6-82
713 857 R11 2-10 T51 086 RI1 4-35 751 131 R1 6-15 751 146 R1 6-93
713 660 R11 1-12 | 751 087 R91 4-35 751 133 R91 £-76 751 147 R1 6-21
713 660 R11 2.12 751 088 R1 4-35 751 133 R84 6-14 751 147 R1 6-23
715 146 R91 1-12 | 751 089 R2 4-35 751 133 R94 6-90 751 147 Rl 6-24
715 146 R91 0-12 751 090 RZ 4-36 751 140 RH1 6-20 751 147 R1 6-217
716 411 R1 2-11 751 094 R11 4-36 751 140 R91 6-22 751 14T R1 6-79
720 631 R1 5-3 751 097 RO94 6-29 751 140 R91 6-24 751 147 R1 6-81
720 631 R1 5-17 151 100 R11 4-36 751 140 RS1 6-26 151 147 R1 6-82
720 631 R1 B-10 751 101 R21 4-36 751 141 R1 6-16 751 147 R1 6-93
720 631 Rl 8-51 751 104 RO1 4-36 751 142 R1 6-21 751 148 R3 6-21
751 048 R2 4-30 751 109 R2 4-40 751 142 Rl 6-23 751 148 R3 6-22
751 048 R2 &-90 751 110 R2 4-40 751 142 R1 6-25 751 148 R3 6-24
751 049 R1 4-31 | 751 111 R93 6-28 751 142 R1 6-27 751 148 R3 6-217
751 050 R2 4-30 751 113 R1 6-17 751 142 R1 6-79 751 138 R3 6-79
751 050 R2 6-90 | 751 113 R1 6-28 751 142 R1 6-81 751 148 R3 6-81
751 054 R1 4-33 751 113 R1 6-294 761 142 R1 6-82 751 148 R3 6-82
781 &S D1 A_a9 751 114 R21 f-117 751 142 R1 6-87 751 148 R3 6-93
751 056 Rl 4-34 751 114 R21 6-28 Tol 14¥ HI b=4H4 gL Luy KA Ll
751 059 R1 4-3¢ | 751 114 r:1 6-29B 751 143 R1 6-21 751 149 R1 6-22
751 060 R91 4-34 | 751 115 R91 6-17 751 143 R1 6-23 751 149 R1 6-24
751 061 R1 4-84 751 115 R91 6-294 751 143 R1 6-25 751 149 R1 6-27
751 062 R1 4-34 751 117 Rl 8-11 T51 143 Rl 6-27 751 149 R1 6-79
751 063 ROL g-16 | 751 117 R1 6-28 751 143 R1 6-79 751 149 R1 6-81
751 063 R91 g-87 | 751 117 R1 6-29a | 751 143 R1 6-81 751 149 Rl 6-82
751 085 R1 §-16 | 751 118 R91 6-28 751 143 R1 6-82 751 149 R1 6-84
751 065 R1 g-87 | 751 120 R2 4-34 751 143 Rl 6-87 751 149 R1 6-93
151 066 R1 6-87 | 751 123 R1 6-14 751 143 R1 6-93 151 150 R1 6-16

16



BT-2A

NUMERICAL INDEX

Part Humber Page Part Number Page Part Number Page Part Humber

751 155 R1 B-99 751 472 R1 6-20p] 751 666 R1l 6-36 751 B47 R93

751 155 R1 6-27 751 497 Rll 5-12 | 751 685 ROl §-31R 751 848 R93

751 157 Rl11 6-21 751 499 Rl 5-12 751 685 RI1 6-34 751 848 R94

751 157 Ril 6-23 751 503 R1 5-15 781 686 R1 f-31B 751 851 R1

751 159 R1 g-91 751 504 R1 ~ 5-15 751 686 R91 6-34 751 872 R1

751 159 Rl 6-23 T51 505 Rl 5-15 751 687 RI1 6-31R 751 872 R1

751 181 R1 B-16 751 506 Rl - 5-14 751 687 RO1 6-24 751 932 RO

751 161 R1 6-87 751 507 R1 5-15 751 734 RO1 6-44 751 942 R1

751 164 R1 6-21 751 508 Rl 5-14 751 761 RIL 4-45 751 942 R1

751 163 R1 6-29 751 509 R1 ~ a=15 751 763 ROl G=6 751 947 R91

751 164 R1 6-21 751 512 Rl 5-15 751 764 R1 G-44A 751 947 RA1 6-6
751 164 R1 6-23 751 513 R1 8-15 751 764 R1 6-6 751 966 R1 6=1
751 167 R1 §=21 751 514 R1 5-14 751 765 R1 G-44A 752 448 R1 5-6
751 167 Rl 6-23 751 515 R1 5-14 751 765 R1 6-6 752 448 R1 5-28
751 168 R91 6-21 751 516 R1 5-15 751 766 R1 G-4B 794 158 RSl 6-42
751 168 R91 6-23 T8l 517 R1 5=14 751 766 Rl G-6 T894 182 R1 6-6
751 189 R11 6-19 761 540 R1 5-12 751 766 R11 6-6 841 432 R1 1-13
751 172 R1 8-19 751 541 R1 5-12 751 768 R1 6-6 841 433 R1 1-13
751 173 Rl 6=15 761 542 R1 5-12 Tal 769 RO1 E-48 842 388 R1 6-49
761 179 R1 6-27 751 554 R1 5-26 751 769 R91 6-6 842 388 R1 6-517
751 181 Rl 4-33 751 555 Rl 5-26 751 170 RO1 6-6 B42 388 R1 6-T0
751 185 R11 3-17 751 556 R1 5-26 751 779 RO1 4-8 842 389 R1 G-49
751 287 R1 6-79 751 587 R1 5=-26 T51 T80 R91 3-23 842 389 R1 6-57
751 297 R1 6-80 151 558 R1 5-26 751 784 R1 6-38 842 389 R1 6-T0
751 303 R22 1-10 751 539 R1 9-26 751 794 R2 6-29 842 391 R1 6-49
751 303 R22 2-10 751 560 Rl 5-26 751 797 R1 6-28 842 391 R1 6-57
751 398 R11 4-47 751 562 R1 5-26 751 798 R1 6-29 842 391 R1 6-170
751 389 R1 4-30 751 563 R91 5-26 T51 789 R11 6-29 843 T45 RO1 6-318
1581 437 R1 3-21 751 586 R1 5-26 751 826 R1 1-8 932 039 R1 1-7
751 438 R1 3-21 751 567 R1 5-26 751 826 R1 2-8 932 204 R1 1-21
751 439 R1 3-21 751 575 R1 5-14 751 828 R1 1-21 932 204 R1 2-23
751 440 R1 | 3-21 751 580 R2 5-23 751 828 Rl 2-23 932 204 R1 6-48
751 441 R1 | 4-34 751 610 R1 1-8 751 829 R1 1-21 932 205 R1 1-21
751 443 R1 6-15 751 610 R1 2-8 751 829 R1 2-23 932 205 Rl 2-23
751 443 R1 6-T75 751 638 R1 6=16 751 830 R1 1-21 933 078 R1 6-20
751 443 R1 6-91 751 638 R1 6-79 751 830 R1 2-23 933 078 R1 6-22
751 454 R1 4-27 751 638 Rl 6-80 751 831 R91 1-21 933 078 R1 6-24
751 461 R91 3-38 751 638 R1 6-87 751 831 R91 2-23 833 078 R1 6-26
751 471 R91 6-18 751 656 R1 1-21 751 834 Rl 1-8 833 089 Rl 6-24
751 471 RO1 6-29 751 656 Rl 2.23 751 834 R1 2-8 933 089 R1 6-26
761 471 R91 G6-29g | 751 657 R1 1-21 T51 B46 R93 1-11 1026 310 R1 6-192
751 472 R1 6-18 751 657 R1 2-23 T51 846 R93 2-11 1026 356 R2 4-12
751 472 Rl 6-29 751 666 R11 6-35 751 847 R83 1-11 1026 397 R2 4-15

17



BT-2A m

NUMERICAL INDEX

Part Humber Page Part Number Page Part Number Page Part Number Page
; 3040 871 R91 1-14 3041 067 R1 6-62 3042 160 R91  |6-26
}332 132 Ei E_;? 3040 876 R91 6-45 3041 067 R1 6-68 3042 282 R1 4-22
1026 429 Rl 6-15 | 3040 877 R8I 6-45 3041 072 R91 4-9 3042 282 Rl 6-68
1026 433 R1 6-15 | 3040 886 R9L 3-32 3041 100 R81 3-16 3042 283 R1 1422
1026 437 R 6-15 | 3040 886 R91  [3-36 | 3041 151 R11 | 4-9 sisiciatrnt N iy
1026 441 Rl 8-15 a040 887 ROl 9-30 3041 249 Rr92 1-28 3042 283 R91 6-41
1026 441 R1 6-91 3040 887 RO1 3-18 3041 319 R11 6-18 an42 284 R1 4-22
1026 445 R1 §-29 3040 888 RI1 3-32 3041 319 R11 6-29 3042 284 R1 6-68
2040 078 Rl 5-4 3040 BE8 RO 3-96 3041 319 R11 6-298 3042 285 R1 4-22
3040 078 Rl 5-21 | 3040 892 R91 6-14 3041 366 R1 5-15 3042 285 Rl 6-68
3040 096 Rl 9.93 | 3040 892 R91 6-76 3041 388 R1 4-12 3042 286 Rl 4-22
3040 120 R91 2.13 | 3040 892 RO1 §-90 3041 288 R1 4-15 3042 286 R1 6-68
3040 121 RO1 2-13 3040 910 R1 5-26 3041 390 RO1 6-13 3042 287 R1 4-92
3040 122 ROl 2-13 | 3040 911 R93 4-11 3041 392 R91 6-19 3042 287 Rl 6-68
3040 151 R91 6-29 | 3040 912 R21 1-9 3041 393 R1 6-19 3042 290 R1 4-48
3040 272 R1 4-23 | 3040 919 r92 4-22 3041 394 R1 6-19 3042 290 R1 6-41
3040 273 Rl 4-21 | 3040 919 oz 6-68 3041 395 R1 6-19 3042 290 R1 6-43
3040 295 R1 3-6 3040 920 R92 4-22 3041 396 Rl 6-19 3042 291 RO1  |6-41
3040 296 R1 3-6 3040 920 R92 6-68 3041 408 R91 6-41 3042 291 R91  |6-43
3040 302 RO1 3-24 3040 921 g9l 8-61 3041 707 R1 3-23 3042 292 Ro1 4-48
3040 353 R1 6-3 3040 921 R92 4-23 3041 708 Rl 3-23 3042 292 R91  |6-43
a040 353 R1 6-51 3040 922 R9Z 4-23 3041 709 R1 3-23 3042 294 RO1 6-42
3040 361 R1 1-6 3040 988 R92 6-55 3041 710 R91 3-23 3042 295 R91  |6-42
3040 385 R91 4-9 3040 996 R1 6-55 3041 711 Rl 3-24 3042 296 R91 6-42
3040 386 R1 4-9 3041 055 Rl 3-18 3041 712 R1 3-24 3042 297 R1 6-42
3040 414 R1 4-29 | 3041 056 Rl 3-19 3041 861 Rl 6-27 3042 298 R1 6-42
3040 748 R91 4-3 3041 056 R1 6-49 3041 863 R11 6-17 3042 299 R1 6-42
3040 778 R1 1-27 3041 057 R1 3-18 3041 863 R11 6-298 3042 303 RO1 1-27
3040 778 R1 2-29 | 3041 061 R91 4-22 3041 864 R11 6-18 3042 303 R91  [2-29
3040 809 R1 5-26 | 3041 061 R91 6-68 3041 864 R11 6-298 3042 304 R91  |2-29
3040 826 R1 5-15 | 3041 062 R92 4-22 3041 962 RI1 5-6 3042 357 R1 4-5
3040 830 R91 6-16 | 3041 062 R92 6-68 3041 962 R91 5-28 3042 360 R1 3-16
3040 830 R91 6-87 3041 063 R1 4-22 3041 963 R1 5-17 an4e 98N Bl a.10
SUSY BaU KL 4-5 GuUHL UL [l Ll =T UL QWA A a=s 3042 361 Rl a-18
3040 851 R1 4-4 3041 065 R1 4-22 3042 024 R1 4-5 3042 362 Rl 3-19
3040 856 R1 6-46 | 3041 065 Rl 4-23 3042 069 R11 1-7 3042 263 R1 3-16
3040 857 Rl 4-25 | 3041 065 R1 6-62 3042 081 RI 4-47 3042 363 R1 3-19
3040 857 R1 6-47 | 3041 066 R1 4-22 3042 127 R1 4-40 3042 364 R1 3-16
3040 857 R91 6-46 3041 086 R1 4-29 3042 159 R91 6-21 3042 364 R1 3-19
3040 862 R1 6-46 | 3041 066 R1 6-62 3042 159 R91 6-22 3042 365 Rl 3-16
3040 867 R11 4-36 | 3041 066 R1 6-68 3042 160 R91 6-20 3042 365 R1 3-18
3040 868 Rl 4-33 | 3041 067 Rl 4-22 3042 160 RI1 6-22 3042 366 Rl 3-16
3040 870 R91 1-14 | 3041 067 R1 4-23 3042 160 R91 6-24 3042 366 R1 3-18

18



BT -2A 'E'

NUMERICAL INDEX

Part Wumber Page Part Wumber Page Part Number Page Part Number Page
3042 412 R1 4-3 3043 085 R1 1-18 3043 2868 R1 2-25 3043 654 R91 1-8

3042 414 R1 4-3 3043 086 R1 1-18 3043 287 Rl 1-23 3043 655 R1 1-15
3042 419 ROZ 1-24 3043 087 R1 1-16 3043 287 R 2-25 3043 788 RI91 4-139
3042 419 Ro92 2-28 3643 088 R91 1-16 3043 288 R1 1-23 3043 823 R11 1-11
3042 420 R21 1-22 3043 089 R1 1-186 3043 288 R1 2-25 3043 826 R1 1-6

3042 420 R91 2-24 3043 090 Rl 1-18 3043 289 R1 1-22 3043 827 RSl 2-29
8042 423 R1 1-23 3043 091 R1 1-15 3043 289 R1 2-25 3043 B30 Rr1 2-23
3042 423 R1 2-25 3043 092 R1 1-15 3043 290 R1 1-22 3043 3831 R21 2-14
3042 425 R1 1-22 3048 093 R1 1-15 3043 290 R1 2-24 3043 832 m1 2-13
3042 425 R1 a_94 3043 093 R1 1-18 3043 291 R1 1-22 3043 833 R 2-14
3042 428 R1 1-23 3043 094 R1 1-18 3043 291 R1 2-95 3042 834 R1 2-14
3042 428 R1 2.95 3043 095 R1 1-18 3043 292 R1 1-22 3043 835 R1 2-13
3042 430 R1 1-23 3043 096 Rl 1-16 3043 292 R1 2-25 3043 836 R1 2-13
3042 430 R1 2-25 3043 097 R1 1-16 3043 293 RO1 1-23 3043 837 R1 2-13
3042 467 R1 1-8 3043 098 R1 1-16 3043 293 RI1 9-25 3043 838 R91 2-13
3042 468 R1 1-8 3043 099 R91 1-18 3043 315 R1 1-23 3043 B840 RO 2-13
3042 471 R91 6-13 3043 100 R1 1-16 3043 315 R1 2-95 3043 841 R1 2-14
3042 472 R92 " §-13 3043 101 R1 1-16 3043 33T R 3-8 3043 842 R1 2-14
3042 473 RO1 6-46 3043 102 R1 1-186 3043 370 R1 1-19 3043 842 R1 2-14
3042 474 R91 6-46 3043 103 R1 i-16 3043 370 Ri 1-28 3043 846 RI1 2-14
3042 478 R1 1-21 3043 104 R1 1-16 3043 370 R1 2-17 3043 847 R11 2-14
3042 479 R1 1-21 3043 105 R1 1-16 3043 499 R1 4-17 3043 848 RS9I 2-13
3042 569 R91 4-3 3043 107 R1 1-16 3043 611 R1 1-12 3043 849 R11 2.14
3042 576 RO1 2-09 3043 108 R1 1-18 3043 611 R1 2-12 3043 B50 R91 4-24
3042 600 R91 4-23 3043 109 R1 1-16 3043 618 R91 3-11 3043 856 R1 4-25
3042 600 RO1 B-59 3043 110 R1 1-18 3042 619 R1 3-18 3043 856 Rl 6-49
3042 600 RI1 6-39 3043 111 R1 1-16 3043 624 R1 3-186 3043 856 R1 6-57
3042 601 R92 4-9 3043 112 R1 1-18 3043 624 R1 3-18 3043 836 R1 6-T0
3042 677 R91 6-55 3043 113 R1 1-16 3042 625 R1 3-16 3043 857 R1 4-25
3042 678 RO1 6-55 3043 131 R31 1-20 3043 625 R1 3-19 3043 857 R1 6-57
3042 689 R1 6-68 3043 132 R91 1-20 3043 642 RO1 4-10 3043 857 R1 6-T1
3042 752 R91 6-36 3042 216 R1 1-12 3043 644 R1 1-9 3043 858 R91 4-24
3042 758 R11 6-37 3043 216 R1 2-12 3043 644 R1 1-28 3043 859 R91 4-25
3043 025 R1 8.0 3043 220 R1 4-45 3043 644 R1 2-9 3043 8623 R1 4-25
3043 026 R1 1-9 3043 220 R11 4-44 3043 644 R1 2-27 3043 863 R1 B=-T1
3043 028 R1 2-9 3043 221 R1 4-44 3043 645 RI1 1-17 3043 864 R91 4-23
3043 047 RO1 4-34 3043 283 R91 1-23 043 646 R91 1-14 3043 865 R91 4-21
3043 078 R11 G-46 3043 283 R92 2-25 3042 647 R1 1-14 3043 BB8 R11 4-19
3043 081 R91 4-17 aG43 284 1 1-23 3043 649 ROZ 1-13 3043 868 R11 6-72
3043 081 R91 4-18 3043 284 R1 2-25 3043 650 R92 1-13 3043 269 RI 4-20
3043 082 R1 1-15 3043 285 R1 1-23 3043 651 R91 1-13 3043 B69 RO1 6-72
3043 0832 R1 1-16 3043 285 R1 2-25 3043 652 RO1 1-14 3043 870 R1 4=-20
3043 084 R1 1-16 3043 286 R1 1-23 3043 653 R91 1-13 3043 B70 R1 6-73

19



BT-2A

NUMERICAL INDEX

Part Number Page Part Mumber Page Part Number Page Part Number Page
3043 BT71 R91 4-20 3043 932 R1 6-58 3043 986 R91 4-33 3044 033 R91 4-32
3043 871 R 6-72 3043 932 R1 6-67 3043 986 RO1 6-83 3044 034 R91 4-32
3043 B72 R91 4-20 3043 932 R1 6-58 3043 986 RI1 6-92 3044 035 R1 4-33
3043 872 R91 6-T73 30432 933 R1 6-67 3043 987 R1 4-33 3044 036 R1 4-33
3043 873 R1 4-25 3043 934 R1 6-58 3043 988 R1 4-33 3044 037 R1 4-32
3043 873 R1 6-71 3043 934 R1 6-68 | 3043 990 R1 4-a3 | 8044 038 R1 4-392
3043 874 R1 4-25 3043 935 R1 6-68 3043 991 R1 4-34 3044 039 R1 4-32
3043 874 R1 6-T1 3043 936 R1 6-68 3043 992 R11 6-16 3044 040 R1 4-32
3043 875 R1 4-25 3043 937 R1 6-59 3043 992 R11 6-817 3044 041 R1 4-32
3043 875 R1 6-T1 3043 937 R1 6-61 3043 993 R1 4-46 3044 042 R11 4-37
3043 876 R1 4-25 3043 937 R1 6-68 3043 994 R1 4-46 3044 043 RI1 4-33
3043 876 R1 6-T1 3043 938 R91 6-61 | 3043 995 R1 4-46 | 3044 043 R91 6-83
3043 BTT R91 4-22 3043 938 RO1 6-63 3043 996 R1 4-46 3044 043 RO 6-92
3043 878 RI1 4-11 3043 939 R1 6-65 3043 997 R12 4-417 3044 044 R 6-39
3043 887 R91 4-12 3043 941 R1 6-85 3043 998 R91 4-40 3044 046 RO 6-39
3043 BE9 R9Z 3-17 3043 943 R1 6-65 3044 002 RO1 4-40 3044 047 R1 4-36
3043 896 R9I 3-17 3043 944 R1 6-65 | 3044 003 R11 g-13 | 3044 048 R11 6-14
3043 899 R1 3-17 3043 945 RI1 6-61 3044 004 RO g-12 | 3044 049 R3 6-45
3043 900 R91 3-5 3043 946 R1 6-61 3044 005 R1 6-14 3044 050 R1 6-45
3043 901 R91 3-5 3043 949 RS2 6-61 3044 055 R1 6-T6 3044 051 R1 6-45
3043 902 RO1 3-5 3043 951 R1 6-81 3044 005 R1 6-90 3044 054 RO1 4-14
3043 904 RO1 3-5 3043 953 R1 6-61 3044 006 R1 6-24 3044 058 RO 4-15
3043 905 R91 3-5 3043 954 R1 6-62 3044 007 R11 6-25 3044 059 R9Z 4-14
3043 911 R1 4-17 3043 958 R1 6-66 | 3044 007 R11 g-g1 | 3044 060 R92 4-14
3043 914 R91 4-13 3043 960 R1 6-66 3044 007 R11 6-82 3044 065 R11 4-14
3043 915 R1 4-117 3043 961 R1 6-66 3044 007 R11 6-93 3044 070 RO1 3-14
3043 916 RN 6-49 3043 962 R1 f-66 3044 008 RO1 4-2 3044 073 R1 6-35
3043 916 RI1 6-T0 3043 963 RO1 6-66 a044 009 R1 4-3 3044 077 RO 3-14
3043 919 R11 6-49 3043 966 R1 6-66 3044 010 R1 4-36 3044 083 R1 3-14
3043 919 R11 6-517 3043 967 R1 6-66 3044 010 R11 6-29 3044 084 R1 3-14
3043 919 R11 6-70 3043 968 R1 6-66 3044 011 R11 4-30 3044 085 Rl1 3-15
3043 920 R1 6-49 3043 969 R1 6-66 3044 012 RI1 4-29 3044 088 ROZ 3-2
3043 920 R1 6-56 3043 978 RO1 6-61 3044 013 RO1 6-57 3044 089 R91 3-3
SU43 YEU KL 61U SUHI T R4 B-DZ | uvTE vie ri a=u —oil DD LI s
3043 921 R81 6-T1 3043 980 R1 6-62 3044 019 R1 6-59 3044 091 R91 4-5
3043 922 Rl 6-71 3043 981 ROl 6-54 3044 020 RO 6-59 3044 094 R1 4-5
3043 927 R92 6-59° 3043 981 RO1 6-62 3044 021 RI1 6-59 3044 095 Rl 4-5
3043 927 R92 6-69 3043 982 R1 6-61 | 3044 022 R g-g1 | 2044 162 RII 2-8
3043 928 R92 6-58 3043 982 R1 6-65 J044 023 R1 3-16 3044 164 R91 2-8
3043 928 R92 6-67 3043 983 R1 6-61 3044 026 R91 6-61 3044 166 R91 2.7
3043 931 Rl 6-58 3043 983 R1 6-65 | 3044 027 R1 g-61 | 3044 170 RSl 2-11
3043 931 R1 6-67 3043 985 R11 4-33 3044 031 R1 4-48 3044 171 R1 211

20



BT-24A m

NUMERICAL INDEX

Part Humber Page Part Humber Page Part Mumber Page Part Humber Page
3044 171 R1 6-78 3044 223 RS9I 2-18 3044 345 R1 6-32 3044 417 R1 5-14
3044 174 R1 9.8 3044 224 R91 2-16 3044 246 RO 6-52 3044 418 R91 5-14
3044 175 R1 2-8 3044 225 RI1 2-16 3044 347 RI1 6-52 3044 423 R91 5-14
3044 178 R1 1-8 3044 226 R91 2-16 3044 348 R91 6-52 3044 426 R1 5-25
3044 176 R1 2.5 3044 227 R91 2-16 3044 349 R1 6-51 3044 4233 R1 5-25
3044 177 R1 9.6 3044 228 R91 2-16 3044 350 R1 6-51 3044 434 R1 5-25
3044 179 R1 2.4 J044 229 R 2-15 3044 352 R1 6-51 3044 436 R1 5 25
3044 180 R1 a4 3044 230 R9] 2-15 3044 383 RN 5-11 3044 437 R1 5-19
3044 181 R1 2-4 3044 231 RO1 2-15 3044 365 R1 5-12 3044 439 RI1 6-10
3044 190 R1 2-8 3044 232 R91 2-18 3044 366 R1 5-12 3044 4532 R1 4-27
3044 191 R1 9.9 3044 233 R91 2-16 3044 387 R1 5-12 3044 455 R1 4-11
3044 192 R1 2-5 3044 234 RI1 2-15 3044 368 RO1 5-12 3044 455 R1 4-14
3044 193 R91 2-17 3044 235 RY1 2-15 3044 370 R1 2-27 3044 458 R1 1-19
3044 193 R91 2-18 3044 236 R91 2-4 3044 370 R1 5-16 3044 458 RI1 2-21
3044 194 R1 2-27 3044 237 R1 2-4 3044 371 R1 5-16 3044 476 R1 1-11
3044 197 RO1 2-17 3044 239 R1 1-8 3044 372 R1 5-16 044 477 R1 1-11
3044 197 R91 2-21 3044 239 R1 2-6 3044 373 R1 a=-16 3044 478 RO1 1-11
3044 198 RO2 2-17 3044 240 R1 1-6 3044 375 R1 5-16 3044 479 RI91 1-11
3044 201 R9I 2-11 | 3044 240 R1 2-6 3044 376 R91 5-17 | 3044 480 RO1 .- -| 1-11
3044 202 R91 2-11 3044 241 R92 2-27 3044 376 RI1 5-27 3044 481 R2 1-11 ..
3044 203 RI1 2-11 3044 302 R11 6-25 3044 377 R1 a=17 3044 482 R1 1-11
3044 204 R1 2-11 3044 303 R1 6-24 3044 377 R1 5-27 3044 483 R1 1-11
3044 205 R1 2-11 3044 305 R11 6-21 3044 378 R9l a=117 3044 484 RI1 1-12 #
3044 207 R1 2-11 3044 309 R1 5-3 2044 378 RM 5-27 3044 485 Rl 1=19 &
044 208 RI1 2-11 3044 309 R1 5-17 3044 379 R1 5-17 3044 486 R1 1-11
3044 209 Ra2 2-27 3044 309 R1 6-3 a044 379 R1 8-27 3044 487 RO91 1-11
3044 210 R1 2-4 3044 309 R1 6-51 A044 380 R1 9=-17 3044 489 R91 1-4
3044 211 Rl 2-14 3044 311 RI1 B-5 3044 383 ROl 5-14 3044 490 RI1 1-4
3044 211 R1 2-27 3044 312 RE1 6-5 3044 386 RZ 5-14 3044 491 R1 1-6
3044 212 R1 2-13 3044 315 R1 8-5 3044 387 R1 5-13 3044 492 R1 1-4
3044 212 R1 2.0% 3044 316 RI1 G=8 3044 388 R1 3-13 044 493 R1 1-4
3044 213 RI1 2-16 3044 31T RI1 6-9 3044 389 R1 a=13 a044 494 ROZ 1-15
3044 213 R31 2-31 3044 318 RI1 6-9 a044 391 R1 o=-14 3044 499 R1 1-4
3044 214 R91 2-15 3044 319 R1 B-9 d044 392 R1 5-14 3044 502 R1 115
3044 214 RO 3-3 3044 320 R1 6-8 3044 393 R91 5-13 3044 503 R 1-17
3044 215 R91 2-18 3044 321 R 6-9 3044 397 R1 5-13 A044 504 R 1-17
3044 216 RO1 2-15 3044 2325 R91 6-8 3044 398 ROl 5-13 a044 505 R1 1-17
3044 217 R91 2-15 3044 326 R1 6-8 044 402 R1 5-13 | 3044 506 Rl 1-17
3044 218 RO1 2-15 3044 328 ROL G-8 3044 403 RI1 5-14 3044 507 R1 1-17
3044 219 R91 2-18 3044 339 RIO1 B6-51 3044 407 R1 5-14 3044 511 Rl 1-18
3044 220 R91 2-16 3044 340 R1 6-51 3044 408 R92 5-14 3044 511 Rl 2-21
3044 221 R91 2-16 3044 341 R91 6-52 3044 412 R1 a=14 44 512 R1 1-18
J044 222 RI1 2-16 3044 344 R91 g=51 3044 413 RI1 5-14 3044 512 R1 2-21
21
-m.u—.....—-...:—-—...._.-.-,'. b lie e T Ede s 2 LT B T ————— “"x". R TR T e o R - Bk oo ey o ni



BT-24

NUMER!CAL INDEX
Part Number Page Part Humber ! Page Part Humber Page Part Number Page
o | i
3044 512 Rl 2-21 344 647 Rl | &5-11 a 3045 030 R91 4=5 3045 142 R91 5-28
3044 513 R1 1-18 3044 627 R1 | B-54 [ 3045 091 R91 4-8 3045 144 R1 1-9
3044 513 R1 2-21 2044 638 R | 5-11 ] 3045 092 R11 4-8 3045 144 R1 2-9
3044 514 R1 1-3i8 2044 538 Rl | §-34 3045 093 R1 4-8 3045 186 R1 6-51
3044 514 R1 9.91 3044 63§ R1 | 5-10 § 35045 094 RI 4-5 3045 210 R11 2-8
3044 515 Rl 1-18 2044 639 R1 | 6-54 | 3045 095 Rl 4-8 3045 211 R11 2-5
3044 515 Rl 9.1 3044 G40 RI | 5-10 3045 098 R1 4-5 3045 226 RI1 6-32
3044 516 R1 1-19 2044 640 RI 554 045 037 R1 4-6 3045 253 R91 6-32
3044 516 R1 8.9 3044 841 m1 ] 5-11 3045 098 R1 4-6 3045 254 R91 6-32
3044 517 R1 1-19 3044 641 R1 | 6-54 3045 039 R1 4-8 3045 255 Rl 6-32
3044 517 R1 2-21 44 G4% R1 | §5-10 045 102 Rl 5-84 3045 257 R1 6-33
2044 518 R1 1-18 3044 642 R1 | 6-54 3045 102 R11 5-25 3045 258 R1 6-33
2044 518 R1 9.01 An44 843 R1 5-11 2045 103 R11 5-24 3045 259 R1 6-32
3044 519 R91 1-19 and4 €43 R1 =54 3045 104 R1 5-24 3045 260 RI1 4=-51
3044 519 R9L 2-21 044 644 R1 5-10 3045 106 R1 5-24 3045 261 RO1 4-51
3044 520 R1 1-19 3044 644 R1 £-54 3045 107 Rl 5-24 3045 261 RI1 4-52
3044 520 R1 2-21 044 G45 B3 5-11 3045 109 R1 5-24 3045 280 R92 6-35
3044 544 RI1 4-94 5044 674 R1 | 495 3045 110 R1 5-24 3045 281 R91 3-3
3044 614 RO1 6-45 ap44 885 R1 | 5-14 3045 111 R1 5-24 3045 281 R91 3-15
3044 622 R1 5-10 3044 387 R1 L 3045 112 ®@1 5-24 3045 285 ROl 4-7
3044 623 R1 6-54 3044 888 R1 5-13 3045 113 R1 5-24 3045 294 R91 6-36
44 624 Rl 5-10 2044 913 R B-25 3045 116 Rl o-24 3045 297 R91 6-37
3044 624 R1 G-54 2045 007 R92 4-5 3045 118 Rl 5-23 3045 298 RO1 6-37
3044 625 R1 6-54 3045 008 R21 4-5 3045 118 R1 5-24 3045 299 R11 6-37
3044 625 RO1 5-11 3045 032 R1 4-18 a045 119 R3l 3=19 3045 301 R92 6-35
3044 626 R1 5-11 3045 032 R11 4-1% 3045 119 RE2 5-23 3045 301 R92 6-36
3044 626 R1 =54 045 034 ROT 4-18 3045 134 Rl 5=-28 3045 302 R1 6-36
3044 627 RO1 5-10 3045 035 R11 4-18 | 2045 134 RO 5-6 3045 308 R1 6-37
3044 628 R1 5-10 3045 038 RO 4-19 3045 135 R1 5-8 3045 309 RI1 B-61
3044 A28 R1 B-54 3045 049 R92 £-35 3045 135 Rl 5-28 3045 310 R91 4-10
3044 629 R1 5-10 045 055 RA2 5-35 3045 136 R1 5-6 3045 311 R91 4-10
3044 630 R1 5-10 3045 086 RS f-4f 3045 136 R1 5-28 3045 312 R1 4-10
andd Ran o f-5d 9045 0B6 R B-47 3045 137 R1 5-6 3045 313 R1 4-23
3044 631 R1 5-10 A0do 067 RY1 G-di SUFD L31 pd o= PITC VRS FE 3 S ua
3044 631 R1 6-54 " 3045 06T RO1 B-47 3045 138 Rl i-6 3045 314 R91 6-61
3044 632 R1 5-10 3045 086 R1 8-14 3045 138 Rl 5-98 3045 315 R1 6-59
3044 632 R1 6-54 3045 0826 Rl B-T6 3045 139 R1 a-6 3045 316 RI1 fi-59
3044 633 Rl 5-10 3045 087 R1 6-14 3045 139 R1 5-28 3045 317 RE1 6-59
3044 634 R1 5-10 3045 087 R1 6-90 | 3045 140 R1 5-6 3045 318 R1 6-59
3044 634 R1 f-54 3045 NBR R1 8-15 E 3045 140 R1 5-28 3045 320 R91 £-59
3044 635 RI1 5-11 3045 088 Rl G-76 | 2045 141 ml 5-8 3045 321 R91 B-61
3044 636 R1 5-11 3045 088 R1 6-90 [ 0043 141 R1 5-28 3045 322 R91 3-3
3044 636 R1 6-54 3045 089 Rl 6-12 || » 3045 142 R9] 5-8 3045 322 R91 3-9
| "
|
|
]
i \
i's il
i B e T o e R s s S




BT-24A
NUMERICAL INDEX
Part Wumber Page Part Number Page Part Mumber Page Part Humber Page
3045 323 R91 4-9 3045 653 RO1 3-12 3046 119 RI B-64 3047 229 R1 6-90
3045 324 R1 4-18 3045 654 R1 a-12 2046 122 R1 6-64 3047 230 R 1-8
3045 325 R1 4-3 3045 655 R91 3-12 3046 127 R1 G-64 3047 230 R1 2-8
3045 326 RM 4-9 3045 658 Rl 3-12 3046 128 R1 6-64 3047 235 R1 2-21
3045 327 R91 4-16 3045 659 R1 3-12 3046 129 R1 G-64 3047 244 RI1 4-9
3047 330 R11 4-13 3045 660 R1 3-12 3046 131 R1 G-64 3047 246 R1 5=-24
3045 331 RO 4-13 3045 661 Rl 3-12 3046 132 R1 6-63 3047 278 R91 4-13
3045 338 R91 4-13 3045 662 R1 3-12 3048 133 R1 E-63 a047 204 R93 5-23
3045 339 R91 4-13 3045 662 R1 3=12 3046 134 R1 G-64 3047 295 R91 2-117
3045 346 R11 a-8 3045 664 R1 3-12 3046 137 R1 G=64 3047 323 R1 4-19
3045 348 R1 4=5 3045 665 R1 3-12 3046 362 R1 2-31 3047 325 R1 4-19
3045 349 RI1 4-18 3045 666 R1 3-1% 3046 364 R1 2-16 3047 331 RI1 4=4
3045 354 R11 1-3 3045 772 R91 6-46 3046 364 R1 2-31 3047 332 R91 q4-4
3045 493 ROl 6=60 3045 773 ROl =46 3046 381 RI1 1-19 3047 333 R11 4-4
045 494 RI1 6-60 ] * 3045 774 R91 6-55 3046 381 RI1 2-21 3047 334 R1 4-4
3045 495 RO1 6-49 3045 T80 R91 G-47 3046 382 R9] 1-1% 3047 335 R1 4-4
3045 508 R11 5=-4 3045 828 R91 2-22 3046 388 R11 6-T8 3047 338 R1 4=5
3045 508 R11 5-18 3045 830 RI1 6-62 3046 390 R1 6-76 3047 338 R11. 4-5
3045 508 R11 5-21 a045 831 RI1 6-62 3046 290 R1 6-90 3047 339 R1 4=-5
3045 509 R11 5-18 3045 B36 RI1 B-56 3046 707 R1 4-22 3047 340 R1 4=5
3045 510 R11 o=4 3045 851 R9Z 6-35 3046 T07 R1 4-23 3047 341 R1 4-5
3045 510 R11 5-21 3045 832 R91 6-36 3046 T07 R1 6-62 3047 342 R1 4=5
3045 511 R91 5=-2 3045 854 R1 1-4 3046 T07 R1 6-68 3047 343 R11 4-5
3045 523 R1 1-14 a045 854 R1 1-28 3046 B98 R 4-16 3047 243 RO1 3-11
3045 527 R1 6-13 3045 854 R1 2-4 3046 977 R1 9=-117 3047 344 R11 4-5
3045 528 R1 6-13 3045 854 R1 2-27 3047 106 R1 a-3 3047 375 R1 3-15
3045 529 R1 6-13 3045 B56 R1 6-47 3047 107 R1 3-9 3047 376 R1 3-15
3045 530 R1 6-13 3045 B892 R11 6-27 3047 108 R91 3-9 3047 2377 R1 3-15
3045 532 R91 6-15 3045 892 R11 6-79 3047 109 R1 3-10 3047 378 R91 4-2
3045 576 R91 6-66 3045 893 R1 6-22 3047 110 R1 2-10 3047 379 R1 4-3
3045 580 R91 6-66 3045 894 R1 6-22 3047 111 R 3-10 J04T 380 R1 4-3
3045 581 R91 6=61 3045 894 RI1 6-27 3047 112 R1 3-10 3047 381 R1 4-3
3045 581 R91 G-66 3045 B95 R1 6-21 a047 113 R1 3-9 3047 382 R1 4-2
3045 582 RO1 6-61 3045 895 R1 6-23 3047 114 R1 a-9 3047 390 RI1 3-11
3045 582 RO1 B-66 304L 896 R11 6-23 3047 115 R91 3-9 3047 2391 RO1 3-11
3045 610 R1 S-26 3045 897 R1 6-20 3047 116 RN 3-9 3047 392 R1 3-11
3045 639 R11 5-13 3046 102 R1 f-64 3047 133 R91 6-71 3047 394 R1 83-11
3045 647 R1 =12 3046 103 R1 G-64 3047 181 RA 3-8 3047 395 R91 3-11
3045 648 R1 3-11 3046 112 R1 6-64 3047 182 R1 3-9 3047 458 R1 2-18
3045 649 M1 3-11 3046 113 R1 =64 3047 226 R1 6-33 3047 459 R1 2-18
3045 650 R1 3-11 3046 114 R1 B-64 3047 227 R1 6-33 3047 460 R1 2.18
3045 651 Rl 3-11 3046 115 R1 G-65 3047 228 M1 6-33 3047 461 R1 2-18
3045 652 RO1 3-12 3046 116 R1 6-64 3047 229 R1 6-14 3047 462 R1 2.19
i
28




5724 K4

NUMERICAL INDEX

Part Number Page Part Humber Page Part Humber Page Part Mumber Page
3047 463 RI1 2-18 3047 507 R1 £-19 3047 60T R1 2-16 2045 126 RI1 6-55
3047 464 RO1 2-18 3047 508 R1 2-19 3047 624 R1 3-6 3048 129 R91 B=55
3047 465 R91 2-19 3047 510 R1 2-31 3047 632 RB1 3-3 3048 132 R1 6-486
3047 4686 R1 2-19 047 511 RO1 2-31 3047 647 R1 3-12 3048 241 RI1 3-33
3047 467 R1 2-18 3047 512 R1 2-31 3047 648 R1 3-12 3048 245 RO1 3-33
3047 467 R1 2-19 3047 513 R1 2-31 3047 651 R1 5-15 3048 249 ROl 6-60
3047 468 R1 2-18 3047 514 R1 2-31 3047 686 R91 4-51 3048 250 ROl 6=-60
3047 469 RI1 2-19 3047 515 R1 2-31 3047 687 RI1 4-51 3048 257 RI1 4-10
3047 470 R1 2-20 3047 5168 R1 9-31 3047 688 R1 4-51 3048 258 ROl 4-10
3047 471 R1 2-20 3047 517 R91 2-31 3047 689 R1 4-51 3048 259 R1 4-10
3047 472 R1 o-99 | 3047 518 R1 2-31 3047 690 R1 4-51 | 3048 260 R1 6-55
3047 473 R1 2-20 3047 519 R1 2-31 3047 691 R1 4-51 3048 261 R1 6-64
3047 474 R1 2-90 3047 520 R1 2-a1 3047 692 R1 4-51 3048 262 R1 6-55
3047 475 R1 2-20 3047 521 R1 2-31 3047 693 R1 5-14 3048 263 RO1 B-55
3047 476 R1 2-19 3047 522 R1 2-31 3047 696 R11 3-34 3048 264 RO1 6-55
2047 477 R1 2-20 3047 523 R1 2-31 3047 696 R11 3=-36 3048 265 RI1 6-55
3047 478 R1 2-18 3047 524 R 2-31 3047 698 R1 3-25 3048 289 R1 2-14
3047 479 R1 2-19 3047 525 RI1 2-31 3047 698 R1 3-28

3047 480 R1 2-20 3047 526 R1 2-31 3047 699 RO1 6-47 | 2048 314 R1 6-52
3047 481 R1 2-20 3047 527 R1 2-31 3047 700 R11 6-47 3048 403 R1 5-11
3047 482 R1 2-20 3047 528 R1 2-31 3047 T01 RO1 6-47 3048 404 R11 6-17
3047 483 ROl 2-19 3047 530 R91 £-35 3047 702 RE1 6-47 3048 404 R11 B-204
3047 484 R1 2-19 3047 538 R1 6-35 3047 703 R1 6-48 3048 413 RO1 5-28
3047 485 R1 2-19 3047 539 R11 £-35 3047 703 R11 6-48 3048 414 RI1 5-28
3047 486 R1 2-19 3047 541 R11 £-35 3047 704 R1 6-48 3048 416 R1 5-28
3047 487 R1 2-19 3047 543 R11 6-35 3047 704 R11 6-48 3048 450 RI1 6-64
3047 488 R1 2-19 3047 546 R1 g-35 3047 705 R1 6-48 3048 451 RI1 6-51
3047 489 R1 2-19 3047 555 RI1 6-41 3047 705 R1l 6-48 3048 452 RO1 6-52
3047 490 R1 2-19 3047 556 R1 6=41 2047 T07 R1 6-48 3048 453 R91 B-52
3047 490 R1 2-20 3047 572 ROZ 4-7 3047 T08 R1 6-48 3048 454 RI1 6-52
3047 491 R1 2-19 3047 573 R1 4=-19 3047 T09 R1 6-48 3048 455 RI1 6-52
3047 492 R1 9.19 3047 573 R1 B-72 3047 T10 R1 6-48 3048 456 ROl 6-52
3047 493 R1 2-19 3047 574 R1 4=-20 3047 T11 RO1 6-48 3048 460 R1 6-52
ORI DS KL £=17 wwE W E s i ot il My -~ . ARAD 401 n & En
3047 495 R1 2-19 | 3047 575 R1 4-47 3047 747 R91 6-12 | 3048 467 R1 2-19
3047 496 R1 2-19 3047 576 R1 4-47 3047 748 RE1 6-13 3048 468 R1 2-18
3047 487 R1 2-19 3047 584 R11 6-T75 3047 749 RB1 6-13 3048 469 R1 2-18
3047 498 R1 2.90 3047 584 R11 6-91 3047 750 R1 6-12 3048 477 R1 B-64
3047 499 R1 2-19 3047 592 R1 £-90 3047 838 R1 6-80 3048 478 R1 6-64
3047 500 R1 2-18 3047 593 Rl 6-91 3047 839 R1 6-62 3048 479 R1 6-64
3047 501 R1 2-20 3047 594 R11 6-T8 3047 842 R1 5-27 3048 480 R1 B-64
3047 505 Rl 2-18 3047 600 R1 6-12 3047 B42 R1 6-19 3048 481 R1 G-64
3047 508 R1 2-18 3047 601 R1 8-13 3048 125 RB1 6-9 3048 482 R G-64




BT-2A

NUMERICAL INDEX

Part Number Page Part Number Page Part Number Page Part Number Page
3048 483 R1 6-6d 3048 593 R1 6-T7 3048 711 R1 G-84 3048 787 R91 B-204
3048 484 Rl 6-64 3048 594 R1 6-77 | 3048 M2 R1 6-85 | 3048 775 R92 6-88
3048 485 Rl G=64 3048 G686 RO1 6-75 3048 713 R1 6-83 3048 796 RHI1 1-17
3048 486 R1 6-63 048 690 RO1 6-75 3048 713 R11 6-83 3048 824 R1 6-79
3048 487 R91 6-64 a048 691 Rl 6-75 3048 T14 R1 G-84 3048 825 R1 6-19
3048 488 R1 6-63 3048 692 R1 6-T76 3048 715 Rl 6-85 3048 826 Rl 6-79
3048 489 R1 6-83 3048 693 R1 6-79 3048 715 R11 6-85 3048 828 RO 3-15
3048 490 R1 6-64 J048 693 R1 6-81 3048 716 R1 G-85 3048 829 RO1 3-15
3048 491 R1 G-G4 3048 693 R11 6-79 3048 716 R11 G-85 3048 B30 R91 3=-15
3048 492 RI1 G-65 3048 693 R11 6-81 3048 717 R1 6-85 3048 831 R91 3-15
3048 493 R1 6-65 3048 6394 R91 6-79 3048 T18 R1 6-85 3048 B35 R91 6-60
3048 484 R1 6-65 3048 694 RO 6-81 3048 719 R1 6-85 3048 837 RO1 6-60
3048 495 R1 6-65 3048 695 R1 6-79 3048 720 R1 6-85 3048 840 RO 4-51
3048 "496 R1 G-64 3048 695 R1 6-81 3048 721 R1 6-85 3048 865 RO1 G-44
304E 497 R1 G-64 3048 €96 R1 6-79 3048 722 R1 6-85 3048 866 RI1 4-20
3048 498 RO1 6-85 3048 696 Rl E-81 3048 722 R11 6-85 3048 866 RI1 6-44
3048 499 R1 6-65 3048 697 Rl 6-79 3048 725 R1 6-85 3048 867 R91 6-41
3048 500 R1 6-65 3048 687 R1 6-81 3048 726 R1 6-85 3048 867 RI1 6-43
3048 501 R1 6-65 3048 698 R1 6-179 J048 T26 R11 G-85 3048 868 RM 4-48
3048 502 R1 6-65 3048 698 R1 6-81 3048 727 R1 6-88 3048 868 RI1 6-43
3048 503 R1 6-65 3048 699 R1 6-80 3048 728 R1 6-76 3048 906 R11 6-31B
3048 504 R1 B-65 3048 699 R11 6-80 3048 729 R1 6-176 3048 908 R91 6-31B
3048 505 R1 6-85 3048 700 Rl 6-82 3048 730 R1 6-85 3048 912 R1 6-31B
3048 506 R1 6-65 3048 700 R1 6-93 3048 731 Rl 6-84 3048 985 R1 5-14
3048 507 R1 6-63 3048 700 R11 6-82 3048 T35 R1 6-84 3049 001 R1 6-31B
3048 508 R1 G-63 3048 701 R91 6-79 3048 736 R1 6-1T6 3049 002 R91 6-30
3048 509 R1 6-85 3048 701 R91 6-80 3048 737 R1 6-76 3049 003 R91 6-31B
3048 528 R91 4-29 3048 702 RO1 6-79 3048 738 RN 6-83 3048 004 R1 6-92
3048 529 R91 4-28 3048 702 R91 6-81 3048 739 R91 6-83 3049 005 R1 6-92
3048 530 R91 4-29 3048 702 R91 6-84 3048 740 R91 6-83 3049 005 R11 6-92
3048 531 R1 4-29 3048 702 R91 6-93 3048 741 RO1 6-83 3049 007 R1 6-92
3048 531 R1 6-177 3048 T03 R1 6-87 3048 T42 R2 6-88 3049 008 R1 6-92
3048 532 R1 4-29 3048 703 R11 6-57 3048 743 R21 6-88 3049 018 R91 6-91
3048 533 R1 4-29 3048 704 R91 6-T9 3048 744 R21 6-88 3049 026 R1 5-13
3048 532 R1 6-117 3048 704 RO1 6-81 3048 748 R2 6-88 3049 064 R91 G-d44
3048 534 R1 4-29 3048 705 R1 6-87 3048 753 R1 6-84 3049 065 RI1 6-4B
3048 534 R1 6-711 3048 T06 R1 6-84 3048 756 RO1 6-84 3049 066 R91 G6-4B
3048 535 R1 4-29 3048 706 R11 6-86 3048 757 RO1 6-82 3049 067 R1 6-4B
3048 535 R1 6-17 3048 707 R91 6-86 3048 757 RI1 B-84 3049 082 R91 4-40
3048 589 R91 6-T7 3048 708 R1 6-84 3048 758 R91 6-85 3049 087 R1 5-24
3048 590 R91 6-1T8 3048 708 R11 6-84 3048 759 R91 6-85 3049 088 R91 5-26
3048 591 R91 6-78 3048 T09 R1 6-84 3048 764 RI1 6-87 3049 090 RI1 5-24
3048 592 R1 6=T77 3048 709 R1 6-92 3048 T66 R1 6-80 3049 105 R1 E-88

25




BT-2A

NUMERICAL INDEX
Group Group Group
and and and
Part Humber Pags Part Mumber Page Part Humber Part Number Page
No. No. Ho.
3049 108 R1 6-88 ||sT 269 A 6-22
3049 109 R1 6-88 |[5T 269 A 6-24
3049 111 R1 1-15 |[sT 269 H 6-27
3049 117 R1 E-88 ||ST 289 2-13
3049 142 RO 8-27 |I8T 506 2-13
3049 149 RO91 6-24 |ISA 3 442 4-49
3049 149 RO 6-27
3049 149 RO1 6-82
3049 149 R91 6-93 v
3049 150 R91 6-24
3049 150 RO1 6-27 11 002 VA 3-18
3049 150 R91 6-82
3049 150 RO 6-93
3048 380 RO1 6-T6 W "
3049 332 R1 1-4
3049 383 R1 6-47 |lw 6 652 4-41
3049 383 RI1 6-11
3049 394 R91 6-11
3049 395 R91 6-11
3049 396 RO1 6-11
3049 397 ROl 6-11
3049 468 R1 4-13
,@u 3049 477 R1 3-19
3049 604 RS1 2-4
3049 605 RI1 2-4
3049 607 R1 2-4
3049 608 R1 2-6
3049 609 R1 2-6
3049 610 R1 2-6
3049 611 R1 2-8
3049 625 R1 6-54
3049 626 R1 6-54
GINAG 297 pdl B_E4
3049 628 R1 6-54
3049 629 R91 6-54 ¥
3049 759 R91 6-86 e
3060 195 R1 6-62 ?
3060 303 R1 3-24
3060 304 R1 3-24
3085 087 R1 6-T6
. s
3T 269 A 6-20




INTERNATIONAL

HARVYESTER




s i
e L o g 0 7,
,\‘F

b
l.||

iy

P

"""'l-"“'“_:-l- --.-I-._——-l-"-u-. e T

5. LS

¥
L4 ¢
N

e -
¢ Ty ALER LR

k—r.d"r-l—h—-
SR . PR "1 1L
" i fag " -
s

o=

e i
e .

%
Order % Parts

for Replacements

Satisfactory and efficient service in
the operation of any machine is en-
dangered by the use of inferior parts,

as cheap parts invariably mean short

. life and high cost.

If parts could be manufactured at a
lower cost and sold at lower prices
without sa‘criﬁcing quality, this would
be done. The right material for the
purpose and the knowledge acquired
through many years of manufacturing
enables International Harvester to
produce quality that will not be found
in “will fit” parts. oY

BT-2A03000/4/63)




